7400

(Gas/LPG)
(007000- )

(GM Engine)
Rider Scrubber
Parts Manual

e i A7 A D T®

Foam Scrubbing Technology
The Safe Scrubbing Alternative®

ES°Extended Scrub System

North America / International 330970
Rev. 04 (3-2007)
www.tennantco.com 000 0 O A0

n”




When ordering replacement parts, use the illustrated parts list section in this manual. Before ordering parts or supplies,
be sure to have your machine model number and serial number available. Only use TENNANT Company supplied or
equivalent parts. Parts and supplies may be ordered online, by phone, or mail from any authorized parts and service
center, distributor or from any of the manufacturer’s subsidiaries.

This machine will provide excellent service. However, the best results will be obtained at minimum costs if:
¢ The machine is operated with reasonable care.

¢ The machine is maintained regularly - per the machine maintenance instructions provided.
e The machine is maintained with manufacturer supplied or equivalent parts.

MACHINE DATA
Please fill out at time of installation for future reference.

Model No. -

Serial No. -

Machine Options -

Sales Rep. -

Sales Rep. phone no. -

Customer Number -

Installation Date -

Tennant Company

PO Box 1452

Minneapolis, MN 55440

Phone: (800) 553-8033 or (763) 513-2850
www.tennantco.com

FaST-PAK is a US registered and unregistered trademark of Tennant Company.
Specifications and parts are subject to change without notice.

Copyright © 1998-2000, 2002




HOW TO USE THIS MANUAL

HOW TO USE THIS MANUAL

This section on HOW TO USE THIS MANUAL wiill
tell you how to:

- Find important machine information for
ordering correct repair parts.

- Find TENNANT part numbers.

- Order TENNANT parts and supplies.

IMPORTANT INFORMATION

When placing an order for parts, the machine
model and machine serial number are important.
Refer to the MACHINE DATA box which is filled
out during the installation of your machine. The
MACHINE DATA box is located on the inside of
the front cover of this manual.

The model number of your machine is on the side
of the machine.

The serial number of your machine is printed on
the machine data plate located as shown.

7400 (GM) 330970 (12-0

MACHINE DALA

Flegse fff out ar time of insaliafion far [RIee iTErence.

Machine hodel Mumber - 7400

hachine Serial Mumber -

hfachine Options -

TEMMANT Pepresentativelphone no, —

Custonner D MNurnber —

Date of Installation -

hdanual Mumnber - 330970
Reyision: 00
Published: 3-03




HOW TO USE THIS MANUAL

FINDING A TENNANT PART NUMBER

This manual contains the following sections:

- HOW TO USE THIS MANUAL
- STANDARD PARTS

- OPTIONS

- BREAKDOWNS

- ENGINE BREAKDOWN

- CROSS REFERENCE

The STANDARD PARTS section lists repair parts
for standard machines. They are grouped in this
general order:

- General wear parts.

- Machine frame and related parts.
- Machine propelling system.

- Scrubbing components.

- Electrical parts.

The OPTION section lists repair parts of options.

The BREAKDOWN section lists available repair
parts of major components.

All sections in this manual consist of parts
illustrations and corresponding parts lists.

The parts illustrations are numbered with Ref
numbers which refer to corresponding parts lists.

The parts lists include a number of columns of
information:

- Ref - column refers to the reference number
on the parts illustration.
V - indicates the part is an assembly.
A - indicates the part is included in the
assembly listed just before it.

- TENNANT Part No. - column lists the
TENNANT part number for the part.

- Serial Number - column indicates the set of
machines the part number is applicable to.
Serial numbers change when the machine
design has been modified. The most current
design of the machine is shown in the main
illustration, older designs are boxed in a
corner of the illustration.

- Description - column is a brief description
of the part.

- Q@Qty. - column lists the quantity of that part
used in that area of the machine.

-'l\_\‘H.'. . ..- :.. - ....c. -
P L -
N o n s gt

s
i ! H.-"'H-.\__‘.l; :'.J"':
e = . v
.
.:"'\- S 1

L P Rt
g |

- Ly Tt .

T s ) gl

:

Fig. 7 - Frent Heod Growp &
Machine
Serial Number  Descripion Qe
- 7 Hood, From 1
Oo0000 § Hoad, Front, Lpg 1
T T Moidhg, Tim 11-14Ga 116.0 1
{000000: Headight 12 2
020000 Mt UMEX 0.8 g
000000 1 Sorew Pamsm 5¥0.8 20 &
Qo000 3 Latch, Haok 1
000000: 1 Brackst, Pin 1
{000000: ] Screw Hex San6 X 1.020 2
020000 1 Latch, Bolt 1
000000: 1 Rod, Hood Release 1
20000 1 Spring, Tens, S00d.04Wire 2,51 1
000000 1 Swivel Control .250-28,250in 1
18 000000 Y Kb, Hood 1
000000 1 Bearing, Srap-in 38 1
15 71, {000000: 1 Cable, Hood 1
16 08712 020000 1 Mt Hdocmin W 5X1.0 Feg Se 1
17 7T1=4 O0000- ] Hinge, Hood 2
10 09206 Q0o 3 Label, Tensant Logo 1

7400 (GM) 330970 (12-03)




HOW TO USE THIS MANUAL

NOTE: If a service kit is installed on your
machine, be sure to keep the INSTRUCTION
BULLETIN which came with the kit. It contains
repair parts numbers needed for ordering future
parts.

NOTE: Fasteners used in this machine may be
metric or non-metric. Take care when replacing
hardware to replace with same thread size.

PLACING AN ORDER

Orders may be placed by phone, fax, or by mail.
Phone orders may need written confirmation.
Follow the steps below to insure prompt delivery:

1. ldentify the model number of your machine.

2. ldentify the serial number of your machine.

3. Find the part number of the part you need.
Do not order by page number or reference
number. If you are not able to find the part
number, call your TENNANT representative
for help or send the old part as a sample.

4. Determine the quantity of the part you need.

5. Provide the following company information:

Company name

- Customer ID Number
- Shipping address

- Billing address

- First and last name of person ordering
parts

- Telephone number
- Purchase order number

6. Provide definitive shipping instructions.

7400 (GM) 330970 (12-0




HOW TO USE THIS MANUAL

Any claim for loss or damage to a shipment in
transit should be filed promptly with the
transportation company making the delivery.
Shipments will be complete unless the packing list
or order acknowledgement indicates items back
ordered.

If parts received are suspected to be incorrect or
defective, please contact the TENNANT
representative from whom you ordered the part.
They will give authorization for return and/or
handle replacement shipments when required.

7400 (GM) 330970 (12-03)



STANDARD PARTS

SECTION 2
Contents Page Contents Page
Fig. 1 - General Recommended Maintenance Fig. 39 - Solution and Recovery Tank Drain
tems ......... ... ..l 2-2 Group ... 2-80
Fig. 2 - Replacement Brushes ............ 2-3 Fig. 40 - Solution and Recovery Tank Gaskets
Fig. 3 - Main Frame Group ............... 2-4 Group ... 2-82
Fig. 4 - Main Frame Brush Doors Group ... 2-6 Fig. 41 - Hydraulic Schematic............ 2-84
Fig. 5 - Seat and Shroud Group ........... 2-8 Fig. 42 - Hydraulic Hose Group .......... 2-86
Fig. 6 - Main Frame Front Hood Group .... 2-10 Fig. 43 - Hydraulic Pumps Group ... ....... 2-88
Fig. 7 - Main Frame Engine Side Door Group2-12 Fig. 44 - Hydraulic Valve Group .......... 2-90
Fig. 8 - Main Frame Engine Cover Group . 2-14 Fig. 45 - Hydraulic Reservoir Group ...... 2-92
Fig. 9 - SteeringGroup ................. 2-16 Fig. 46 - Hydraulic Filter and Cooler Group 2-94
Fig. 10 - Electrical Instrument Panel Fig. 47 - Electrical Schematic
Assembly .................... 2-18 (007000-007548) ............. 2-96
Fig. 11 - Electrical Circuit Breaker and Fig. 48 - Electrical Schematic
Relay Group ................. 2-20 (007549-008999) ............ 2-100
Fig. 12 - Engine Group, Gas ............. 2-22 Fig. 49 - Electrical Schematic
Fig. 13 - Engine Group, LPG ............ 2-24 (009000- ) I 2-106
Fig. 14 - Engine EFI Group, Gasoline Fig. 50 - Electrical Wire Harnesses Group 2-116
(007000-008999) ............. 2-26 Fig. 51 - Scrub Head Lift Group ......... 2-128
Fig. 15 - Engine EFI Group, Gasoline Fig. 52 - Scrub Brush Housing Group .... 2-130
(009000- ) 2-28 Fig. 53 - Scrub Brush Drive Motor Group . 2-132
Fig. 16 - Engine EFI Group, LPG Fig. 54 - Scrub Brush Left Side Squeegee
(007000-008999) ............. 2-30 Group ... 2-134
Fig. 17 - Engine EFI and Vaporizer Group, Fig. 55 - Scrub Brush Idler Group ....... 2-136
LPG (009000- ) e 2-34 Fig. 56 - Scrub Brush Right Side Squeegee
Fig. 18 - Engine Air Cleaner Group, Gas Group ... 2-138
(007000-008999) ............. 2-38 Fig. 57 - Scrub Head Debris Tray Frame
Fig. 19 - Engine Air Cleaner Group, Gas Group ... 2-140
(009000- ) 2-40 Fig. 58 - Scrub Head Debris Tray Trough
Fig. 20 - Engine Air Cleaner Group, LPG Group ... 2-142
(007000-008999) ............. 2-42 Fig. 59 - Rear Squeegee Lift Group ..... 2-144
Fig. 21 - Engine Air Cleaner Group, LPG Fig. 60 - Rear Squeegee Linkage Group . 2-146
(009000- ) 2-44 Fig. 61 - Rear Squeegee Assembly . ... .. 2-148
Fig. 22 - Engine Alternator Group ........ 2-46 Fig. 62 - Rear Squeegee Caster Assembly 2-150
Fig. 23 - Engine Muffler Group, Catalytic Fig. 63 - FaST Air Pump and Detergent
(007000-008999) ............. 2-48 Group ... 2-152
Fig. 24 - Engine Muffler Group, Catalytic Fig. 64 - FaST Foam Filter Group ....... 2-154
(009000- ) e 2-50 Fig. 65 - FaST Solution Pump Group .... 2-156
Fig. 25 - Engine Fuel Tank Group, Gasoline Fig. 66 - FaST Electrical Group ......... 2-158
(007000-008999) ............. 2-52 Fig. 67 - Label Group .................. 2-162
Fig. 26 - Engine Fuel Tank Group, Gasoline
(009000- ) I 2-54
Fig. 27 - Engine Fuel Tank Group, LPG ... 2-56
Fig. 28 - Engine Radiator Group ......... 2-58
Fig. 29 - Engine Cooling Fan and Housing
Group ..o 2-60
Fig. 30 - Engine Battery Group .. ......... 2-62
Fig. 31 - Wheel Group, Front Drive ....... 2-64
Fig. 32 - Wheels and Brakes Group, Rear . 2-66
Fig. 33 - Brake Pedal Group ............. 2-68
Fig. 34 - Directional Pedal and Linkage
Group . ..o 2-70
Fig. 35 - Vacuum Fan Group ............ 2-72
Fig. 36 - Solution Control Group ......... 2-74
Fig. 37 - Solution Tank Group .. .......... 2-76
Fig. 38 - Recovery Tank Group .......... 2-78

7400 (GM) 330970 (3-0




STANDARD PARTS

GM
Fig. 1 - General Recommended Maintenance Items
Ref. Part No. Serial Number Description Qty.
371972 (007000- ) Element, Fltr, Oil, Eng, Spin-On 1
372440 (007000- ) Filter, Fuel [Gm 1.61/3.0I] 1
65869-1 (007000- ) Qil, Hydr. Shp 15/40 1Gal 6
372575 (007000- ) Sparkplug [Gm ] 4
369746 (007000- ) Element, Fltr, Air [Dn] 1
71235 (007000- ) Hose, 3.0 Dia Squeegee 1
20971 (007000- ) Hose, Vacuum 4.0 1
71102 (007000- ) Hose, Vacuum, Tray 1
71255 (007000- ) Blade, Squeegee, Front 2
71256 (007000- ) Blade, Squeegee, Rear 2
71839 (007000- ) Squeegee Assy, S Br 2
12678 (007000- ) Skirt, Side Brush 2
86859 (007000- ) Squeegee, Side 2
71200 (007000- ) Skirt, Brush Arm, Rh 2
20833 (007000- ) Wheel, 3 Inch Dia. 2
02931 (007000- ) Nut-Hxlocnyln .50-13 Regss18-8 2
21614 (007000- ) Bumper Kit, Squeegee 2
58114 (007000- ) Fan, Repair Kit, Reassembly 1
1021878 (007549- ) Detergent Pkg, 4 Liter, Sgl [Tco 665] 1
v 9003512 (009000- ) Maint Kit, 400hr [7400 Gas 07] 1
A 372575 (009000- ) Sparkplug [Gm ] 4
A 369746 (009000- ) Element, Fltr, Air [Dn] 1
A 371972 (009000- ) Element, Fltr, Oil, Eng, Spin-On 1
A 372440 (009000- ) Filter, Fuel [Gm 1.61/3.0I] 1
A 65221 (009000- ) Element, Fltr, Oil, Spin-On 1
A 1033644 (009000- ) Belt, Ribbed, 38.5 1
A 71728 (009000- ) Cap, Breather, Hyd, 7.0 Ds 1
A 31613 (009000- ) Strainer, Hyd, 25 Gpm 100 Mesh 1
v 9003513 (009000- ) Maint Kit, 400hr [7400 Lpg 07] 1
A 372575 (009000- ) Sparkplug [Gm ] 4
A 369746 (009000- ) Element, Fltr, Air [Dn] 1
A 371972 (009000- ) Element, Fltr, Oil, Eng, Spin-On 1
A 65221 (009000- ) Element, Fltr, Oil, Spin-On 1
A 1033644 (009000- ) Belt, Ribbed, 38.5I 1
A 71728 (009000- ) Cap, Breather, Hyd, 7.0 Ds 1
A 31613 (009000- ) Strainer, Hyd, 25 Gpm 100 Mesh 1
A 372615 (009000- ) Filter Kit, Fuelock, Lpg 1
2-2 7400 (GM) 330970 (3-07)




STANDARD PARTS

Fig. 2 - Replacement Brushes

10784 - ALL
Ref. Part No. Serial Number Description Qty.

1 71170 (007000- ) Brush, Scb, Polypropylene 2

1 71612 (007000- ) Brush, Scb, Super Abrasive 2

1 71171 (007000- ) Brush, Scb, Soft Nylon 2
v 2 05725 (007000- ) Brush Assy, Scb, H. D. Polypropylene 1
A 3 24299 (007000- ) Bracket Spring Retainer 1
A 4 14838 (007000- ) Spring, Brush Retaining 1
A 5 01684 (007000- ) Washer, Flat, 0.25 Ss 1
A 6 32746 (007000- ) Screw, Pan, M6 X 1.0 X 35, Ss 3
A 7 15539 (007000- ) Hub, Drive, Brush, Disk, 3hole 5.8bc[6t] 1
v 2 05726 (007000- ) Brush Assy, Scb, Super Abrasive 1
A 3 24299 (007000- ) Bracket Spring Retainer 1
A 4 14838 (007000- ) Spring, Brush Retaining 1
A 5 01684 (007000- ) Washer, Flat, 0.25 Ss 1
A 6 32746 (007000- ) Screw, Pan, M6 X 1.0 X 35, Ss 3
A 7 15539 (007000- ) Hub, Drive, Brush, Disk, 3hole 5.8bc[6t] 1
v 2 05724 (007000- ) Brush Assy, Scb, Soft Nylon 1
A 3 24299 (007000- ) Bracket Spring Retainer 1
A 4 14838 (007000- ) Spring, Brush Retaining 1
A 5 01684 (007000- ) Washer, Flat, 0.25 Ss 1
A 6 32746 (007000- ) Screw, Pan, M6 X 1.0 X 35, Ss 3
A 7 15539 (007000- ) Hub, Drive, Brush, Disk, 3hole 5.8bc[6t] 1
Note: Scrub Brushes Must Be Matched With Proper Hydraulic Cartridge.
7400 (GM) 330970 (3-0 2-3




STANDARD PARTS

Fig. 3 - Main Frame Group

2.4 7400 (GM) 330970 (12-05)
Home §| Find... §Go To.. n n




STANDARD PARTS

Fig. 3 - Main Frame Group

10454 - NA, G, LP

Ref. Part No. Serial Number Description Qty.
1 71289 (007000- ) Frame WiIdt, Main 1
2 20789 (007000- ) Insulation, S/Foam 1
3 1010768 (007000- ) Lintel Widt, Hood 1
4 25820 (007000-007743 ) Lintel Widt W/Label 1
5 20805 (007000- ) Insulation, S/Foam 2
6 71961 (007000- ) Lintel Widt, Rear, Rh 1
7 20935 (007000- ) Bracket, Mounting 1
v 8 71606 (007000- ) Taillight Assy 2
A 45780 (007000- ) Bulb, 12V .5A 4Cp #1157 1
9 20936 (007000- ) Bracket, Mtg 1
10 53466 (007000- ) Clamp, Cable, Stl, 1.50 X 1.00W, 1H 1
11 09740 (007000- ) Scr Hexssm 8X1.25 1
12 01685 (007000- ) Washer Flt .31 Ss 1
13 08713 (007000- ) Nut-Hxlocnyln M 8X1.25 Reg Ss 1
14 53466 (007000- ) Clamp-Cable 1.50D 1.00W 2
15 71886 (007000- ) Plate, Filler 1
16 377448 (007744~ ) Lintel Widt, W/ Label [7400] 1
17 39277 (007000- ) Screw, Hex, M8 X 1.25 X 25 11
18 32491 (007000- ) Washer, Flat, 0.31 Std 15
19 07791 (007000- ) Nut, Hex, Fing, M8 X 1.25 9
20 12273 (007000- ) Screw, Hex, M8 X 1.25 X 20, Ss, NI 2
21 13248 (007000- ) Washer, Flat, 0.40b 1.12d .12, Stl, PI 2
22 41345 (007000- ) Screw, Hex, M12 X 1.75 X 25, 8.8 2
23 32486 (007000- ) Washer, Flat, 0.50 Sae 2
24 54093 (007000- ) Screw, Chz, M5 X 0.8 X 60, 4.8 4
25 16931 (007000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 4
26 09010 (007000- ) Screw, Hex, M8 X 1.25 X 25, Ss 2
27 32485 (007000- ) Washer, Flat, 0.38 Sae 2

7400 (GM) 330970 (3-0




STANDARD PARTS

Fig. 4 - Main Frame Brush Doors Group

7400 (GM) 330970 (12-03)
Home §| Find... §Go To.. n n

2-6



STANDARD PARTS

10478 - NA, JP
Fig. 4 - Main Frame Brush Doors Group

Ref. Part No. Serial Number Description Qty.
1 71322 (007000- ) Door Widt, Brush, Lh 1
2 01686 (007000- ) Washer Flt .38 Ss 9
3 09028 (007000- ) Scr Hexssm 10X1.5 25 9
4 59195 (007000- ) Latch, Hook 1
5 01684 (007000- ) Washer Flt .25 Ss 4
6 09007 (007000- ) Scr Hexssm 6X1.0 25 4
7 59192 (007000- ) Latch, Bolt 2
8 41619 (007000- ) Washer FIt .50 Ss 2
9 07788 (007000- ) Nut Hx Std Ss M12X1.75 2
10 71330 (007000- ) Door Widt, Brush, Rh 1
11 59194 (007000- ) Latch, Hook 1
12 20791 (007000- ) Panel Widt, Filler 1

7400 (GM) 330970 (12-




STANDARD PARTS

Fig. 5 - Seat and Shroud Group

2-8 7400 (GM) 330970 (3-05)
Home §| Find... §Go To.. n n




STANDARD PARTS

10452 - NA
Fig. 5 - Seat and Shroud Group
Ref. Part No. Serial Number Description Qty.
1 71891 (007000- ) Bumper, Rubber 2
2 71487 (007000- )  Skirt, Center 1
3 41178 (007000- ) Washer-Flt .25 Fender Pltd 2
4 71962 (007000- ) Panel, Seat, Rh 1
5 09010 (007000- ) Scr Hexssm 8X1.25 25 3
6 01685 (007000- ) Washer Flt .31 Ss 3
7 71963 (007000- ) Panel, Seat, Top 1
8 75272 (007000- ) Hinge, Seat 1
9 71787 (007000- ) Insulation, Acoustic, Seat 1
v 10 77235 (007000- ) Seat, Michigan 1
A 369810 (007000- ) Kit, Replacement, Armrest 1
A 388134 (007000- ) Armrest, Molded 1
11 41186 (007000- ) Washer-Belleville .31 Pltd 4
12 54615 (007000- ) Rod, Seat 1
13 71790 (007000- ) Tread, Floor, 14.2 11.7 1
14 58819 (007000- ) Tread, Floor, 11.6 3.0 1
15 25794 (007000-007548 ) Panel Assy, Instr W/Label 1
15 9000356 (007549- ) Panel, Instmt, W/ Label [7400 Gm1.6l] 1
16 71980 (007000- ) Plate, Floor 1
17 21638 (007000- ) Seal, Bulb, Sd-0168 28.44 Lg 1
18 25678 (007000- ) Seal, Bulb, Sd-0504 68.75Lg 1
19 20788 (007000- ) Insulation, S/Foam 1
20 87742 (007000- ) Molding, Trim 11-14Ga 20.0 1
21 20813 (007000- ) Seal, Bulb 1
22 72970 (007000- ) Rivet, Plastic .250Dx.898 2
23 13248 (007000- ) Washer, .400B 1.12D .12Cr Znc 2
24 12273 (007000- ) Scr-Hexss M8X 1.25 20 Nylonloc 2
25 41128 (007000- ) Nut-Low Crown .31-18 Pltd 3
26 32984 (007000- ) Washer-Loc Int .31 Pltd 3
27 369891 (007000- ) Angle, Trim 1
28 47178-6 (007549- ) Button, Plug, 2.00h .04-.19 [Chm StI] 1
7400 (GM) 330970 (3-04 29




STANDARD PARTS

Fig. 6 - Main Frame Front Hood Group

2-10 7400 (GM) 330970 (3-07)
Home §| Find... §Go To.. n n




STANDARD PARTS

10805 - ALL
Fig. 6 - Main Frame Front Hood Group

Ref. Part No. Serial Number Description Qty.
1 71205 (007000- ) Hood, Front 1
1 71238 (007000- ) Hood, Front, Lpg 1
2 71613 (007000- ) Molding, Trim 11-14Ga 116.0 1
3 58524 (007000- ) Headlight, 12vdc, 50watt . A 2
4 21630 (007000- ) Nut, UM5X0.8 8
5 24196 (007000- ) Screw Panssm 5X0.8 20 8
6 21623 (007000- ) Latch, Hook 1
7 21628 (007000- ) Bracket, Pin 1
8 32490 (007000- ) Washer, Flat, 0.25, Std 4
9 59192 (007000- ) Latch, Bolt 1
10 21626 (007000- ) Rod, Hood Release 1
11 01076 (007000- ) Spring, Tens.500dx.04Wire 2.5L 1
12 47744 (007000- )  Swivel Control .250-28.25Dia 1
13 21627 (007000- ) Knob, Hood 1
14 63469-3 (007000- ) Bearing, Snap-In .38 Id 1
15 71243 (007000- ) Cable, Hood 1
16 09806 (007000- ) Label, Tennant Logo 1
17 71941 (007000- ) Hinge, Hood 2
18 41619 (007000- ) Washer, Flat, 0.56b 1.38d .11, Ss 1
19 07788 (007000- ) Nut, Hex, Std, M12 X 1.75, Ss 1
20 39277 (007000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 12
21 32491 (007000- ) Washer, Flat, 0.31, Std 12
22 06943 (007000- ) Screw, Hex, M6 X 1.0 X 20, 8.8 1
23 32490 (007000- ) Washer, Flat, 0.25, Std 2
24 08708 (007000- ) Nut, Hex, Lock, M6 X 1.00, NI 1
25 12274 (007000- ) Screw, Hex, M6 X 1.0 X 20, 8.8, NI 6
26 06944 (007000- ) Screw, Hex, M6 X 1.0 X 25, 8.8 2

7400 (GM) 330970 (3-0




STANDARD PARTS

Fig. 7 - Main Frame Engine Side Door Group

~_

2-12 7400 (GM) 330970 (9-04)
Home §| Find... §Go To.. n n




STANDARD PARTS

10480 - GM
Fig. 7 - Main Frame Engine Side Door Group
Ref. Part No. Serial Number Description Qty.

1 25673 (007000- ) Seal, Bulb, Sd-0168 27.75 Lg 1
2 391803 (007000- ) Seal, Bulb, Sd-0504 32.50Lg 1
3 20784 (007000- ) Insulation, S/Foam 1
4 20820 (007000- ) Bracket, Latch 1
5 20822 (007000- ) Latch, Door 1
6 41186 (007000- ) Washer-Belleville .31 Pltd 4
7 20802 (007000- ) Bumper, Rubber 2
8 71931 (007000- ) Bracket Widt, Hinge 2
9 71927 (007000- ) Door, Side, Engine 1

7400 (GM) 330970 (9-04 2-13




STANDARD PARTS

Fig. 8 - Main Frame Engine Cover Group

NSRRI

O
ome

’ ' %"A | z
2-14 7400 (GM) 330970 (3-07)
Find... GO TO.. n n




STANDARD PARTS

Fig. 8 - Main Frame Engine Cover Group

354268 - GM, G, LP, NA

Ref. Part No. Serial Number Description Qty.
1 20809 (007000- ) Cover Assy, Engine Top 1
2 51787 (007000- ) Bumper, Rubber 2
3 10632-5 (007000- ) Grommet Rbr 0.25Id For .09Matl 1
4 21631 (007000- ) Seal, Bulb, Sd-0168 29.25Lg 1
5 25677 (007000- ) Seal-Bulb, Sd-0504 24.50Lg 1
6 20782 (007000- ) Insulation, S/Foam 1
7 20785 (007000- ) Insulation, S/Foam 1
8 71939 (007000- ) Bracket WIdt, Hinge, Lh 1
9 71929 (007000- ) Bracket WIdt, Hinge, Rh 1
10 71934 (007000- ) Cover, Filler Pocket 1
11 59514 (007000- ) Latch 1
12 53091 (007000- ) Sprng,Tens,0.500dx.05Wire 1.0L 1
13 59192 (007000- ) Latch, Bolt 1
14 71898 (007000- ) Rod, Latch, Engine Cover 1
15 21625 (007000- ) Clip, Push On .187 Dia 1
v 16 69906 (007000- ) Spring-Gas Assy, Engine Cover 2
A 17 58494 (007000- ) Stud, Ball, Gas Spring 4
A 18 64595 (007000- ) Clip Safety 4
19 1011599 (007000- ) Channel, Stiffener, Lintel 1
20 41186 (007000- ) Washer-Belleville .31 Pltd 4
21 1016074 (007079-008999 ) Bracket, Mtg, Relay [Gm1.6l 7400] 1
22 06943 (007079-008999 ) Screw, Hex, M6 X 1.0 X 20, 8.8 2
23 41619 (007000- ) Washer, Flat, 0.56b 1.38d .11, Ss 1
24 07788 (007000- ) Nut, Hex, Std, M12 X 1.75, Ss 1
25 39277 (007000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 4
7400 (GM) 330970 (3-0 2-15




STANDARD PARTS

Fig. 9 - Steering Group

7400 (GM) 330970 (12-03)
Home §| Find... §Go To.. n n

2-16



STANDARD PARTS

10808 - ALL
Fig. 9 - Steering Group
Ref. Part No. Serial Number Description Qty.
1 64651 (007000- ) Rod, Latch, Steering, Tilt 1
2 70717 (007000- ) Ring, Retain, Ex0.500d,Heavydt 1
3 22290 (007000- ) Sprng,Comp,0.62ldx.06Wire 2.3L 1
4 70709 (007000- ) Bearing, Flange .500B 2
5 47585 (007000- ) Bearing-Flange,2 Hole 0.50Bore 3
6 75968 (007000- ) Seal, Bearing 1
7 04706 (007000- ) Handle Lift Brush 1
8 73027 (007000- ) Bracket WIdt, Steering, Tilt 1
9 73061 (007000- ) Column, Steering #2 10Lg Wire 1
10 70622 (007000- ) Seal, Boot, Steering Column 1
11 70623 (007000- ) Plate, Mount, Steering Boot 1
12 72970 (007000- ) Rivet, Plastic .250D X .898 4
13 71713 (007000- ) Steer Control, Hyd (See Breakdowns) 1
14 56690 (007000- ) Ftg-Hyd Str Jm06/0Om06 5
15 56398 (007000- )  Wheel, Steering, 14.0d, Taper Bore 1
16 71172 (007000- ) Panel, Tilt, Rh 1
17 71173 (007000- ) Panel, Tilt, Lh 1
18 56185 (007000- ) Nut-Hx Jam M20 X 1.5 4 Pltd 1
7400 (GM) 330970 (3-0 2-17




STANDARD PARTS

Fig. 10 - Electrical Instrument Panel Assembly

7400 (GM) 330970 (3-05)
Home §| Find... §Go To.. n n

2-18



STANDARD PARTS

10775 - ALL
Fig. 10 - Electrical Instrument Panel Assembly
Ref. Part No. Serial Number Description Qty.
v 9003613 (007000- ) Replm Kit, Instr.Panel 1
A 1 59976 (007000- ) Replmt Kit, Case 1
A 2 59977 (007000- ) Replmt Kit, Seal, 1
A 3 71594 (007000- ) Replm Kit, Cir Board 1
A 4 56346 (007000- ) Replmt Kit, Lamp, Fault (8) 1
A 5 9003612 (007000- ) Replm Kit, Touch Panel 1
A 6 59971 (007000- ) Replmt Kit, Lamp, Backlighting (8) 2
7400 (GM) 330970 (3-0 2-19



dts
Text Box
9003613

dts
Text Box
9003612


STANDARD PARTS

Fig. 11 - Electrical Circuit Breaker and Relay Group

2-20 7400 (GM) 330970 (3-07)
Home §| Find... §Go To.. n n




STANDARD PARTS

10779 - G, LP
Fig. 11 - Electrical Circuit Breaker and Relay Group
Ref. Part No. Serial Number Description Qty.

v 1 87536 (007000- ) Switch, Ign [Ku] 1
A 2 87866 (007000- ) Key Set,Switch 1
3 10632-5 (007000- ) Grommet Rbr 0.25Id For .09Matl 4
4 44078 (007000- ) Switch, Pushmom, Spst100A 12V 1
5 56186 (007000- ) Relay, Shrouded, 12 Vdc 6
6 72970 (007000- ) Rivet, Plastic .250Dx.898 6
7 27920 (007000-007548 ) Breaker-Curcuit, 5A Resetable 1
7 57803 (007549- ) Breaker-Circuit, 15A Resetable 1
8 57803 (007000- ) Breaker-Circuit, 15A Resetable 7
9 57751 (007000- ) Boot,Circuit Breaker 8
10 369704 (007000- ) Horn, 12 Volt 1
11 71665 (007000- )  Switch, Progressive 1
12 57807 (007000- ) Cover, Rocker Switch Seal 1
13 67767 (007000- ) Clamp-Cable,.69Dia. 62Wth 1
14 40678 (007000- ) Clamp,Cable .44D .62Wide 1
15 69234 (007000- ) Clamp-Cable, 1.00Dia. .62Wth 2
16 30407 (007000- ) Clip, Keeper, Open 2
17 02431 (007000- ) Plugbtn .56H .03-.12 Blacknyl 1
18 382516 (007000- ) Boot, Switch 1
19 1012185 (007000- ) Light, Check Eng, Amb 1
20 762521 (007549- ) Plug, Panl, Switch 2

7400 (GM) 330970 (3-0 2-21




STANDARD PARTS

Fig. 12 - Engine Group, Gas

2-22 7400 (GM) 330970 (3-07)
Home §| Find... §Go To.. n n




STANDARD PARTS

353885 - G, GM
Fig. 12 - Engine Group, Gas

Ref. Part No. Serial Number Description Qty.
v 1 372862 (007000- ) Engine, Block, Long [Gm1.6l] (See Engine Breakdown) 1
A 2 371972 (007000- ) Element, Fltr, Qil, Eng, Spin-On 1
3 41359 (007000- ) Nut, Hex, Std, M6 X 1.0, 8 1
4 07791 (007000- ) Nut, Hex, Fing, M8 X 1.25 1
5 371855 (007000- ) Hose, Hyd, 26.0l 1
6 371876 (007000- ) Fitting, Hose End 2
7 372541 (007000- ) Fitting, E90, M14 X .56 1
8 371890 (007000- ) Fitting, Pipe, Plug 1
9 372556 (007000- ) Shield, Starter [1.6]] 1
10 371866 (007000- ) Coupling, Drive, 13t 1
11 372554 (007000- ) Screw, Hex, M7-1.0 X 23.0, 8.8 6
12 371868 (007000- ) Cover, Hsng, Flywheel 1
13 371869 (007000- ) Housing, Pump 1
14 32490 (007000- ) Washer, Flat, 0.25 Std 4
15 19315 (007000- ) Screw, Hex, .25-20 X 0.50, 5 4
16 10832 (007000- ) Screw, Soc, .38-16 X 1.50, Al 2
17 371870 (007000- ) Screw, Soc, M12 X 1.75 X 55, 10.9 4
18 1011164 (007000- ) Bracket, Mtg, Front [Gm1.6] 7400] 1
19 1011169 (007000- ) Bracket, Mig, Rear [Gm1.6l 7400] 1
20 51176 (007000- ) Isolator, Vib, Dia .50 [Ko] 3
21 04414 (007000- ) Washer, Flat, 0.53b 1.88d .12, Stl, PI 3
22 06972 (007000- ) Screw, Hex, M12 X 1.75 X 60, 8.8 3
23 32493 (007000- ) Washer, Flat, 0.50 Std 3
24 08711 (007000- ) Nut, Hex, Lock, M12 X 1.75,NI 3
25 39810 (007000- ) Screw, Hex, .50-13 X 1.25, 5 2
26 32486 (007000- ) Washer, Flat, 0.50 Sae 2
27 39283 (007000- ) Screw, Hex, M10 X 1.5 X 25, 8.8 3
28 32485 (007000- ) Washer, Flat, 0.38 Sae 3
29 372002 (007000- ) Sensor, Position, Cshft 1
30 372491 (007000-008999 ) Sensor, Oxygen 1
30 1028559 (009000- ) Sensor, Oxygen [Gm 1.61/3.01 2007] 1
31 372953 (007000- ) Sensor, Temp, Coolant 1
32 371996 (007000- ) Switch, Indicator, Qil Press 1
33 58592 (007000- ) Send-Unit, Water, Temp, 04npt 1130h/195d 1
34 371860 (007000-008999 ) Fitting, Pipe, Plug, Metric, M18, Soc 1
35 1031439 (009000- ) Fitting, Pipe, Bshg, M18 X 1.5 1
36 24976 (009000- ) Fitting, Brs, E45, Pf02/Pm02 1
37 79399 (009000- ) Switch, Press, Dpdt 0006psi 1
38 385029 (009000- ) Gasket, Plug, Relief Valve,Qil Press 1

7400 (GM) 330970 (3-0 2-23




STANDARD PARTS

Fig. 13 - Engine Group, LPG

2-24 7400 (GM) 330970 (3-07)
Home §| Find... §Go To.. n n




STANDARD PARTS

353886 - LP, GM

Fig. 13 - Engine Group, LPG

Ref. Part No. Serial Number Description Qty.
v 1 372862 (007000- ) Engine, Block, Long [Gm1.6l] (See Engine Breakdown) 1
A 2 371972 (007000- ) Element, Fltr, Qil, Eng, Spin-On 1

3 41359 (007000- ) Nut, Hex, Std, M6 X 1.0, 8 1
4 07791 (007000- ) Nut, Hex, FIng, M8 X 1.25 1
5 371855 (007000- ) Hose, Hyd, 26.0I 1
6 371876 (007000- ) Fitting, Hose End 2
7 372541 (007000- ) Fitting, E90, M14 X .56 1
8 371890 (007000- ) Fitting, Pipe, Plug 1
9 32485 (007000- ) Washer, Flat, 0.38 Sae 3
10 371866 (007000- ) Coupling, Drive, 13t 1
11 372554 (007000- ) Screw, Hex, M7-1.0 X 23.0, 8.8 6
12 371868 (007000- ) Cover, Hsng, Flywheel 1
13 371869 (007000- ) Housing, Pump 1
14 32490 (007000- ) Washer, Flat, 0.25 Std 4
15 19315 (007000- ) Screw, Hex, .25-20 X 0.50, 5 4
16 10832 (007000- ) Screw, Soc, .38-16 X 1.50, Al 2
17 371870 (007000- ) Screw, Soc, M12 X 1.75 X 55, 10.9 4
18 1011164 (007000- ) Bracket, Mtg, Front [Gm1.6l 7400] 1
19 1011169 (007000- ) Bracket, Mtg, Rear [Gm1.6l 7400] 1
20 51176 (007000- ) Isolator, Vib, Dia .50 [Ko] 3
21 04414 (007000- ) Washer, Flat, 0.53b 1.88d .12, Stl, PI 3
22 06972 (007000- ) Screw, Hex, M12 X 1.75 X 60, 8.8 3
23 32493 (007000- ) Washer, Flat, 0.50 Std 3
24 08711 (007000- ) Nut, Hex, Lock, M12 X 1.75,NI 3
25 39810 (007000- ) Screw, Hex, .50-13 X 1.25, 5 2
26 32486 (007000- ) Washer, Flat, 0.50 Sae 2
27 39283 (007000- ) Screw, Hex, M10 X 1.5 X 25, 8.8 3
28 372002 (007000- ) Sensor, Position, Cshft 1
29 372491 (007000-008999 ) Sensor, Oxygen 1
1028559 29 1028859 (009000- ) Sensor, Oxygen [Gm 1.61/3.01 2007] 1
30 372953 (007000- ) Sensor, Temp, Coolant 1
31 371996 (007000- ) Switch, Indicator, Qil Press 1
32 58592 (007000- ) Send-Unit, Water, Temp, 04npt 1130h/195d 1
33 371860 (007000-008999 ) Fitting, Pipe, Plug, Metric, M18, Soc 1
34 1031439 (009000- ) Fitting, Pipe, Bshg, M18 X 1.5 1
35 24976 (009000- ) Fitting, Brs, E45, Pf02/Pm02 1
36 79399 (009000- ) Switch, Press, Dpdt 0006psi 1
37 385029 (009000- ) Gasket, Plug, Relief Valve,Oil Press 1

7400 (GM) 330970 (3-0 2-25



r1l
Text Box
1028559

r1l
Line


STANDARD PARTS
Fig. 14 - Engine EFI Group, Gasoline (007000-008999)

@

A 'l‘(gn.

2-26 7400 (GM) 330970 (3-07)
Home §| Find... §Go To.. n n




STANDARD PARTS

Fig. 14 - Engine EFI Group, Gasoline (007000-008999)

353889 - G, GM, NA

Ref. Part No. Serial Number Description Qty.
1 1012215 (007000-008999 ) Bracket, Controller 1
2 46314 (007000-008999 ) Grommet, Rbr, 0.20id, F/ 0.4h, .12matl 4
3 06938 (007000-008999 ) Screw, Pan, M5 X 0.8 X 40, 4.8 4
4 32490 (007000-008999 ) Washer, Flat, 0.25 Std 8
5 06549 (007000-008999 ) Nut, Hex, Lock, M 5 X 0.8, NI 4
6 58366 (007079-008999 ) Clamp, Cable, Stl, 1.25d X 1.00w, 1h 2
7 39349 (007079-008999 ) Washer, Flat, 0.31 Sae 2
8 372542 (007000-008999 ) Fitting, Str, .12mpt X .19brb 1
9 372545 (007000-008999 ) Gasket, Body, Throttle [1.6]] 1
10 372543 (007000-008999 ) Fitting, Vacuum, M16-15-6h 1
11 372489 (007000-008999 ) Hose, 9.5mm X 450mm [Pcv] 1
12 372544 (007000-008999 ) Gasket, Manifold, Intake 1
13 372566 (007000-008999 ) Rail, Injector, Gas, W/ Press Reg 1
14 372534 (007000-008999 ) Adaptor, Intake, Throttle Body 1
15 372537 (007000-008999 ) Bushing, M6-1.50 X .25-27npt 1
16 06532 (007000-008999 ) Screw, Soc, M6 X 1.0 X 25, 12.9 4
17 07255 (007000-008999 ) Screw, Soc, M6 X 1.0 X 45, 12.9 4
18 372539 (007000-007078 ) Clamp, Hose, 1.0 1
19 372538 (007000-007078 ) Cap, Outlet, Water 1
20 372547 (007000-008999 ) Manifold, Intake [1.6l] 1
21 372549 (007000-008999 ) Plug, Manifold, Intake 1
22 372550 (007000-008999 ) Plug, Port, Sensor [Map] 1
23 372858 (007000-008999 ) Module, Ecu, Gas [Gm 1.6]] 1
24 372563 (007000-008999 ) Injector Kit, Fuel, Gas 4
25 372493 (007000-008999 ) Sensor, [Tmap] 1
26 372482 (007000-008999 ) Housing, Throttle, 40mm [Bosch] 1
27 372546 (007000-008999 ) Hose, Fuel, .19 1
28 06943 (007079-008999 ) Screw, Hex, M6 X 1.0 X 20, 8.8 2
29 16735 (007079-008999 ) Screw, Hex, M8 X 1.25 X 16, 8.8 1
30 83578 (007079-008999 ) Tube, Air Bleed, .62d 2.21 .12npt Alum 1
31 1015930 (007079-008999 ) Fitting, Brs, Str, Pm02/Pf04 1
32 51305 (007079-008999 ) Fitting, Draincock, .25npt 90 1
33 43844 (007079-008999 ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 1
34 73471 (007079-008999 ) Hose, Pvc, Clr, 0.38id 0.560d 22.00I 1
35 51839 (007079-008999 ) Fitting, Brs, E90, Em10/Pm06 1
36 1015547 (007079-008999 ) Fitting, Adapter, Orifice, Pm06pf06 1
37 63810 (007079-008999 ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 4
38 1015897 (007079-008999 ) Hose, Radiator, Mold, .75id X .62id 1
7400 (GM) 330970 (3-0 2-27




STANDARD PARTS

Fig. 15 - Engine EFI Group, Gasoline (009000- )

2-28 7400 (GM) 330970 (3-07)
Home §| Find... §Go To.. n n




STANDARD PARTS

353889 - G, GM, NA

Fig. 15 - Engine EFI Group, Gasoline (009000- )
Ref. Part No. Serial Number Description Qty.
1 1031790 (009000- ) Bracket, Controller [7400 2007] 1
2 32490 (009000- ) Washer, Flat, 0.25 Std 2
3 06946 (009000- ) Screw, Hex, M6 X 1.0 X 35, 8.8 4
4 19066 (009000- ) Washer, Flat, #10 8
5 08708 (009000- ) Nut, Hex, Lock, M6 X 1.0, NI 4
6 16931 (009000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 2
7 1015897 (009000- ) Hose, Radiator, Mold, .75id X .62id 1
8 384995 (009000- ) Fitting, Plug, M16, Intake Manifold 1
9 384992 (009000- ) Rail, Injector, Fuel, Plstc 1
10 372543 (009000- ) Fitting, Vacuum, M16-15-6h 1
11 372607 (009000- ) Hose, 9.5mm X 290mm [Pcv] 1
v 9003390 (009000- ) Gasket Kit, Repair, Gas [Gm1.6l 2007] 1
A 12 372544 (009000- ) Gasket, Manifold, Intake 1
A 13 372545 (009000- ) Gasket, Body, Throttle [1.6l] 1
14 372534 (009000- ) Adapter, Intake, Throttle Body 1
15 372548 (009000- ) Plug, .12npt, Ss 1
16 06532 (009000- ) Screw, Soc, M6 X 1.0 X 25, 12.9 4
17 07255 (009000- ) Screw, Soc, M6 X 1.0 X 45, 12.9 4
18 1015547 (009000- ) Fitting, Adapter, Orifice, Pm06pf06 1
19 51839 (009000- ) Fitting, Brs, E90, Em10/PmO06 1
20 372547 (009000- ) Manifold, Intake [1.6l] 1
21 372549 (009000- ) Plug, Manifold, Intake 1
22 372550 (009000- ) Plug, Port, Sensor [Map] 1
23 1028711 (009000- ) Module, Ecu, Gas [Gm, 1.6 2007] 1
24 19317 (009000- ) Screw, Hex, .25-20 X 0.75, 5 1
25 384985 (009000- ) Sensor, [Tmap] 1
26 384974 (009000- ) Housing, Throttle, 40mm [Bosch] 1
27 32490 (009000- ) Washer, Flat, 0.25, Std 11
28 1031312 (009000- ) Plate, Mtg, Relay 1
29 372470 (009000- ) Isolator, Box, Relay 2
30 16735 (009000- ) Screw, Hex, M8X1.25X16, 8.8 1
31 39349 (009000- ) Washer, Flat, 0.31 Sae 1
32 58366 (009000- ) Clamp, Cable, Stl, 1.25d X 1.00w, 1h 2
33 63810 (009000- ) Clamp, Hose, Wormdrive, 0.56-1.06d 4
34 83578 (009000- ) Tube, Air Bleed, .62d 2.2| .12npt Alum 1
35 1015930 (009000- ) Fitting, Brs, Str, Pm02/Pf04 1
36 51305 (009000- )  Fitting, Draincock, .25npt 90 1
37 43844 (009000- ) Clamp, Hose, Wormdrive, 0.25-0.62d 1
38 73471 (009000- ) Hose, Pvc, Clr, 0.38id 0.560d 22.00I 1
39 19315 (009000- ) Screw, Hex, .25-20 X 0.50, 5 4
40 19312 (009000- ) Nut, Hex, Std, .25-20 4
7400 (GM) 330970 (3-0 2-29




STANDARD PARTS

Fig. 16 - Engine EFI Group, LPG (007000-008999)




STANDARD PARTS

Fig. 16 - Engine EFI Group, LPG (007000-008999)

353888 - LP, GM, NA

Ref. Part No. Serial Number Description Qty.
1 24929 (007000-007078 ) Fitting, Brs, Tee, Pf04/Pf04/Pm04 1
2 1012635 (007000-007078 ) Fitting, Plstc, Bm10-Pm04 1
3 1012215 (007000-008999 ) Bracket, Controller 1
4 46314 (007000-008999 ) Grommet, Rbr, 0.20id, F/ 0.4h, .12matl 4
5 06938 (007000-008999 ) Screw, Pan, M5 X 0.8 X 40, 4.8 4
6 32490 (007000-008999 ) Washer, Flat, 0.25 Std 4
7 06549 (007000-008999 ) Nut, Hex, Lock, M 5 X 0.8, NI 4
8 372497 (007000-008999 ) Valve, Body, Throttle, Lpg 1
9 63810 (007000-008999 ) Clamp, Hose, Wormdrive, 0.56-1.06d 8

10 372537 (007000-008999 ) Bushing, M6-1.50 X .25-27npt 1
11 372544 (007000-008999 ) Gasket, Manifold, Intake 1
12 372547 (007000-008999 ) Manifold, Intake [1.6l] 1
13 372548 (007000-008999 ) Plug, .12npt, Ss 1
14 372549 (007000-008999 ) Plug, Manifold, Intake 1
15 372550 (007000-008999 ) Plug, Port, Sensor [Map] 1
16 372576 (007000-008999 ) Bracket, Reg [1.6] 1
17 372577 (007000-008999 ) Spacer, Sppt, Filter Lock Off 1
18 372579 (007000-008999 ) Plug, Hole, Injector —t—
19 372493 (007000-008999 ) Sensor, [Tmap] 1
20 372482 (007000-008999 ) Housing, Throttle, 40mm [Bosch] 1
21 372857 (007000-008999 ) Module, Ecu, Lpg [Gm 1.6l] 1
22 372580 (007000-008999 ) Adaptor, Valve, Fuel Trim 1
23 372582 (007000-008999 ) Adaptor, Plate 1
24 372500 (007000-008999 ) Converter, Lpg 1
Yy 25 372898 (007000-008999 ) Mixer, Lpg [Gm 1.6]] 1
26 372612 (007000-008999 ) Adaptor, Throttle Body 1
27 372608 (007000-008999 ) Gasket, Adaptor 2
28 372515 (007000-008999 ) Fitting, Cap 1
29 372512 (007000-008999 ) Fitting, E70 2
30 372514 (007000-008999 ) Fitting, Str 2
31 372506 (007000-008999 ) Hose, Balancing, Press, 680mm 1
32 372507 (007000-008999 ) Hose, Balancing, Press, 45mm 1
33 372511 (007000-008999 ) Fitting, Hose, Vacuum, .25 1
34 372517 (007000-008999 ) Restrictor, Jet, Coolant 1
35 372484 (007000-008999 ) Seal, Org 2
36 372498 (007000-008999 ) Sleeve, Throttle [Bosch], Plstc 1
37 372569 (007000-008999 ) Valve, Check 1
38 372609 (007000-008999 ) Hose Assy, 170mm [Ftv-ptv] 1
39 372605 (007000-008999 ) Hose Assy, Valve, Press Trim, 350mm 1
40 372607 (007000-008999 ) Hose, 9.5mm X 290mm [Pcv] 1
41 372528 (007000-008999 ) Hose, Molded 1
42 372606 (007000-008999 ) Hose, 355mm [FI-vrp] 1
43 372510 (007000-008999 ) Fitting, E90 1
44 372611 (007000-008999 ) Fitting, Str, E90, .25npt 1
45 372610 (007000-008999 ) Fitting, Nipple, .25npt, Brs 1
7400 (GM) 330970 (3-0 2-31



r1l
Pencil

r1l
Line

r1l
Text Box
4


STANDARD PARTS

Fig. 16 - Engine EFI Group, LPG (007000-008999)

Ref. Part No. Serial Number Description Qty.
46 372518 (007000-008999 ) Isolator Kit, Mtg, Vaporizer, Rbr 3
47 372613 (007000-008999 ) Seal, Org, Throttle Body 1
48 372558 (007000-008999 ) Adaptor [1.6] 1
v 49 3725083 (007000-008999 ) Valve, Shutoff, Lpg, W/ Wire Connector 1
A 372615 (007000-008999 ) Filter Kit, Lock Off, Lpg 1
50 372501 (007000-008999 ) Valve, Trim, Fuel, Press, Lpg 1
51 83578 (007079-008999 ) Tube, Air Bleed, .62d 2.2 .12npt Alum 1
52 1015930 (007079-008999 ) Fitting, Brs, Str, Pm02/Pf04 1
53 51305 (007079-008999 ) Fitting, Draincock, .25npt 90 1
54 43844 (007079-008999 ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 1
55 73471 (007079-008999 ) Hose, Pvc, Clr, 0.38id 0.560d 22.00I 1
56 51839 (007079-008999 ) Fitting, Brs, E90, Em10/PmO06 1
57 06943 (007000-008999 ) Screw, Hex, M6 X 1.0 X 20, 8.8 2
58 372523 (007000-008999 ) Pin, Retainer 4
59 9003045 (007000-008999 ) Screw, Hex 4
60 9003047 (007000-008999 ) Screw, Soc 4
2-32 7400 (GM) 330970 (3-07)




STANDARD PARTS

7400 (GM) 330970 (12-( 2-33
Home §§ Find... § Go To.. n n



STANDARD PARTS

Fig. 17 - Engine EFI and Vaporizer Group, LPG (009000- )

2-34 7400 (GM) 330970 (3-07)
Home §| Find... §Go To.. n n




STANDARD PARTS

353888 - LP, GM, NA

Fig. 17 - Engine EFI and Vaporizer Group, LPG (009000- )

Ref. Part No. Serial Number Description Qty.
1 1031312 (009000- ) Plate, Mtg, Relay 1
2 372470 (009000- ) Isolator, Box, Relay 2
3 19315 (009000- ) Screw, Hex, .25-20 X 0.50, G5 4
4 32490 (009000- ) Washer, Flat, 0.25, Std 7
5 19312 (009000- ) Nut, Hex, Std, .25-20 2
6 372547 (009000- ) Manifold, Intake [1.6]] 1
7 372549 (009000- ) Plug, Manifold, Intake 1
8 372579 (009000- ) Plug, Hole, Injector 4
9 384995 (009000- ) Fitting, Plug, M16, Intake Manifold 1

10 372550 (009000- ) Plug, Port, Sensor [Map] 1
11 372548 (009000- ) Plug, .12npt, Ss 1
12 73471 (009000- ) Hose, Pvc, Clr, 0.38id 0.560d 022.0I 1
13 372534 (009000- ) Adapter, Intake, Throttle Body 1
14 384985 (009000- ) Sensor [T Map] 1
15 19317 (009000- ) Screw, Hex, .25-20 X 0.75, G5 1
16 06532 (009000- ) Screw, Soc, M6 X 1.00 X 25, 12.9 4
17 51839 (009000- ) Fitting, Brs, E90, Em10/PmO06 1
18 384974 (009000- ) Housing, Throttle, 40Mm [Bosch] 1
19 372528 (009000- ) Hose, Mold, .62 To .75 1
20 372543 (009000- ) Fitting, Vacuum [M16-15-6h] 1
21 384996 (009000- ) Adapter, Valve, 400Mm [Bosch] 1
22 09037 (009000- ) Screw, Soc, M8 X 1.25 X 70, 12.9 4
23 384991 (009000- ) Bolt, Soc Head, M5 X 80 X 35 4
24 372607 (009000- ) Hose, 9.5mm X 290mm [Pcv] 1
25 384980 (009000- ) Mixer, W/70 Deg Ftg 1
26 384976 (009000- ) Fitting, E90 1
27 08708 (009000- ) Nut, Hex, Lock, M6 X 1.00, NI 4
28 384970 (009000- ) Clamp, Hose, Spring, 0.75D 1
29 384983 (009000- ) Hose [Mixer to Epr] 1
30 384971 (009000- ) Cover, Hose 1
31 384979 (009000- ) Clamp, Hose, Spring, 0.62D 1
32 384973 (009000- ) Hose, Supply, Gas, .25ld 1
33 384977 (009000- ) Regulator [Ep] 1
34 384978 (009000- ) Fitting Kit [Epr] 1
35 372539 (009000- ) Clamp, Hose, 1.0 1
36 384984 (009000- ) Hose [Epr To Manifold] 1
37 63810 (009000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 5
38 11442-1 (009000- )  Fitting, Hyd, E90, Spcl 1
39 372529 (009000- ) Fitting, Nipple, .25mal 1
vV 40 384975 (009000- ) Valve, Lock Off 1
A 372615 (009000- ) Filter Kit, Lock Off, Lpg 1
41 384986 (009000- ) Isolator [Epr] 3
42 07791 (009000- ) Nut, Hex, Flng, M8 X 1.25 3
43 1028343 (009000- ) Bracket WIdt, Mtg, Regulator, Lpg 1
44 371770 (009000- ) Screw 2
45 371877 (009000- ) Washer, Flat, 0.38, Hardened 2
46 83578 (009000- ) Tube, Bleed, Air, .620d 2.21 .12npt, Alm 1
47 1015930 (009000- ) Fitting, Brs, Str, Pf04/Pm02 1

7400 (GM) 330970 (3-0 2-35




STANDARD PARTS

Fig. 17 - Engine EFI and Vaporizer Group, LPG (009000-

)

Ref. Part No. Serial Number Description Qty.
48 51305 (009000- ) Fitting, Draincock, E9O, .25npt 1
49 43844 (009000- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 1
50 9003391 (009000- ) Gasket Kit, Repair, Lpg [Gm1.61 2007] 1
51 1031790 (009000- ) Bracket, Controller [7400 2007] 1
52 06946 (009000- ) Screw, Hex, M6 X 1.0 X 35, 8.8 4
53 16931 (009000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 2
54 19066 (009000- ) Washer, Flat, #10 8
55 32490 (009000- ) Washer, Flat, 0.25 Std 2
56 1028722 (009000- ) Module, Ecu, Lpg [Gm1.6] 2007] 1

2-36 7400 (GM) 330970 (3-07)




STANDARD PARTS

7400 (GM) 330970 (3-0 2-37
Home f| Find... §Go To.. n n



STANDARD PARTS

Fig. 18 - Engine Air Cleaner Group, Gas (007000-008999)

7400 (GM) 330970 (3-07)
Home §| Find... §Go To.. n n

2-38



STANDARD PARTS

354267 - G, GM
Fig. 18 - Engine Air Cleaner Group, Gas (007000-008999)
Ref. Part No. Serial Number Description Qty.
v 1 369745 (007000-008999 ) Filter, Assy, Air 1
A 2 369746 (007000-008999 ) Element, Fltr, Air [Dn] 1
3 369747 (007000-008999 ) Clamp, Mtg, Filter, Air 1
4 1012619 (007000-008999 ) Hose, Air, Intake, Flex 25.0l 1
5 58346 (007000-008999 ) Tube, Intake, 2.0d 02.01 Flange 1
6 14432 (007000-008999 ) Clamp, Hose, Wormdrive, 1.81-2.75d 6
7 03026 (007000-008999 ) Indicator, Filter, Air 1
8 1011314 (007000-008999 ) Hose, Intake, Mold, 2.0id [Epdm 7400] 1
9 1010683 (007000-008999 ) Bracket, Mtg, Air Fltr, [Gm 1.6L 7400] 1
10 06943 (007000-008999 ) Screw, Hex, M6X 1.0 X 20, 8.8 4
11 19066 (007000-008999 ) Washer, Flt, #10 4
12 72970 (007000-008999 ) Ruivet, Plstc, .250d X 0.898 4
13 20903 (007000-008999 ) Guard, Intake, Air, Engine 1
14 57224 (007000-008999 ) Sleeve, Nyl, #37 16.0I 1
15 1011780 (007000-008999 ) Tube, WIdt, Tee 1
16 51560-5 (007000-008999 ) Fitting, Brs, Str, 02mp, Service 1
17 1013168 (007000-008999 ) Hose, Heater, E9Q, 0.62id 05.5 2.0 1
18 365164 (007000-008999 ) Fitting, Plstc, Str, Bm10/Bm10 1
19 86824 (007000-008999 ) Clamp, Hose, Wormdrive, 0.50-1.06d, .50w 3
20 15543 (007000-008999 ) Hose, Rbr, 2.00id 2.500d 03.0l 1
21 371854 (007000-008999 ) Clamp, Spring, 1.50 1
22 371862 (007000-008999 ) Hose, Vent 1
7400 (GM) 330970 (3-0 2-39




STANDARD PARTS

Fig. 19 - Engine Air Cleaner Group, Gas (009000- )




STANDARD PARTS

354267 - G, GM
Fig. 18 - Engine Air Cleaner Group, Gas (009000~ )

Ref. Part No. Serial Number Description Qty.
v 1 369745 (009000- ) Filter, Assy, Air 1
A 2 369746 (009000- ) Element, Fltr, Air [Dn] 1
3 369747 (009000- ) Clamp, Mtg, Filter, Air 1
4 1029821 (009000- ) Hose, Intake, Mold, 2.00id [ Epdm 2007] 1
5 1032323 (009000- ) Hose, Heater, E90, 0.62id [Gm1.6l 2007] 1
6 14432 (009000- ) Clamp, Hose, Wormdrive, 1.81-2.75d 7
7 03026 (009000- ) Indicator, Filter, Air 1
8 1031609 (009000- ) Hose, Intake, Mold, 2.0id, Gas [Epdm 07] 1
9 1031525 (009000- ) Bracket, Mtg, Air Fltr [2007 7400] 1
10 06942 (009000- ) Screw, Hex, M6 X 1.0 X 16, 8.8 2
11 19066 (009000- ) Washer, Flt, #10 5
12 72970 (009000- ) Rivet, Plstc, .250d X 0.898 4
13 1032408 (009000- ) Plate, Intake [7400 2007] 1
14 1031867 (009000- ) Bracket, Air, Intake [7400 07] 1
15 1011780 (009000- ) Tube, WIdt, Tee 1
16 51560-5 (009000- ) Fitting, Brs, Str, 02mp, Service 1
17 06943 (009000- ) Screw, Hex, M6 X 1.0 X 20, 8.8 3
18 08708 (009000- ) Nut, Hex, Lock, M6 X 1.0, NI 2
19 63810 (009000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 1
20 15543 (009000- ) Hose, Rbr, 2.00id 2.500d 03.0l 2
21 371854 (009000- ) Clamp, Spring, 1.50 1
22 1030415 (009000- ) Tube, Air, Fltr, 2.00d [7400 2007] 1
23 11984 (009000- ) Fitting, Pipe, E90, Pf02/Pm02 1
24 22297 (009000- ) Clamp, Hose, Wormdrive, 1.56-2.50d, .50w 1
25 07790 (009000- ) Nut, Hex, FIng, M6 X 1.0 1

7400 (GM) 330970 (3-0 2-41




STANDARD PARTS

Fig. 20 - Engine Air Cleaner Group, LPG (007000-008999)

2-42 7400 (GM) 330970 (3-07)
Home §| Find... §Go To.. n n




STANDARD PARTS

Fig. 20 - Engine Air Cleaner Group, LPG (007000-008999)

354079 - LP, GM

Ref. Part No. Serial Number Description Qty.
v 1 369745 (007000-008999 ) Filter, Assy, Air 1
A 2 369746 (007000-008999 ) Element, Fltr, Air [Dn] 1
3 369747 (007000-008999 ) Clamp, Mtg, Filter, Air 1
4 1012619 (007000-008999 ) Hose, Air, Intake, Flex 25.0l 1
5 58346 (007000-008999 ) Tube, Intake, 2.0d 02.01 Flange 1
6 14432 (007000-008999 ) Clamp, Hose, Wormdrive, 1.81-2.75d 6
7 03026 (007000-008999 ) Indicator, Filter, Air 1
8 1012574 (007000-008999 ) Hose, Intake, Mold, 2.0id [Epdm 7400] 1
9 1010683 (007000-008999 ) Bracket, Mtg, Air Fltr, [Gm 1.6L 7400] 1
10 06943 (007000-008999 ) Screw, Hex, M6X 1.0 X 20, 8.8 4
11 19066 (007000-008999 ) Washer, Flt, #10 4
12 72970 (007000-008999 ) Ruivet, Plstc, .250d X 0.898 4
13 20903 (007000-008999 ) Guard, Intake, Air, Engine 1
14 57224 (007000-008999 ) Sleeve, Nyl, #37 16.0I 1
15 1011780 (007000-008999 ) Tube, WIdt, Tee 1
16 51560-5 (007000-008999 ) Fitting, Brs, Str, 02mp, Service 1
17 1013168 (007000-008999 ) Hose, Heater, E9Q, 0.62id 05.5 2.0 1
18 365164 (007000-008999 ) Fitting, Plstc, Str, Bm10/Bm10 1
19 86824 (007000-008999 ) Clamp, Hose, Wormdrive, 0.50-1.06d, .50w 3
20 15543 (007000-008999 ) Hose, Rbr, 2.00id 2.500d 03.0l 1
21 371854 (007000-008999 ) Clamp, Spring, 1.50 1
22 371862 (007000-008999 ) Hose, Vent 1
7400 (GM) 330970 (3-0 2-43




STANDARD PARTS

Fig. 21 - Engine Air Cleaner Group, LPG (009000- )

2-44 7400 (GM) 330970 (3-07)
Home §| Find... §Go To.. n n




STANDARD PARTS

354079 - LP, GM

Fig. 21 - Engine Air Cleaner Group, LPG (009000- )

Ref. Part No. Serial Number Description Qty.
v 1 369745 (009000- ) Filter, Assy, Air 1
A 2 369746 (009000- ) Element, Fltr, Air [Dn] 1

3 369747 (009000- ) Clamp, Mtg, Filter, Air 1
4 1029821 (009000- ) Hose, Intake, Mold, 2.00id [ Epdm 2007] 1
5 1032323 (009000- ) Hose, Heater, E90, 0.62id [Gm1.6l 2007] 1
6 14432 (009000- ) Clamp, Hose, Wormdrive, 1.81-2.75d 7
7 03026 (009000- ) Indicator, Filter, Air 1
8 1031553 (009000- ) Hose, Intake, Mold, 2.0id, Lpg 1
9 1031525 (009000- ) Bracket, Mtg, Air Fltr [2007 7400] 1
10 06942 (009000- ) Screw, Hex, M6 X 1.0 X 16, 8.8 2
11 19066 (009000- ) Washer, Flt, #10 5
12 72970 (009000- ) Rivet, Plstc, .250d X 0.898 4
13 1032408 (009000- ) Plate, Intake [7400 2007] 1
14 1031867 (009000- ) Bracket, Air, Intake [7400 07] 1
15 1011780 (009000- ) Tube, WIdt, Tee 1
16 51560-5 (009000- ) Fitting, Brs, Str, 02mp, Service 1
17 06943 (009000- ) Screw, Hex, M6 X 1.0 X 20, 8.8 3
18 08708 (009000- ) Nut, Hex, Lock, M6 X 1.0, NI 2
19 63810 (009000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 1
20 15543 (009000- ) Hose, Rbr, 2.00id 2.500d 03.0l 2
21 371854 (009000- ) Clamp, Spring, 1.50 1
22 1030415 (009000- ) Tube, Air, Fltr, 2.00d [7400 2007] 1
23 11984 (009000- ) Fitting, Pipe, E90, Pf02/Pm02 1
24 22297 (009000- ) Clamp, Hose, Wormdrive, 1.56-2.50d, .50w 1
25 07790 (009000- ) Nut, Hex, FIng, M6 X 1.0 1

7400 (GM) 330970 (3-0 2-45




STANDARD PARTS

Fig. 22 - Engine Alternator Group

7400 (GM) 330970 (3-07)
Home §| Find... §Go To.. n n

2-46



STANDARD PARTS

353890 - G, LP, GM
Fig. 22 - Engine Alternator Group

Ref. Part No. Serial Number Description Qty.
1 371863 (007000-008999 ) Base Assy, Fan 1
2 371864 (007000-008999 ) Pulley 1
3 16931 (007000- ) Screw, Hex, M 8 X 1.25 X 20, 8.8 4
4 371865 (007000- ) Washer, Flat, 0.31, Hardened 7
5 371527 (007000- ) Wire, Ground 1
6 371871 (007000- ) Bracket, Anchor, Strap, Alternator 1
7 371872 (007000- ) Strap, Adj, Alternator 1
8 372571 (007000-008999 ) Belt, Ribbed, 39.0I 1
9 372557 (007000- ) Spacer, Strap, Adj, Alternator 1

10 39311 (007000- ) Nut, Hex, Std, M08 X 1.25 1
11 06960 (007000- ) Screw, Hex, M10 X 1.5 X 16, 8.8 1
12 39785 (007000- ) Screw, Hex, .31-18 X 4.50, 5 1
13 76958 (007000- ) Screw, Hex, .31-18 X 1.75, 5 1
14 06961 (007000- ) Screw, Hex, M10 X 1.5 X 20, 8.8 2
15 32983 (007000- ) Nut, Hex, Lock, .31-18, NI 1
16 371875 (007000- ) Washer, Lock, Int-ext, .38 1
17 371877 (007000- ) Washer, Flat, .38, Hardened 1
18 393209 (007000- ) Alternator, 12vdc, 075a Multi Groove 1
19 363976 (007000- ) Screw, Hex, M 8 X 1.25 X 60, FI 1
20 372536 (007000- ) Bracket, Alternator 1
21 42011 (007000- ) Screw, Hex, #10-24 X 0.50, Ss 1
22 19066 (007000- ) Washer, Flt, #10 4
23 393270 (007000- ) Guard, Belt, W/Label, [7400] 1
24 1007654 (007000- ) Plate, Mtg, Belt, Guard 1
25 1008548 (007000- ) Angle, Guard, Belt 1
26 06961 (007000- ) Screw, Hex, M10 X 1.5 X 20, 8.8 1
27 32485 (007000- ) Washer, Flat, .38 Sae 2
28 08708 (007000- ) Nut, Hex, Lock, M 6 X 1.0, NI 2
29 07790 (007000- ) Nut, Hex, FIng, M6 X 1.0 1
30 06942 (007000- ) Screw, Hex, M6 X 1.0 X 16, 8.8 2
31 19313 (007000- ) Nut, Hex, Std, .31-18 2
32 39349 (007000- ) Washer, Flat, 0.31 Sae 2
33 1035056 (009000- ) Pulley, Fan, Hub [Gm1.61 2007] 1
34 1033644 (009000- ) Belt, Ribbed, 38.5I 1
35 16931 (007000-008999 ) Screw, Hex, M8 X 1.25X 20, 8.8 3
36 371865 (007000-008999 ) Washer, Flat, 0.31, Hardened 3

7400 (GM) 330970 (3-0 2-47




STANDARD PARTS

Fig. 23 - Engine Muffler Group, Catalytic (007000-008999)

2-48 7400 (GM) 330970 (3-07)
Home §| Find... §Go To.. n n




STANDARD PARTS

Fig. 23 - Engine Muffler Group, Catalytic (007000-008999)

10820 - G, LP, GM, NA

Ref. Part No. Serial Number Description Qty.
1 71485 (007000-008999 ) Bracket, Shield, Muffler 1
2 71486 (007000-008999 ) Bracket, Shield 1
3 371861 (007000-008999 ) Gasket, Fign, Pipe, Exhaust 1
4 1011259 (007000-008999 ) Muffler, Catalytic [Gm1.6/3.0] 1
5 1011216 (007000-008999 ) Gasket, Exhaust, 2 Hole, 3.4bc 1
6 39284 (007000-008999 ) Screw, Hex, M10 X 1.5 X 35, 8.8 2
7 08166 (007000-008999 ) Nut, Hex, Stover, M10 X 1.5 2
8 24012 (007000-008999 ) Clamp, Muffler, 1.62d 2
9 33329 (007000-008999 ) Tube WIdt, Exhaust, 1.5d, W/ Screen 1

10 1013031 (007000-008999 ) Isolator, Rubber 2
11 1013525 (007000-008999 ) Bracket, Muffler, Hanger 1
12 09011 (007000-008999 ) Screw, Hex, M8 X 1.25 X 30, Ss 1
13 32491 (007000-008999 ) Washer, Flat, 0.31 Std 10
14 1013556 (007000-008999 ) Bracket, Muffler, Hanger, Front 2
15 222496 (007000-008999 ) Sleeve, P/M, 0.496d 0.318b 0.93I 430ss 4
16 49694 (007000-008999 ) Screw, Hex, M8 X 1.25 X 50, Ss 4
17 08713 (007000-008999 ) Nut, Hex, Lock, M 8 X 1.25, NI, Ss 4
18 1013553 (007000-008999 ) Bracket, Muffler, Hanger, Front 1
19 16735 (007000-008999 ) Screw, Hex, M8 X 1.25 X 16, 8.8 4
20 1010819 (007000-008999 ) Tube, Exhaust, Gas/Lpg 1
21 39284 (007000-008999 ) Screw, Hex, M10 X 1.5 X 35, 8.8 2
22 08709 (007000-008999 ) Nut, Hex, Lock, M8 X 1.25, NI 1
7400 (GM) 330970 (3-0 2-49




STANDARD PARTS

)

Fig. 24 - Engine Muffler Group, Catalytic (009000-

7400 (GM) 330970 (3-07)
Home §| Find... §Go To.. n n

2-50



STANDARD PARTS

10820 - G, LP, GM, NA

Fig. 24 - Engine Muffler Group, Catalytic (009000- )

Ref. Part No. Serial Number Description Qty.
1 71485 (009000- ) Bracket, Shield, Muffler 1
2 71486 (009000- ) Bracket, Shield 1
3 371861 (009000- ) Gasket, Fign, Pipe, Exhaust 1
4 1028136 (009000- ) Muffler, Catalytic [Gm 1.6l 2007] 1
5 1011216 (009000- ) Gasket, Exhaust, 2 Hole, 3.4bc 2
6 39284 (009000- ) Screw, Hex, M10 X 1.5 X 35, 8.8 4
7 08166 (009000- ) Nut, Hex, Stover, M10 X 1.5 6
8 24012 (009000- ) Clamp, Muffler, 1.62d 1
9 1029550 (009000- ) Tube, Exhaust, Fing, 1.5d [2007, 7400] 1

10 1013031 (009000- ) Isolator, Rubber 2
11 1013525 (009000- ) Bracket, Muffler, Hanger 1
12 09011 (009000- ) Screw, Hex, M8 X 1.25 X 30, Ss 1
13 32491 (009000- ) Washer, Flat, 0.31 Std 4
14 1013556 (009000- ) Bracket, Muffler, Hanger, Front 1
15 222496 (009000- ) Sleeve, P/M, 0.496d 0.318b 0.93I 430ss 3
16 222505 (009000- ) Screw, Hex, M8 X 1.25 X 45, Ss 3
17 08713 (009000- ) Nut, Hex, Lock, M 8 X 1.25, NI, Ss 2
18 1029623 (009000- ) Bracket, Hanger, Muffler [2007 7400] 1
19 16735 (009000- ) Screw, Hex, M8 X 1.25 X 16, 8.8 4
20 1029629 (009000- ) Tube, Exhaust, Gas/Lpg [7400, 2007] 1
21 384442 (009000- ) Stud, M10 X 1.50 [35] 2
22 08709 (009000- ) Nut, Hex, Lock, M8 X 1.25, NI 1
23 1013117 (009000- ) Rod, Hanger, Isolator 1
24 1028558 (009000- ) Sensor, Exhaust, Tailpipe 1
25 01685 (009000- ) Washer, Flat, 0.31, Ss 5
26 25014 (009000- ) Nut, Hex, Std, .38-16 2

7400 (GM) 330970 (3-0 2-51




STANDARD PARTS

Fig. 25 - Engine Fuel Tank Group, Gasoline (007000-008999)

7400 (GM) 330970 (3-07)

2-52



STANDARD PARTS

Fig. 25 - Engine Fuel Tank Group, Gasoline (007000-008999)

10739 - G, GM, NA

Ref. Part No. Serial Number Description Qty.
1 71403 (007000-008999 ) Tray, Gas Tank 1
v 2 1012531 (007000-008999 ) Tank, Fuel 1
A 3 48267 (007000-008999 ) Cap, Fuel 1
A 4 71432 (007000-008999 ) Sending Unit Tc 1
A 5 14131 (007000-008999 ) Gasket, 2.7D 1.5B.12T 5/ 2.1Bc 1
A 6 48126 (007000-008999 ) Ftg-Plug Npt 02Pm Sq Hd 1
7 71416 (007000-008999 ) Strap WiIdt, Tank.06Tx1.0W 31.9 2
8 84054 (007000-008999 ) Hose, Fuel, 0.31id 23.0I 1
9 1013086 (007000-008999 ) Connector, Fuel, Qf 2
10 1012857 (007000-008999 ) Fuelline, .31d E90, Plstc [7400] 2
11 43844 (007000-008999 ) Clamp-Wormdrive, 0.25- 0.62D 4
12 1012859 (007000-008999 ) Fuelline, .31d E90, Plstc [7400] 1
13 1011107 (007000-008999 ) Pump, Fuel, Hi-Press [Gm 1.61/3.0I] 1
14 54333 (007000-008999 ) Clamp, Hose, Wormdrive, 0.31-0.88d 1
15 71427 (007000-008999 ) Hose, Fuel, 0.50id 34.0I 1
16 1012247 (007000-008999 ) Plate, Mtg, Fuel, Flir 1
17 32981 (007000-008999 ) Nut, Hex, Lock, .25-20, NI 4
18 32483 (007000-008999 ) Washer, Flat, 0.25 Sae 2
19 16931 (007000-008999 ) Screw, Hex, M 8 X 1.25 X 20, 8.8 4
20 32491 (007000-008999 ) Washer, Flat, 0.31 Std 4
21 07791 (007000-008999 ) Nut, Hex, FIng, M08 X 1.25 4
22 54845 (007000-008999 ) Hose, Fuel, 0.31id 08.0I 1
23 9000355 (007000-008999 ) Fitting, Brs, E90, Em05/Pm04 1
24 08709 (007000-008999 ) Nut, Hex, Lock, M8 X 1.25, NI 2
25 06942 (007000-008999 ) Screw, Hex, M6 X 1.0 X 16, 8.8 2
26 19066 (007000-008999 ) Washer, Flt, #10 2
27 372440 (007000-008999 ) Fuel, Fltr [Gm 1.61/3.01] 1
28 1011895 (007000-008999 ) Clamp, Cable, Stl, 2.00d X 0.75w, 1h 2
29 16735 (007000-008999 ) Screw, Hex, M8 X 1.25 X 16, 8.8 2
30 41142 (007000-008999 ) Washer, Lock, Int-ext, .38 2
31 50335 (007000-008999 ) Nut, Hex, Std, M5 X 0.8, 8 1
32 32980 (007000-008999 ) Washer, Lock, Int, #10 1
33 42368 (007000-008999 ) Nut, Hex, Std, M4 X 0.7, 8 1
34 32978 (007000-008999 ) Washer, Lock, Int, #08 1

7400 (GM) 330970 (3-0

2-53




STANDARD PARTS

Fig. 26 - Engine Fuel Tank Group, Gasoline (009000- )




STANDARD PARTS

10739 - G, GM, NA

Fig. 26 - Engine Fuel Tank Group, Gasoline (009000- )
Ref. Part No. Serial Number Description Qty.
1 714083 (009000- ) Tray, Gas Tank 1
v 2 1030138 (009000- ) Tank, Fuel, 11 Gal [7400 2007] 1
A 3 1032812 (009000- ) Cap, Fuel, Tank 1
AV 4 1033901 (009000- ) Send-unit, Fuel [2007] 1
AA 5 1033897 (009000- ) Gasket, Sender, Fuel 1
A 6 48126 (009000- ) Ftg-Plug Npt 02Pm Sq Hd 1
7 71416 (009000- ) Strap WiIdt, Tank.06Tx1.0W 31.9 2
8 1033746 (009000- ) Hose, Fuel, 0.31id [Evap Emission 07] 1
9 1013086 (009000- ) Connector, Fuel, Qf 1
10 1013509 (009000- ) Fuelline, .31d Str/Str, Plstc [8200] 2
11 43844 (009000- ) Clamp-Wormdrive, 0.25- 0.62D 4
12 1012250 (009000- ) Fuelline, .31d E90/Str, Plstc 1
13 1011107 (009000- ) Pump, Fuel, Hi-Press [Gm 1.61/3.0l] 1
14 54333 (009000- ) Clamp, Hose, Wormdrive, 0.31-0.88d 1
15 71427 (009000- ) Hose, Fuel, 0.50id 34.0I 1
16 1031763 (009000- ) Plate, Mtg, Fuel Fltr [7400 07] 1
17 32981 (009000- ) Nut, Hex, Lock, .25-20, NI 4
18 32483 (009000- ) Washer, Flat, 0.25 Sae 2
19 16931 (009000- ) Screw, Hex, M 8 X 1.25 X 20, 8.8 6
20 32491 (009000- ) Washer, Flat, 0.31 Std 6
21 07791 (009000- ) Nut, Hex, FIng, M08 X 1.25 6
22 1028924 (009000- ) Manifold, Gas, Relief, Valve [2007] 1
23 9000355 (009000- ) Fitting, Brs, E90, Em05/PmO04 2
24 1019939 (009000- ) Connector, Fuel, EQ0, Qf 1
25 06942 (009000- ) Screw, Hex, M6 X 1.0 X 16, 8.8 2
26 19066 (009000- ) Washer, Flt, #10 2
27 372440 (009000- ) Fuel, Fltr [Gm 1.61/3.01] 1
28 1011895 (009000- ) Clamp, Cable, Stl, 2.00d X 0.75w, 1h 2
29 32490 (009000- ) Washer, Flat, 0.25 Std 2
30 08708 (009000- ) Nut, Hex, Lock, M6 X 1.0, NI 2
31 50335 (009000- ) Nut, Hex, Std, M5 X 0.8, 8 1
32 32980 (009000- ) Washer, Lock, Int, #10 1
33 42368 (009000- ) Nut, Hex, Std, M4 X 0.7, 8 1
34 32978 (009000- ) Washer, Lock, Int, #08 1
35 1029293 (009000- ) Fitting, Fuel, Str, 9/16-18 [07 Eng] 2
36 1029295 (009000- ) Fitting, Fuel, Str, 3/8-24 [07 Eng] 1
37 385009 (009000- ) Harness, Manifold, Gas 1
38 41139 (009000- ) Washer, Lock, Int-Ext, #10 1
39 06949 (009000- ) Screw, Hex, M6 X 1.0 X 50, 8.8 2

7400 (GM) 330970 (3-0 2-55




STANDARD PARTS

Fig. 27 - Engine Fuel Tank Group, LPG

2-56 7400 (GM) 330970 (3-07)
Home §| Find... §Go To.. n n




STANDARD PARTS

10519 - LP, GM, NA
Fig. 27 - Engine Fuel Tank Group, LPG

Ref. Part No. Serial Number Description Qty.
1 25806 (007000- ) Bracket Assy, Lpg Tank W/Label 1
2 58589 (007000- ) Strap, Mtg.- Lp Tank 1
3 58590 (007000- ) Strap, Tank Retainer - Lp 1
4 57297 (007000- ) Strap, Hinge - Lp Tank Mtg 1

v 5 53400-1 (007000- ) Latch Assy, Lpg Tank Mtg,W/Nut 1
A 6 53400-4 (007000- ) Nut, Adjustable, Lpg Tank Mtg 1
7 26496 (007000- ) Coupling, Quick Disc. Shwd 1
8 22308 (007000- ) Hose Lpg, 4Lpg X 27.0 Lg 1
9 67767 (007000- ) Clamp-Cable,.69Dia. 62Wth 3
10 56976A (007000- ) Fig-Tee Npt 04Pm- 04Pf- 04Pf 2
11 78122 (007000- ) Ftg,Bulkhead .25Npt Wh W21204 1
12 27048 (007000- )  Fitting, El 90Npt/Npt 04Pf- 1
13 24047 (007000- ) Valve, Press Relief, Lpg Rego 1
14 19760 (007000- ) Hose, Lpg, Med05, Pm04str/SmO04str, 55.01 1
15 24928-1 (007000- ) Tank-Lp,33@,Liq,Both,Fill Ga L 1
16 06416 (007000- ) Screw, Hex, M12 X 1.75 X 50, FI 1
17 08711 (007000- ) Nut, Hex, Lock, M12 X 1.75,NI 1
18 16931 (007000- ) Screw, Hex, M 8 X 1.25 X 20, 8.8 7
19 32490 (007000- ) Washer, Flat, 0.25 Std 2
20 08713 (007000- ) Nut, Hex, Lock, M 8 X 1.25, NI, Ss 2
21 35707 (007000- ) Screw, Hex, .38-16 X 3.00, 5 1
22 35710 (007000- ) Screw, Hex, .38-16 X 3.75, 5 1
23 50902 (007000- ) Nut, Hex, Lock, .38-16, NI 2
24 32491 (007000- ) Washer, Flat, 0.31 Std 5
25 07791 (007000- ) Nut, Hex, FIng, M08 X 1.25 5
26 74455 (007000- ) Screw, Hex, M6 X 1.0 X 12, Fmg 2
27 392645 (007000-008999 ) Fitting, Pipe, E45, Pm04/Pf04, [Swivell 1
28 17414 (007000- )  Fitting, Hyd, Str, Pf02/Pm04 1
29 23156 (007000- ) Switch, Press, 12vdc 08a Spst Nc 0070psi 1
30 11442-23  (009000- ) Fitting, Pipe, Str, Pm04/Sf04 1

7400 (GM) 330970 (3-0 2-57




STANDARD PARTS

Fig. 28 - Engine Radiator Group

2-58 7400 (GM) 330970 (3-07)
Home §| Find... GoTo..




STANDARD PARTS

Fig. 28 - Engine Radiator Group

353891 - G, LP, GM, NA

Ref. Part No. Serial Number Description Qty.
1 1018059 (007000- ) Radiator, F/1018059 Afmkt 1
2 51305 (007000- ) Drain Cock,.25Npt Wh#120 Angl 2
3 368132 (007000- ) Cap, Radiator, 15psi 1
4 71947 (007000- ) Strap, Radiator 1
5 71949 (007000- ) Panel, Shroud, Radiator 2
6 10632-14  (007000- ) Grommet,Rbr,1.001d,For .12Matl 1
7 22140 (007000- ) Sleeve, .370B .50D .50 Butwcd 1
8 12333 (007000- ) Scr-Hexssm 8X1.25 25 Nylnloc 1
9 30013 (007000- ) Washer-Flt .31 Fender Pltd 1

10 58366 (007000- ) Clamp,Cable 1.25Dia 1.00W Neo 4
11 09010 (007000- ) Scr Hexssm 8X1.25 25 4
12 1011867 (007000- ) Tube, Coolant, 1.3d Upper, [7400gas/Lpg] 1
13 01685 (007000- ) Washer Flt .31 Ss 7
14 08713 (007000- ) Nut-Hxlocnyln M 8X1.25 Reg Ss 2
15 20917 (007000- ) Hose, Radiator 1
16 79381 (007000- ) Clamp Wormdrive, 1.25-2.00 8
17 71916 (007000- ) Hose, Radiator 1
18 71948 (007000- ) Bracket, Mountin, Radiator 1
19 62378 (007000- ) Hose, Rbr, 1.25id 1.620d 03.0L 1
20 1011486 (007000-007078 ) Tube, Radiator, Lower [Gm1.6L 7400] 1
20 1015568 (007079- ) Tube, Radiator, Lower [Gm1.6L 7400] 1
21 71950 (007000- ) Bracket, Mounting, Radiator 1
22 12273 (007000- ) Scr-Hexssm 8X1.25 20 Nylnloc 6
23 54274 (007000- ) Isolator-Vibration,125Lb.Ratng 2
24 1011823 (007000- ) Hose, Coolant, Mold, [Epdm] 1
25 13248 (007000- ) Washer, .400B 1.12D .12Cr. Znc 6
26 41430 (007000- ) Nut, Hex, Lock, M10 X 1.5, NI 2
27 06942 (007000- ) Screw, Hex, M6 X 1.0 X 16, 8.8 12
28 32490 (007000- ) Washer, Flat, 0.25 Std 16
29 08708 (007000- ) Nut, Hex, Lock, M 6 X 1.0, NI 4
30 73471 (007000- ) Hose, Pvc, Clr, 0.38id 0.560d 22.00I 1
31 43844 (007000- ) Clamp, Hose, Wormdrive, 0.25-0.62d 3
32 1014520 (007000-007743 ) Bracket, Tank, Coolant Recovery 1
33 16735 (007000-007743 ) Screw, Hex, M8 X 1.25 X 16, 8.8 2
34 32491 (007000-007743 ) Washer, Flat, 0.31 Std 2
35 768897 (007000-007743 ) Tank, Coolant, 06.0 04.5 06.9deep 2.5 Qt 1
36 32815 (007000-007743 ) Tie, Cable, Nyl, 28.51 .50w 8.0 Max D 1
37 1014843 (007000- ) Hose, Recvy, Coolant, 0.31id X 60l 1
38 1023853 (007744~ ) Tank, Coolant, 04.7 03.3 4.7deep, 1liter 1
39 06941 (007744- ) Screw, Hex, M6 X 1.0 X 10, 8.8 2
40 01684 (007744~ ) Washer, Flat, 0.25 Ss 2
7400 (GM) 330970 (3-0 2-59




STANDARD PARTS

Fig. 29 - Engine Cooling Fan and Housing Group

7400 (GM) 330970 (3-07)
Home §| Find... §Go To.. n n

2-60




STANDARD PARTS

10818 - ALL
Fig. 29 - Engine Cooling Fan and Housing Group

Ref. Part No. Serial Number Description Qty.
1 71482 (007000- ) Channel WIdt, Fan Motor 1
2 41185 (007000- ) Washer-Belleville .25 Pltd 4
3 71484 (007000- ) Bracket, Mtg, Fan 2
4 54274 (007000- ) Isolator-Vibration,125Lb.Ratng 4
5 71480 (007000- ) Panel, Transition 1
6 12317 (007000- ) Scr Hexssm10X1.5 30 4
7 71719 (007000- ) Motor, Hyd Gear (See Breakdowns) 1
8 52402 (007000- ) Ftg-Hyd Str Jm06/0m08 1
9 47512 (007000- ) Ftg-Hyd E90 Jm06/0Om08 1
10 82825 (007000- ) Fitting, Hyd, E90, Jm04/Om04, L 1
11 71287 (007000-008999 ) Hub, Mounting, Fan 1
12 30559 (007000-008999 ) Fan, Pusher 1
13 13248 (007000- ) Washer .400B 1.12D .12Cr Znc 4
14 09832 (007000- ) Washer, .812B 1.06D .06Cr 8
15 1031566 (009000- ) Fan, Cooling, 14.3d, 6 Blade, 0.5b Taper 1
16 32491 (009000- ) Washer, Flat, 0.31, Std 1
17 08709 (009000- ) Nut, Hex, Lock, M8 X 1.25, NI 1
18 39283 (007000- ) Screw, Hex, M10 X 1.5 X 25, 8.8 2
19 32492 (007000- ) Washer, Flat, 0.38 Std 2
20 41430 (007000- ) Nut, Hex, Lock, M10 X 1.5, NI 2
21 06943 (007000- ) Screw, Hex, M6 X 1.0 X 20, 8.8 4

7400 (GM) 330970 (3-0

2-61




STANDARD PARTS

Fig. 30 - Engine Battery Group

7400 (GM) 330970 (12-03)
Home §| Find... §Go To.. n n

2-62



STANDARD PARTS

10812 - G, LP, NA

Fig. 30 - Engine Battery Group

Ref. Part No. Serial Number Description Qty.
1 71169 (007000- ) Tray, Battery 1
2 09010 (007000- ) Scr Hexssm 8X1.25 25 2
3 01685 (007000- ) Washer FIt .31 Ss 4
4 72977 (007000- ) Angle, Battery 1
5 13015 (007000- ) Bolt,Hold Down,Battery, 7.5 Lg 2
6 39272 (007000- ) Nut-Wing .31-18 Plid 2
7 10137 (007000- ) Battery, 12V, Cc Amps:475 Wet 1
8 31258 (007000- ) Cable, Battery Pos 4Ga. 38L 1
9 68873 (007000- ) Boot,Batt.Term. 1-2Ga. Red 1

10 57779 (007000- ) Wire Assy’ Elect., Batt. Neg. 1
11 68872 (007000- ) Boot,Batt.Term.1-2Ga. Black 1
12 69234 (007000- ) Clamp-Cable, 1.00Dia. .62Wth 1

7400 (GM) 330970 (3-05 2-63




STANDARD PARTS

Fig. 31 - Wheel Group, Front Drive




STANDARD PARTS

10448 - GM
Fig. 31 - Wheel Group, Front Drive
Ref. Part No. Serial Number Description Qty.

1 57315 (007000- ) Sleeve, Nyl, #37 5.0l 1
2 51339 (007000- ) Bearing-Cone, 1.38Bore 0.71Wth 2
3 47801 (007000- ) Ftg, Grease.25-28Th Strt .63L 2
4 51338 (007000- ) Bearing, Cup, 2.56d 0.55w 2
5 54051 (007000- ) Washer, Thrust 1
6 73281 (007000- ) Pin,Support Wheel, Bar 1
7 54052 (007000- ) Nut-Hex Slot 1.12-18 1
8 72926 (007000- ) Scr Soc 1
v 9 71344 (007000- ) Tire & Wheel Assy, Front 1
A 10 71345 (007000- ) Tire, Solid 5.00 X 8 X 3.75 1
11 24339 (007000- ) Nut Wheel .50-20 60 Angle 5
12 58842 (007000- ) Plate - Hose Support 1
13 22604 (007000- ) Motor, Hyd Gear (See Breakdowns) 1
14 19583 (007000- ) Scr Soc .50-13X1.50 4
15 42223 (007000- ) Ftg-Hyd Str Jm10/0Om12 2
16 34359 (007000- ) Ftg-Hyd E45 Jm04/0Om04 1
v 17 54087 (007000- ) Hub & Stud 1
A 32126 (007000- ) Stud, Wheel .50-20 X 1.50 5
18 1029833 (007000- ) Cylinder, Hyd, 2.0b 14.8l 08.00strk 3000 1
19 56820 (007000- ) Ftg-Hyd E90 Jm06/0m06 2
20 71340 (007000- ) Sleeve, .88B 1.75D 1.12L, Stl 1
21 71341 (007000- ) Scr-Hex .75-10x4.00 G5 Plid 1
22 77345 (007000- ) Scr-Hex .75-10x3.25 G5 Pltd 1
23 374562 (003818- ) Housing, Support, Wheel 1
24 374560 (003818- ) Seal, Drive Grease Cavity 1
25 32987 (007000- ) Nut, Hxlocnylon .75-10 2

7400 (GM) 330970 (3-0 2-65




STANDARD PARTS

Fig. 32 - Wheels and Brakes Group, Rear

2-66



STANDARD PARTS

10450 - ALL
Fig. 32 - Wheels and Brakes Group, Rear

Ref. Part No. Serial Number Description Qty.
1 54577 (007000- ) Brake Assy 2
A 66211 (007000- ) Brake Shoe (Need 2) 2
AV 66213 (007000- ) Brake Repair Kit 1
AA 70161 (007000- ) Shaft, Cam, Chrome Plated 1
A 70158 (007000- ) Spring, Return, Brakes 2
v 2 54437 (007000- )  Wheel 2
A 3 54567 (007000- ) Tire, 18X5X12.12 Solid 1
A 4 51338 (007000- ) Bearing, Cup, 2.56d 0.55w 2
5 51339 (007000- ) Bearing-Cone, 1.38Bore 0.71Wth 4
6 14242 (007000- ) Nut-Hxslot 1.00-20 Pltd 2
7 54390 (007000- ) Cap, Hub 2
8 06598 (007000- ) Pin,Clevis,0.50 Dia.X 1.42 Lg 2
9 71372 (007000- ) Yoke Widt, Lh 1
10 71373 (007000- ) Yoke WIdt, Rh 1
11 75147 (007000- ) Turnbuckle,.50-20Thd,2.2-4.4Lg 1
12 369781 (007000- ) Pulley, Cable, 1.5d, Nyl 9
13 71361 (007000- ) Cable, Brake, Service 1
14 09088 (007000- ) Pin,Clevis,0.37 Dia.X 1.00 Lg 2
15 54400 (007000- ) Angle, Cable Keeper 8
16 09023 (007000- ) Scr Hexssm 8X1.25 35 6
17 09026 (007000- ) Scr Hexssm 8X1.25 40 2
18 01685 (007000- ) Washer Flt .31 Ss 8
19 08713 (007000- ) Nut-Hxlocnyln M 8X1.25 Reg Ss 6
20 222460 (007000- ) Spacer 8
21 71369 (007000- ) Nut-Hx Jam .50-20 Left Pltd 1
22 69462 (007000- ) Sleeve, .401B 1.00D .38Hrs 1

7400 (GM) 330970 (3-0 2-67




STANDARD PARTS

Fig. 33 - Brake Pedal Group

2-68 7400 (GM) 330970 (12-03)
Home §| Find... §Go To.. n n




STANDARD PARTS

10456 - ALL
Fig. 33 - Brake Pedal Group
Ref. Part No. Serial Number Description Qty.
1 71360 (007000- ) Shaft Widt, Brake 1
2 51109 (007000- ) Pad 1
3 86751 (007000- ) Bearing, Brake 2
4 23788 (007000- ) Ring,Retain,Ex,0.980d,E-Ring 2
5 58979 (007000- ) Screw-Hex Ssm 6X1.0 4
6 54607 (007000- ) Spring, Torsion 1
7 22731 (007000- ) Pedal, Brake Lock Ec 1
8 59009 (007000- ) Spring, Tors 0.75D 1.00L .060W 1
9 46563 (007000- ) Bshg,Sleeve,0.37Bx0.500dx0.50L 1
10 71367 (007000- ) Spring, Brake, Parking 1
11 71796 (007000- ) Bracket, Brake 1
12 01684 (007000- ) Washer FIt .25 Ss 8
13 08712 (007000- ) Nut-Hxlocnyln M6X1.0 Reg Ss 4

7400 (GM) 330970 (12- 2-69




STANDARD PARTS

Fig. 34 - Directional Pedal and Linkage Group




STANDARD PARTS

10458 - NA, CE
Fig. 34 - Directional Pedal and Linkage Group
Ref. Part No. Serial Number Description Qty.
1 71677 (007000- ) Pedal, Lower, Propel 1
2 75305 (007000- ) Pedal, Upper 1
3 59672 (007000- ) Pin, Clevis .31 Dia X 4.50 Lg 1
4 86866 (007000- ) Pin, Hair Cotter .38D .072 Wire 1
5 59668 (007000- ) Pin, Clevis .50 Dia X 4.50 Lg 1
6 82839 (007000- ) Pad, Tread 1
7 63292 (007000- ) Spring, Propel, Centering 1
8 71676 (007000- ) Cable, Push-Pull 1
9 68866 (007000- ) Rod End .250-28 .25Dia 1
10 14601 (007000- ) Ball Joint, 250-28 1
11 26395-1 (007000- ) Clamp-Cable, 0.56Dia 0.38Wth 1
12 71682 (007000- ) Arm Widt, Propel 1
13 01683 (007000- ) Washer FIt 10 Ss 2
14 83887 (007000- ) Bracket, Safety Clip 1
15 71680 (007000- ) Arm, Propel, Lower 1
16 54274 (007000- ) Isolator-Vibration,125Lb.Ratng 3
17 09832 (007000- ) Washer, .812B 1.06D .06Cr. 6
18 32492 (007000- ) Washer, Flat, 0.38 Std 3
19 71678 (007000- ) Bracket, Propel 1
20 71681 (007000- ) Bracket, Propel, Adjustment 1
21 73411 (007000- ) Shock Absorber 1
22 01685 (007000- ) Washer FIt .31 Ss 4
23 09023 (007000- ) Scr Hexssm 8X1.25 35 1
24 08713 (007000- ) Nut-Hxlocnyln M 8X1.25 Reg Ss 1
25 16213 (007000- ) Scr-Shid .312Dx1.00L .25-20 1
26 65441 (007000- ) Spacer, .2591d 3750d .250Lg 2
27 53963A (007000- ) Scr-Hx .50-13 X 3.00 Full Thd 1
28 01704 (007000- ) Nut-Hx Jam .50-13 Ss 3
29 78785 (007000- ) Washer, .250B .88D .06Neoprene 1
30 84170 (007000- ) Bracket, Retainer 1
31 49266 (007000- ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 1
32 46559 (007000- ) Screw, Hex, .38-16 X 1.25, NI 2
33 32485 (007000- ) Washer, Flat, .38 Sae 4
34 39285 (007000- ) Screw, Hex, M10 X 1.5 X 40, 8.8 3
35 41430 (007000- ) Nut, Hex, Lock, M10 X 1.5, NI 3
36 83879 (007000- ) Screw, Hex, .31-24 X 0.75, NI 1
37 39349 (007000- ) Washer, Flat, 0.31 Sae 1
38 25049 (007000- ) Screw, Hex, .25-20 X 1.75, 5 1
39 32490 (007000- ) Washer, Flat, 0.25 Std 1
40 32989 (007000- ) Washer, Lock, Int, .50 2
41 75934 (007000- ) Nut, Hex, Lock, .25-20, NI 1
42 32981 (007000- ) Nut, Hex, Lock, .25-20, NI 1
43 01714 (007000- ) Nut, Hex, Std, .25-28 2
44 32899 (007000- ) Nut, Hex, Jam, .25-28 1
45 13513 (007000- ) Nut, Hex, Lock, .25-28, NI 1
46 1021315 (007549- ) Bracket, Shield 1
47 16931 (007549- ) Screw, Hex, M8 X 1.25 X 20, 8.8 2
48 39349 (007549- ) Washer, Flat, 0.31 Sae 2

7400 (GM) 330970 (12- 2-71




STANDARD PARTS

Fig. 35 - Vacuum Fan Group

2-72 7400 (GM) 330970 (9-04)
Home §| Find... §Go To.. n n




STANDARD PARTS

10810 - GM, NA
Fig. 35 - Vacuum Fan Group

Ref. Part No. Serial Number Description Qty.
1 1010984 (007000- ) Housing Widt, Vac Fan 1
2 54275A (007000- ) Bracket, Mounting Motor 1
3 54274 (007000- ) Isolator-Vibration,125Lb.Ratng 7
4 73112 (007000- ) Motor, Hyd Gear (See Breakdowns) 1
5 56692 (007000- ) Ftg-Hyd Str Jm08/Om10 1
6 56821 (007000- ) Ftg-Hyd E90 Jm08/Om10 1
7 77097 (007000- ) Ftg-Hyd E90 Jm04/0Om04 1
8 13248 (007000- ) Washer .400B 1.12D .12Cr Znc 7
9 75456-3 (007000- ) Shim .020Th 0.880dx0.5061d 3
10 75456-4 (007000- ) Shim .060Th 0.880Dx0.506ld 3
11 03922 (007000- ) Impeller 9.5 Dia. 18 Blade Mac 1
12 41130 (007000- ) Nut-Low Crown .50-20 Pltd 1
13 58114 (007000- ) Fan, Repair Kit, Reassembly 1
14 25821 (007000- ) Housing, Vac Fan W/Label 1
15 41186 (007000- ) Washer-Belleville .31 Pltd 6
16 1010987 (007000- ) Bracket, Mounting, Fan 1
17 1012257 (007000- ) Hose, Vacuum 4.0 1
18 79380 (007000- ) Clamp Wormdrive, 3.75-4.62 2
19 75375 (007000- ) Flap,Containment 2
222809 20 44961 (007000- ) Tie, Cable 4.00 Max 14-50Lg 29-8 7
21 67767 (007000- ) Clamp, Cable, Stl, 0.69d X 0.62w, 1h 1
22 39534 (007000- ) Screw, Flt, .25-20 X 1.00, Al 4
23 32483 (007000- ) Washer, Flat, 0.25 Sae 4
24 32981 (007000- ) Nut, Hex, Lock, .25-20, NI 4
25 54861 (007000- ) Screw, Flt, .38-16 X 1.50, Al 4
26 50902 (007000- ) Nut, Hex, Lock, .38-16, NI 4
27 16931 (007000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 6
28 39283 (007000- ) Screw, Hex, M10 X 1.5 X 25, 8.8 2
29 32492 (007000- ) Washer, Flat, 0.38 Std 3
30 39285 (007000- ) Screw, Hex, M10 X 1.5 X 40, 8.8 3
31 39350 (007000- ) Washer, Flat, 0.75 Sae 2

7400 (GM) 330970 (3-05 2-73



dts
Cross-Out

dts
Text Box
222809

dts
Cross-Out

dts
Text Box
29.8


STANDARD PARTS

Fig. 36 - Solution Control Group

2-74 7400 (GM) 330970 (12-05)
Home §| Find... §Go To.. n n




STANDARD PARTS

10757 - ALL
Fig. 36 - Solution Control Group

Ref. Part No. Serial Number Description Qty.
1 71786 (007000- ) Bracket, Sol Control 1
2 369850 (007000- ) Valve, Water, Solenoid 2
3 08716 (007000- ) Screw, Hex Ssm 6 X 1.0 20 4
4 01684 (007000- ) Washer Flt .25 Ss 4
5 08712 (007000- ) Nut Hxlocnyln M 6X1.0 Reg Ss 4
6 54333 (007000- ) Clamp-Wormdrive, 0.31- 0.88D 9
7 71793 (007000- ) Hose, Vinyl CIr .501Dx1.0Lng 2
8 71614 (007000- ) Fitting Assy, Sol Control 1
9 50544 (007000- ) Clamp-Cable, 1.12Dia 0.38Wth 1
10 09738 (007000- ) Scr Hexssm 5X0.8 12 1
11 01683 (007000- ) Washer FIt10 Ss 1
12 09739 (007000- ) Nut-Hxlocnyln M 5X0.8 Reg 18-8 1
13 20807 (007000- ) Cap, Neoprene, Black 1
14 20806 (007000- ) Cap, Neoprene, Black 1
15 20778 (007000- ) Hose, Vinyl, Clear 1
16 20779 (007000- ) Hose, Vinyl, Clear 1
17 63244-3  (007000- ) Ftg,Plstc,Elb,Barb.75Pt-.50Hse 1
18 42133A (007000- ) Ftg,Plstc,Tee,.75-.75-.75Pipe 1
19 71982 (007000- ) Fitting, Plastic Tee 12Bm/12Pm 1
20 79273-1 (007000- ) Ftg,Plstc,Cplg,Barb.75Pt-.50Hs 1
21 1027294 (007000- ) Plate Widt, Stiffener, Ss 1
22 56553 (007000- ) Clamp-Conduit, 2 Slot 1.50Dia 1
23 01684 (007000- ) Washer Flt .25 Ss 2
24 08712 (007000- ) Nut Hxlocnyln M 6X1.0 Reg Ss 2
25 53466 (007000- ) Clamp-Cable, 1.50Dia. 1.00W 2
26 20777 (007000- ) Hose, Vinyl, Clear 1
27 11399 (007000- ) Clamp-Wormdrive, 0.81- 1.50D 2
28 20959 (007000- ) Fitting, Plastic E90 16Bm/12Pm 1
29 40678 (007000- ) Clamp-Cable, 0.44D 0.62W Sil 1
30 43844 (007000- ) Clamp, Hose, Wormdrive, 0.25-0.62d 1

7400 (GM) 330970 (12- 2-75




STANDARD PARTS

Fig. 37 - Solution Tank Group

2-76 7400 (GM) 330970 (3-05)
Home §| Find... §Go To.. n n




STANDARD PARTS

10761 - GM, NA, CE
Fig. 37 - Solution Tank Group

Ref. Part No. Serial Number Description Qty.
1 20918 (007000- ) Tank, Solution, Lh 1
2 20919 (007000- ) Replm Kit, Solution Tnk 1
3 75611 (007000- ) Ftg-Plug Npt 12Pm Rd Hd Plstc. 1
4 73342 (007000- ) Gasket, Check Valve 1
5 78840 (007000- ) Valve, Check 1
6 78740 (007000- ) Plug, Cap, Check Valve 1
7 86755 (007000- ) Cap, Plate 1
8 86591 (007000- ) Gasket 1
9 1017218 (007000- ) Washer, Flat, 0.321b 1.00d .12, Ss 4

10 12273 (007000- ) Scr-Hexssm 8X1.25 20 Nylnloc 4
11 20996 (007000- ) Latch, Engine Door, Side 2
12 20995 (007000- ) Cover, Solution Tank 2
13 20924 (007000- ) Rod, Plastic 2
14 20958 (007000- ) Sheet, Plastic, Backup 2
15 17188 (007000- ) Clamp Wormdrive, 1.62-3.50 2
16 20927 (007000- ) Hose, Crossover 1
17 69784 (007000- ) Ftg,Plstc,Nip. 0.75Ptx 1.68Lg 1
18 20811 (007000- ) Fitting, Plastic Str 12Pf/16Pm 1
19 20810 (007000- ) Strainer, Screen,Solution Tank 1
20 40678 (007000- ) Clamp-Cable, 0.44D 0.62W Sil 2
21 20997 (007000- ) Gasket, Cover 2
22 391451 (007549- ) Label, Attention Fast Users 2

7400 (GM) 330970 (12- 2-77




STANDARD PARTS

Fig. 38 - Recovery Tank Group

7400 (GM) 330970 (9-04)
Home §| Find... §Go To.. n n

2-78



STANDARD PARTS

10763 - NA
Fig. 38 - Recovery Tank Group
Ref. Part No. Serial Number Description Qty.
v 1 20980 (007000- ) Replm Kit, Recovery Tnk 1
A 2 20943 (007000- ) Fitting, Special, Y, Tank 1
A 3 20983 (007000- ) Clamp-Wormdrive 1
4 11399 (007000- ) Clamp-Wormdrive, 0.81- 1.50D 2
5 71236 (007000- ) Hose, 1.0 Dia Tray 1
v 6 24358 (007000- ) Cap Assy,Tank 1
A 7 1031699 (007000- ) Gasket, .19, 4.05id 5.290d [Buna] 1
8 86636 (007000- ) Cover Lid 1
9 25818 (007000- ) Demister Cover W/Label 1
10 20921 (007000- ) Cover, Recovery Tank 2
11 20922 (007000- ) Seal, Tube, Silicone 2
12 20915 (007000- ) Rod, Plastic 2
v 13 20949 (007000- ) Level Sensing Assy 1
A 14 73145 (007000- ) Bellows, .75 1d 10.3L 1
A 15 50238 (007000- ) Float Bottle 1
A 16 50256 (007000- ) Plug, Float 1
A 17 1008142 (007000- ) Switch, Snap Actn, 250vdc 25a Spdt 1
18 86591 (007000- ) Gasket 1
19 75611 (007000- ) Ftg-Plug Npt 12Pm Rd Hd Plstc. 1
20 12273 (007000- ) Scr-Hexssm 8X1.25 20 Nylnloc 9
21 1017218 (007000- ) Washer, Flat, 0.321b 1.00d .12, Ss 1
22 20937 (007000- ) Bracket, Mig, Tank 1
23 13248 (007000- ) Washer, .400B 1.12D .12Cr Znc 7
24 71235 (007000- ) Hose, 3.0 Dia Squeegee 1
25 23498 (007000- ) Clamp-Wormdrive, 2.63- 4.50D 1
26 1014563 (007000- ) Washer, Flat, 0.40b 1.12d .12, Ss 2
7400 (GM) 330970 (3-0 2-79




STANDARD PARTS

Fig. 39 - Solution and Recovery Tank Drain Group

2-80 7400 (GM) 330970 (3-07)
Home §| Find... §Go To.. n n




STANDARD PARTS

10765 - ALL
Fig. 39 - Solution and Recovery Tank Drain Group

Ref. Part No. Serial Number Description Qty.
v 223533 (007000- ) Hose, Drain, Assy, 0.31id X 24.3I, Pvc 2
AV 1 32501 (007000- ) Drain Kit, Cap 1
AA 2 32613 (007000- ) Cap Drain 1
AA 3 32614 (007000- ) Gasket Cap 1
AA 4 32669 (007000- ) Ring Retain Ex, 0.75D 1
A 5 32508 (007000- ) Strap Cap Retainer 1
A 6 14880 (007000- ) Cap, Drain Hose 1
A 7 24174 (007000- ) Hose Assembly, Drain 1
A 8 41451 (007000- ) Gasket Lid 1
A 9 79320 (007000- ) Gasket, Drain Cap 1
A 10 41421 (007000- ) Seal, Hose 1
AV 11 24358 (007000- ) Cap Assy, Tank, Drain 1
AA 12 1031699 (007000- ) Gasket, .19, 4.05id 5.290d [Buna] 1
A 13 14864 (007000- ) Cover, Insert 1
A 14 41454 (007000- ) Clamp, Hose 1
A 15 12316 (007000- ) Scr Hexssm 5X0.8 25 1
A 16 01683 (007000- ) Washer Flt 10 Ss 2
A 17 09739 (007000- ) Nut-Hxlocnyln M 5X0.8 Reg 18-8 1
18 20938 (007000- ) Cover, Cleanout 1
19 55035 (007000- ) Button, Plug 1
20 12273 (007000- ) Scr-Hexssm 8X1.25 20 Nylnloc 3
21 01685 (007000- ) Washer Flt .31 Ss 3

7400 (GM) 330970 (3-0 2-81




STANDARD PARTS

Fig. 40 - Solution and Recovery Tank Gaskets Group

2-82 7400 (GM) 330970 (12-03)




STANDARD PARTS

10759 - ALL
Fig. 40 - Solution and Recovery Tank Gaskets Group
Ref. Part No. Serial Number Description Qty.
1 20945 (007000- ) Gasket Set, Tank 1
7400 (GM) 330970 (12- 2-83




STANDARD PARTS

Fig. 41 - Hydraulic Schematic

ENGINE FAN

STEERING SYSTEM

D%—

2,0 x 08,0 1n,

120 DC ce

suo3 C1

i SQUEEGE LIFT
L{Alce

& cyLa
||
PCI %1 V1 063 dia,
— UP
04 cha 4

w{l X2

MAIN BRUSH LIFT 15 x 12,8 1,

VACUUM FAN
,129,cu.N, [

e

|

. SIDE_BRUSH
= € ) : I OPTION

K"{¥_ _______ A MTRE
WTR4 11
e
svos 12y DC ~J
suo2 7,3,CUIN,
nS!

T
1 15
___, 2500 ps1
=T Ta
1av OC T4
svoL | T3
T1
MAIN BRUSHES
___, 2500 ps1
! ==l T R T R
M1
2 P Gl 45 cuan,™ 45 cuan.’

ABCD E

2-84

F GH I
71700, 10794 - All

7400 (GM) 330970 (12-03)



STANDARD PARTS

Fig. 41 - Hydraulic Schematic

ABCD E F GH I
T SIDE BRUSH OPTION
- T - %_cVQ -

R -

|F‘ IO_ P

I - DR2 I >

| 100-400 PSI %

q svoe |

I SVI0| °7I

| O | cioe B8R LI

[l 300 Pst e !

OR2 - & o

! |_'_'Hfz %l “I | +

| - 12v oc cs!

i %m i SIDE BR EXTEND

I _%I I %:‘— RETRACT

I_ _________ J 2,0 x04,0 N

5B PROPEL SYSTEM _
Ao e 14 N
EnEluilr 2400 RPM 7= e G
{ )-( % .\:% - ot $’CD\:é:
' c‘(z----
| &1 «
CK3
OPTIONAL

STRNL

RES1 \'\/

AN

7400 (GM) 330970 (12-

71700, 10794 - All

o o S T S

2-85



STANDARD PARTS

Fig. 42 - Hydraulic Hose Group

Steering |
Valve !

Flow [ |
Sensor
Switch

8

[ DIl

Cooling
Fan
7 Motor

[
|
/

Brush
Motors

SqueegeelLift
Cylinder

2-86




STANDARD PARTS

71700, 10747 - ALL
Fig. 42 - Hydraulic Hose Group

Ref. Part No. Serial Number Description Qty.
1 34355 (007000- ) Hose-Hyd Med08 Jf/J9 5
2 57964 (007000- ) Hose-Hyd Med04 Jf/J9 1
3 59567 (007000- ) Hose-Hyd Med06 1
4 34379 (007000- ) Hose-Hyd Med04 Jf/J9 1
5 71733 (007000- ) Hose-Hyd Med06 1
6 62100 (007000- ) Hose-Hyd Med06 Jf/Jf 1
7 49943 (007000- ) Hose-Hyd Med06 Jf/Jf 2
8 59561 (007000- ) Hose-Hyd 1
9 31610 (007000- ) Hose-Hyd Med12 Jf/J9 1

10 71737 (007000- ) Hose-Hyd Med12 1
11 71736 (007000- ) Hose-Hyd Med12 1
12 71735 (007000- ) Hose-Hyd Med06 1
13 55700 (007000- ) Hose-Hyd Med04 Jf/Jf 1
14 55691 (007000- ) Hose-Hyd Med04 Jf/Jf 1
15 82817 (007000- ) Hose-Hyd Med04 Jf/J9 1
16 71754 (007000- ) Hose-Hyd 1
17 77306 (007000- ) Hose-Hyd Med04 1
18 71738 (007000- ) Hose-Hyd Suc20 1
19 71744 (007000- ) Hose-Hyd Ar10 1
20 71742 (007000- ) Hose-Hyd Ar10 1
21 71743 (007000- ) Hose-Hyd 1
22 71741 (007000- ) Hose-Hyd Ar 08 1
23 71745 (007000- ) Hose-Hyd 1
24 71740 (007000- ) Hose-Hyd Ar08 1
25 71739 (007000- ) Hose-Hyd Ar 04 1
26 56555 (007000- ) Hose-Hyd Med06 Jf/Jf 1

7400 (GM) 330970 (12- 2-87




STANDARD PARTS

Fig. 43 - Hydraulic Pumps Group

7400 (GM) 330970 (12-03)
Home §| Find... §Go To.. n n

2-88



STANDARD PARTS

354383 - GM
Fig. 43 - Hydraulic Pumps Group

Ref. Part No. Serial Number Description Qty.
1 373453 (007000- ) Pump, Hyd, Piston [V] 1.24 [R] 4000 (See Breakdowns) 1
2 42223 (007000- ) Ftg-Hyd Str Jm10/0Om12 3
3 44869 (007000- ) Ftg-Hyd Str Jm08/Om08 1
4 35586 (007000- ) Ftg-Hyd Tee Jm06Jfjim 1
5 42215 (007000- ) Ftg-Hyd Tee Jm06Jmijf 1
6 54017 (007000- ) Ftg-Hyd E45 Jm10/Jf10 1
7 71716 (007000- ) Pump, Hyd (See Breakdowns) 1
8 71721 (007000- ) Coupler, Hyd Pump 1
9 65145-1 (007000- ) O-Ring Gland 1
10 56692 (007000- ) Ftg-Hyd Str Jm08/Om10 2
11 52402 (007000- ) Ftg-Hyd Str Jm06/0m08 1
12 47512 (007000- ) Ftg-Hyd E90 Jm06/0m08 1
13 67811 (007000- ) Ftg-Hyd Str Jm20/Om16 1
14 19544 (007000- ) Ftg-Hyd E45 1
15 73430 (007000- ) Switch, Hyd Flow Sensor (See Breakdowns) 1
16 08709 (007000- ) Nut, Hex, Lock, M 8 X 1.25 NI 1
17 53076 (007000- ) Ftg-Hyd E90 Jm10/0Om12 1
18 21198 (007000- ) Screw, Hex, .38-16 X 1.25, 5 2
19 32485 (007000- ) Washer, Flat, .38 Sae 2
20 39279 (007000- ) Screw, Hex, M 8 X 1.25 X 70, 8.8 2
21 39349 (007000- ) Washer, Flat, 0.31 Sae 2

7400 (GM) 330970 (3-0 2-89




STANDARD PARTS

Fig. 44 - Hydraulic Valve Group

2-90 7400 (GM) 330970 (12-03)
Home §| Find... §Go To.. n n



STANDARD PARTS

10755 - ALL
Fig. 44 - Hydraulic Valve Group
Ref. Part No. Serial Number Description Qty.
1 71705 (007000- ) Valve, Hyd Cntrl Sol (See Breakdowns) 1
1 71761 (007000- ) Valve Assy, Nylon Brush (See Breakdowns) 1
2 1011050 (007000- ) Bracket, Mig, Valve 1
3 54274 (007000- ) Isolator-Vibration,125Lb.Ratng 3
4 56690 (007000- ) Ftg-Hyd Str Jm06/Om06 1
5 77097 (007000- ) Ftg-Hyd E90 Jm04/0Om04 6
6 42260 (007000- ) Ftg-Hyd Str Jm12/0Om12 1
7 71727 (007000- )  Fitting-Hyd E90 1
8 44868 (007000- ) Ftg-Hyd E90 Jm08/Om08 2
9 44869 (007000- ) Ftg-Hyd Str Jm08/Om08 1
10 69173 (007000- ) Ftg-Hyd E90 Jm08/Om08 3
11 13248 (007000- ) Washer .400B 1.12D .12Cr Znc 3
12 16391 (007000- ) Channel 4
13 41342 (007000- ) Screw, Hex, M8 X 1.25 X 40, 8.8 3
14 39350 (007000- ) Washer, Flat, 0.75 Sae 3

Note: Scrub Brushes Must Be Matched With Proper Hydraulic Cartridge.

7400 (GM) 330970 (12- 2-91




STANDARD PARTS

Fig. 45 - Hydraulic Reservoir Group

2-92 7400 (GM) 330970 (12-03)
Home §| Find... §Go To.. n n




STANDARD PARTS

10751 - All
Fig. 45 - Hydraulic Reservoir Group
Ref. Part No. Serial Number Description Qty.

1 54274 (007000- ) Isolator-Vibration,125Lb.Ratng 3

2 13248 (007000- ) Washer .400B 1.12D .12Cr Znc 3

v 3 71702 (007000- ) Reservoir, Hyd 10.0Gal 1
AV 4 71728 (007000- ) Cap, Hyd, Breather 40Mic 7.0Ds 1
AA 5 70006 (007000- ) Gasket, Hyd Cap 1
6 40362 (007000- ) Ftg-Hyd Plg Om10 1

7 31613 (007000- ) Strainer-Hyd Suction 25-100-03 1

8 71726 (007000- ) Fitting-Hyd E45 1

9 42260 (007000- ) Ftg-Hyd Str Jm12/0Om12 1

10 31599 (007000- ) Ftg-Hyd Tee Jm040Omjm 1

11 56690 (007000- ) Ftg-Hyd Str Jm06/0Om06 1

12 42226 (007000- ) Ftg-E45 Jm08/Om08 1

7400 (GM) 330970 (12-

2-93




STANDARD PARTS

Fig. 46 - Hydraulic Filter and Cooler Group

2-94 7400 (GM) 330970 (3-07)
Home §§ Find... § Go To.. n n



STANDARD PARTS

10749 - GM, G, LP
Fig. 46 - Hydraulic Filter and Cooler Group

Ref. Part No. Serial Number Description Qty.
1 71911 (007000- ) Grill Widt 1
2 01685 (007000- ) Washer, Flat, 0.31 Ss 1
3 20862 (007000- ) Cooler, Hyd 1
4 51322 (007000- ) Isolator-Vibration .31-18 4
5 43952 (007000- ) Washer-LocInt .31 Ss 8
6 42260 (007000- ) Ftg-Hyd Str Jm12/0Om12 2
7 369845 (007000- ) Pivot, Flanged 2
8 36996 (007000- ) Washer 2
9 77347 (007000- ) Scr Hexssm 10X1.5 35 2
10 08714 (007000- ) Nut-Hxlocnyln M 10X1.5 Reg Ss 2
11 49800 (007000- ) Latch, Elastic 2
v 12 10664 (007000- ) Filter Assy, Spin-On 1
A 13 65221 (007000- ) Element, Filter 1
14 42260 (007000- ) Ftg-Hyd Str Jm12/0m12 1
15 46481 (007000- ) Ftg-Hyd E90 Jm12/0Om12 1
16 58366 (007000- ) Clamp,Cable 1.25Dia 1.00W Neo 1
17 21195 (007000- ) Screw, Hex, .38-16 X 0.75, 5 2
18 41187 (007000- ) Washer, Belleville, .38 2
19 19313 (007000- ) Nut, Hex, Std, .31-18 8
20 16735 (007000- ) Screw, Hex, M8 X 1.25 X 16, 8.8 1
21 65222 (007000- ) Send-unit, Flir, Hyd (Option) 1

7400 (GM) 330970 (3-0 2-95




Fig. 47 - Electrical Schematic (007000-007548)

STANDARD PARTS

- AN M
twonone oEN2IRCER22 T N
|
|
@ aR/N® L1 !
@ Ne9 17/78
@ Na9 17 \/_\ \/_k -
04LNOD
| @ | 3NION3 | @
i | NId-95 T3A/Nd o/ 10d1N0 dANd 1304 8N/L9 dNNd T304
/e | @\/ | aNIT0SV |
e “ \/,,/m_\ “ aNnoyo N IE/MEI
| | T EZTIREY -~ ¥3IM0d 035N AVI3H AZIv
" " 78 %0/7134 5 &) WdY 0002 04 AZI+
@ TR | |
| oumiutn |
_ @ I NId-9 |
| | e@ i
momw._m @w a8 ey @ NIZ/NVL TIVVED @ ) @
0E
" NOI 11504 @lx_.m\:; umum <, ,Ew.,u\hi @ »e/nTe 11 @/\ dNVT 3NIONT ¥03HO A¥O/91 s a3wal
LAVHSANYYHI @l 1 T3mund XL I A3
LHund 1HwEnd O N¥9 L1/%78 @ “ | : |a*.
_ & —trmw @ |1 U P
5 ; @ 79 LV 1HM 03N 11 @ N 7l w.m. ; u|_|?1
HILIMS E/NE 17 ¥18/Ng9 11 @@ @@J | le Vo ' ?[
'SS34d 10 VH0/ A9 ANd N 1NdNI NO NOTLINOI e | MO
@ 34078 %0 ¥18/3Nd @ N _ !
@ X8/ LHM ING/NTE L1 10 LNdNL LYV1S X¥9/01 8 ¥ v v
! @ L0IS N e LY
i ; NE9 0/ NVL OIYMLYLI
O NTY/NVL NId-0l HOLIMSAIN
@ 178 %0 /X80
s © ! -
N 1) @ “ W vian | | PN HOVL
@ THW N8 & BT}
@) @ e |
wosn3s | > | N L8 NVL @ gzu\:._m“  Sd \QJ “ + VD
| di3L _ | NI/ | [ 947 ¥04 20A2I+ 0L 193NN0D N18/902
" |@ NES/T3K [CAEN @ “ EZTA AR o~ 10d LNJNI XV
@ N8 X0/A8 | \/,/m_\ | W 056 ¥0J LNdNT A2+ NYE/€B
@ 1HW/NI8 L1 T T [ PN T 34NSS3¥d 10 = A2I- ne/si
| @ THW/03Y /18 x/end 16 34NSSIYd 110 MOT = AZI-
! ! € e x7ana BURLELN
_l @I_ SSINYYH JYIM INION3 NId-8 SNOILIIANNOD !
J— T JOVIYIINI
INITHIVIA-INTONT

NILSAS T0HINOD INIONI

2-96



STANDARD PARTS

Fig. 47 - Electrical Schematic (007000-007548)

1ve A AY3LLYE 1704 21 TTEA
Ael-
= 11|
A19/€El a3y
4 C—— ] =
“ ¥1/138 g .
§ — NS GERVEL
a NE5 0/ Nd v'J3'J 0vS @ gy
< ACl - 1
_ s | ™ HOLOW
4 43LYv 1S
C e
SWds  NorLINGY
% VNOIS dNVT HOLYNY3LTY
HOLYNY3L W ) s v
@ F] m\ 03
HOSN3S @ N 0/INd LUVLS HOLIMS AIX
N3I9AXO0 O
8 YH0/NY9 0
@ N¥9 LV78 AVI3Y H3LEVLS
NV L/ANd|
\/<m
ANdNI HOLIMS A3X Nd 1-n4 NYL/INd
M8 Ne 1 MM
NY9 LI ATE/NVL N NVL/ANd
Jusd n18 L/and [ <A~
VHO/NVL j
65 \&1l
THWING &) ¥ 1V13K TIVMNG n. n .._r\ KT TR
e AT “_v,@ AY738 dNnd 13n4
Vd0/NE <
" @ \&T! 4 o
€ i
n18 ¥a/n18 L1 @ N¥9 Y0/3Nd €-n4 NY9 YO/iNd M a3y
ne/nig 1 Vi
N8 1Vand ||®
@ VH0/NVL @@ NIE/LHK NP2
VH0 Y AVI3Y ¥3mod
@ NN @@ NVL/034
zv_s”_ﬁ_uw NES 0 NEB >0 ﬂﬂ AI\/,\.WN
NYLQ3Y NvL/03Y4 a3y
: a0 2-Nn4
X3 @I Q3W/NY9 LT 034/N¥9 L1 ﬂ@@ 03N 17
D
@ N¥9 LVAT8 N LA ﬁu@ N LVNE 3INAOA AvI3H ONY 3SN4
NVL/ANd
@ 78 /134
LG @W ¥8
@ S3INIONI
W8 037304
@ 3INIT05YD
b} @
@ | NIe/vdo NI8/vd0 @
@ NYL/INd @
@@ NEO/NEE NES/NEE @@
- | HwnT8 W18/ LHK
“ @ 1178/N¥8 1718/N¥8 @
& 1w ® e
7 @ln @ 9d1 403
Q3¥/1HM 034/ LHM
| JUZED] ||@
104LNOD 8QHSHLI
| 3NION3 NId-8 SIAWA 1303 941
- QN M NId-9S THONODDOr-ANMINDONDODD O T N
rrrrrrrerees NN yp1I3INNGD T0HLINGD 1304 N

2-97




STANDARD PARTS

Fig. 47 - Electrical Schematic (007000-007548)

- (4] ™ < n O
/el | ve
NG/AE] /el | &€ %
22 NYa/v It L-7S 4nd/ave
M9/ AEI MI8/SEl JATVA ONIGTOH dN HSNYE 8nYIs
8 NYa/v oY % G-AS 4nd/ave
M9/ 4E NH9/9E
HoLIMS MOT4 3SHIATY . JAIVA NMOQ HSNHE 8NYIS
6l
/ 7% NHE/V 9y ?\_\5_-\6 Und/arz
MI9/NE| NY9/SE JAIVA NO HSNYE 8NHIS
HOLIMS Y3174 211NVHAAH a |s %
" AH9/ 8k ¥-AS UNd/ a2
AT Wl eS| S JATVA TWNOILHOJOHd 30404 NMOQ HSNYE 8nHIS
Y30N3S dW3IL LNV1009 0ok . ?\_\Am-\,m —
HILIMS 13n4 ¢ OHIN IATVA NMOO 33933005
9d1 MO [AIE/WEI 13A/82Y] H_ﬂ%‘.m_umum v 12 Ly ?\_\A ynd dWv Sl
AH/Sb | A¥9/VSH 9-AS undsave | ¥¢ /Tay A¥Y/8I2
¥30N35 1303 Wi - ANIWANO NV VA =
PRI AL NNS EVVAT22 13A/28 || EELITN 3 vre o
XE0765% < ‘.i_ﬁ.l
440LNHS NV 4 OH N
JOVA OL NIW | ~2 ol XvE HSN14 dnY Sl
AV13Q "03S G [A18/rEl 3A/82 2 L
MNYL AY3IA003Y nlg/all Iy A¥9/1Z
23S 0€ Y04
SNNY dNNd 53 ~ OHON g JHON e sl 98158
AV13Q ©03S G [ A 1S/ HNd/ L2 NH8/92 N19/85 umxfu\\,#_ AH9/JE2 n1g/vel
YNYL AY3A003Y YNVL NOILNT0S o8[S JURE. T8
0z (on) 43IM0d [ € 3 -
LNdNI NYH9/09 A¥9/9€2 A o
9NINNNY SR SLHOIT AYY TTIXNY
9g[*] g8
NY9/ LS AH9/ €2 /4
LNdNI ol dnd 53 Va0 o
LHOI1 YH0/2Z 6 é 81~ T 7 ay9/9
LW 73NV ¥40/95 AH9/ €2 dNVT INTONT HD3HD
ININNYLSNI diNNd LN39Y¥3130
;) JINOYLO3T3 78, 0€ ANV G
1ndNI @ NdE/E8 AY¥9/EZ Adosgez | | 13ae 9Tgy 0393
033ds
I Gy YHO Y40 dWY SI
Y18/0E| N n19/86! n1g/6l jg8~sg” V8l 8l " |Tgy N8/02
- dWY S
AA/HElL AN REIVZS —— RELZ SN L7
A A
11vg L1VE MS
A2l - AZl+ AN

2-98




STANDARD PARTS

Fig. 47 - Electrical Schematic (007000-007548)

||||||| vlmbwlA e
S18/488T 13MPe L ——— vY0/8E6

._
¥IHSY 14 |
|
| ~ o 4-3 L8 I U3 dhv Sl n1g
N8/ T VH0/vEs 4H0/€6 und/z6 7302
LINA WYYV dN-XavE LN v-80
A VH0/vES I-s
PRE] & NH8/029 HJLIMS
/HHEI ‘H'7 LHT TIVL Invyg
ICAD V507968 990/68 . NU8/veS
e N2 NYg9/329
ZIEL gy 197 vl
£2)
IR REIVEA]
“H'7 LHO1 QY 3H
&
Y8008 TIA/V29
“HY LHOIIOY3H
Y . W L8 |, OE dvV Sl nag|
SR TIA/29 I Nag ~ 802
947 LHIIT HST4/43Y el /65 €-89
y “IHO'N © 8I-S
_ .
Y8/ LLEl FSSEL ) oime 0245 VBT o i3n003 AP/ VS9
o OHON © £1-S
l P
Y18/ TEl TSSE oV eias . N80 o Noiin0s A¥9/8S9
= i
IR/ ddEl NYE/99 AH9/59
dNnd s3 L8y 08 2-99

350713 d13H|"JO'H
N3d0 d713H|'0O'H
Dm_m01_o>|_|_<_>_m_oz.o.z
oz
o

N3d0 ATIVANYON|®

NOWNOD

SISSVHI ONNOYY [ON9

AH0SS300V|JIV

HJOLIMS S

3JATIVA QION3T10S| AS

d3L3ININ0OH| WH

3sn4d| n4

d3LINLTIOA[ WA

NOL1lNngHSNd| dd

NId JTVAN-9NT1d d

L1 3IX00S "W34-Mavr r

LINOVIN ININVINHIL| WNd

d3Xv3dg 1Inddid| g9

dOLOW[HLWN

AV 134 43M0d W
aN3937

° REIVZZS b a1-A3 "9/852
INVIA WROILHOdOYNd 39801 Mo Hsnua “3a1s
ANA/VIG % -5 \§9/852
IATVA ONIGTOH dN HSAYE 301S HOLIMS
?\_\A ¥
ANA/VIS 8-15 \§9/852
IATVA NMOQ HSNYE 301S
ANA/VIS % 6-15 \§9/852
JATVA LNO HSNYE 34IS
2l e Ado dAV SI
ana/1s | und/oIs 215 X9/052 /5S¢ g5, VHONVIC
IAWA NO HSfbg 1S
und/aig ?\T_;w
INVA Y3LYM HSN¥E 30IS  734/26 O —t——1 OIS
_\ Lo | LINDYHID
N9y €-As & AH9/96 |
IATVA ¥ILYM MO S 0Is
T2 LinduID
% 20-AS
N9g/29% E-AS T N1a/S6
IATVA HILYM HOIH
™ <

398531, 354172 - GM, G, LP

2-99




Fig. 48 - Electrical Schematic (007549-008999)

STANDARD PARTS

- AN M
twonone oEN2IRCER22 T N
|
|
@ aR/N® L1 !
@ Ne9 17/78
@ Na9 17 \/_\ \,_k o
TI0HLNOJ
| O | Siion3 | ©
i | NId-95 T3A/Nd oS 10dLN0 dNNd 13N4  ¥Nd/L9 dNNd T304
/e | @\/ | aNIT0SV |
e “ \/,,/m_\ “ aNnoyo N IE/MEI
| | T EZTIREY -~ ¥3IM0d 035N AVI3H AZIv
" " 78 %0/7134 5 G WdY 0002 04 AZI+
@ TR | |
| oumiutn |
_ @ I NId-9 |
| | e@ i
momw._m @w a8 ey @ NIZ/NVL TIVVED @ ) @
0E
" NOI 11504 @lx_.m\zg unun <, Ewﬁi @ enTe 1 @/\ dNVT 3NIONT O3HD x¥9/91 s a3w/al
L AVHSANVHD @l 0 T3vund 13pHnd I A
LHund 1HwEnd O N¥9 L1/%78 @ “ | : |a*.
_ & —trmw @ |1 U P
T ; @ 79 LV 1HM 03N 11 @ N 7l w.m. ; u|_|?1
HILIMS E/NE 17 ¥18/Ng9 11 @@ @@J | le : ' ?[
'SS34d 10 VH0/ A9 ANd N 1NdNI NO NOTLINOI e | MO
@ 34078 %0 ¥18/3Nd @ N _ !
@ X8/ LHM ING/NTE L1 10 LNdNL LYV1S Xu9/01 8 ¥ v v
! @ L0IS N e LY
i ; NE9 0/ NVL OIYMLYLI
O NTY/NVL NId-0l HOLIMSAIN
@ 178 %0 /X80
s © ! -
N 1) @ “ W vian | | PN HOVL
Py @ THWNT8 | \/,,/o\ | BT}
@ NHED L3718 NYL @ AN/n8 | @ T + NVO
HOSN3S | QoY
| di3L _ @ | NI/ | [ 947 ¥04 20A2I+ 0L 193NN0D N18/902
" |@ NES/T3K [CAEN @ “ EZTA AR o~ 10d LNdNI XNV
@ N8 X0/A8 | \/,/m_\ | W 056 ¥0J LNdNT A2+ NYE/€B
@ 1HW/NI8 L1 T T [ PN T 34NSS3¥d 10 = A2I- ne/si
| @ THW/03Y YALE LD 16 34NSSIYd 110 MOT = AZI-
! ! € e x7ana BURLELN
_l @I_ SSINYYH JYIM INION3 NId-8 SNOILIIANNOD !
J— T JOVIYIINI
INITHIVIA-INTONT

NILSAS T0HINOD INIONI

2-100



STANDARD PARTS

Fig. 48 - Electrical Schematic (007549-008999)

1ve A AY3LLYE 1704 21 TTEA
Ael-
= 11|
A19/€El a3y
4 C—— ] =
“ ¥1/138 g .
§ — NS GERVEL
a NE5 0/ Nd v'J3'J 0vS @ gy
< ACl - 1
_ s | ™ HOLOW
4 43LYv 1S
C e
SWds  NorLINGY
% VNOIS dNVT HOLYNY3LTY
HOLYNY3L W ) s v
@ F] m\ 03
HOSN3S @ N 0/INd LUVLS HOLIMS AIX
N3I9AXO0 O
8 YH0/NY9 0
@ N¥9 LV78 AVI3Y H3LEVLS
NV L/ANd|
\/<m
ANdNI HOLIMS A3X Nd 1-n4 NYL/INd
M8 Ne 1 MM
NY9 LI ATE/NVL N NVL/ANd
Jusd n18 L/and [ <A~
VHO/NVL j
65 \&1l
THWING &) ¥ 1V13K TIVMNG n. n .._r\ KT TR
e AT “_v,@ AY738 dNnd 13n4
Vd0/NE <
" @ \&T! 4 o
€ i
n18 ¥a/n18 L1 @ N¥9 Y0/3Nd €-n4 NY9 YO/iNd M a3y
ne/nig 1 Vi
N8 1Vand ||®
@ VH0/NVL @@ NIE/LHK NP2
VH0 Y AVI3Y ¥3mod
@ NN @@ NVL/034
zv_s”_ﬁ_uw NES 0 NEB >0 ﬂﬂ AI\/,\.WN
NYLQ3Y NvL/03Y4 a3y
: a0 2-Nn4
X3 @I Q3W/NY9 LT 034/N¥9 L1 ﬂ@@ 03N 17
D
@ N¥9 LVAT8 N LA ﬁu@ N LVNE 3INAOA AvI3H ONY 3SN4
NVL/ANd
@ 78 /134
LG @W ¥8
@ S3INIONI
W8 037304
@ 3INIT05YD
b} @
@ | NIe/vdo NI8/vd0 @
@ NYL/INd @
@@ NEO/NEE NES/NEE @@
- | HwnT8 W18/ LHK
“ @ 1178/N¥8 1718/N¥8 @
& 1w ® e
7 @ln @ 9d1 403
Q3¥/1HM 034/ LHM
| JUZED] ||@
104LNOD 8QHSHLI
| 3NION3 NId-8 SIAWA 1303 941
- QN M NId-9S THONODDOr-ANMINDONDODD O T N
rrrrrrrerees NN yp1I3INNGD T0HLINGD 1304 N

2-101




STANDARD PARTS

Fig. 48 - Electrical Schematic (007549-008999)

- (4] M < n
Tand/vIg __.>\m/\ 897852
JA VA ONIGTOH dN HSNYE 301S
"SSINHVH JMIM WILSAS LSY4 FHL HO ‘NOILAO S3 H04 - -
ROLIMS INVL A¥3A0238 3HL OL S193NNOD N8/ €l AT, zgwom,\mvm:% a1 AH9/852
NOILdO | NOILAO - N
154 | W33 |, Syvan WNI/VIS G-AS XH9/352
< IAIVA LNO HSN¥E 30IS
AROED ™ et und/ 22 v NeV9Z | ylind
NOILdO -
§3 | INV1 A¥IA0D3H  CO'HO'N  COHO'N  ANVL NOILNTOS el /15 g TN Al A¥9/8G¢
8-89
*STYAHIINI *03S OE 404 NNY 01 dANd S3 Y49
IHL'SMON AVT30 3WIL HSOTS *03S § s [ RENVZZ) GV A¥9/85Z RWO/VAEZ o /VIZ
JATVA "d0Y¥d NO HSNYE 3015 dhv gl
FT NY8/vY, T,\m/\ N/
2 INIVA GTOH/dN HSNYE NIV
WIe/nel
NY8/vVo¥, m.>m/\ Nd/eh
z JNIVA NMOQ HSNYE NIVA
X18/AEI WE/LEl N8
o [P 7 NGa/VSY, Y TN/
e T b2 JNIVA NO HSNYE NIVA
al __|
K K&9/8Y, T>m/\ ANd/gr Y|
8 IAIYA TYNOTLHOJOHd NMOO HSNYE NIVA
18/Hel HOLIMS GAH 35M3A3Y Nuo/%e [REN N
NGa/ Iy £-75 ANd/Ghe
L p h__%wwn_m iz 3ATVA NMOQ 33933nDS
1E/NEl HOLIMS H3LTI4 GAH Nug/se N . . >m/\ und !
: 7P
) >%< el AUO/ Sl | AMILYGR G NY 3 ova 1780 TNV & Ao/8IZ
H3ION3S'dN3L ON3 13Nvd
o <
WY Xd9/85,
7 QHIN HSN14 Mova
X1/ NEI 9dT M0 13A/82%
z
M - ‘ N
/el v e REZ S ng/ai NOILdO 7 Y, A¥9/12
FEIESS TV ARENT] . y3HLI3 i 1-nd dNY §
. @
OHIN, I NV AH3A0D3Y ol : NOILAO AT Boy3130 rurvEEe
W18/FEl 4401NHS NV4 "NIW | ‘0L HSOS "93S § I3vez : AHO/NEZ
Poa (7N
" ! N19/85 98 [ [cg AH9/J€E2
ki : 35HIATY
LNdNI 9NINNNY 3NISN3 n18/5! :
- 7on) ATa/vel 1
: NH9/09 A¥9/3E2 D A
; s WAE D 51
’ m AR 4
LNdNI LHOIT HOLYNYILTWV v40/2 H o | T
; AMYTIIXNY
por NY9/LS 98 3N 58 A¥9/J€2 L1 2
_., dAnd S3 YHO/V8I
L _ Q3w 4l
LNdNI 033dS NYT/ES | AHY/E2 AY9/8EC " " 713M22 9-80 ANV S 03931
1 | %\m\zjﬁ I VH0
WI/El _W_ ne/gel nlesel [9g~gel” V8IT VHO/8I lgygwy g N8/02 G
()
VOBl iona g AE/9l s
AN
HIBHEI U 135 - TaMy '@y dwv sl 03wl
/\ AwaLive 2- NYOH NeOH awaLva 20 2\

2-102




STANDARD PARTS

Fig. 48 - Electrical Schematic (007549-008999)

L..%nmm.o.xo.z Qu-s
|AI —
BT AT8/SSE 1y INVL NOILNT0S

02-AS i VHON Q 8.5 \1p
/e

T8/SSEI 7114 OLIV NVL AH3A033H

olny

_
e 1
X18/ddel i Nu8/33 nmmz

dNNd 53

r—
e Ivv@kl._ )
278/ H¥EL L= ow
1h917 dn-yovg ¥V w“m

dAv SI
O S R i a3 Aﬂ__.ﬂv e BCAG T
WEYV dN-AovE
dinv Sl
e (ISP ”ﬂ,_.ﬂv T
LHOIT QWVZYH
D)
' . ..
11e/00El - T "qavves SdNV 8 3ATVA “T0S
LHOT WV HY [T WA ;o\.V\S_x Levs  NH/EEZL
) Selme
& REN T
¥18/0CE! EIVg:ral L Nyg/vazL
Ea.yﬂ 1 b
vee ) -
F» SONOD3S $9°0 = Q0134 INIL 440 NYVOJ HOIH
e Lo T .IMM.W*.VVR-%.AT\IV AVI3¥ 10373 ¢Y§uod 4 SHHO Jolz=ed
/UEN A/329 | FAFR ST > TRW/Va6L @ 2y SONOO3S SL°1 = QOIN3d INIL 430 VO MO
MO T3ZHBTH L8]
LHOITUVL HY ! -5 > rmvasr T 5 ° SWHO ¥295=24
«%__ Mt 2
||||| L 2 .
p A8 X i— & N30 L 40 INIL 310 3TOND
/HHEI 1ave C--- 3L SINTNEILI0 HINTL FHL 402 ¥ 3
LHOITIYL HY e I8 _ N_H i STVNIWYIL LV INVA SONVLISISIY FHL
_ n_. 3 P RVL78H08 g INZONILZ0 IHL IO WL NG ZIONS
i | 8
sufdes T Ol Ve o w 4 ZHUNTAUaL 1V 3nTvA FoNvisiSad SL
F3LVM ¥ PV -’ SONOO3S 0S°0 = OI¥3d INIL NO-WYOJ MO ¥ HOIH
/Mndmmm* c SNHO NL8Y=IH
3
IA-TT940 VH0/38EL
dNnd INFoH3130
Q35010 073H “IH 20
- — W —>————s7eer
o ﬂm_m.ﬂhmwu ”u 3010 NOISSIHddNS
N30 ATIVHYON | 0N dNNd LN3D¥3ILIA LSV Semy e annd a0
NaUWod 3 a
SISSYHI ONNOHO ane 13M88YL oy VH0/08EL
30010 NOISS3HddNS
HOLIRS S .
[ 3A7vA QION30S | 7151
3ATVA QIONTT0S S REVITA Exf._.ut VH0/18EL | SdNY S'E dWNd HILVM
3LINENOH NH dnnd ¥3ivm Lsvi
3503 03 oSl
WINV I8 LINOHID (S LA LT VH0/78EL | SNV 21 dNnd MY
LN | HIA annd \x_/u Lsvd
AVI3Y H3N0d n WL nwn a0bmis 1ova  VOVOBEL Ly SNV 8 3NWA 08
ON393T
TTIMVEL
oE | ¢8
WT/VEEl |v¢_._‘ A
‘ 18v3
 Nevmw “TseYss VE0738EL <j
L———d
0
At & vin] 2
UNIVBIE, 1vx 15w Hsnug 0TS VEEL 8 _.zumo&. 5 i €[> rwrImEe
d 4 |
pi-a ne/ass S ) _Ymmr | XU079eE? |
s\ D V% t Mo WoY
3ATVA u3LVM Hsnug 3is 0N m | g | 7
21-15
| < v 9%s
3A VA HILVM MO MOT v Y«mm._. na—
—1 \/w_;m m% 3Ly ‘ ;o.:« HOIH X
|~ NEa/vey N¥9/56 vV
3AWA YILYM MOTS HOTH HOLIMS 300N HOLIMS MOT4
S3ATVA NOLLNT0S TYNOLLN3ANOD
W3LSAS ONIBBNHOS 15V4
(4] (3} < n

391948, 354330 - GM, G, LP

2-103




STANDARD PARTS

Fig. 48 - Electrical Schematic (007000-008999)

J1 ENGINE ECU ENGINE COMPONENTS
TacH |m_ > YELAT.ORN
0 1 Lw < DKcvOm J2 COOLANT TEMP. SENDER
< LT.BLU/DK.BLU 31 YEL/GRY
e < PLRAT.BLU % BKAT.oR : mime GROUND
s 1 |2 -
Rs2323 Rx (= < OFA
> DK.GAN
RS232 TX |
> LT.GAN/RED J3 CRANK POSITION SENSOR
sv REF|=
ANALOG GROUND | < BLKAT.GRN BLK (GROUND) 7 eromo
A IN PU2 e S YEL/DKBLU 2 WAT/PUR o | orae -
X IN D2 | o< BLK/WT 11 _PURZWHT <] | crank +
NO CONNECTION fo—
W comecTion (s J4 THROTTLE
AN - | /
CAN + [ BLU/PNK ﬁ MGM «f | orIvE BY WIRE -
= LT.GRURED 2f | ANALOG GROUND
. i | +5v REF.
L LA — s| | DRIVE BY WIRE +
- - £l | THROTTLE POS. SENSE 2
KNOCK - S 53 PURAT.BLU ] | THROTTLE POS. SENSE 1
KNOCK + |
FUEL seLect o < TAVBRN
1vs, 10LE seNeE (= JS MAP SENSOR
FOOT PEDAL POSITON = < DK-BLU © BLLT.OM
o < LT.GRN/BLK : A77] ANALOG GROUND
OIL PRESSURE |2 = TN A
w < KBLUYEL — o v | | [AT. AIR INTAE sENsoR
| AUX ANA PUL |2 A el | +sV e
7 X A PDL |E < TAVDK.GRN MAP SENSE OUTPUT
% Gov seLecT | S ORVOK.BLU
< LT.GRN
E we |2 J6 RS232
& | 147, Tk AIR sENSOR = < TN = om -
O | ect.ene. cooL Tew,  fu < YELZGRY — e g g
AUX OUT 2 = > LT:BLU/NHT 50 LT.GRVAED | o e
> PUR/DK.BLU +| | ANALOG GROUND
E oot |a 49 BLK/LT.OoM ]
'_
wn
> J7 02/EGO SENSOR
wn col z [= > YEL/BLK 49 BLOLT.GRY
3 oL 1 |2 > YE- 2 4[] ANALOG GROUND
- 50
L NIL, MALF, IND. LA [m > LT-BLU/BLK :L“K/?;;m:m'm <] | SWITCHED B+
LID_ DRIVE BY WIRE -|&_ <> TAWORA *{ | eRoUD
DRIVE By WIRE + |a <> PNKZWHT
< RED/TAN
g B+ |2 p— JB IGNITION COIL PACK
@) B+ [Z 28 YEL/BLK —
'D_: SWITCHED B+ [a < PRK/TAN 27 VEL o
< BLK (GROUND) LK (GROUND]
% ::: - < BLK (GROUND) PRK/DK.GRN_(FUSE-31 : SWITCHED B+
GROUND . B ittt -
o INCTOR + Ja > ORABLU
! INJECTOR 2 [n < BRN/GAN
W INJECTOR | |»_ S BRN/BLU Rl OIL PRESSURE SENDER
FUEL TRIW o> WHT/RED 37 LT.GRVBLK @) OIL PRESS. SNITCH, N.C. (OPEN = RUN)
CAM - B MTRSHD-8 JS J14 NTRSHD-8
o GAS INJECTOR AUX. HARNESS
© WP 18 ORA/BLU S — ORMLT.BLU i
CRANK - |2 6 BRV/BLU A BN/ 8[ _D
AN o |n_> POR/HT 7 BRV/GRN A . BRN/GRN
> WHT/LT.BLU 8 WHI/BLK s b ‘_"!2 JIS FUEL INJECTORS (4)
RELAY PowgR a2 WHTALT-BLU [ .
> GRY/QRA 3T PNK/TAN (FUSE-T, SWITCHED B7)
STARTER LOCK OUT  |* » . e :l
FUEL Lock oFF o> WHT/BLK £ : — :
] - .
FUEL PUNP (GAS) |1 > TANVBLK S 4 NTRSHD-B— L+P+ DUAL SOL. AUX. HARNESS
NOT USED |e TR REDAMHT i 1ng 7
4!mr.a«.u J16  IMP_PTV: PRESSURE TRIM VALVE
NOT USED 12— :_ *_J INJECT * 5 AcK CONNECTOR LOCATED NEAR VAPORIZER.
NOT USED | L WHT/BLK o Lok oFF
PNK/TAN J17 FUEL LOCK OFF VALVE
NOT LSED 12— I . 1] *]_| SW-/FUSED B+ OUT g s CONNECTOR LOCATED NEAR FUEL LINE.
g 7 [ 2 FED/MHT WHT/RED
. |:[|‘ FUEL
GRA/LT.BLU JI18  IMP_FTV: FUEL TRIM VALVE
NOT USED 12— L= *1_J INECT * ReD CONNECTOR LOCATED NEAR THROTTLE BODY. 1
G, LP
2-104 7400 (GM) 330970 (3-07)




STANDARD PARTS

Fig. 48 - Electrical Schematic (007000-008999)

CONNECTIONS TO MACHINE J10 MTRTHR-6

47  BLK/WHT A
Al
48 YEL/DK.BLU N Aﬂi :: zﬁg
y el | | AUX IN PUL
AL ol | | FUEL PUMP (GAS ONLY)
BLK _(GROUND) " o
PNK/DK.GRN (FUSE-3, AUX. SWITCHED B+) . AGROUX NOVER RELAY (ENGINE RUNNING)
F-1 JIl MTRTRW-10
21 PNK/TAN (FUSE-1, SWITCHED B+) 5A FUSE PNK (SWITCHED B+ IN) 1 vAW: SWITCHED B+ IN
38 DK.BLU :
39 PUR/YEL FPP1i FOOT PEDAL POSITION IN

IvsS: IDLE SENSE IN

ANALOG GROUND

OIL PRESS. N.C., (GND = ENG OFF)
MIL: MALFUNCTION IND. LAMP

+5V REF

49 BLK/LT.GRN
37 LT.GRN/BLK

26 LT.BLU/BLK
50 LT.GRN/RED

x |c [z e [ fnfo o fo |>

STARTER RELAY ORA/YEL CHARGE VOLTS
WHT - .
Gy ey ORr START B+ IN (INTERUPT TYPE)
M1C START B+ IN (AUTO CRANKING)
WHT e I L
m? WHT  (B+ WHILE CRANKING)
09 R2 STARTER SOLENOID
21 PNK/TAN (FUSE-1, SWITCHED B+) - -
9 GRY/ORA
30 LT.BLU/WHT Jl2  MTRTRW-8
- AMT] AUX OUT 2 (OIL PRESS. N.O.. GND = ENG RUN}
35 TAN/LT.GAN o || Aok in P
56 VEL/LT.GAN o | | Tack our
40 TAN/BRN of | | FUEL SELECT: +12vDC = L.P.
34 GRY/DK.BLU | | eov seLecT
73 BLU/PNK Al G s
F% BLU/WAT || can -
29 PNK/DK.BLU nf || AUX OUT 1 (OIL PRESS. N.C., GND = ENG OFF)
(AUX OUT 1 NOT USED ON 1.6LI
50A FUSE
RED (6 BATTERY B+) RED "
o @?3 B (@ ALTERNATOR)
RED (@ ALTERNATOR) .
PNK/DK.GAN (FUSE-3, AUX. SWITCHED B+ || ALT. (NOT USED)
F-2
AUX POWER RELAY
P2-23 RED/TAN (FUSE-2, B+) _ 20A FUSE  RED R0 6y R4 B+ (@ STARTER)

F-3 M28
PNK/DK.GRN (FUSE-3) 15A FUSE ~ PNK/DK.GRN o ™ RED
(AUX. SWITCHED B+) é'

22 RED/TAN ( B+)

WHT/LT.BLU

10
FUEL PUMP RELAY
F-4 waB
PNK/YEL (FUSE-4) 15A FUSE PNK/YEL - 2] RED
(FUEL PUMP B+) é'

21 PNK/TAN (FUSE-1, SWITCHED B+)
7 TAN/BLK

BLK  (GROUND)

o©® R5 GROUND

1<—

G, LP

7400 (GM) 330970 (3-0 2-105




STANDARD PARTS

)

Fig. 49 - Electrical Schematic (009000-

) <1 ornoo2 NI 2
@ 18 %0/ T34 ey
Y18 @ e e v ew
@ W SANION3
THN/E 03734
@ v ENg )
Y18 @ 18 L11/Ve0| m
@ 18/Ve0 18/V40 @ SYOLIANT T3N3 INIT0SVO
@ NVL/5Nd @ HOLJ3NNOD 038 —
\r.r/@ NH9/NGE N59/NHE @
0\ THN/Ma Y8/ LHK @ RG] T
@ @ @ a 440-3001
@/ 11 fa/Neg 18/Neg ¥8/1HK
@ @ v +D) WA | SINION3
WNd/M8 18 11/VH0 WL | 031304
@ @lgr @ 3 N4 | od1 Hod
N9 11/%18 034/ 1HN Q34/1HK G3/1HK
HOSN3S 1HK/G3S @ A
dvi @ Nd9 17 BOHSULN 9 1HN/O3d
@ NId-8 SIAWA 304 o1
NVL T04LNOD
W_J_M_Qmm HOLJI3NNOJ T1I04LNOD 113N4
) o
TEA/ND 0 1NdLN0 dANd T3nd ENd/L9 o
T @\J 1705V
b \./rn“_\ ONNOHO  XTR/NET
"2 HASY ' ¥3N0d G3SNI AV AZT+
M8 %0/ 13K 8 Ndd 0002 ¥04 A21+
TE/NT8 %0 @
@ SHMLHEIN
@ NId-9
6@
E%m ® e @ @ NeE/NVL TEA/VEO @ D @
NG1L1S0d AH ) vy OQ._EE:HE ® yie/nme 11 @C MV INIONT HO3HO A49/01 < a/ar | %
L4YHSYNVYO @l i Brund 13A7dnd A
LHnEnd TV O N9 LV/NT8 @ 9 wﬂ_ —
- @ me a M8 @
I_lle @@ 18 L11/1HK T3d/Nd9 17 @@ W 1 —+
HOLINS YR/ND 11 S8/NH9 17 f\@ o < I_l
'SS3ud 110 VH0/A49 Nd \\% LNNI NO NOILINOI na/30e 7| '
@ @ T3A/ME MO M18/9Nd @ 0 |
Y8/1HN Wd/18 11 N\ INdNT L8V1S \E9/01 B ¥ v
@ N9 YO/NVL OTENLULIN s Mo
@ Y18/NVL NId-0l HOLINSAIN
@@ N8 Xa /A49
€ Q)
NO 17 @ Ng9 17/734 ru\\oJ HOVL
@ @ LHM/N8 \m_/r.\ - W)
e |~ | We Ve NVI IS )
a1 @ NeE/NVL \/rm_\ 0d H04 00AZT+ OL LO3NNOD n18/90¢
|® A9/ 13K A9/ BA @ N9 YO/NVL rm\\J 10d LNANI XV
@ 18 ¥0/A9 \J@ ek 056 804 1NdNI AZI+ NJB/e8
@ THH/ME 11 1HA/ATE 11 Q\\J 3UNSS38d 110 = AZI-
@@ 1HW/O3d 78 Yosund ) 34NSS34d 110 A0 : AZI-
18 0/8nd SUMLEIN
NTSE | SNOLLOINNOD
@ SSANYVH IHIM INTONI IOV AHTINI

INTHOYAN-INTONT

N3LSAS TI0HLNOO 3NTON3

391948- 7400, G, LP

2-106




STANDARD PARTS

)

Fig. 49 - Electrical Schematic (009000-

Ad3LLYd LTI0A 21

LLYGA < 1[if;
AL - A1a/€T d3d/1 e NV
AT+
1N —@
_ 99 ohe Oﬂf 0349/31
= yens W
el W_Emﬂ‘ § ;
t— <
M Voo YILYVLS
< M 0 N9 MO/ N
t— < B O IVNOIS WV HOLVNYIL TV
] L @\ VH072Z
< ox..n @ e ||
wmoum zoC.___H‘% HOLVYNG3LTV
S
14VIS HOLINS A3X WNd/ma 11 m_ i _ ©
Y18/9Nd LHI
a ﬁiJ
O Py 9 @
VHO/AHO 8 wunNe
HOSN3S @ NB %0/Nd AVI3Y H3LHVIS
N3IOAXO O NVL/iNd
8 ) Tvaoras va
VS
:om_:sm:@_ ANd _.ﬂ.._/.\ NYL/Nd
@ N89 1/9 8 P @ ®
Y18/NVL _ _ NVL/3Nd
ﬁlzl_
~ﬂ moemal | ||| = BANd \./<.m\_ o SR ]
RRT [705INOD | v-N3 AVI3E dNNd T3n4
INIONT
Aq08
FLLOSHL ma L1/8d NId-9S
win| VHOANVL VG1 ) T
_L ._w LHN/Nd @ N9 11/ T3A NSO Y0/ 9N m.m.u._/.\ NG9 Y0/¥Nd I ]
@H/NDO 1 %N D@ v
veo/Nse wal [ <2 )
) 9@ 8/ 1HK 3 /m_z\ %
meane 0 [ X2 AVI34 ¥3NOd
@@ yie/ne 1 e
na Lvend X Y02
VHO/NVL @ NVL/G3d AI.\./\ (Y]
@ VHO [T @ end
v | @ 3INAON AV13Y ONY 3SN4
sw__/_mw @ N9 Y0 N9 0 @
13 @ @@ NV1/Q3d
Q3/NE9 11 @i/ne 0| | @ 034/Ng9 1
D)
@ N9 11/579 (2R N9 11/5718)
@ NVL/)Nd ,_\
a0 ’ <10 OND OOTN M o 19 A
- A o o -

391948- 7400, G, LP

2-107




STANDARD PARTS

)

Fig. 49 - Electrical Schematic (009000-

- ™ o< 10 ©
and/viGs :.>\m/\ A49,/852
3N WA ONITTOH dn Hsnyd 3415
*SSANYVH 3HIN WALSAS ISV4 FHL HO ‘NOILdO S3 804
HOLINS YNVL Ad3A0038 HL DL SLIINNOD ¥1/¥EL e AEN z%mn\_,\me:% e
NOI.1dD
15v4
. SOrE/veET R A X0/952
R o L e 3N WA LNO HSNY 3a1s
S hd ¢W 'd
o “—o T £
MNVL AY3A0OY  CD'HO'N  CTHON  OINVL NOILNTOS a 715 undle zoor%/mm_ Qg e
NO1.1dD *STVAY3INI *335 OF HO4 N¥ 0L dind S3 A/ V51 V59
53 3HL SHOV AVIIQ INIL HSOTS 035 S 9 TN R VA = XH9/Va5e e NIZ
% NGa/voy eV Und/ave
i INTVA GI0H/AN HSNYE NIVA
NGa/vor A und/ave
3 IAVA NHOG HSNHE NIV
YI/AET WIE/LET N A,
6l /9y N9a/Noy % /e
S AR IATVA NO HSNHE NIV
al
> X078y AV, UnNd/ave
o o 9 3ATVA TNOILHO0OH NMOO HSNHa NIVA
HB/ET HOLIAS OAH 3SHIA Nuo/8E s I C—
1Av13d Na/Ly INTVA _m&n_m 33933n0S Hna/ere
0o} L .
NENET HOLIAS TALTL4 OM Nde/SE OB ] DN e EEE)
AR Y
. Ado/Sy xdorvay LS N T T ey Ado/aIz
ONg9 ' “? maser
¥30N3S 3L oana - Fﬂj
“0HN JIN0¥LIT T3 AHO/G5h T8I &
P - Hon1d vove nd/avz
IB/NET 9d1 NO1 SA/gey
2
€l N
18/l TN TN \ me/zi %__&_m _M_ _ P._\/.n_\% m AM9/12
HIANIS BINVL 1304 6 dAnd IN39Y3LIq @
OWIN o~ NVL AU V0795 AHI/VEEC
° u 1a/ve1
YE/PET  4401NHS Nv4 NIW 1 ‘AL HSQTS *J3S § T3A/82 ol m AH9/VEZ
g ne/8s gy B _;\,(<\<r_ 8 AH9/2€2 LS. 18
LNGN] ONINNNY 3NIONT ne/st ~ S m@ W —
AVTIIXV | o8 :
o NH9/09 98 ) g Ad9/0E2 1 S % L
" S1HO1T vd0/v81 a4l
1NANT LHO[T HOLYNYILTY VH0/2 , - @ — - @ —
98 8
/ N S5 Bl NIONT ~—"03HO
1 ¥S1
LNdNT 033dS NJ8/€8 I AH9/E2Z Ad9/8ES T3z 378 034/31
1 Y51
y8/El i N18/96T7 vd0/81 /_mdo n1g,/02 G
— o o Y&l
WIB/HE N - REIVZS gy | @4l s
NHOH A

/\  aaLva z1-

NJOH

Ad3LLvE 21+ D

391948- 7400, G, LP

2-108




STANDARD PARTS

)

Fig. 49 - Electrical Schematic (009000-

P an .
o o o SSINH 154 "1 |
LA ™ nwavar M _ 3ATVA MOTS HOIH L1svi
dNNd H3LVA 1SVd  AVI3H dANd ¥3LVM LSVd . T \/\ N9 canv B INWA 08
Ia/veEl XH0/VaSe _ LS8 )8
(00v2 N0 @50 1N gy _ ‘BA/aerL £ NuB/v8eL
J Wis 5= SNCO3S ¥9°0 = GOIN3d INIL 440 WVOJ HOIH
3AVA TILI0LNV LV Y8/ET OL SLIINNOO *NS _LVOTd YNVLJ34 LV AY9/SO 0L SLOINNOD | R, N oe NV1/vg08 3 =Y SONOD3S SL°1 = QOIN3d IWIL 440 W04 MO
“J'H°0'N HOLS1S3d THAN/VE6L a % SWHO X295=24
02-AS N9 O 9 WV Sl 4qg MOS-HOTH Lo .
WB/LLET S /SSEL 7914 oLy U e e S 7N0e _ ABVEBL T | 7] | 7L INSOH3L30 FHL 4O INLL S40 3T
VL AH3A0J3: 2-90 & IHL SSNIAY3I30 Y3WIL SHLU 4O Z ® O
PHONO -- mm STYNTWY3EL LV 3NIVA moz«wwm_wwmnw._..__u
A E VA S i o | s || || 8 R TR Y
o f T4 olnv MNVL NOILLNT0S dnnd LNJoH313a 9 [”NV1/9808 o STVNIAY3L LV 3NIVA 3ONVLSISIY FHL
HOLIMS T 01 ™ ana/varz ”
@ | AH9 Junssud . v *035 0S° = WIL-NO WVO4 MOT 3 HOIH
Y=y NG8/99 8 .n_s ) o ¢ ey 1z M18/Va9L < ) SAHO e = 1Y
VESL “-o'N YELE
W mu._m_ e on L& g
............. » V@AA::." [ NHO o
Wa/8El [CRT—— 4 D S[E=7A gl Y40/08€EL
1HO1T dn-yovg B3RSV wm 30010 NOISSItddNS
' dAv G1
....................... VH0 & WO Hnd ng NHO . .
S > veg vdﬁ_g_%ﬂTﬂﬂ.olv% 9a5L o thMmGn_ ovs VH0/HaEL SdNV 2°1 dhd ‘130
WV dn-ove - 9
 E I 7 O AU GO 1 71+ AR
.......... < o | |_syNug AU 30010 NOISS3HddNS
MY/ WET 3028”7 TEA/z9 L8 m_ﬁom 65 ~— 7 80¢ SOpTEOT SSINHVH LSVA_*1d0
LHO17 GHVZVH €8’ [ B/ 98 N
T3A/98VL ! \ c_ VH0/rGEL SNV S'E dNd HILVA
@ BANGL T3y dnnd v tsva O VEE
YR/AET - N/ Emvee T_M.m;x,._
—
1HOITOVIH HY TIA/HEYL NH Y40/ Y8EL SNV 2'1 JANd HIV
~ dind HIV 1S4
Y1a/acel @ 3A/629 13A/38vL VA .._“o/._woxm Lsva VH0/98eL . SdAV 8° 3ATIVA “TI0S
1H91OY3H H1 S
<
18 134/329 TNVEL 5
e < SIS B D V| e . =
o1 o VEO/t58 ™! B Ve 108 || 48!
YHO/ V68 m Ioh_ﬂr.m = " AVI3
ARk o
T Bize Noa/g99y < s\ Yos VHO/J9EL VeEL
d3sond aH ‘O'H
N3O GTH | O &
03S0T1d ATIVAHON N m:n_\<m_~>m_<A> v Imbmmv mkmw <K=« VaEL _||| _:<.ou.|_ an_o AH9
N3O A TIVRION N _ 8 | Isv4 _ v m €17 XL
NOWNOD 2 | W INd i C | AY9
. n8/896 _ aiL & | e
SISSVHO GNMOED | ONO v1-Ag e A_lml\lqw
TOLINS S A vass | 1 _ nonq wet
3ATVA H3LVM HSN¥a 3a1S _ _
SATVA 0IONZT0S 1S NS ; , _ 8 % L
H313WEN0H 1] NIEAYSE ™ WA wmive wona WEAD _ 9 S A¥9
= N4 \/w A NS o so._.._« HOIH v
N4g/vIy N49/56 Y56 |V
HINVIH LINTWID 9 3ATVA H3ALVM MOT4 HOTH HOLIMS 3AOW HOLIMS MOT4
HOLONW HIN
AVT134 Y3mod N W3LSAS ONI€ENHIS 1SV
AN3937
- N <

D ©

391948- 7400, G, LP

2-109




STANDARD PARTS

GCP 9@ WAY CONNECTOR
Fel

DK CREEN/ORANCE 18

Fig. 49 - Electrical Schematic (009000- )

N

LT CREEN/WHITE 1

LT CREEN/RED l
WHITE/LT CREEN 18 |

ITWR|

A

GASOLINE SENSOR INTERFACE
o

Gas Engine Harness Schematic

%1 DK CREEN/WHITE 18
ECO 3/ 2
4S5 purplE/T BLUE 18
s LT BLUE/OK BLUE 15
2 LT GREEN 18 _ |
e B
FPP1
FPP2 VS| g PURPLE/YELLOW 18
AUX ANA PD2[<— 13
AUX ANA PO3 f<=— —
AN T+ 14 BLUE/PINK 18
CAN1 M 18 BLUE/WHITE 18
CAN2 - (<> 13
CAN2 + <>—'e
CAN2 TERM +[<€—

o I lokke B

L

I

OIL PRESSURE SENSOR

=

SBLACK 12
BLACK 18

[l
LT BLUE 18 @

cov2
OIL PRES |=—D3 LT BLUE 18 ____

:

lalz Bhbkl b bbkbk khbkibkk

RRSBBARE

E

:
:

ﬁ-

IGNITION COIL

18

CRANK SENSOR

BRNBE

—BROWN/YELLOW 18

PINK/DK GREEN 18

71

—BROWN/LT GREEN 18

PINK/DK GREEN 18

PINK/DK GREEN 18

INJECTOR #4

2-110

INJECTOR #3

e=h

INJECTOR #2

BOSCH THROTTLE

- BROWNATBLUE18

INJECTOR #1

384997- 7400, G

7400 (GM) 330970 (3-07)



STANDARD PARTS

Fig. 49 - Electrical Schematic (009000- )
Gas Engine Harness Schematic

EGO 2 EGO 1
A BLACK/WHITE 18
DK CREEN/WHITE 18 B -
& BUCK/TGREEN 18 |
BLACK/NELLOW 18]S
PINK/OK GREEN 18|
DK GREEN/ORANGE 18 A
I
2
8
Il
10
40
2
BOSCH_ TMAP|

PINK/DK GREEN 16

CONNECTOR 2

ls
TAN/DK CREEN 18 R AUX ANA PDA
[P~ vs—
] RED/WHITE18 [N VS +
TAN/BLACK 18 M~ AUX DIG 3
—_IAN/RFD 1A L AUX DG 2
GRAY/DK BLUE 18 [ K GOV SELECT 1
[ GOVSELECT2
DK BLUE/YELLOW 18 | H  AUX ANA PU1
YELLOW/DK BLUE 18 | ¢~ AUX ANA PL2
[E— AUX PWM 2
BLACK16 [E GROUND
[D— TACH
BROWN/WHITE 16 AUX PWM §
WHITE/BROWN 16 AUX PWM 5 RECIRC
_TA~ uNusSED

VEHICLE INTERFACE CONNECTORS

LT GREEN/PURPLE 18 |

LT GREEN/BLACK 18 |

BLUE/WHITE 18 |

LT GREEN/RED 18
DK _BLUE/DRANGE 18

UNUSED |

LT Bl

DK BLUE 18
PINK/YELLOW 16
BLACK/RED 16 |

E{ BERB| B FFEIB RBBRERR |!§BB E
oo ®

GROUND

BLACK 12 E':)

PINK/DK GREEN 18

n |

STARTER

SOLENOID

M

tom __mumnis F6
Ui

PINK 18 |

BLACK/LT GREEN 18 |

LT GREEN/RED 18 |

ORANGE 18 |

WHITE 18 E': ) 6MM RING

=

F2
RED/TAN 14

/| ReD 14
GA

ECM

LT BLUE/PINK 18 STARTER RELAY
15A
B PINK/BLACK 18 ::g [ <TARTER
&
F4
PINK/DK GREEN 16 PINK/DK GREEN 16
15A
IGNITION
PINK/DK GREEN 18
85

il WHITE/LT BLUE 18 85 <
PR Y

_EL/;
OWERRELAY

RED 16

F1

5A

BLUE/PINK 18]
BLUE/WHITE 18 |

12V RELAYED POWER

CONNECTOR 1

PPPHr PR FH=FR

&V EXT 2 (FPP2 ONLY)
TN 2

FPP2/IVS

FUEL SELECT (AUX DIG 1)
START COMMAND

AUX PWM 1

FUEL PUMP +

FUEL PUMP —
ALT EXCITE
vsw

DIAGNOSTIC CONNECTOR

=
| 3
£

ANA RTN
SV REF
PCTX

PC RX

UNUSED
UNUSED
CANT +
CANT —

PINK/YELLOW 16

AN/BLACK 18
PINK/YELLOW 16
6

RED 1
PINK/TAN 18 88 o0

FUEL PUMP RELAY

BATT +

7400 (GM) 330970 (3-0

| 5A
FUEL PUMP

F5

ALTERNATOR

ALTERNATOR —

384997- 7400, G

2-111



STAND

ARD PARTS

Fig. 49 - Electrical Schematic (009000- )

LPG Engine Harness Schematic

2
GCP 938 WAY CONNECTOR
FCI
WHTE/RED 18 A
€60 1 1 DK GREEN/ORANGE 18 R
Q0 2 =7 DKCREEVABIE (S | A 1
fapi=—* LPG TEMPERATURE u
£ BURBLE/LT BLUE 19 LOCKOFF — 13
) BLUE/OK BIUF 18
S
FPP1
. o PURPLE/YELLOW 18
AUX ANA PD2

e
s 12

14 BLUE/PINK 18 |

16 BLUE/WHITE 18

A

16
217

KNOCK2 —
SPK COIL 14|
SPK COIL 18
SPK COIL 24|
SPK COIL 28
SPK COIL 3A|
SPK COIL 38
SPK COIL 4A|
SPK COIL 48|

IAT|
ECT|
EGT

AUX DIG 1

AUX DIG 2

AUX DIG 3

VSW

AUX ANA PU1

AUX ANA PU2

AUX ANA PU3

(FPP 2 ONLY) SV EXT 2
SVR

Govt

OlL PRI
(FRP) AUX AND PUD1
PC

AU
(STARTER) AUX PWM4,
AUX PWM4 RECIR

=18

25 RED/WHITE 18

26 RED/BLACK 18

LMIL_I 5 Blobk

I0IL PRESSURE SENSOR
-]

BLACK 16 BIACK 16

TN [<—S5@ LT GREEN/BLACK 18

<52 GRAY/ORANGE 18
[ 55 UTBWE 8

54
> 55 DK GREEN 18
[ =56 ORANGE (8

PWM
e[S 7o REV/TAN 16
Mi=__81 BUCK 16

245 TAN/RED 18 __
244 TAN/BLACK 18

45 PINK/TAN 18

l<— 47 YELLOW/DK BLUE 18

le—48
I>49 LT GREEN/PURPLF 18

l<—51 GRAY/DK BLUE 18

=

L b kbeklk bikl lbbikkl

SHD
YELLOW/RED 18
YELLOW 18

| [ BIACK16 |
| _PINK/DK GREEN 16 |

76
i reRZ— 77 BROWN/WHIE 16

ocom>

IGNITION COIL

3= 78 WHITE/BROWN 16

PINK/DK GREEN 16

l<>82 PINK/WHITE 18 _
<> 83 TAN/ORANGE 18

I> 84
85

WHITE/PURPLE 18

2-112

@
BLACK 16 '1 m
CRANK SENSOR

BB

il

BOSCH THROTTLE

384990- 7400, LP

7400 (GM) 330970 (3-07)



STANDARD PARTS

Fig. 49 - Electrical Schematic (009000- )

LPG Engine Harness Schematic

EGO 2 EGO 1
BLACK/WHITE 18

BLACK/LT GREEN 18

;

BLACK/YELLOW 18

CONNECTOR 2
12V RELAYED POWER
AUX ANA PD1

PINK/DK GREEN 16
RED/BLACK 18 |
1 RED/WHITE 18 |
TAN/BLACK 18 |
CRAY/DK BLUE 18

PP PR

VEHICLE INTERFACE CONNECTORS

44
2
51
52
45
48 CONNECTOR 1
49 LT GREEN/PURPLE 18 | S 5V EXT 2 (FPP2 ONLY]
58 LT GREEN/BLACK 18 | R SV RIN 2
o —1 11
LT GREEN/RED 18 | M SVEXT1
—BIACK/ITGREEN 18 [ L SVRIN1
87 DK BLUE/ORANGE 18 | K~ FPP1
w_ﬁ_ FPP2/IVS
) UNUSED | H_ FUEL SELECT (AUX DIG 1)
g 1T BLI.IELEINKJ.E_]G': START COMMAND
80 DKBLUE18 | E
UNUSED_| D FUEL PUNP +
UNUSED_| € FUEL PUNP —
PURPLE 16 ALT EXCITE
DO0000CX o
GROUND
BLACK 12 E': )
DIAGNOSTIC CONNECTOR
— PINK/DK GREEN 18
BUC'SLI.LG.EEENJ.Li ANA RTN
EJ STARTER [k wi % $§F
| SOLENOID ORANGE18 1 £ P Ao
| 8 UNUSED
WHITE 18 BLUE/PINK 18 | 7 CAN1 +
—E@ BLUE/WHITE 18 | B OAN1 ~
F2
RED/TAN 14 RED 14
20A
ECM
Lwire 160, £ 3
STARTER RELAY U
%g 15A
89
@ STARTER
88
F4
PINK/DK GREEN 16 PINK/DK GREEN 16 _\/\
T5A =
IGNITION .
5A
VSW
PINK/DK GREEN 16 60A
b WHTEATBLUE 18 85 3 S
T PINK/DK GREEN 16 ( N RED/LT BLUE 16 MAXI-FUSE
RED/TAN 18 _m_/;ﬁ/_ T0A
OWERRELAY RED 10
= O
RED 16 RED -© ALTERNATOR+
EPR CONNECTOR BATT +
BLUE/WHITE 18 11 CAN —
2~ CAN + TERM RED16 A
BIE/PINCTE [5Gl s PURPRLE 16 B ALTERNATOR
15 unuseD
BLACK 16 GROUND
16 VBAT 4‘:@
—| 8 UNUSED
ALTERNATOR —
BLACK 18
GROUND

384990- 7400, LP
2-113

7400 (GM) 330970 (3-0




STANDARD PARTS

)

Fig. 49 - Electrical Schematic (009000-

5 2
q
4 ]
o
95862 - LWJAL ONIY d -
9ONIY oo 5
ONIY W8/E @ N
]
ON9 H¥3ON3S L q
9
S 1033ds V9 91 3079 %Q/AVH9 [
vo or b
€ 2033ds VO 91 39NVHO/AVHO r
z
[ H
(0OL) HOLIMS 38NSS3dd 110 er 9
3
€ "N 10 37dbnd 3
v [z QN9 ¥avig
[ 0N 10 3na Vo of a
]
L
et ]
1]
£ v
o 2d
£ I
[T 9NOD
(/2] S
S
o 9 [
- S - dnnd 13nd
@ v ¥ aAnd Tand Vo o 3
3
M 2 N
[
()] N
7] sr
.nuv 7
c 0INOD
© b
w ol r
+8 ONIMNVED
c H
g L
c 9 TIN/3NIONG YO3HD Vo 81 MOTI2A/NIF9 9
E S
v MNId/3nT8 11 4
2 3
(
VO 91 NOTI3A/MNIJ a
r
v 91 a3u/%0va B
[
SHOLO3INNOD SS3NHVH 3INTHIOVA Ol
+@ 3HOLIMS Vo o1 WNId v

SHOLIINNOD SSINYYH 3INION3

2-114




STANDARD PARTS

7400 (GM) 330970 (3-0 2-115
Home f| Find... §Go To.. n n



STANDARD PARTS

Fig. 50 - Electrical Wire Harnesses Group

Mo

CONTINUED

;
?ﬁﬁiz;g% \1 -
£ Shsgahat | " S
Bamie 1w A E @_Q%@
B E'—lE: @
: | & oty
meny: ®ED§1|: T o Ee
: /B | . @@g
S __ @ - \ I 20z . _—‘®
I s @\FE | B
<
¢ 9 z§ ®/
N —
, \E @g
! O a==6

M3
INSTR
PANEL

ﬁ.m
© ©

HOlOl6)

KEY
WITCH

2-116 7400 (GM) 330970 (3-05)

o o S T




STANDARD PARTS

Fig. 50 - Electrical Wire Harnesses Group

VN VN VN :\zE

X Tviad

3/a3 8\

0 TIYL3d

Z TvLaa

a TviLaa

H |H e ||||IH _u_u Fo

d70H dn "¥g 301s 1|

30404 °NO ‘Y9 301S OIAS

1N0 ‘49 30IS 6AS

NMOQ "¥8 30IS 8AS
+SAION3T0S SJITINVYAAH

OopoOdoo0o00000000000000O0000
Ir)

ONIHIM

HOLJ3NNODJ

e

>3

Q3NNILNOD

<
un
~

Y30N3S 13n4

=
=

7
y

4=

Ell

e ©
@. 13NVd NIV

d 0
Ee ‘MS NHOH

3NION3 XO3HD

Q3NNILNOD

2-117




STANDARD PARTS

Fig. 50 - Electrical Wire Harnesses Group

G3INNILNOD

"H'Y SL17av3H

MO -

MO -

<o
IAWVA EE

JATWVA "E'S m
&,

HOIH - 3ATIVA 431VM

[=]&

ﬂh 868
M% \q3] 68
N
HJOLIMS
vy

—

—

STIYNINY3L 2

[=1[=]
[=0)

d.

G3INNJLNOD

EH ¥3ILUVLS

*LavaH H

L —

HSNdg
3ars

G3NNILNOD

2-118




STANDARD PARTS

Fig. 50 - Electrical Wire Harnesses Group

NEI
HOLIMS . S
§3114

TAH _M_ =

H TIvLidd

(@)

g

]
HYOLVNH3LY e

G3NNILNOD

d Tviid

9AS

4 TIVLId / !

2AS

-~

<o IAS

<

NO "¥8 30IS 9AS
~195¢ NO NV4 IVA 2ZAS
m NO "H8 8NnY03S IAS

QION3T0S JIINVHAAH

© (venjneifi1e) annows 3N1oN3

D TvVLIT 1/\{

% =R
E@H@%@%@

JATIVA HSNAE NIV

=0 (=)=

a70oH - dn "d49 9ndds  LAS
NMOQ "d¥d9 9nddS SAS

JATIVA "dOdd 'SS3Ud NMOd +#AS
NMOQ "0S EAS

QION3T0S JIINVHAAH

d TvLad

O TIvLad

2-119




Fig. 50 - Electrical Wire Harnesses Group

STANDARD PARTS

=] ®
weas @He@EE

7400 (GM) 330970 (12-03)

V. diWNnd 130

wsnd X fe) v
xo<mm$fum

\ Q3NNILNOD

oJ

nyw L] a)v gu
e e =
"dWnd s3 MH@“ T —

SLHI11
qvL CH

: =

HE .'H
ﬂ @ n HOLIMS

S1HOI MO 4
TIVL CHY 3SY3A3Y

HI6IH

[ov] [e]
(=] [=]

S3HOLIMS 1V0O T4 XNVL NOILNT0S

2-120



STANDARD PARTS

Fig. 50 - Electrical Wire Harnesses Group

Ji ENGINE ECU ENGINE COMPONENTS
ach L= > YELAT.GAN
50 1 | &< DK-CAN/ORA J2 COOLANT TEMP. SENDER
< LTJBLU/DK.BLU 31 YEL/GRY
TPS 22 L ENG. COOLANT TEMP
s 1 |2 < PUR/LT.BLU 49 BLK/LT.GRN £ ANALOG GROUND
Rszzz3 Rx |2 SORA
> DK.GRAN
RS232 TX &
ov rer|e > LTIGRVRED J3 CRANK POSITION SENSOR
ANALOG GROUND | S BLKAT-GRN BLK_(GROUND) o[ oo
aox N P e < YEL/DK.BLU 12_WHT/PUR o | ek -
AX IN P Lo S BLK/WHT 11 PUR/WHT ol | cRANK +
NO CONNECTION Fe—
NO CONNECTION  &— J4 THROTTLE
o - <> BLU/WHT
<> BLU/PNK 25 TAN/ORA
CAN + |8 0 BL/LT.ORN : DRIVE BY WIRE -
50 LT.GRN/RED N BV REF.
i: I.P'I'mﬂ/.z/"‘;( B0 s DRIVE BY WIRE +
~ = £ | THROTTLE POS. SENSE 2
KNOCK - = 53 PURAT.BLU rl | THROTTLE POS. SENSE |
KNOCK + |4
o < TAN/BRN
< PUR/YEL
IVS, IDLE SENSE -<T J5 MAP SENSOR
FOOT PEDAL POSITON KN 40 BLK/LT.GRN .
o oIL PRessuRe [z S LT-GRNBLK 32 TAN ] AvaLos crouno
LL' L] JAT, AIR INTAKE SENSOR
AUX ANA PUL » < DK.BLU/YEL 50 LT.GRN/RED N +5V REF
| 33 LT.GAN .
] AUX AN POI | =< TAWDK.GRN 2] | MAP SENSE OUTRUT
O cov seLEcT s < ORY/DK.BLU
P_: » < LT.GRAN
= VAP B J6 RS232
& | itake aim senson (= < TN 52 o _
O | ecrow. cooL e, | S YELORY 51 OK.GRN ] Re222 :,";(
> LT.BLU/WHT 50 LT.GRN/RED 5232
AUX OUT 2 = e pd. ef | +sv REF.
= > PUR/DK.BLU - s | ANALOG GROUND
| AUX ouT 1 = 2 PURADKBLU L]
'_
€2}
> R J7 02/EGO SENSOR
@ o 40 BLKAT.GRN 1] ANALOG GROUND
N coiLy fm 2VEL 55 DK.GRN/ORA 260
L | WL, WAL IND. Lawp | > LTCBLUBLK ) c| | swrtcHeD B+
LID_ DRIVE BY WIRE -|m > TAWORA 4| oRouo
DRIVE BY WIRE + |2 <> PN/
< RED/TAN
(69} ge [o S FEDZTAN JB IGNITION COIL PACK
—J < RED/TAN
o B = 28 YEL/BLK
o swiTcHeD B |u S PNK/TAN 27 VEL ) coiL 1
= < BLK (GROUND) BLK (GROUNDT |2
=~ POWER GROUND |2 e ef | GROUND
5 POWER GROUND |2 < BLK_(GROUND) s) | SWITCHED B+
O INJECTOR + |2 ORA/BLU
| INJECTOR 2 |m S BRNGAN
Ll INJECTOR | |2 SBRWBLU R1 OIL PRESSURE SENDER
FuEL TRiw B> WHT/RED 37_LT.GRN/BLK {I0) OIL PRESS. SWITCH, N.C. (OPEN = RUN)
CAM - pH— MTRSHD-8 J9 Jl4 NTRSHD-8
T GAS INJECTOR AUX. HARNESS
© WHI/PUR 18 ORA/BLU A1 —. ORA/LT.BLU ;
cRANK - e <7 TRTZPRR 16 BRN/BLU s 4 BRV/LT.BJU N
craK + |1 > PUR/NHT 7 _BRN/GRN . . BRN/GRN
§_WHT/BLK ‘_[It
RELAY POWER > WHT/LT.BLU /WL : 2| 2| JIS FUEL INJECTORS 14)
> GRY/ORA 21_PNK/TAN (FUSE-1, SWITCHED B%) :I
STARTER LOCK QUT |4 —— S —RED AT r t
FUEL Lo oFF [+ > /LK o [
> TAN/BLK L.P. DUAL SOL. AUX. HARNESS
FUEL PUNP (6AS) (L~ TOVERR Jl4 NTRSHD-8
NOT USED |+ — RED/WHT 7
NOT USED [+ — o ORMLT.BLU 4| | NgeCT + J16 IMP_PTV: PRESSURE TRIM VALVE
- BLACK CONNECTOR LOCATED NEAR VAPORIZER.
NOT USED |+ s WHT/BLK e ook oFF
3 PNK/TAN J17 FUEL LOCK OFF VALVE
NOT USED |A— 5 RED/MHT : 1 *|_| SW-/FUSED B+ OUT g e’ CONNECTOR LOCATED NEAR FUEL LINE.
N7 s WHT/RED -
ORA/LT.BLU : J18 IMP_FTV: FUEL TRIM VALVE
NoT USED |— LI~ INJECT + RED CONNECTOR LOCATED NEAR THROTTLE BODY.

7400 (GM) 330970 (3-0 2-121




STANDARD PARTS

Fig. 50 - Electrical Wire Harnesses Group

CONNECTIONS TO MACHINE

JI0O MTRTWR-6

47  BLK/WHT N
28 YEL/DK.BLU . :ﬂi :: zgg
36 DK.BLU/YEL <l || Aux 1N PUI
PNK/YEL [FUSE-4) of | | FUEL PUMP (GAS ONLY)
BLK _ (GROUND) el || srouno
PRK/DK.G USE-3, AUX. SWITCHED B+ El || AUX POWER RELAY (ENGINE RUNNING)
F- Jl'l  MTRTRW-10
21 PNK/TAN (FUSE-1, SWITCHED B+) SA FUSE PNK (SWITCHED B+ IN) ATT] VAWE SWITCHED B+ IN
gg EP)ﬁl;!slﬁ-’gL sl || FPP1® FOOT PEDAL POSITION IN
of [| 1vS: 1DLE SENSE IN
39 BLK/LT.GRN o| || ANALOG GROUND
37 LT.GRN/BLK
e el || 0IL PRESS. N.C.. (BND = ENG OFF)
- el || MIL: MALFUNCTION IND. LAMP
50 LT.GRN/RED ol || 35y Rer
STARTER RELAY ORA/YEL ul | | cHARGE voLTs
";L’;B'ét’épNK | || START B+ IN (INTERUPT TYPE)
MIC L3 START B+ IN (AUTO CRANKING)
WHT b B> I L]
Mg WHT  (B+ WHILE CRANKING)
% a® R2 STARTER SOLENOID
21 PNK/TAN (FUSE-1, SWITCHED B+) - 03 -
9 GRY/ORA
30 LT.BLU/WHT J12  MTRTRW-8
- A[T] AUX OUT 2 (OIL PRESS. N.O., GND = ENG RUN)
35 TAN/LT.GRN ol || AUx In FoI
56 YEL/LT.GRN el | TacH our
40 TAN/BRN of | | FUEL SELECT: +12vDC = L.P.
34 GRY/DK.BLU el || sov seLect
23 BLU/PNK || ean »
34 BLU/WAT o || can -
29 PRK/DK.BLU ul || AUX OUT 1 (OIL PRESS. N.C., GND = ENG OFF)
(AUX OUT 1 NOT USED ON 1.6L)
S0A FUSE
RED (@ BATTERY B+) RED +
oo @?3 B (@ ALTERNATOR)
RED (@ ALTERNATOR)
PNK/DK.GRN (FUSE-3, AUX. SWITCHED B+) ALT. (NOT USED)
F-2
AUX POWER RELAY
p2-23 RED/TAN (FUSE-2, B+) o/\/go,« FUSE  RED RED © R4 B+ (® STARTER)
F-3 V2B
PNK/DK .GRN (FUSE-3) 15A FUSE  PNK/DK.GRN [, o RED
TAUX. SWITCHED B+1 " \° Sl
22 RED/TAN ( B+) w -
10 WHT/LT.BLU
FUEL PUMP RELAY
F-4 M3B8
PNK/YEL (FUSE-4) ISA FUSE  PNK/YEL L o RED
(FUEL PUMP B 1 A% Sl
21 PNK/TAN (FUSE-1, SWITCHED B+) - -
7 TAN/BLK
BLK  (GROUND) © R5 GROUND
-—3

2-122

7400 (GM) 330970 (3-07)




STANDARD PARTS

Fig. 50 - Electrical Wire Harnesses Group
AUX. POWER FUEL PUMP

RELAY RELAY  STARTER RELAY
o5 l—4
I 30
5/AVBL|U > 4 |:|87A|:| 87”
\\\ 5
\m 86
—3 —3 —
-8
/ 6
| OPEN | |FUSE 2 |Fuse 1|--r/
| OPEN | |FUSE 4| |FUSE 3'|
Y
| ‘ S0A | |OPEN \EfPEN
/ \l
7
9
GAS INJECTOR AUX. HARNESS
TO THE (4) FUEL INJECTORS
14 smwirew 3 | J15 FUEL INJECTOR 1

A ORALT.BLU
B BRNATBLU
BRNIGRN

ORALT.BLU

srwcen_ 3| | J15 FUEL INJECTOR 2

| %&D J15 FUEL INJECTOR 3

/‘ SRWTEE 4[] J15 FUEL INJECTOR 4

TO ENGINE HARNESS:

L.P. DUAL SOL. AUX. HAENESS

11
14 —owAte———{] JI6 IMP_PTV: PRESSURE TRIM VALUE
BLACK CONNECTOR LOCATED NEAR THE VAPORIZER.
N ORA/LT.BLU
TO ENGINE HARNESS: | iz a1/ L . J17 FUEL LOCK OFF VAVLE
:Efwﬁ’ J BLACK CONNECTOR LOCATED NEAR THE FUEL LINE
SRAAT.BL0 ] J18 IMP_FTV: FUEL TRIM VALVE

RED CONNECTOR LOCATED NEAR THE THROTTLE BODY.

7400 (GM) 330970 (3-0 2-123




STANDARD PARTS

Fig. 50 - Electrical Wire Harnesses Group

C

//

14, 21

J
-

7
7
c ] STARTER s
=9 K= RELAY —
ou DO
Qo oo
16\ii 15, 22
EMPTY VSW ECM
3 20
EMPTY FUEL PUMP IGNITION
15 15 \\
EPR STARTER \:\
ALT I T=17,24
60 AMP 10 15
\ \
\ \
19, 26 18, 25

2-124

o o S T S

7400 (GM) 330970 (3-07)



STANDARD PARTS

Fig. 50 - Electrical Wire Harnesses Group

TO ENGINE HARNESS
TO ENGINE HARNESS

TO MAIN HARNESS

7400 (GM) 330970 (3-0 2-125




STANDARD PARTS

Fig. 50 - Electrical Wire Harnesses Group

353892 - G, LP, GM

Ref. Part No. Serial Number Description Qty.
v 1 393280 (007000- ) Harness, Main, Gas/Lpg [7400] 1
A 2 1015029 (007000- ) Fuse, 5Amp 1
v 3 1011018 (007000-008999 ) Harness, Eng [1.6l, Gm, E-cnitrl] 1
A 4 57804 (007000-008999 ) Relay, 12vdc, 40a, Spdt 1
A 5 394916 (007000-008999 ) Relay, 12vdc, 20a, Spdt 2
A 6 372235 (007000-008999 ) Fuse, 5 Amp, [Min-5] 1
A 7 372236 (007000-008999 ) Fuse, 15 Amp, [Min-15] 2
A 8 372237 (007000-008999 ) Fuse, 20 Amp, [Min-20] 1
A 9 394921 (007000-008999 ) Fuse, 50amp 1
A 10 1011019 (007000-008999 ) Harness, Injector, Gas [1.61,Gm,E-cntrl] 1
A 11 1011020 (007000-008999 ) Harness, Injector, Lpg [1.61,Gm,E-cntrl] 1

12 222290 (007000- ) Diode, Ele, Plug 2
v 384997 (009000- ) Harness, Wire, Eng, Gas [Gm 1.6]] 1
A 13 57804 (009000- ) Relay, 12vdc, 40a, Spdt 1
A 14 394916 (009000- ) Relay, 12vdc, 20a, Spdt 2
A 15 372237 (009000- ) Fuse, 20 Amp, [Min-20] 1
A 16 372235 (009000- ) Fuse, 5 Amp, [Min-5] 1
A 17 372236 (009000- ) Fuse, 15 Amp, [Min-15] 3
A 18 384999 (009000- ) Fuse, 10 Amp 1
A 19 384998 (009000- ) Fuse, 60 Amp 1
v 384990 (009000- ) Harness, Wire, Eng, Lpg [Gm 1.6] 1
A 20 57804 (009000- ) Relay, 12vdc, 40a, Spdt 1
A 21 394916 (009000- ) Relay, 12vdc, 20a, Spdt 2
A 22 372237 (009000- ) Fuse, 20 Amp, [Min-20] 1
A 23 372235 (009000- ) Fuse, 5 Amp, [Min-5] 1
A 24 372236 (009000- ) Fuse, 15 Amp, [Min-15] 3
A 25 384999 (009000- ) Fuse, 10 Amp 1
A 26 384998 (009000- ) Fuse, 60 Amp 1

27 1032216 (009000- ) Harness, Adapter 1
2-126 7400 (GM) 330970 (3-07)



dts
Text Box
1015029

dts
Text Box
Fuse,  5 Amp  


STANDARD PARTS

7400 (GM) 330970 (12-( 2-127
Home §§ Find... § Go To.. n n



STANDARD PARTS

Fig. 51 - Scrub Head Lift Group

7400 (GM) 330970 (12-05)
Home §| Find... §Go To.. n n

2-128



STANDARD PARTS

10460 - ALL
Fig. 51 - Scrub Head Lift Group

Ref. Part No. Serial Number Description Qty.
1 56139 (007000- ) Shaft Widt, Torque 1
2 56137 (007000- ) Housing WiIdt, Bearing Lh 1
3 09028 (007000- ) Scr Hexssm 10X1.5 25 6
4 01686 (007000- ) Washer Flt .38 Ss 10
5 56136 (007000- ) Housing Widt, Bearing Rh 1
v 6 56103 (007000- ) Hub Assy, Mounting, Brush 2
A 7 56106 (007000- ) Pin, Dowel, 0.5002 D X 1.50 L 2
8 06419 (007000- ) Scr-Hex Ssm10X1.5 70 Full Thd 1
9 07787 (007000- ) Nut Hx Std Ss M10X1.5 1
10 25684 (007000- ) Bracket, Cylinder 1
11 379030 (007000- ) Cylinder, Hyd 1.5B 02.8S 2500 1
12 77097 (007000- ) Ftg-Hyd E90 Jm04/Om04 2
13 94877 (007000- ) Pin, Clevis 10D X 50L 2
14 48183 (007000- ) Chain,Link#2/0,11Links,Zinc PI 1
15 09011 (007000- ) Scr Hexssm 8X1.25 30 1
16 01685 (007000- ) Washer Flt .31 Ss 1
17 08713 (007000- ) Nut-Hxlocnyln M 8X1.25 Reg Ss 1
18 56077 (007000- ) Rod, 3/8-24 Rh/Lh Thread 2
19 86780 (007000- ) Rod End .375-24 Lh W/Stud 2
20 86781 (007000- ) Rod End .375-24 W/Stud 1
21 63282 (007000- ) Ball Joint .375-24 Quick/Disc 1
22 50269 (007000- ) Nut Hxlocnyln .38-24 Reg5518-8 4
23 56096 (007000- ) Bearing, Nylon 2
24 06981 (007000- ) Scr Hex M16X2.0 40 2
25 32494 (007000- ) Washer Flt .62 Hard 2
82889 26 -82899 (007000- ) Nut, Hex, Jam, .38-24, Lh 2
27 20171 (007000- ) Nut, Hex, Jam, .38-24 2
28 16931 (007000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 4
29 32491 (007000- ) Washer, Flat, 0.31 Std 4
30 56167 (007000- ) Pin, Dowel, .50, 3.5L 2

7400 (GM) 330970 (12- 2-129



r1l
Line

r1l
Text Box
82889


STANDARD PARTS

Fig. 52 - Scrub Brush Housing Group

/8

2-130 7400 (GM) 330970 (3-05)
Home §| Find... §Go To.. n n




STANDARD PARTS

353540 - ALL
Fig. 52 - Scrub Brush Housing Group
Ref. Part No. Serial Number Description Qty.
1 391944 (007000- ) Housing, Brush 1
2 48079 (007000- ) Bolt-Eye, .25-20Th .25B 1.4L 1
3 36542 (007000- ) Sprng,Tens,0.380dx.06Wire 6.0L 2
4 71630 (007000- ) Pin, Guide 1
5 56149 (007000- ) Pin, Guide 3
6 01686 (007000- ) Washer Flt .38 Ss 4
7 08714 (007000- ) Nut-Hxlocnyln M10X1.5 Reg 18-8 4
8 71200 (007000- ) Skirt, Brush Arm 2
9 71201 (007000- ) Retainer, Skirt, Brush 2
10 09007 (007000- ) Screw, Hex, M06 X 1.0 X 25, Ss 4
11 32490 (007000- ) Wasbher, Flt, .25 Std 2
12 32491 (007000- ) Wasbher, Flt, .31 Std 1
13 05286 (007000- ) Pin, Hair Cotter 2

7400 (GM) 330970 (3-05 2-131




STANDARD PARTS

Fig. 53 - Scrub Brush Drive Motor Group

7400 (GM) 330970 (12-03)
Home §| Find... §Go To.. n n

2-132



STANDARD PARTS

353541 - ALL
Fig. 53 - Scrub Brush Drive Motor Group
NOTE: Brush Drive Arm Assembly, Tennant Part Number 71660, includes Fig. 53 and Fig. 54.

Ref. Part No. Serial Number Description Qty.
1 71610 (007000- ) Plate, Mounting, Brush 1
2 56088 (007000- ) Shaft, Pivot 1
3 39350 (007000- ) Washer, Flt, .75 Sae 2
4 58677 (007000- ) Bearing-Thrust, 1.031 Dia 1
5 23788 (007000- ) Ring,Retain,Ex,0.980d,E-Ring 1
6 71729 (007000- ) Motor, Hyd Gear In 4.5 B 1500 (See Breakdowns) 2
7 44868 (007000- ) Ftg-Hyd E90 Jm08/Om08 3
8 55586 (007000- ) Ftg-Hyd Str Jm04/Om04 2
9 57988 (007000- ) Ftg-Hyd Tee Jm04Jmijf 1

10 44869 (007000- ) Ftg-Hyd Str Jm08/Om08 1
11 39210 (007000- ) Ftg-Hyd E90 Jm04/Jf04 1
12 71166 (007000- ) Tube, Hyd, Jf0O8 1
13 25686 (007000- ) Plug Widt, Brush Drive 2
14 56100 (007000- ) Arm, Brush, Mach, Lh 1
15 56166 (007000- ) Bearing, Flange 2
16 07783 (007000- ) Nut, Hex, Std, M20 X 2.5 1
17 01762 (007000- ) Screw, Hex, .38-16 X 0.75, NI 8
18 08182 (007000- ) Pin, Cotter, .125 X 1.00 2
7400 (GM) 330970 (12- 2-133




STANDARD PARTS

Fig. 54 - Scrub Brush Left Side Squeegee Group

2-134 7400 (GM) 330970 (12-03)
Home §| Find... §Go To.. n n




STANDARD PARTS

10466 - ALL
Fig. 54 - Scrub Brush Left Side Squeegee Group
NOTE: Brush Drive Arm Assembly, Tennant Part Number 71660, includes Fig. 53 and Fig. 54.
Ref. Part No. Serial Number Description Qty.

v 25793 (007000- ) Squeegee Assy, Side, Lh 1
A 1 25710 (007000- ) Bracket, Squeegee, Lh 1
A 2 378952 (007000- ) Arm, Sq Lift 1
A 3 71607 (007000- ) Bearing, .625B X .38 2
A 4 71608 (007000- ) Sleeve, Bearing .6250d X .515 2
A 5 64425 (007000- ) Washer, ..656B 1.25D .06 5
A 6 39019 (007000- ) Pin,Clevis,0.37 Dia.X 0.75 Lg 4
A 7 25737 (007000- ) Spring, Ten,0.750d.07Wire 3.5L 2
A 8 25709 (007000- ) Arm, Lift, Squeegee 1
A 9 77347 (007000- ) Screw Hexssm10X1.5 35 2
A 10 01686 (007000- ) Washer Flt .38 Ss 6
A 11 08714 (007000- ) Nut-Hxlocnyln M10X1.5 Reg 18-8 2
A 12 25719 (007000- ) Frame WiIdt, Sq Lh 1
A 13 25730 (007000- ) Bearing, Flange .625B X .50 1
A 14 25736 (007000- ) Tube, 0.62d 0.41b 0.6l, Ss, Cham 1
A 15 (09028 (007000- ) Scr Hexssm 10X1.5 25 1
A 16 01684 (007000- ) Washer Flt .25 Ss 1
A 17 86859 (007000- ) Squeegee, Side 1
A 18 86759 (007000- ) Retainer, Squeegee 1
A 19 69582 (007000- ) Pin,Clevis,0.31 Dia X 1.00 Lg 1
A 20 44906 (007000- ) Pin, Hair Cotter, 0.69 D .092 Wir 1
A 21 86865 (007000- ) Guide, Side Squeegee 1
A 22 64173 (007000- ) Bushing, Sleeve, 0.50b 0.59d 0.38|, Stl 1
A 23 86860 (007000- ) Bearing, Thrust .500 2
A 24 (09744 (007000- ) Scr Hexssm 6X1.0 1

7400 (GM) 330970 (3-0 2-135




STANDARD PARTS

Fig. 55 - Scrub Brush Idler Group

2-136 7400 (GM) 330970 (12-03)
Home §| Find... §Go To.. n n




STANDARD PARTS

353542 - ALL
Fig. 55 - Scrub Brush Idler Group
NOTE: Brush Idler Arm Assembly, Tennant Part Number 71662, includes Fig. 55 and Fig. 56.

Ref. Part No. Serial Number Description Qty.
1 7161 (007000- ) Plate, Mtg, Brush 1
2 56113 (007000- ) Shaft, Pivot, Rh 1
3 56078 (007000- ) Shaft, Brush, Idler 2
4 00927 (007000- ) Key Square 0.25 0.25 01.25 Lg 2
5 25797 (007000- ) Bearing Kit, Idler 1
6 09005 (007000- ) Ring,Retain,Ex,1.000d,Basic 4
7 50270 (007000- ) Fitting, Grease .12Nptf-Str 2
8 25686 (007000- ) Plug Widt, Brush Drive 2
9 12295 (007000- ) Nut-Hxslot M20X2.5 8 Pltd 2

10 25689 (007000- ) Arm, Brush, Mach, Rh 1
11 54618 (007000- ) Bushing, Fing, 1.00b 1.13d 1.00I 1
12 39350 (007000- ) Washer, Flt, .75 Sae 2
13 58677 (007000- ) Bearing-Thrust, 1.031 Dia 1
14 23788 (007000- ) Ring,Retain,Ex,0.980d,E-Ring 1
15 07783 (007000- ) Nut, Hex, Std, M20 X 2.5 1
16 08182 (007000- ) Pin, Cotter, .125 X 1.00 2
7400 (GM) 330970 (3-0 2-137




STANDARD PARTS

Fig. 56 - Scrub Brush Right Side Squeegee Group

2-138 7400 (GM) 330970 (12-03)
Home §| Find... GoTo..




STANDARD PARTS

10464 - ALL
Fig. 56 - Scrub Brush Right Side Squeegee Group
NOTE: Brush Idler Arm Assembly, Tennant Part Number 71662, includes Fig. 55 and Fig. 56.
Ref. Part No. Serial Number Description Qty.

v 25792 (007000- ) Squeegee Assy, Side, Rh 1
A 1 391849 (007000- ) Bracket, Sqge, Rh 1
A 2 378952 (007000- ) Arm, Sq Lift 1
A 3 71607 (007000- ) Bearing, .625B X .38 2
A 4 71608 (007000- ) Sleeve, Bearing .6250d X .515 2
A 5 64425 (007000- ) Washer, .656B 1.25D .06 5
A 6 39019 (007000- ) Pin,Clevis,0.37 Dia.X 0.75 Lg 4
A 7 25737 (007000- ) Spring, Ten,0.750d.07Wire 3.5L 2
A 8 25709 (007000- ) Arm, Lift, Squeegee 1
A 9 77347 (007000- ) Screw Hexssm10X1.5 35 1
A 10 01686 (007000- ) Washer Flt .38 Ss 6
A 11 08714 (007000- ) Nut-Hxlocnyln M10X1.5 Reg 18-8 2
A 12 25733 (007000- ) Frame WIdt, Sq Rh 1
A 13 25730 (007000- ) Bearing, Flange .625B X .50 1
A 14 25736 (007000- ) Tube, 0.62d 0.41b 0.6l, Ss, Cham 1
A 15 (09028 (007000- ) Scr Hexssm 10X1.5 25 4
A 16 01684 (007000- ) Washer Flt .25 Ss 1
A 17 86859 (007000- ) Squeegee, Side 1
A 18 86759 (007000- ) Retainer, Squeegee 1
A 19 69582 (007000- ) Pin,Clevis,0.31 Dia X 1.00 Lg 1
A 20 44906 (007000- ) Pin, Hair Cotter, 0.69 D .092 Wir 1
A 21 86865 (007000- ) Guide, Side Squeegee 1
A 22 64173 (007000- ) Bushing, Sleeve, 0.50b 0.59d 0.38|, Stl 1
A 23 86860 (007000- ) Bearing, Thrust .500 2
A 24 (09744 (007000- ) Scr Hexssm 6X1.0 1
A 25 06535 (007000- ) Screw, Flat M10X1.5 1
7400 (GM) 330970 (3-0 2-139




STANDARD PARTS
Fig. 57 - Scrub Head Debris Tray Frame Group

/// l\ ® \\\ \@/ \
//////4 /6\/q\ N | \\ B
- e 25— NG | A \\
- R N - 24',/ 20 T\;&& &\\ ~

/ / . 14
/"\\\ \\f 0 '%j

\<> /1/10
N\ SN 14 15
> : \\;\Q/\df\ a P // -
NG ‘///J \u’///

//
N ~ -
><
\\\\\< \ © / -
N
© \ N > - / N
s \o// , N
>
e - 4 0 o
-

2-140 7400 (GM) 330970 (3-07)
Home §| Find... §Go To.. n n




STANDARD PARTS

10476 - ALL
Fig. 57 - Scrub Head Debris Tray Frame Group
Ref. Part No. Serial Number Description Qty.
1 71121 (007000- ) Pivot WIdt, Tray 1
2 391804 (007000- ) Sleeve, Pivot, Lower 1
3 09029 (007000- ) Scr Hexssm 12X1.75 40 1
4 41619 (007000- ) Washer Flt .50 Ss 1
5 09741 (007000- ) Nut-Hxlocnynmm12X1.75 Reg Ss 1
6 71251 (007000- ) Bracket, Wheel, Tray 1
7 09028 (007000- ) Scr Hexssm 10X1.5 25 2
8 01686 (007000- ) Washer Flt .38 Ss 4
9 09010 (007000- ) Scr-Hexssm 8X1.25 25 2
10 01685 (007000- ) Washer Flt .31 Ss 10
11 71263 (007000- ) Tray WiIdt, Debris 1
12 71106 (007000- )  Wheel, Tray, 1.75 Dia 2
13 71261 (007000- ) Cover, Tray 1
14 71083 (007000- ) Bracket, Cover 2
15 71084 (007000- ) Plate, Cover 2
16 09740 (007000- ) Scr Hexssm 8X1.25 8
17 59194 (007000- ) Latch, Hook, Lh 1
18 25714 (007000- ) Spacer, Latch 2
19 07805 (007000- ) Scr Hexssm 6X1.0 35 4
20 59192 (007000- ) Latch, Bolt 1
21 40678 (007000- ) Clamp-Cable, 0.44D 0.62W Sil 1
22 53782 (007000- ) Bearing-Thrust 0.75B 1.25D .06W 1
23 01684 (007000- ) Washer Flt .25 Ss 4
24 41619 (007000- ) Washer, Flat, 0.56b 1.38d .11, Ss 1
25 07788 (007000- ) Nut, Hex, Std, M12 X 1.75, Ss 1
7400 (GM) 330970 (3-0 2141




STANDARD PARTS

Fig. 58 - Scrub Head Debris Tray Trough Group

/
/

/
&

/

/

/ Vi

’/

/

\ Vi
/

V4

Z

/7

///

/

i
/

\>,
VAR
/

7400 (GM) 330970 (12-03)
Home §| Find... §Go To.. n n

2-142



STANDARD PARTS

10773 - ALL
Fig. 58 - Scrub Head Debris Tray Trough Group
Ref. Part No. Serial Number Description Qty.
1 71260 (007000- ) Tray, Debris 1
2 71082 (007000- ) Tube WIdt, Vacuum 1
3 71375 (007000- ) Filter Widt, Tray 1
4 71115 (007000- ) Bracket, Filter 1
5 59393 (007000- ) Spring, Trough Screen 1
6 08716 (007000- ) Screw, Hex Ssm 6 X 1.0 20 3
7 01684 (007000- ) Washer Flt .25 Ss 5
8 08712 (007000- ) Nut Hxlocnyln M 6X1.0 Reg Ss 3
9 71102 (007000- ) Hose, Vacuum, Tray 1
10 11399 (007000- ) Clamp-Wormdrive, 0.81- 1.50D 2
11 20889 (007000- ) Plate, Support 1
7400 (GM) 330970 (12- 2-143




STANDARD PARTS

Fig. 59 - Rear Squeegee Lift Group

2-144 7400 (GM) 330970 (3-05)
Home §| Find... §Go To.. n n



STANDARD PARTS

10474 - GM
Fig. 59 - Rear Squeegee Lift Group
Ref. Part No. Serial Number Description Qty.
1 71104 (007000- ) Bellcrank Widt 1
2 64425 (007000- ) Washer, .656B 1.25D .06 1
3 71658 (007000- ) Sleeve, Bearing .620d 1
4 07450 (007000- ) Bearing, Thrust 1
5 04417 (007000- ) Screw Hex Ssm 10X1.5 1
6 08714 (007000- ) Nut-Hxlocnyln M10X1.5 Reg Ss 1
7 33948 (007000- ) Washer, Flat .38 1
8 71101 (007000- ) Cable, Sq Lift, Metric 1
9 77488 (007000- ) Pin,Clevis,0.19 Dia.X 0.62 Lg 2
10 223054 (007000- ) Drum, Lift Cable 1
11 04733-10 (007000- ) Pin, Clevis,0.25 Dia X 2.44 Lg 1
12 06279 (007000- ) Pin,Clevis,0.50 Dia.X 2.50 Lg 1
13 1028042 (007000- ) Cylinder, Hyd, 2.0b 08.0l 04.00strk 2500 1
14 77097 (007000- )  Ftg-Hyd E90 Jm04/0Om04 1
15 34359 (007000- ) Ftg-Hyd E45 Jm04/0Om04 1
16 16456 (007000- ) Ftg-Hyd Rst Jm04/.063 1
17 51534 (007000- ) Pin,Clevis,0.50 Dia.X 2.00 Lg 1
18 06474A (007000- ) Pin, Clevis, 0.50Dia. X3.50Lg 1
19 63233 (007000- ) Bushing, Sleeve, 0.50b 0.59d 0.50l, Bnz 2
7400 (GM) 330970 (3-0 2-145




STANDARD PARTS

Fig. 60 - Rear Squeegee Linkage Group

2-146 7400 (GM) 330970 (3-07)
Home §| Find... §Go To.. n n



STANDARD PARTS

10470 - ALL
Fig. 60 - Rear Squeegee Linkage Group
Ref. Part No. Serial Number Description Qty.
v 369897 (007000- ) Kit, Repair, Linkage, Squeegee 1
A 1 71242 (007000- ) Bracket Widt, Sq Main 1
A 2 71113 (007000- ) Rod, Threaded 4
A 3 05686 (007000- ) Rod End M10 X1.5 W/Stud 8
A 4 32716 (007000- ) Nut Hx, Jam M10X 1.5Ss 4
A 5 08714 (007000- ) Nut-Hxlocnyln M10X1.5 Reg 18-8 10
A 6 71204 (007000- ) Spring, Centering 2
A 7 71211 (007000- ) Block, Centering 2
A 8 25804 (007000- ) Bracket, Stop 1
A 9 25819 (007000- ) Pad, Neoprene 1
A 10 20806 (007000- ) Cap, Neoprene, Black 2
A 11 08712 (007000- ) Nut Hxlocnyln M 6X1.0 Reg Ss 4
A 12 71248 (007000- ) Bracket Widt, Sq Secondary 1
A 13 25735 (007000- ) Bearing, Flange .625Bx .38 2
A 14 71257 (007000- ) Tube, 0.62d 0.41b 0.5, Ss, Cham 2
A 15 77347 (007000- ) Screw Hexssm10X1.5 35 2
A 16 01686 (007000- ) Washer Flt .38 Ss 4
A 17 11843 (007000- ) Bolt-Eye, .38-16Th .28B 3.22L 2
A 18 01692 (007000- ) Nut Hx Std Ss .38-16 2
A 19 59156 (007000- ) Nut-Hxlocnyln .38-16 Regss18-8 2
A 20 71100 (007000- ) Spring, Tension 2
A 21 71210 (007000- ) Baljoint, 3/8-24 2
A 22 50269 (007000- ) Nut, Hex, Lock, .38-24, NI, Ss 2
A 23 07449 (007000- ) Bearing, Fiberglide 4
A 24 64425 (007000- ) Washer, .656B 1.25D .06 2
A 25 33373 (007000- ) Ring, Retain,Ex,0.620d,Heavydt 2
A 26 63468 (007000- ) Washer, .687B 1.19D .06Cr. Cad 2
A 27 71245 (007000- ) Caster, Squeegee 2
A 28 09007 (007000- ) Screw, Hex, M6 X 1.0 X 25, Ss 2
A 29 08716 (007000- ) Screw, Hex, M6 X 1.0 X 20, Ss 2
A 30 02939 (007000- ) Nut, Hex, Std, .38-24, Ss 4

7400 (GM) 330970 (3-0

2-147




STANDARD PARTS

Fig. 61 - Rear Squeegee Assembly

2-148 7400 (GM) 330970 (12-03)
Home §| Find... §Go To.. n n




STANDARD PARTS

10468 - ALL
Fig. 61 - Rear Squeegee Assembly
Ref. Part No. Serial Number Description Qty.
v 25791 (007000- ) Squeegee Assy, Rear 1
A 1 71254 (007000- ) Squeegee WIdt 1
A 2 71255 (007000- ) Blade, Squeegee, Front 1
A 3 71256 (007000- ) Blade, Squeegee, Rear 1
A 4 21597 (007000- ) Strip Widt, Rear Retainer 1
A 5 21600 (007000- ) Strip WIdt, Front Retainer 1
A 6 21603 (007000- ) Pin 4
A 7 24555 (007000- ) E-Ring, External .375 Dia 4
A 8 21608 (007000- ) Pin WIdt, Front 1
A 9 21601 (007000- ) Cam, Front 1
A 10 21606 (007000- ) Pin WIdt, Rear 1
A 11 21602 (007000- ) Cam, Rear 1
AV 21614 (007000- ) Bumper Kit, Squeegee 2
AL 12 21586 (007000- ) Bumper, Squeegee 2
AA 13 79219 (007000- ) Retainer 4
AA 14 71199 (007000- ) Pin, Hitch, .19Dia X 3.44 L 2
A 15 (09028 (007000- ) Scr Hexssm 10X1.5 25 4
A 16 01686 (007000- ) Washer Flt .38 Ss 4
A 17 08714 (007000- ) Nut-Hxlocnyln M10X1.5 Reg 18-8 4
A 18 08495 (007000- ) Strip, Non Slip 4

7400 (GM) 330970 (12-

2-149




STANDARD PARTS

Fig. 62 - Rear Squeegee Caster Assembly

4

127 |

2-150 7400 (GM) 330970 (12-03)
Home §| Find... §Go To.. n n




STANDARD PARTS

10472 - GM
Fig. 62 - Rear Squeegee Caster Assembly
Ref. Part No. Serial Number Description Qty.
v 71245 (007000- ) Caster Assy, Squeegee, Rear 1
A 1 71117 (007000- ) Bracket WIdt, Caster, Ad. 1
A 2 71128 (007000- ) Arm, Linkage, R.H. 1
A 3 71124 (007000- ) Arm, Linkage, L.H. 1
A 4 12364 (007000- ) Ring,Retain,Ex,0.375D,Klipring 2
A 5 71274 (007000- ) Pin, Clevis .31D X 2.5L 1
A 6 71126 (007000- ) Block 1
A 7 71090 (007000- ) Knob, Caster 1
A 8 32490 (007000- ) Washer, Flat,ll .25 Hard 1
A 9 71209 (007000- ) Spring Comp 0.660Dx.09Wire3.5L 1
A 10 08713 (007000- ) Nut-Hxlocnyln M 8X1.25 Reg Ss 1
A 11 71202 (007000- ) Bracket, Caster Lock 1
A 12 20833 (003661- ) Wheel, 3 Inch Dia. 1
A 13 02931 (007000- ) Nut-Hxlocnyln .50-13 Regss18-8 1
A 14 81952 (007000- ) Scr-Hex .50 13 X 3.00 Ss 1
7400 (GM) 330970 (3-04 2-151




STANDARD PARTS

Fig. 63 - FaST Air Pump and Detergent Group

; /
/ /
/ w
/
/

2-152 7400 (GM) 330970 (3-07)
Home §| Find... §Go To.. n n




STANDARD PARTS

354323 - NA
Fig. 63 - FaST Air Pump and Detergent Group
Ref. Part No. Serial Number Description Qty.
1 1019209 (007549- ) Bracket Widt, Mtg, Pump 1
2 09740 (007549- ) Screw, Hex, M8 X 1.25 X 20, Ss 3
3 01685 (007549- ) Washer, Flat, 0.31 Ss 3
4 54333 (007549- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 4
5 1010684 (007549- ) Fitting, Plstc, Tee, Bm08/Bm04/Bm08 2
6 1014575 (007549- ) Clamp, Hose, Plstc .351-.394 Id 8
7 1014986 (007549- ) Hose, Afmkt, Pvc, CIr 0.25id 2ft 1
8 150525 (007549- )  Fitting, Brs, Str, Pm02/Bm04 2
9 1014082 (007549- ) Fitting, Brs, E90, Cf03/Pf02 2
10 1018097 (007549- ) Pump, Detgt, 12vdc [560s] 1
11 09206 (007549- ) Screw, Hex, M4 X 0.7 X 12, 8.8 2
12 41579 (007549- ) Washer, Flat, #8, Ss 2
13 1006415 (007549- ) Hose, Afmkt, Pvc, Cir 0.25id 3ft 1
14 1002898 (007549- ) Fitting, Plstc, Str, Bm04, Cplg, Fem 1
15 1002899 (007549- ) Fitting, Plstc, Str, Pm04, Cplg, Mal 1
16 1005435 (007549- ) Fitting, Plstc, Pipe, Cap, Pf04 1
17 1011403 (007549- ) Hose, Afmkt, Pvc, Brd 0.50id 1ft 2
18 1013902 (007549- ) Valve, Check, 2gpm 2psi Bm04/Bm04 1
19 1018780 (007549- ) Pump, Air, Ele, 12vdc 1
20 1005255 (007549- ) Filter Assy, Air, Molded Ure 1
21 53466 (007549- ) Clamp, Cable, Stl, 1.50d X 1.00w, 1h 1
22 32491 (007549- ) Washer, Flat, 0.31 Std 1
23 09010 (007549- ) Screw, Hex, M8 X 1.25 X 25, Ss 1
24 762249 (007549- ) Fitting, Brs, Str, Pm04/Bm08 1
25 1014987 (007549- ) Hose, Afmkt, Pvc, CIr 0.25id 1ft 2
26 08709 (007549- ) Nut, Hex, Lock, M8 X 1.25, NI 2
27 1021878 (007549- ) Detergent Pkg, 4 Liter, Sgl [Tco 665] 1

7400 (GM) 330970 (3-05 2-153




STANDARD PARTS

Fig. 64 - FaST Foam Filter Group

2-154 7400 (GM) 330970 (3-07)
Home §| Find... §Go To.. n n



STANDARD PARTS

354324 - ALL
Fig. 64 - FaST Foam Filter Group
Ref. Part No. Serial Number Description Qty.

1 1005552 (007549- ) Fitting, Plstc, E90, Bm08/Pm12, Nyl 2
2 54333 (007549- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 8
3 1006401 (007549- ) Hose, Afmkt, Pvc, Brd 0.50id 3ft 2
4 64743 (007549- ) Fitting, Plstc, Str, Bm08/Pm06 2
v 5 1005302 (007549- ) Filter, Inline, Pf06/Pf06, 80 Mesh 1
A 6 1005304 (007549- ) Screen, Fltr, 80 Mesh 1
7 64778 (007549- ) Fitting, Plstc, E90, Bm08/Pm06 1
8 1011403 (007549- ) Hose, Afmkt, Pvc, Brd 0.50id 1ft 2
9 1018499 (007549- ) Fitting, Plstc, E90, Swivel, Bm08/Pf08s 1
10 1005086 (007549- ) Tube, Pvc, Shc80, Clr, 4.01 1
11 1002789 (007549- ) Filter, Foam 3
12 79273-1 (007549- ) Fitting, Plstc, Str, Bm08/Pm12 1
13 1018337 (007549- ) Tube Assy, Spray, Cyl, 1000mm [7400] 1
14 67767 (007549- ) Clamp, Cable, Stl, 0.69d X 0.62w, 1h 3
15 08716 (007549- ) Screw, Hex, M6 X 1.0 X 20, Ss 3
16 08712 (007549- ) Nut, Hex, Lock, M6 X 1.0, Ss, NI 3
17 01684 (007549- ) Washer, Flat, 0.25 Ss 6

7400 (GM) 330970 (3-0 2-155




STANDARD PARTS

Fig. 65 - FaST Solution Pump Group

2-156 7400 (GM) 330970 (3-07)
Home §| Find... §Go To.. n n



STANDARD PARTS

354325 - ALL
Fig. 65 - FaST Solution Pump Group

Ref. Part No. Serial Number Description Qty.
1 1018040 (007549-008085 ) Pump, Soltn, Ele, 12vdc 1
1 1030878 (008086- ) Pump, Soltn, Ele, 12vdc [W/O Chk Valve] 1
2 1018499 (007549- ) Fitting, Plstc, E90, Swivel, Bm08/Pf08s 1

3 54333 (007549- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 16

4 32746 (007549- ) Screw, Pan, M6 X 1.0 X 35, Ss 4

5 01684 (007549- ) Washer, Flat, 0.25 Ss 4

6 1011403 (007549- ) Hose, Afmkt, Pvc, Brd 0.50id 1ft 5

7 1010775 (007549- ) Fitting, Plstc, Str, Bm08/Pm04 Nyl 2
8 398474 (007549- ) Fitting, Brs, Tee, Pf04/P{04/Pf04 1
9 150100 (007549- ) Fitting, Brs, Str, PI02/Pm04 1
10 1028582 (007549- ) Switch, Press, 0010psi Spst 1
11 1010668 (007549- ) Fitting, Plstc, Y, Bm08/Bm08/Bm08 Nyl 1

12 1011521 (007549- ) Hose, Afmkt, Pvc, Brd 0.50id 2ft 2

13 1010775 (008086- ) Fitting, Plstc, Str, Bm08/Pm04, Nyl 5
v 14 1030864 (008086- ) Fitting Assy, Orifice, 0.070b, Pf04/Pf04 1
A 15 1005506 (008086- ) Fitting, Plstc, Cap, Spray, Pf04 1
A 16 1005507 (008086- ) Fitting, Plstc, Body, Spray, Pf04 1
A 17 1005508 (008086- ) Washer, Flat, 0.34b 0.75d .12, Viton 1
A 18 1018883 (008086- ) Plate, Orifice, 0.070id 1
A 19 1006447 (008086- ) Screen, 50 Mesh, Ss 1
v 20 1030863 (008086- ) Fitting Assy, Orifice, 0.093b, Pf04/Pf04 1
A 21 1005506 (008086- ) Fitting, Plstc, Cap, Spray, Pf04 1
A 22 1005507 (008086- ) Fitting, Plstc, Body, Spray, Pf04 1
A 23 1005508 (008086- ) Washer, Flat, 0.34b 0.75d .12, Viton 1
A 24 1018884 (008086- ) Plate, Orifice, 0.093id 1
A 25 1006447 (008086- ) Screen, 50 Mesh, Ss 1
26 1018098 (007549- ) Valve, Water, 12vdc, 6.0mm, 04pf 2

27 1010836 (007549- ) Fitting, Brs, E90, Pm04/Bm08 2
28 63245-1 (007549- ) Fitting, Plstc, Tee, Bm08/Bm08/Bm08 1

29 09252 (007549- ) Screw, Hex, M5 X 0.8 X 20, 8.8 4

30 19066 (007549- ) Washer, Flat, #10 4
31 1013857 (007549- ) Bracket, Mtg, Valve, Solenoid 1

32 06942 (007549- ) Screw, Hex, M6 X 1.0 X 16, 8.8 2

33 01684 (007549- ) Washer, Flat, 0.25 Ss 2
34 1024020 (007549- ) Hose, Afmkt, Pvc, Wire 0.50id 1ft 1
35 9002438 (007549-008085 ) Fitting Assy, Orifice [.070b] F/ 1018533 1
36 9002439 (007549-008085 ) Fitting Assy, Orifice [.093b] F/ 1018467 1

7400 (GM) 330970 (3-0 2-157




STANDARD PARTS

Fig. 66 - FaST Electrical Group

7400 (GM) 330970 (3-05)
Home §| Find... §Go To.. n n

2-158



STANDARD PARTS

Fig. 66 - FaST Electrical Group

DETAIL L
HIGH,/LOW/OF F
FLOW SWITCH

DETAIL M
FAST /CONVENTIONAL
FOAM/LIQUID SWITCH

DETAIL N-N

< 4
z
S - S =
N = e
owns Z0 = —=
SR §3E —— =
=>0 BN xS
v I £ =
Pk 33 = an2
<z8 = 3 <50
OFTW QS o [
wIYz i - 5
=
zZTo g
Ui
3;:—0 N

HIGH/L OW/OF F
FLOW SWITCH

N

DETAIL C
CONTINUED ON

CONNECTS TO
MAIN _HARNESS
SIDE BRUSH
WATER VALVE
CIRCUIT SIB

FAST SIDE
BRUSH VALVE

PRESSURE
SWITCH

=

CONNECTS TO
MAIN HARNE SS
LOW FLOW
ATER VALVE
IRCUITS 46B, 46C

7400 (GM) 330970 (3-05 2-159




Fig. 66 - FaST Electrical Group

STANDARD PARTS

ANOYd JINNLLNOD
006 QiLYLOY
0 TIvLiad

4 TIVL3a

o

ol m-\mI@ElmUﬁ_HI.JE.
dNnd K
IN3943L30 esjvest, 0= 2

1-3001a '
3 g man NO1SS34ddNS @@E

HO

m n_\zm_._zn_:n_mmm__mdi L 4 Tviaa
mmﬁE
E /S3NWA \ ’
I'U
a8s 8N
ATINO
® = | v 3ON3¥343Y
1 18V 404 NMOHS
@ 8N 13208
I'U
[
m d MdIn AV13Y
- A | e
E 1 VI
vIN
(g —H

)
EL
oss| 2 ]
L
[ ARl ) -

N TvLaa

3NAOW
9N7d ¥01ls[s3yd
d3NI 1 S1d4300V

HJLIMS

gee
-
-3
-
-

3ATVA
dANd dnWnd dAnd Mo14 3ATIVA
v Y3LVM  LN39¥3130 HOI 440-L1NHS

v 8 ” v 8
AU ﬂU G2 P) (D)

A

C:
e2) |

2-160



STANDARD PARTS

Fig. 66 - FaST Electrical Group

4B,

=8 SOCKET
, SHOWN FOR
® REFERENCE
= ONLY

H20 PUMP RELAY

TO H20
PUMP
CONNECTION

®®

el
> 1> m

354326, 354327 - ALL

Ref. Part No. Serial Number Description Qty.
1 391939 (007549- ) Harness, Jumper [Fast 7400] 1
2 377084 (007549- ) Switch, Rocker, 36vdc 05a Progressive 1
3 397889 (007549- ) Switch, Rocker, 36vdc 05a Dpst On/N/On 1
4 1028580 (007549- ) Timer, 9-41vdc, Recycling 1
5 06945 (007549- ) Screw, Hex, M6 X 1.0 X 30, 8.8 1
6 01684 (007549- ) Washer, Flat, 0.25 Ss 1
7 1015096 (007549- ) Resistor Assy W /5 Pin Plug 1
8 222290 (007549- ) Diode, Ele, Plug 3
9 56186 (007549- ) Relay, 12vdc, 40a, Spdt N/O [Potter] 2

10 72970 (007549- ) Rivet, Plstc, .250d X 0.898 2
11 1020195 (007549- ) Label Set, Opertnl [7400 Fast] 1
12 57772 (007549- ) Button, Plug, Switch, 1.45 X 0.83 Hole 1
13 1031405 (007549- ) Harness [7400/8410 Fast Update] 1

7400 (GM) 330970 (3-0 2-161




STANDARD PARTS

Fig. 67 - Label Group

10799 - NA
Ref. Part No. Serial Number Description Qty.

1 25817 (007000- ) Label Set, Info & Hzd 7400 1
2 71499 (007000- ) Label, Numerals 7400 2
3 71491 (007000- ) Label Set, Operational 1
4 1017141 (007000- ) Label Set, Hi Temp 1
5 1005416 (007549- ) Label, Fast 1
6 1015012 (007549- ) Label [Nfsi Certification] 1
7 1020434 (007549- ) Label, Caution [Apply Parking Brake] 1

2-162 7400 (GM) 330970 (3-07)

B o S S




OPTIONS

Contents Page
Fig. 1 - Flashing Light Kit, Overhead Guard 3-2
Fig. 2 - Revolving Light Kit, Overhead Guard 3-4
Fig. 3 - Flashing Light Kit, LRC ........... 3-6
Fig. 4 - Revolving Light Kit, LRC .......... 3-8
Fig. 5 - ES and Auto Fill Group .......... 3-10
Fig. 6 - ES Pump Column Group ........ 3-12
Fig. 7 - ES Detergent Tank Group ....... 3-14
Fig. 8 - Backup Alarm Group ............ 3-16
Fig. 9 - Side Brush Mount Group ........ 3-18
Fig. 10 - Side Brush Motor Group ........ 3-20
Fig. 11 - Side Brush Hydraulic Group ..... 3-22
Fig. 12 - Side Brush Hydraulic Hose Group 3-24
Fig. 13 - Side Brush FaST Foam

Filter Group .................. 3-26
Fig. 14 - Muffler Group, Non-Catalytic

(007000-008999) ............. 3-28
Fig. 15 - Urethane Side Brush

Squeegee Assembly .......... 3-30
Fig. 16 - Overhead Guard Kit ............ 3-31
Fig. 17 - Fire Extinguisher Kit ............ 3-32
Fig. 18 - Protectoseal Fuel Tank Cap Group

(007000-008999) ............. 3-33
Fig. 19 - SeatBeltKit ................... 3-34
Fig. 20 - Grammer Seat Kit .............. 3-35
Fig. 21 - Solid High Traction Tire Group ... 3-36
Fig. 22 - Solid Turf Tire and Wheel

Assembly .................... 3-37
Fig. 23 - Solid Non Marking Tire and

Wheel Assembly .............. 3-38
Fig. 24 - Solid Non Marking Turf Tire

and Wheel Assembly .......... 3-39
Fig. 25 - Urethane Squeegee Blade Kit ... 3-40
Fig. 26 - Positive Solution Control Drain

Kit, Std . ... 3-41
Fig. 27 - Positive Solution Control Drain

Kit, ES ... 3-42
Fig. 28 - Squeegee Wand Kit ............ 3-43
Fig. 29 - Transport Group ............... 3-44
Fig. 30 - Heavy Duty Air Filter Kit ........ 3-45
Fig. 31 - Documentation Group .......... 3-46

7400 (GM) 330970 (3-0

SECTION 3

3-1




OPTIONS

Fig. 1 - Flashing Light Kit, Overhead Guard

7400 (GM) 330970 (3-07)
Home §| Find... §Go To.. n n

3-2



OPTIONS

10795 - NA, JP
Fig. 1 - Flashing Light Kit, Overhead Guard
Ref. Part No. Serial Number Description Qty.

v 25761 (007000- ) Light Kit Flsh Ohg 1
AV 1 1017248 (007434~ ) Light, Fish, Amb, 12-48 Vdc 1
AA 9000879 (007434~ ) Vr, Lens, Lamp, Amb, Strobe/Flasher 1
9000846 aa -9000845  (007434- ) Vr, Lamp, Bulb, Lamp, Flsh 1
A 29192 (007434~ ) Terminal, Ring, .250, 16/14 Awg 1
A 55272 (007434~ ) Terminal, Bullet, .156m, 12 Awg 1
A 2 57220 (007000- ) Plate, Light Mtg. 1
A 3 59447 (007000- ) Bracket, Mounting, Light, Ohg 1
A 4 10632-9 (007000- ) Grommet,Rbr,0.56ld,For .13Matl 1
A 5 60288 (007000- ) Harness, Revolv Light, Cab,0Ohg 1
A 6 55248 (007000- ) Cabletie Mount, Adhesive 1
A 7 49266 (007000- ) Tie, Cable 1.75D Max 7.50Lg 8
A 8 86330 (007000- ) Duct, Vinyl .40X.75X10.0 .25D 2
A 9 86332 (007000- ) Duct, Vinyl .40X.75X26.0 .25D 1
A 10 02850 (007000- ) Nut, Hex, Lock, M4 X 0.7, NI 2
A 11 24672 (007000- ) Screw, Hex, .25-20 X 0.75, Ss 2
A 12 27978 (007000- ) Nut, Hex, Fing, .25-20 2
A 13 24265 (007000- ) Screw, Pan, M4 X 0.7 X 16, Ss 2
A 14 19065 (007000- ) Washer, Flat, #08 2
v 16 82063 (007000-007433 ) Light, Flashing, Amber, 12V-Re 1
A 58520 (007000-007433 ) Lens,Flashing Lite Fr207 Amber 1
A 45779 (007000-007433 ) Bulb, 12V .2A 32Cp #1156 1
58518 (007000-007433 ) Lens,Flashing Lite Fr207 Red 1
58519 (007000-007433 ) Lens,Flashing Lite Fr207 Blue 1

7400 (GM) 330970 (3-0 3-3



r1l
Text Box
9000846

r1l
Line


OPTIONS

Fig. 2 - Revolving Light Kit, Overhead Guard

7400 (GM) 330970 (3-07)
Home §| Find... §Go To.. n n

34



OPTIONS

10795 - NA, JP
Fig. 2 - Revolving Light Kit, Overhead Guard
Ref. Part No. Serial Number Description Qty.

v 25763 (007000- ) Light Kit Revl Ohg 1
AV 1 1017250 (007433- ) Lamp Strobe, Amb, 12-80 Vdc 1
AA 9000879 (007433- ) Vr, Lens, Lamp, Amb, Strobe/Flasher 1
9000845 aa ‘9000846~  (007433- ) Vr, Lamp, Bulb, Lamp, Strobe 1
A 29192 (007433- ) Terminal, Ring, .250, 16/14 Awg 1
A 55272 (007433- ) Terminal, Bullet, .156m, 12 Awg 1
A 2 57220 (007000- ) Plate, Light Mtg. 1
A 3 59447 (007000- ) Bracket, Mounting, Light, Ohg 1
A 4 10632-9 (007000- ) Grommet,Rbr,0.56ld,For .13Matl 1
A 5 60288 (007000- ) Harness, Revolv Light, Cab,0Ohg 1
A 6 55248 (007000- ) Cabletie Mount, Adhesive 1
A 7 49266 (007000- ) Tie, Cable 1.75D Max 7.50Lg 8
A 8 86330 (007000- ) Duct, Vinyl .40X.75X10.0 .25D 2
A 9 86332 (007000- ) Duct, Vinyl .40X.75X26.0 .25D 1
A 10 02850 (007000- ) Nut, Hex, Lock, M4 X 0.7, NI 2
A 11 24672 (007000- ) Screw, Hex, .25-20 X 0.75, Ss 2
A 12 27978 (007000- ) Nut, Hex, Fing, .25-20 2
A 13 24265 (007000- ) Screw, Pan, M4 X 0.7 X 16, Ss 2
A 14 19065 (007000- ) Washer, Flat, #08 2
v 15 82200 (007000-007432 ) Light,Rev.Amber 12V 1
A 44681-1 (007000-007432 ) Lens,Rev.Light,Amber 1
A 45779 (007000-007432 ) Bulb, 12V .2A 32Cp #1156 1
44681 (007000-007432 ) Lens,Rev.Light,Red 1
44681-2 (007000-007432 ) Lens,Rev.Light,Blue 1

7400 (GM) 330970 (3-0 3-5



r1l
Text Box
9000845

r1l
Line


,u__@vvvv

OPTIONS

Fig. 3 - Flashing Light Kit, LRC

7400 (GM) 330970 (3-07)
Home §| Find... §Go To.. n n

3-6



OPTIONS

10801 - NA, JP
Fig. 3 - Flashing Light Kit, LRC
Ref. Part No. Serial Number Description Qty.

v 25765 (007000- ) Light Kit Fish Lrc 1
A 1 71645 (007000- ) Bracket WIdt, Rot Light 1
A 2 10632-9 (007000- ) Grommet,Rbr,0.56ld,For .13Matl 1
AV 3 1017248 (007434~ ) Light, Filsh, Amb, 12-48 Vdc 1
AA 9000879 (007434~ ) Vr, Lens, Lamp, Amb, Strobe/Flasher 1
9000846 4a -59000845 (007434~ ) Vr, Lamp, Bulb, Lamp, Flsh 1
A 29192 (007434~ ) Terminal, Ring, .250, 16/14 Awg 1
A 55272 (007434~ ) Terminal, Bullet, .156m, 12 Awg 1
A 4 71543 (007000- ) Harness, Revol Light 1
A 5 86333 (007000- ) Duct, Vinyl .40X.75X3.5 .25D 1
A 6 49266 (007000- ) Tie, Cable 1.75D Max 7.50Lg 8
A 7 45272 (007000- ) Guard WIdt, Lights, Revi&Flsh 1
A 8 02850 (007000- ) Nut, Hex, Lock, M4 X 0.7, NI 2
A 9 41346 (007000- ) Screw, Hex, M12 X 1.75 X 30, 8.8 2
A 10 32486 (007000- ) Washer, Flat, 0.50 Sae 2
A 11 16931 (007000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 2
A 12 07791 (007000- ) Nut, Hex, Fing, M8 X 1.25 2
A 13 24265 (007000- ) Screw, Pan, M4 X 0.7 X 16, Ss 2
A 14 19065 (007000- ) Washer, Flat, #08 2
v 15 82063 (007000-007433 ) Light, Flashing, Amber, 12V-Re 1
A 58520 (007000-007433 ) Lens,Flashing Lite Fr207 Amber 1
A 45779 (007000-007433 ) Bulb, 12V .2A 32Cp #1156 1
58518 (007000-007433 ) Lens,Flashing Lite Fr207 Red 1
58519 (007000-007433 ) Lens,Flashing Lite Fr207 Blue 1

7400 (GM) 330970 (3-0 3-7



r1l
Text Box
9000846

r1l
Line


OPTIONS

Fig. 4 - Revolving Light Kit, LRC

\ A'//

@vﬁ%

7400 (GM) 330970 (3-07)
Home §| Find... §Go To.. n n

3-8



OPTIONS

10801 - NA, JP
Fig. 4 - Revolving Light Kit, LRC
Ref. Part No. Serial Number Description Qty.

v 25767 (007000- ) Light Kit Revl Lrc 1
A 1 71645 (007000- ) Bracket WIdt, Rot Light 1
A 2 10632-9 (007000- ) Grommet,Rbr,0.56ld,For .13Matl 1
AV 3 1017250 (007433- ) Lamp Strobe, Amb, 12-80 Vdc 1
AA 9000879 (007433- ) Vr, Lens, Lamp, Amb, Strobe/Flasher 1
9000847 Aa -0000846-  (007433- ) Vr, Lamp, Bulb, Lamp, Strobe 1
A 29192 (007433- ) Terminal, Ring, .250, 16/14 Awg 1
A 55272 (007433- ) Terminal, Bullet, .156m, 12 Awg 1
A 4 71543 (007000- ) Harness, Revol Light 1
A 5 86333 (007000- ) Duct, Vinyl .40X.75X3.5 .25D 1
A 6 49266 (007000- ) Tie, Cable 1.75D Max 7.50Lg 8
A 7 45272 (007000- ) Guard WIdt, Lights, Revi&Flsh 1
A 8 02850 (007000- ) Nut, Hex, Lock, M4 X 0.7, NI 2
A 9 41346 (007000- ) Screw, Hex, M12 X 1.75 X 30, 8.8 2
A 10 32486 (007000- ) Washer, Flat, 0.50 Sae 2
A 11 16931 (007000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 2
A 12 07791 (007000- ) Nut, Hex, Fing, M8 X 1.25 2
A 13 24265 (007000- ) Screw, Pan, M4 X 0.7 X 16, Ss 2
A 14 19065 (007000- ) Washer, Flat, #08 2
v 15 82200 (007000-007432 ) Light,Rev.Amber 12V 1
A 44681-1 (007000-007432 ) Lens,Rev.Light,Amber 1
A 45779 (007000-007432 ) Bulb, 12V .2A 32Cp #1156 1
44681 (007000-007432 ) Lens,Rev.Light,Red 1
44681-2 (007000-007432 ) Lens,Rev.Light,Blue 1

7400 (GM) 330970 (3-0 3-9



r1l
Text Box
9000847

r1l
Line


OPTIONS

Fig. 5 - ES and Auto Fill Group

1
Y, /
/% 86591
/ (not part of level

D7 /g/ sensing assembly)

3-10 7400 (GM) 330970 (3-05)
Home §| Find... §Go To.. n n



r1l
Text Box
86591 
(not part of level sensing assembly)

r1l
Line

r1l
Pencil


OPTIONS

10767 - GM
Fig. 5 - ES and Auto Fill Group
Ref. Part No. Serial Number Description Qty.
v 1 20956 (007000- ) Level Sensing Assy, Es 1
A 2 73145 (007000- ) Bellows, .75 1d 10.3L 1
A 3 50238 (007000- ) Float Bottle 1
A 4 50256 (007000- ) Plug, Float 1
A 5 1008147 (007000- ) Switch, Snap Actn, 250vdc 20a Dpdt 1
6 1008147 (007000- ) Switch, Snap Actn, 250vdc 20a Dpd 1
7 71888 (007000- ) Hose, Vinyl Clr, .62ldx 63.0Lg 1
8 63810 (007000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 6
9 73472 (007000- ) Hose, Vinyl Clr, .62ldx 18.0Lg 1
10 73468 (007000- ) Fitting-Pls E9QO 2
11 73433 (007000- ) Valve, Solenoid, 12V Dc 2
12 1033507 (007000- ) Fitting, Brs, Str, Pm08/Pm08 2
13 24450 (007000- ) Ftg,Brs Tee Pf08 Pf Pf 1
14 30268 (007000- ) Ftg Brs EQ0 2
15 48697 (007000- ) Fitting-Brs 1
16 15965 (007000- ) Plate Bent 1
v 17 375322 (007000- ) Kit, Ftg, Garden Hose 1
A 18 01316 (007000- ) Washer, .660B 1.00D .12Rbr 1
19 48988 (007000- ) Nut-HxJam 1.00-14  Pltd 1
20 20955 (007000- ) Washer, 1.03Lb 1.50D .036 Crs 1
21 10678 (007000- ) Fitting, Bulkhead Fem, 1
22 33295 (007000- ) Ftg Qkdisc, Male 1
23 71887 (007000- ) Hose, Vinyl CIr, .75Id x 58.0Lg 1
7400 (GM) 330970 (3-0 3-11




OPTIONS

Fig. 6 - ES Pump Column Group




OPTIONS

10769 - ALL
Fig. 6 - ES Pump Column Group
Ref. Part No. Serial Number Description Qty.
1 20895 (007000-007432 ) Filter, Solution 1
2 10575 (007000- ) Fitting-Plastic E45 12Pf-12Pf 2
3 73472 (007000- ) Hose, Pvc, Brd, 0.62id 0.880od 18.00l 1
4 69784 (007000- ) Ftg,Plstc,Nip. 0.75Ptx 1.68Lg 2
5 20891 (007000-007432 ) Pump, Column, Es (See Breakdowns) (Replaced by 1
377422)
6 86824 (007000- ) Clamp, Wormdrive 2
7 1021210 (007433- ) Pump Assy, Column, Es (See Breakdowns) 1
8 391946 (007433- ) Harness, Jumper, Pump [7400/8410] 1
9 10573 (007433- ) Strainer, Soltn, 20mesh, Cyl, 4.0d 08.0l 1

7400 (GM) 330970 (3-0 3-13




OPTIONS

Fig. 7 - ES Detergent Tank Group

3-14 7400 (GM) 330970 (9-04)
Home §| Find... §Go To.. n n



OPTIONS

10771 - NA
Fig. 7 - ES Detergent Tank Group
Ref. Part No. Serial Number Description Qty.

1 12273 (007000- ) Scr-Hexssm 8X1.25 20 Nylnloc 3
2 01685 (007000- ) Washer Flt .31 Ss 6
3 09740 (007000- ) Scr Hexssm 8X1.25 2
4 20942 (007000- ) Bracket, Mtg, Tank 1
5 20941 (007000- ) Bracket, Mounting, Tank 1
6 25822 (007000- ) Detergent Tank W/Label 1
v 7 24358 (007000- ) Cap Tank 1
A 8 1031699 (007000- ) Gasket, .19, 4.05id 5.290d [Buna] 1
9 86636 (007000- ) Cover Lid 1
10 20952 (007000- ) Screen, Pump, Detergent 1
11 20950 (007000- ) Fitting-Barb, Strt 3/8 Id Hose 1
12 22786 (007000- ) Hose, Vinyl, Cl Nyre .38ldx21L 1
13 20944 (007000- ) Grommet, Detergent Tank 1
14 20951 (007000- ) Fitting-Barb,90Deg,3/8 Id Hose 1
15 20999 (007000- ) Hose, Vinyl, Clear Nylon Reinf 1
16 54333 (007000- ) Clamp-Wormdrive, 0.31- 0.88D 2
17 63182-5 (007000- ) Hose Vinyl Cl.,0.38 1dx31.00Lg 1
18 73260 (007000- ) Pump, Detergent Metering (See Breakdowns) 1
19 67767 (007000- ) Clamp-Cable,.69Dia. 62Wth 1
20 09010 (007000- ) Scr Hexssm 8X1.25 25 1
21 24199 (007000- ) Scr Hesssm 5X0.8 16 2
22 01683 (007000- ) Washer Flt .31Ss 2
23 09739 (007000- ) Nut-Hxlocnyln M5X0.8 Reg Ss 2

7400 (GM) 330970 (3-0 3-15




OPTIONS

Fig. 8 - Backup Alarm Group

7400 (GM) 330970 (12-03)
Home §| Find... §Go To.. n n

3-16



OPTIONS

10828 - ALL
Fig. 8 - Backup Alarm Group
Ref. Part No. Serial Number Description Qty.
v 25755 (007000- ) Kit, Ci, Alarm, Backup 1
A 1 71651 (007000- ) Plate, Backup Alarm 1
A 2 71653 (007000- ) Light, Backup 12V 2
A 3 61920 (007000- ) Horn, Back-Up Alarm 2
A 4 54338-2 (007000- ) Seal,Foam Rbr, .75 1.00W 3.5L 2
A 5 08712 (007000- ) Nut Hxlocnyln M 6X1.0 Reg Ss 2
A 6 24576 (007000- ) Flasher, 12vdc [Hd552ps83] 1
A 7 71649 (007000- ) Bracket Widt, Backup Alarm 1
A 8 10632-9 (007000- ) Grommet,Rbr,0.56ld,For .13Matl 1
A 9 71652 (007000- ) Harness, Back Up Alarm 1
A 10 59962 (007000- ) Switch, Roller 1
A 11 71648 (007000- ) Bracket, Switch 1
A 12 09738 (007000- ) ScrHexssm 5X0.8 12 2
A 13 01683 (007000- ) Washer FIt 10 Ss 2
A 14 08716 (007000- ) Screw Hex Ssm 6 X 1.0 20 2
7400 (GM) 330970 (3-0 3-17




OPTIONS

Fig. 9 - Side Brush Mount Group

7400 (GM) 330970 (12-03)
Home §| Find... §Go To.. n n

3-18



OPTIONS

10871 - ALL
Fig. 9 - Side Brush Mount Group

Ref. Part No. Serial Number Description Qty.
1 71855 (007000- ) Pivot WIdt, Side Brush 1
v 2 63175-1 (007000- ) Arm Assy, Link 4
A 3 63233 (007000- ) Bushing, Sleeve, 0.50b 0.59d 0.50l, Bnz 2
4 59633 (007000- ) Bearing, Thrust - Fiberglide 16
5 01685 (007000- ) Washer Flt .31 Ss 18
6 36845 (007000- ) Scr Hexss.38-16X1.50 8
7 59156 (007000- ) Nut-Hxlocnyln .38-16 Regss18-8 8
8 71868 (007000- ) Bearing, Sleeve,11dx1.120dx1.5 2
9 71869 (007000- ) Bearing, Thrust, 11D X 1.75 Od 2
10 71866 (007000- ) Plate, Pin Retaining, S Br 1
11 71860 (007000- ) Channel WIdt, Mtg, S Br 1
12 71863 (007000- ) Pin Widt, S Br 1
13 41619 (007000- ) Washer Flt .50 Ss 2
14 09028 (007000- ) Scr Hexssm10X1.5 25 6
15 63147 (007000- ) Pin,Clevis,0.50 Dia.X 1.87 Lg 3
16 71815 (007000- ) Bracket WIdt, Mounting, Cyl 1
17 09740 (007000- ) Scr Hexssm 8X1.25 3
18 01685 (007000- ) Washer Flt .31 Ss 3
19 1028042 (007000- ) Cylinder, Hyd, 2.0b 08.01 04.00strk 2500 2
20 77097 (007000- ) Ftg-Hyd E90 Jm04/0m04 2
21 77098 (007000- ) Ftg-Hyd E90 Jm06/0m04 1
22 50960 (007000- ) Ftg-Hyd Str Jm06/0Om04 1
23 71832 (007000- ) Adaptor, Rod-End, S Br 1
24 06598 (007000- ) Pin,Clevis,0.50 Dia.X 1.42 Lg 1
25 71874 (007000- ) Rod-End,Ball Joint,Male,.50 1
26 71870 (007000- ) Bumper WiIdt, S Br 1
27 09291 (007000- ) Scr Hexssm10X1.5 20 4
28 53466 (007000- ) Clamp-Cable, 1.50Dia 1.00W 2
29 44961 (007000- ) Tie, Cable 4.00 Max 14.50Lg 6
30 63234 (007000- ) Tube, 0.50d 0.38b 0.6l Ss 8
31 82830 (007000- ) Sleeve, Nylon 16.0L 1

7400 (GM) 330970 (3-0 3-19




OPTIONS

Fig. 10 - Side Brush Motor Group

3-20 7400 (GM) 330970 (12-03)
Home §| Find... §Go To.. n n




OPTIONS

10873 - GM
Fig. 10 - Side Brush Motor Group

Ref. Part No. Serial Number Description Qty.
1 397692 (007000- ) Motor, Hyd Gear (See Breakdowns) 1
2 56821 (007000- ) Ftg-Hyd E90 Jm08/Om10 2
3 71808 (007000- ) Housing Widt, Side Brush 1
4 71825 (007000- ) Guard WIdt, Sqge, S Br 1
5 57224 (007000- ) Sleeve, Nylon 16.0L 1
6 53466 (007000- ) Clamp-Cable, 1.50Dia 1.00W 1
7 71839 (007000- ) Squeegee Assy, S Br 1
8 86759 (007000- ) Retainer, Squeegee 1
9 12678 (007000- ) Skirt, Side Brush 1
10 12677 (007000- ) Retainer, Side Brush 1
11 09007 (007000- ) Scr Hexssm 6X1.0 25 3
12 01684 (007000- ) Washer Flt .25 Ss 7
13 08712 (007000- ) Nut Hxlocnyln M 6X1.0 Reg Ss 7
14 19191 (007000- ) Spacer Hub 1
15 377359 (007000- ) Hub, Drive, Brush, Disk, 1.00b 6t 1
16 25611 (007000- ) Spacer Hub 1
17 54333 (007000- ) Clamp-Wormdrive, 0.31- 0.88D 4
18 08716 (007000- ) Screw, Hex Ssm 6 X 1.0 20 4
19 65587 (007000- ) Hose, Pvc, .501dx.730d 34.0Lg 1
20 369850 (007000- ) Valve, Water, Solenoid 1
21 45487-6 (007000- ) Hose Vinyl Cl.,0.50 Idx15.0 Lg 1
22 25620 (007000- ) Ftg, Plastic Str Barb.25H/.50H 2
23 20801 (007000- ) Bracket, Sol Control, Sb 1
24 222290 (007000- ) Diode, Ele, Plug 1
25 57564 (007000- ) Molding, Trim 11-14Ga 5.00 1

7400 (GM) 330970 (9-04 3-21




OPTIONS

Fig. 11 - Side Brush Hydraulic Group

3-22




OPTIONS

10875 - ALL
Fig. 11 - Side Brush Hydraulic Group
Ref. Part No. Serial Number Description Qty.
1 71708 (007000- ) Valve, Hyd Contol Sol (See Breakdowns) 1
2 54274 (007000- ) Isolator-Vibration,125Lb.Ratng 3
3 13248 (007000- ) Washer .400B 1.12D .12Cr Znc 3
4 71760 (007000- ) Valve Assy, Side Brush (See Breakdowns) 1
4 71762 (007000- ) Valve Assy, Side Br, Nylon Br (See Breakdowns) 1
5 82825 (007000- ) Ftg-Hyd E90 Jm04/0Om04 1
6 47522 (007000- ) Ftg-Hyd E45 Jm06/0m06 1
7 56820 (007000- ) Ftg-Hyd E90 Jm06/0Om06 1
8 34359 (007000- ) Ftg-Hyd E45 Jm04/0Om04 1
9 77097 (007000- ) Fitg-Hyd E90 Jm04/0Om04 1
10 56820 (007000- ) Ftg-Hyd E90 Jm06/0Om06 1
1 71727 (007000- )  Fitting-Hyd E90 1
12 45482 (007000- ) Ftg-Hyd Tee Jm08Jmijf 1
13 56690 (007000- ) Ftg-Hyd Str Jm06/0Om06 1
14 55586 (007000- ) Ftg-Hyd Str Jm04/Om04 1
15 42215 (007000- ) Ftg-Hyd Tee Jm06Jmijf 1

7400 (GM) 330970 (12- 3-23




OPTIONS

Fig. 12 - Side Brush Hydraulic Hose Group

DR1 c2
c1 DR2 ! !
P3 b
cs ﬂ c8 cs P5 Pe

T4

O O e .
O !

M1
™

M2 T2 P1

\ \ [

b N .

K /f [

fos

\ 6 o

, o
/
/

3-24

7400 (GM) 330970 (12-03)
Home §| Find... §Go To.. n n



OPTIONS

10869 - ALL
Fig. 12 - Side Brush Hydraulic Hose Group
Ref. Part No. Serial Number Description Qty.
1 31596 (007000- ) Hose-Hyd Med06 Jf/J9 1
2 71757 (007000~ ) Hose-Hyd Med06 Jf/J4 1
3 71756 (007000- ) Hose-Hyd Ar 04 Jf/J4 1
4 71747 (007000- ) Hose-Hyd Med06 1
5 71748 (007000- ) Hose-Hyd Med04 1
6 31598 (007000- ) Hose-Hyd Med06 Jf/J9 1
7 71751 (007000- ) Hose-Hyd Ar08 2
8 59581 (007000- ) Hose-Hyd Ar 04 Jf/J4 1
7400 (GM) 330970 (12- 3-25




OPTIONS

Fig. 13 - Side Brush FaST Foam Filter Group

3-26 7400 (GM) 330970 (3-07)
Home §| Find... §Go To.. n n



OPTIONS

354328 - ALL
Fig. 13 - Side Brush FaST Foam Filter Group

Ref. Part No. Serial Number Description Qty.
1 1005552 (007549- ) Fitting, Plstc, E90, Bm08/Pm12, Nyl 2
2 54333 (007549- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 16
3 1006401 (007549- ) Hose, Afmkt, Pvc, Brd 0.50id 3ft 1
4 64743 (007549- ) Fitting, Plstc, Str, Bm08/Pm06 2
v 5 1005302 (007549- ) Filter, Inline, Pf06/Pf06, 80 Mesh 1
A 6 1005304 (007549- ) Screen, Fltr, 80 Mesh 1
7 64778 (007549- ) Fitting, Plstc, E90, Bm08/Pm06 1
8 1011403 (007549- ) Hose, Afmkt, Pvc, Brd 0.50id 1ft 4
9 1018499 (007549- ) Fitting, Plstc, E90, Swivel, Bm08/Pf08s 1
10 1005086 (007549- ) Tube, Pvc, Shc80, Clr, 4.01 1
11 1002789 (007549- ) Filter, Foam 3
12 79273-1 (007549- ) Fitting, Plstc, Str, Bm08/Pm12 1
13 1018337 (007549- ) Tube Assy, Spray, Cyl, 1000mm [7400] 1
14 67767 (007549- ) Clamp, Cable, Stl, 0.69d X 0.62w, 1h 3
15 08716 (007549- ) Screw, Hex, M6 X 1.0 X 20, Ss 3
16 08712 (007549- ) Nut, Hex, Lock, M6 X 1.0, Ss, NI 3
17 01684 (007549- ) Washer, Flat, 0.25 Ss 6
18 1010668 (007549- ) Fitting, Plstc, Y, Bm08/Bm08/Bm08 Nyl 2
19 1018333 (007549- ) Fitting, Plstc, Rst, .50 0d/.125 Id 1
20 369850 (007549- ) Valve, Water, Sol, 12vdc, 10bm/10bm 1
21 08716 (007549- ) Screw, Hex, M6 X 1.0 X 20, Ss 2
22 01684 (007549- ) Washer, Flat, 0.25 Ss 2
23 08712 (007549- ) Nut, Hex, Lock, M6 X 1.0, Ss, NI 2
24 1015070 (007549- ) Hose, Afmkt, Pvc, Clr 0.50id 2ft 3

7400 (GM) 330970 (3-0 3-27




OPTIONS

Fig. 14 - Muffler Group, Non-Catalytic (007000-008999)

7400 (GM) 330970 (3-07)
Home §| Find... §Go To.. n n

3-28



OPTIONS

Fig. 14 - Muffler Group, Non-Catalytic (007000-008999)

10820 - GM, G, LP

Ref. Part No. Serial Number Description Qty.
1 71485 (007000-008999 ) Bracket, Shield, Muffler 1
2 71486 (007000-008999 ) Bracket, Shield 1
3 371861 (007000-008999 ) Gasket, Fign, Pipe, Exhaust 1
4 1012634 (007000-008999 ) Muffler, Exhaust 1
5 1011216 (007000-008999 ) Gasket, Exhaust, 2 Hole, 3.4bc 1
6 39284 (007000-008999 ) Screw, Hex, M10 X 1.5 X 35, 8.8 2
7 08166 (007000-008999 ) Nut, Hex, Stover, M10 X 1.5 2
8 24012 (007000-008999 ) Clamp, Muffler, 1.62d 2
9 33329 (007000-008999 ) Tube WIdt, Exhaust, 1.5d, W/ Screen 1

10 1013031 (007000-008999 ) Isolator, Rubber 2
11 1013525 (007000-008999 ) Bracket, Muffler, Hanger 1
12 09011 (007000-008999 ) Screw, Hex, M8 X 1.25 X 30, Ss 1
13 32491 (007000-008999 ) Washer, Flat, 0.31 Std 10
14 1013556 (007000-008999 ) Bracket, Muffler, Hanger, Front 2
15 222496 (007000-008999 ) Sleeve, P/M, 0.496d 0.318b 0.93I 430ss 4
16 49694 (007000-008999 ) Screw, Hex, M8 X 1.25 X 50, Ss 4
17 08713 (007000-008999 ) Nut, Hex, Lock, M 8 X 1.25, NI, Ss 4
18 1013553 (007000-008999 ) Bracket, Muffler, Hanger, Front 1
19 16735 (007000-008999 ) Screw, Hex, M8 X 1.25 X 16, 8.8 4
20 1010819 (007000-008999 ) Tube, Exhaust, Gas/Lpg 1
21 39284 (007000-008999 ) Screw, Hex, M10 X 1.5 X 35, 8.8 2
22 08709 (007000-008999 ) Nut, Hex, Lock, M8 X 1.25, NI 1
7400 (GM) 330970 (3-0 3-29




OPTIONS

Fig. 15 - Urethane Side Brush Squeegee Assembly

10877 - NA, JP
Ref. Part No. Serial Number Description Qty.
1 71355 (007000- ) Squeegee Assy, S Br Urethane 1

3-30 7400 (GM) 330970 (12-03)
Home §| Find... §Go To.. n n



OPTIONS

Fig. 16 - Overhead Guard Kit

10781 - NA, JP
Ref. Part No. Serial Number Description Qty.
v 25769 (007000- ) Guard Kit, Overhead 1
A 1 25744 (007000- ) Tube WiIdt, Leg, Ohg, Lh 1
A 2 25745 (007000- ) Tube WiIdt, Leg, Ohg, Rh 1
A 3 25746 (007000- ) Guard WIdt, Oh, Top 1

7400 (GM) 330970 (12- 3-31
Home §| Find... §Go To.. n n



OPTIONS

Fig. 17 - Fire Extinguisher Kit

N
S

07516 - NA, JP
Ref. Part No. Serial Number Description Qty.
v 20795 (007000- ) Extinguisher Kit 7400 1
A 1 25312 (007000- ) Extinguisher, Fire 1

3-32 7400 (GM) 330970 (12-03)




OPTIONS

Fig. 18 - Protectoseal Fuel Tank Cap Group (007000-008999)

10835 - ALL
Ref. Part No. Serial Number Description Qty.
1 02506-6 (007000-008999 ) Cap, Fuel, Protectoseal 1
7400 (GM) 330970 (3-0 3-33




OPTIONS

Fig. 19 - Seat Belt Kit

10837 - ALL
Ref. Part No. Serial Number Description Qty.
v 20798 (007000- ) Seat Belt Kit 7400
A 1 30533 (007000- ) Belt, Seat 1

3-34 7400 (GM) 330970 (12-03)
Home §| Find... §Go To.. n n



OPTIONS

Fig. 20 - Grammer Seat Kit

2\ L
/! U3
E % @
S
| @@

TN

L ®
<> @

&

rd S

K>

<

| X
. X
/¥ T \xft
~_ lﬁ‘/s\‘ - >

e N . S~

~
~ z
~ rd

10839 - NA, JP
Ref. Part No. Serial Number Description Qty.

v 20800 (007000- ) Seat Kit, Grammer 7400 1

A 1 53845 (007000- ) Seat, Grammer 1

A 2 71477 (007000- ) Armrest Assy,Rh 1

A 3 33807 (007000- ) Button, Plug, 0.44h .03-12 2

7400 (GM) 330970 (12-

3-35




OPTIONS

Fig. 21 - Solid High Traction Tire Group

10843 - ALL
Ref. Part No. Serial Number Description Qty.
1 84597 (007000- ) Tire Assy, Solid, High Traction, 18.0 X 6.0 X 4.5Bc 1

3-36 7400 (GM) 330970 (12-03)
Home §| Find... §Go To.. n n



OPTIONS

Fig. 22 - Solid Turf Tire and Wheel Assembly

352366 - ALL
Ref. Part No. Serial Number Description Qty.
v 1 374605 (007000- ) Tire & Wheel Assy, Solid Turf 18X7 1
A 2 374604 (007000- ) Tire, Solid 18X7X12.12 Turf 1
A 3 51338 (007000- ) Bearing, Cup, 2.56d 0.55w 2

7400 (GM) 330970 (3-0 3-37




OPTIONS

Fig. 23 - Solid Non Marking Tire and Wheel Assembly

352368 - ALL
Ref. Part No. Serial Number Description Qty.
v 1 374608 (007000- ) Tire & Wheel Assy, Solid Nonmark 1
A 2 374607 (007000- ) Tire, Solid 18X5X12.12 Nonmark 1
A 3 51338 (007000- ) Bearing, Cup, 2.56d 0.55w 2

3-38 7400 (GM) 330970 (3-07)
Home §| Find... §Go To.. n n



OPTIONS

Fig. 24 - Solid Non Marking Turf Tire and Wheel Assembly

3
352366 - ALL
Ref. Part No. Serial Number Description Qty.
v 1 374689 (007000- ) Tire & Wheel Assy, Solid Non MarkingTurf 18X7 1
A 2 374688 (007000- ) Tire, Solid 18X7X12.12 Turf, Non Marking 1
A 3 51338 (007000- ) Bearing, Cup, 2.56d 0.55w 2

7400 (GM) 330970 (3-0 3-39




OPTIONS

Fig. 25 - Urethane Squeegee Blade Kit

10847 - NA, JP
Ref. Part No. Serial Number Description Qty.
v 71357 (007000- ) Squeegee Kit, Urethane 1
A 1 71353 (007000- ) Blade, Squeegee, Front 1
A 2 71354 (007000- ) Blade, Squeegee, Rear, Urethan 1
A 3 12472 (007000- ) Squeegee Assy, Side 2

3-40 7400 (GM) 330970 (12-03)




OPTIONS

Fig. 26 - Positive Solution Control Drain Kit, Std

5

10850 - NA, JP

Ref. Part No. Serial Number Description Qty.

v 25778 (007000- ) Pos Sol Ctrl Drn Sys Kit Std 1
AV 1 25783 (007000- ) Cap Assy, Pos Drain 1
AA 23456 (007000- ) Cap, Drain 1
AA 375014 (007000- ) Kit, Valve Handle 1
AA 374618 (007000- ) Kit, Seal, Valve 1
AA 2 1031700 (007000- ) Gasket, .19, 2.00id 5.380d [Buna] 1
AA 3 20932 (007000- ) Washer, Polyethlene 1
A 4 48734 (007000- ) Coupler, Female X Hose Shank 1
A 5 75635 (007000- ) Hose Assy, W/1cuff, 1.5d 1201 1.5 1

7400 (GM) 330970 (3-0 3-41




OPTIONS

Fig. 27 - Positive Solution Control Drain Kit, ES

5
10867 - ALL
Ref. Part No. Serial Number Description Qty.
v 25781 (007000~ ) Pos Sol Ctrl Drn Sys Kit, Es 1
AV 1 25783 (007000- ) Cap Assy, Pos Drain 2
AA 23456 (007000- ) Cap, Drain 1
AA 375014 (007000- ) Kit, Valve Handle 1
AA 374618 (007000~ ) Kit, Seal, Valve 1
AA 2 1031700 (007000~ ) Gasket, .19, 2.00id 5.380d [Buna] 1
AA 3 20932 (007000~ )  Washer, Polyethlene 1
A 4 48734 (007000- ) Coupler, Female X Hose Shank 1
A 5 75635 (007000- ) Hose Assy, W/1cuff, 1.5d 1201 1.5 1

3-42 7400 (GM) 330970 (3-07)




OPTIONS

Fig. 28 - Squeegee Wand Kit

N
N
\

>

10879 - ALL
Ref. Part No. Serial Number Description Qty.
v 25775 (007000- ) Squeegee Wand Kit 7400 1
A 1 69657 (007000- ) Hose Assy, Wand Kit 1
A 2 69659 (007000- ) Plunger, Spring .38-16 1
A 3 63448 (007000- ) Wand, Metal - 2PC 1
A 4 63451 (007000- ) Nozzle, Plastic Wand 14.0 Lg 1
A 5 63430 (007000- ) Shoe, Plastic-Squeegee 14 In 1
A 6 67004 (007000- ) Clip-Finger Grip 4
A 7 77322 (007000- ) Panel, MTG, Hose 1
A 8 50304 (007000- ) Spring, EXT 1
A 9 51787 (007000- ) Bumper, Rubber 4

7400 (GM) 330970 (12-( 3-43
Home §§ Find... § Go To.. n n



OPTIONS

Fig. 29 - Transport Group

10914 - NA, JP
Ref. Part No. Serial Number Description Qty.
1 14983 (007000- ) Bracket Tie Down 4
2 49800 (007000- ) Latch, Elastic 1
3 01335 (007000- ) Rivet, Pop-.125Dx.44X.25Dhd Al 4
4 78882 (007000- ) Bracket, Tiedown, Seat 1
5 39283 (007000- ) Screw, Hex, M10 X 1.50 X 25, 8.8 4
6 07792 (007000- ) Nut, Hex, Fing, M10 X 1.50 4

3-44 7400 (GM) 330970 (12-03)
Home §| Find... §Go To.. n n



OPTIONS

Fig. 29 - Transport Group

Ref. Part No. Serial Number Description
1 14983 (007000- ) Bracket Tie Down 4
2 49800 (007000- ) Latch, Elastic 1
3 01335 (007000- ) Rivet, Pop-.125Dx.44X.25Dhd Al 4
4 78882 (007000- ) Bracket, Tiedown, Seat 1

3-44 7400 (GM) 330970 (12-03)
Home §| Find... §Go To.. n n



OPTIONS

Fig. 30 - Heavy Duty Air Filter Kit

353822 - GM, G, LP

Ref. Part No. Serial Number Description Qty.
v 9000587 (007000- ) Filter Kit, Air, Hd, Ci 1
A 1 398279 (007000- ) Element, Fltr, Air, Safety 1

7400 (GM) 330970 (9-04 3-45




OPTIONS

Fig. 31 - Documentation Group

07501 - G, LP, GM

Ref. Part No. Serial Number Description Qty.
1 330970 (007000- ) Manual Pkg, [7400 Gas/Lpg Na] 1
2 371790 (007000- ) Manual, Service, Eng, [Gm 1.6] 1
3 MM428 (007000- ) Manual, Service 1
4 25773 (007000- ) Tape, Video, Operator 7400 1
5 330972 (007000- ) Manual, Oprtr, [7400 Gas/Lpg Es Na] 1
5 330973 (007000- ) Manual, Oprtr, [7400 Gas/Lpg Fr Na] 1
6 330710 (007000- ) Manual, Cd-Rom, Oprtr & Parts, All (NA) 1

3-46

7400 (GM) 330970 (3-07)



BREAKDOWNS

Contents Page
Fig. 1 - Hydraulic Pump Breakdown,

373453 ... 4-2
Fig. 2 - Hydraulic Pump Breakdown,

71716 . 4-4
Fig. 3 - Hydraulic Motor Breakdown,

22604 . ... 4-6
Fig. 4 - Hydraulic Steering Valve Breakdown,

71713 4-8
Fig. 5 - Hydraulic Solenoid Valve Breakdown,

71705 ..o 4-10
Fig. 6 - Hydraulic Solenoid Valve Breakdown,

Side Brush 71760 ............. 4-12
Fig. 7 - Hydraulic Solenoid Valve Breakdown,

Nylon Brush, 71761 ........... 4-14
Fig. 8 - Hydraulic Solenoid Valve

Breakdown, Side Brush and

Nylon Brush, 71762 ........... 4-16
Fig. 9 - Hydraulic Solenoid Valve Breakdown,

71708 ..o 4-18
Fig. 10 - Extended Scrub Pump Breakdown,

20891 ... 4-20
Fig. 11 - Extended Scrub Pump Breakdown,

1021210 ..o 4-22
Fig. 12 - Hydraulic Motor Breakdown,

397692 ... 4-24
Fig. 13 - Hydraulic Motor Breakdown,

73112 4-25
Fig. 14 - Hydraulic Motor Breakdown,

71719 o 4-26
Fig. 15 - Hydraulic Flow Sensor Switch

Breakdown, 73430 ............ 4-27
Fig. 16 - Metering Solution Pump

Breakdown, 73260 ............ 4-28
Fig. 17 - Hydraulic Motor Breakdown,

71729 .. 4-29

7400 (GM) 330970 (3-0

SECTION 4

4-1




BREAKDOWNS

Fig. 1 - Hydraulic Pump Breakdown, 373453

4-2 7400 (GM) 330970 (12-03)
Home §| Find... §Go To.. n n




BREAKDOWNS

GM
Fig. 1 - Hydraulic Pump Breakdown, 373453
Ref. Part No. Serial Number Description Qty.
v 373453 (000000- ) Pump, Hyd, Piston [V] 1.24 [R] 4000 1
A 1 21925 (000000- ) Shaft, Drive, Pump, Hyd 1
A 2 373427 (000000- ) Cover, End 1
A 3 373389 (000000- ) Housing 1
A 4 02706 (000000- ) Kit, Rotating, Pump, Hyd 1
A 5 373493 (000000- ) Plate, Cam 1
A 6 70096 (000000- ) Washer, Flat, Pump, Hyd 1
A 7 55926 (000000- ) Ring, Retaining, Pump, Hyd 1
A 8 373434 (000000- ) Ring, Retining 2
A 9 74225 (000000- ) Bearing, Thrust, Pump, Hyd 1
A 10 74226 (000000- ) Race, Bearing, Pump, Hyd 2
A 11 373398 (000000- ) Kit, Seal, Hyd, Pump 1
A 12 373327 (000000- ) Insert, Plate, Cam, Pump, Hyd 1
A 13 373391 (000000- ) Washer, Pump, Hyd 6
A 14 373346 (000000- ) Screw, Cap 6
A 15 373494 (000000- ) Valve, Relief, 4000 Psi 1
A 16 373317 (000000- ) Bearing, Cone, Pump, Hyd 2
A 17 373393 (000000- ) Plate, Cover 1
A 18 373394 (000000- ) Plate, Cover 1
A 19 70100 (000000- ) Pin, Dowel, Pump, Hyd 2
A 20 373347 (000000- ) Screw, Cap 2
A 21 373348 (000000- ) Screw, Cap 2
A 22 74237 (000000- ) Key, Shaft, Pump, Hyd 1
A 23 373395 (000000- ) Bearing, Cup 2
A 24 74180 (000000- ) Plate, Valve, Pump, Hyd 1
A 25 13907 (000000- ) Fitting, Plug, O-Ring 1
A 26 373413 (000000- ) Actuator, Valve, Bypass 1
A 27 373402 (000000- ) Kit, Shim 1
A 28 373429 (000000- ) Instr, Repair, Pump 1
7400 (GM) 330970 (12- 4-3




BREAKDOWNS

Fig. 2 - Hydraulic Pump Breakdown, 71716

7400 (GM) 330970 (12-03)
Home f| Find... §Go To.. n ”




BREAKDOWNS

10861 - ALL
Fig. 2 - Hydraulic Pump Breakdown, 71716
Ref. Part No. Serial Number Description Qty.
v 71716 (000000- ) Pump, Hyd 1
A 1 21936 (000000- ) Dowel Pin 4
A 2 21937 (000000- ) Dowel Pin 4
A 3 21938 (000000- ) Distance Plate 2
A 4 21939 (000000- ) End Cover 1
A 5 21940 (000000- ) Spline Coupling 2
A 6 21941 (000000- ) Bolt 4
A 7 21942 (000000- ) Flange Kit 1
A 8 21943 (000000- ) Pump Kit, Sec#1 1
A 9 21944 (000000- ) Pump Kit, Sec#2 1
A 10 21945 (000000- ) Pump Kit, Sec#3 1
A 11 21946 (000000- ) Seal Kit, Pump 1
7400 (GM) 330970 (12- 4-5




BREAKDOWNS

Fig. 3 - Hydraulic Motor Breakdown, 22604

7400 (GM) 330970 (12-03)
Home f| Find... §Go To.. n ”

4-6



BREAKDOWNS

Fig. 3 - Hydraulic Motor Breakdown, 22604

350628-09670 - ALL

Ref. Part No. Serial Number Description Qty.
v 22604 (000000- ) Motor, Hyd Gear 1
A 1 74165 (000000- ) Shaft S-A 1
A 2 74166 (000000- ) Housing, Brg 1
A 3 74167 (000000- ) Retainer, Frt 1
A 4 74168 (000000- ) Screw, Cap 8
A 5 37616 (000000- ) Drive 1
A 6 37756 (000000- ) Geroler 1
A 7 74122 (000000- ) Plate, Valve 1
A 8 52405 (000000- ) Valve 1
A 9 74128 (000000- ) Valve 1
A 10 34178 (000000- ) Spring 2
A 11 38968 (000000- ) Ring 1
A 12 74125 (000000- ) Bolt 3
A 13 38255 (000000- ) Bolt 1
A 14 74171 (000000- ) Housing Assy, 1
A 15 37766 (000000- ) Ball 2
A 16 34179 (000000- ) Spring 2
A 17 74137 (000000- ) Plug Assembly 2
A 18 74098 (000000- ) Plug #4 1
A 19 45622 (000000- ) Nut 1
A 20 45623 (000000- ) Key 1
A 21 33580 (000000- ) Seal Kit, Rear 1
A 22 79828 (000000- ) Seal Kit, Shaft 1
A 23 74249 (000000- ) Instr. Repair Info, Motor 1
7400 (GM) 330970 (12- 4-7




BREAKDOWNS




BREAKDOWNS

10830-09670 - ALL

Fig. 4 - Hydraulic Steering Valve Breakdown, 71713

Ref. Part No. Serial Number Description Qty.
v 71713 (000000- ) Steer Control, Hyd#2 06.1 1160 1
A 1 74183 (000000- ) Screw, Cap 7
A 2 74185 (000000- ) Cap, End 1
A 3 74192 (000000- ) Gerotor 1
A 4 74193 (000000- ) Spacer 1
A 5 74222 (000000- ) Plate, Wear 1
A 6 74231 (000000- ) Drive 1
A 7 74232 (000000- ) Pin 1
A 8 21935 (000000- ) Bearing Kit 1
A 9 21933 (000000- ) Plug Assembly 1
A 10 21934 (000000- ) Relief VIv Assy 1
A 11 74243 (000000- ) Ring, Retaining 1
A 12 74196 (000000- ) Spring Kit 1
A 13 74244 (000000- ) Seal Kit, Stg 1
A 14 74245 (000000- ) Instr.Repair Info 1

7400 (GM) 330970 (12-




BREAKDOWNS

Fig. 5 - Hydraulic Solenoid Valve Breakdown, 71705

7
2 Q="
15/@ ~ X .—9
3 (@)
17— T - 28

28—

4-10 7400 (GM) 330970 (12-03)
Home §| Find... §Go To.. n n



BREAKDOWNS

10855 - ALL
Fig. 5 - Hydraulic Solenoid Valve Breakdown, 71705
Ref. Part No. Serial Number Description Qty.

v 71705 (000000- ) Valve, Hyd Cntrl Sol 1
AV 1 25858 (000000- ) Cartridge Repl Kit Std Brush 1
AA 2 79731 (000000- ) Nut, Cart., Lng 1
AA 3 219283 (000000- ) Spacer, Coll 1
AA 4 79711 (000000- ) Seal Kit, Cart 1
AA 5 79740 (000000- ) Seal Kit, Coil 1
AV 6 79719 (000000- ) Valve Stem 4W2P 1
AA 7 79728 (000000- ) Nut, Cart 1
AA 8 79711 (000000- ) Seal Kit, Cart 1
AA 9 79740 (000000- ) Seal Kit, Coll 1
AV 10 21906 (000000- ) Valve Stem 3W2P 1
AL 11 79731 (000000- ) Nut, Cart., Lng 1
AL 12 79711 (000000- ) Seal Kit, Cart 1
AA 13 79740 (000000- ) Seal Kit, Coll 1
AV 14 79739 (000000- ) Stem, Valve 2
AL 15 79731 (000000- ) Nut, Cart., Lng 1
AL 16 79711 (000000- ) Seal Kit, Cart 1
AA 17 79740 (000000- ) Seal Kit, Coll 1
AV 18 21907 (000000- ) Valve Stem N.C. 1
AA 19 79728 (000000- ) Nut, Cart 1
AA 20 79711 (000000- ) Seal Kit, Cart 1
AA 21 79740 (000000- ) Seal Kit, Coll 1
AV 22 65240 (000000- ) Valve, Relief 2
AA 23 79711 (000000- ) Seal Kit, Cart 1
AV 24 21919 (000000- ) Cart,Pilot Chk 1
AL 25 79711 (000000- ) Seal Kit, Cart 1
AV 26 21904 (000000- ) Cart, Psi 1
AL 27 79711 (000000- ) Seal Kit, Cart 1
A 28 21916 (000000- ) Cail, 12V 6
A 29 74099 (000000- ) Plug #10 1
A 30 13907 (000000- ) Plug #8 1
A 31 13904 (000000- ) Plug Gage #6 1
A 32 74098 (000000- ) Plug #4 7
A 33 13902 (000000- ) Plug #2 14
A 34 21920 (000000- ) Vr, Plug, Orifice Cp 1
Note: Scrub Brushes Must Be Matched With Proper Hydraulic Cartridge.

7400 (GM) 330970 (12- 4-11




BREAKDOWNS

Fig. 6 - Hydraulic Solenoid Valve Breakdown, Side Brush 71760

®/15 /2 /7
15/@ ©/17 <_)‘/9
>

3
17/ /28 -— /28
28—

4-12 7400 (GM) 330970 (12-03)
Home §| Find... §Go To.. n n



BREAKDOWNS

10863 - ALL
Fig. 6 - Hydraulic Solenoid Valve Breakdown, Side Brush 71760
Ref. Part No. Serial Number Description Qty.

v 71760 (000000- ) Valve Assy, Side Brush 1
AV 1 25858 (000000- ) Cartridge Repl Kit Std Brush 1
AA 2 79731 (000000- ) Nut, Cart., Lng 1
AA 3 219283 (000000- ) Spacer, Coll 1
AA 4 79711 (000000- ) Seal Kit, Cart 1
AA 5 79740 (000000- ) Seal Kit, Coil 1
AV 6 79719 (000000- ) Valve Stem 4W2P 1
AA 7 79728 (000000- ) Nut, Cart 1
AA 8 79711 (000000- ) Seal Kit, Cart 1
AA 9 79740 (000000- ) Seal Kit, Caoil 1
AV 10 21906 (000000- ) Valve Stem 3W2P 1
AA 11 79731 (000000- ) Nut, Cart., Lng 1
AL 12 79711 (000000- ) Seal Kit, Cart 1
AA 13 79740 (000000- ) Seal Kit, Coil 1
AV 14 79739 (000000- ) Stem, Valve 3
AA 15 79731 (000000- ) Nut, Cart., Lng 1
AA 16 79711 (000000- ) Seal Kit, Cart 1
AA 17 79740 (000000- ) Seal Kit, Coil 1
AV 18 21907 (000000- ) Valve Stem N.C. 1
AA 19 79728 (000000- ) Nut, Cart 1
AA 20 79711 (000000- ) Seal Kit, Cart 1
AA 21 79740 (000000- ) Seal Kit, Coil 1
AV 22 65240 (000000- ) Valve, Relief 2
AA 23 79711 (000000- ) Seal Kit, Cart 1
AV 24 21919 (000000- ) Cart,Pilot Chk 1
AA 25 79711 (000000- ) Seal Kit, Cart 1
AV 26 21904 (000000- ) Cart, Psi 1
AA 27 79711 (000000- ) Seal Kit, Cart 1
A 28 21916 (000000- ) Coil, 12V 7
A 29 21920 (000000- ) Vr, Plug, Orifice Cp 1
A 30 13907 (000000- ) Plug #8 1
A 31 13904 (000000- ) Plug Gage #6 1
A 32 74098 (000000- ) Plug #4 7
A 33 13902 (000000- ) Plug #2 14
Note: Scrub Brushes Must Be Matched With Proper Hydraulic Cartridge.

7400 (GM) 330970 (12- 4-13




BREAKDOWNS

Fig. 7 - Hydraulic Solenoid Valve Breakdown, Nylon Brush, 71761

7
2 Q="
15/@ ~ X .—9
3 (@)
17— T - 28

28—

3
}3/

P
16 Sv2 D)
Ms @ﬁ)’

pu o

7400 (GM) 330970 (12-03)




BREAKDOWNS

10855 - ALL
Fig. 7 - Hydraulic Solenoid Valve Breakdown, Nylon Brush, 71761
Ref. Part No. Serial Number Description Qty.

v 71761 (000000- ) Valve Assy, Nylon Brush 1
AV 1 25812 (000000- ) Cartridge Repl Kit, Nylon Brush 1
AA 2 79731 (000000- ) Nut, Cart., Lng 1
AA 3 219283 (000000- ) Spacer, Coll 1
AA 4 79711 (000000- ) Seal Kit, Cart 1
AA 5 79740 (000000- ) Seal Kit, Coil 1
AV 6 79719 (000000- ) Valve Stem 4W2P 1
AA 7 79728 (000000- ) Nut, Cart 1
AA 8 79711 (000000- ) Seal Kit, Cart 1
AA 9 79740 (000000- ) Seal Kit, Coil 1
AV 10 21906 (000000- ) Valve Stem 3W2P 1
AL 11 79731 (000000- ) Nut, Cart., Lng 1
AA 12 79711 (000000- ) Seal Kit, Cart 1
AA 13 79740 (000000- ) Seal Kit, Coil 1
AV 14 79739 (000000- ) Stem, Valve 2
AL 15 79731 (000000- ) Nut, Cart., Lng 1
AL 16 79711 (000000- ) Seal Kit, Cart 1
AA 17 79740 (000000- ) Seal Kit, Coil 1
AV 18 21907 (000000- ) Valve Stem N.C. 1
AA 19 79728 (000000- ) Nut, Cart 1
AA 20 79711 (000000- ) Seal Kit, Cart 1
AA 21 79740 (000000- ) Seal Kit, Coil 1
AV 22 65240 (000000- ) Valve, Relief 2
AA 23 79711 (000000- ) Seal Kit, Cart 1
AV 24 21919 (000000- ) Cart,Pilot Chk 1
AL 25 79711 (000000- ) Seal Kit, Cart 1
AV 26 21904 (000000- ) Cart, Psi 1
AA 27 79711 (000000- ) Seal Kit, Cart 1
A 28 21916 (000000- ) Cail, 12V 6
A 29 74099 (000000- ) Plug #10 1
A 30 13907 (000000- ) Plug #8 1
A 31 13904 (000000- ) Plug Gage #6 1
A 32 74098 (000000- ) Plug #4 7
A 33 13902 (000000- ) Plug #2 14
A 34 21920 (000000- ) Vr, Plug, Orifice Cp 1
Note: Scrub Brushes Must Be Matched With Proper Hydraulic Cartridge.

7400 (GM) 330970 (12- 4-15




BREAKDOWNS

Fig. 8 - Hydraulic Solenoid Valve Breakdown, Side Brush and Nylon Brush, 71762

®/15 /2 /7
15/@ ©/17 <_)‘/9
>

3
17/ /28 -— /28
28—

4-16 7400 (GM) 330970 (12-03)
Home §| Find... §Go To.. n n



BREAKDOWNS

10863 - ALL
Fig. 8 - Hydraulic Solenoid Valve Breakdown, Side Brush and Nylon Brush, 71762
Ref. Part No. Serial Number Description Qty.

v 71762 (000000- ) Valve Assy, Side Br, Nylon Br 1
AV 1 25812 (000000- ) Cartridge Repl Kit, Nylon Brush 1
AA 2 79731 (000000- ) Nut, Cart., Lng 1
AA 3 219283 (000000- ) Spacer, Coll 1
AA 4 79711 (000000- ) Seal Kit, Cart 1
AA 5 79740 (000000- ) Seal Kit, Coil 1
AV 6 79719 (000000- ) Valve Stem 4W2P 1
AA 7 79728 (000000- ) Nut, Cart 1
AA 8 79711 (000000- ) Seal Kit, Cart 1
AA 9 79740 (000000- ) Seal Kit, Caoil 1
AV 10 21906 (000000- ) Valve Stem 3W2P 1
AA 11 79731 (000000- ) Nut, Cart., Lng 1
AL 12 79711 (000000- ) Seal Kit, Cart 1
AA 13 79740 (000000- ) Seal Kit, Coil 1
AV 14 79739 (000000- ) Stem, Valve 3
AA 15 79731 (000000- ) Nut, Cart., Lng 1
AA 16 79711 (000000- ) Seal Kit, Cart 1
AA 17 79740 (000000- ) Seal Kit, Coil 1
AV 18 21907 (000000- ) Valve Stem N.C. 1
AA 19 79728 (000000- ) Nut, Cart 1
AA 20 79711 (000000- ) Seal Kit, Cart 1
AA 21 79740 (000000- ) Seal Kit, Coil 1
AV 22 65240 (000000- ) Valve, Relief 2
AA 23 79711 (000000- ) Seal Kit, Cart 1
AV 24 21919 (000000- ) Cart,Pilot Chk 1
AA 25 79711 (000000- ) Seal Kit, Cart 1
AV 26 21904 (000000- ) Cart, Psi 1
AA 27 79711 (000000- ) Seal Kit, Cart 1
A 28 21916 (000000- ) Coil, 12V 7
A 29 21920 (000000- ) Vr, Plug, Orifice Cp 1
A 30 13907 (000000- ) Plug #8 1
A 31 13904 (000000- ) Plug Gage #6 1
A 32 74098 (000000- ) Plug #4 7
A 33 13902 (000000- ) Plug #2 14
Note: Scrub Brushes Must Be Matched With Proper Hydraulic Cartridge.

7400 (GM) 330970 (12- 4-17




BREAKDOWNS

Fig. 9 - Hydraulic Solenoid Valve Breakdown, 71708

@ — svir N2
1[ 150’/1

10 76

4-18 7400 (GM) 330970 (12-03)
Home §| Find... §Go To.. n n




BREAKDOWNS

10857 - ALL
Fig. 9 - Hydraulic Solenoid Valve Breakdown, 71708
Ref. Part No. Serial Number Description Qty.
v 71708 (000000- ) Valve, Hyd Cntrl Sol 1
AV 1 21931 (000000- ) Cart, Psi Control 1
AA 2 79731 (000000- ) Nut, Cart., Lng 1
AA 3 219283 (000000- ) Spacer, Coll 1
AA 4 79711 (000000- ) Seal Kit, Cart 1
AL 5 79740 (000000- ) Seal Kit, Coil 1
AV 6 21906 (000000- ) Valve Stem 3W2P 2
AA 7 79731 (000000- ) Nut, Cart., Lng 1
AL 8 79711 (000000- ) Seal Kit, Cart 1
AA 9 79740 (000000- ) Seal Kit, Coil 1
AV 10 21907 (000000- ) Valve Stem N.C. 1
AA 11 79728 (000000- ) Nut, Cart 1
AL 12 79711 (000000- ) Seal Kit, Cart 1
AA 13 79740 (000000- ) Seal Kit, Coil 1
A 14 21916 (000000- ) Coil, 12V 4
AV 15 21904 (000000- ) Cart, Psi 1
AL 16 79711 (000000- ) Seal Kit, Cart 1
AV 17 21921 (000000- ) Cart,Shuttle Chk 1
AA 18 79711 (000000- ) Seal Kit, Cart 1
A 19 13902 (000000- ) Plug #2 4
A 20 74098 (000000- ) Plug #4 3
A 21 21922 (000000- ) Vr, Fitting, Plug, Valve, Hyd 1

7400 (GM) 330970 (12- 4-19




BREAKDOWNS

Fig. 10 - Extended Scrub Pump Breakdown, 20891

4-20 7400 (GM) 330970 (3-05)
Home §| Find... §Go To.. n n




BREAKDOWNS

352370 - ALL
Fig. 10 - Extended Scrub Pump Breakdown, 20891
Ref. Part No. Serial Number Description Qty.
v 20891 (000000— ) Pump, Water 1
AV 1 23282 (000000— ) Motor 12V Dc 1
AA 78829 (000000— ) Kit, Brush 1
AV 2 24358 (000000— ) Cap, Tank 1
AA 3 1031699 (000000— ) Gasket, .19, 4.05id 5.290d [Buna] 1
A 4 78833 (000000— ) Tubing, Vinyl 1
A 5 23285 (000000— ) Sleeve 1
A 6 78836 (000000— ) Column 1
A 7 23283 (000000— ) Shaft, Pump 1
A 8 78839 (000000— ) Fitting 1
AV 9 78842 (000000— ) Check Valve Kit 1
AA 10 78840 (000000— ) Valve, Check 1
AA 11 73342 (000000— ) Gasket 1
AA 12 78841 (000000— ) Flapper, Valve 1
A 13 78843 (000000 ) Pump Body Kit 1
A 14 20892 (000000— ) Backflush,Cover Lid 1
A 15 20885 (000000— ) Bracket, Solenoid Valve 1
A 16 20989 (000000— ) Timer, Backflush 1
A 17 369850 (000000— ) Valve, Water, Sol, 12vdc, 10bm/10bm 1
A 18 20988 (000000— ) Wireharness, Backflush 1
A 19 20778 (000000— ) Hose, Vinyl, Clear 1
7400 (GM) 330970 (3-0 4-21




BREAKDOWNS

Fig. 11 - Extended Scrub Pump Breakdown, 1021210

4-22 7400 (GM) 330970 (12-05)
Home §| Find... §Go To.. n n



BREAKDOWNS

354377 - ALL
Fig. 11 - Extended Scrub Pump Breakdown, 1021210
Ref. Part No. Serial Number Description Qty.
v 1021210 (000000- ) Pump Assy, Column, Es 1
AV 1 23282 (000000- ) Motor 12V Dc 1
AA 78829 (000000- ) Brush Kit 1
AV 2 24358 (000000- ) Cap Assy, Tank 1
AA 3 1031699 (000000— ) Gasket, .19, 4.05id 5.290d [Buna] 1
A 4 78833 (000000- ) Tubing, Vinyl 1
A 5 78398 (000000- ) Fitting, Plstc, Str 1
A 6 78843 (000000- ) Pump Body Kit 1
A 7 78836 (000000- ) Column, Pump 1
A 8 23283 (000000- ) Pump Shaft 1
A 9 78838 (000000- ) Fitting, Elbow Gr 1
A 10 78839 (000000- ) Fitting , Elbow Gr 1
AV 11 78842 (000000- ) Check Valve Kit 1
AA 12 78840 (000000- ) Valve, Check 1
AA 13 73342 (000000- ) Gasket, Check Valve 1
AA 14 78841 (000000- ) Flapper, Valve 1
A 15 78830 (000000- ) Washer, Rubber 1
A 16 22790 (000000- ) Insert, Cap 1
A 17 23285 (000000- ) Sleeve Gr 1
7400 (GM) 330970 (3-0 4-23




BREAKDOWNS

Fig. 12 - Hydraulic Motor Breakdown, 397692

10859-09670 - ALL

Ref. Part No. Serial Number Description Qty.
v 397692 (000000- ) Motor, Hyd Gear In 04.5 R 1500 1
A 1 37555 (000000- ) Screw 4
A 2 31354 (000000- ) Flange Mounting 1
A 3 16695 (000000- ) Race Thrust 1
A 4 45628 (000000- ) Thrust Bearing 1
A 5 28854 (000000- ) Shaft, Output 1
A 6 74100 (000000- ) Housing 1
A 7 74175 (000000- ) Drive 1
A 8 74094 (000000- ) Spacer Plate 1
A 9 74177 (000000- ) Gerotor Assy 1
A 10 65230 (000000- ) Cap, End 1
A 11 74178 (000000- ) Screw Cap 5
A 12 00500-15 (000000- ) Key-Wdruff 0.251.00 1
A 13 22654 (000000- ) Seal Replmt Kit 1
A 14 74250 (000000- ) Instr. Repair Info, Motor 1
4-24 7400 (GM) 330970 (12-03)




BREAKDOWNS

Fig. 13 - Hydraulic Motor Breakdown, 73112

Ref. Part No. Serial Number

09664-09670 - ALL

Description Qty.

v 73112 (000000-
A 1 00954 (000000-
A 74233 (000000-
A 2 |B3614 (000000-

7400 (GM) 330970 (12-

~— — ~— ~—

Motor, Hyd Gear Ex 0.13 L 3000
Key Square 0.12 0.12 01.00 Lg
Seal Kit, Hyd Mtr Gear Bn
Repair Info.

—_ = A

4-25




BREAKDOWNS

Fig. 14 - Hydraulic Motor Breakdown, 71719

09664-09670 - ALL

Ref. Part No. Serial Number Description Qty.
v 71719 (000000- ) Motor, Hyd Gear 1
A 1 00960 (000000- ) Key Square 0.12 0.12 00.50 Lg 1
A 74233 (000000- ) Seal Kit, Hyd Motor Gear 1
A 2 1B3614 (000000- ) Instr. Motor Seal Kit F-74147 1
4-26 7400 (GM) 330970 (12-03)




BREAKDOWNS

Fig. 15 - Hydraulic Flow Sensor Switch Breakdown, 73430

10854 - ALL
Ref. Part No. Serial Number Description Qty.
v 73430 (000000- ) Switch, Hyd Flow Sensor 1
A 1 79712 (000000- ) Actuator, Mag 1
A 2 79713 (000000- )  Cushion, Piston 1
A 3 79714 (000000- ) Switch Assy 1
A 4 13904 (000000- ) Plug Gage #6 1
A 5 13902 (000000- ) Plug #2 1
A 6 79710 (000000- ) Cart, Check Viv 1
A 7 79715 (000000- ) Spring 1
7400 (GM) 330970 (12- 4-27




BREAKDOWNS

Fig. 16 - Metering Solution Pump Breakdown, 73260

Motor
Bracket

00112 - ALL
Ref. Part No. Serial Number Description Qty.
v 73260 (000000- ) Pump, Detergent Metering 1
A 1 63923 (000000- ) Tubing Connctr.Kit, Pmp 1
A 2 21659 (000000- ) Valve Kit, Poppet 1
A 3 21657 (000000- ) Bellows Kit 1
A 4 78875 (000000- ) Gear Motor Assy 1
A 5 02430 (000000- ) Crank Replmt.Kit,Pump 1

4-28

7400 (GM) 330970 (12-03)



BREAKDOWNS

Fig. 17 - Hydraulic Motor Breakdown, 71729

09606-09670 - ALL

Ref. Part No. Serial Number Description Qty.
v 71729 (000000- ) Motor, Hyd Gear In 4.5 B 1500 1
A 1 37555 (000000- ) Screw 4
A 2 31354 (000000- ) Flange Mounting 1
A 3 16695 (000000- ) Race Thrust 1
A 4 45628 (000000- ) Thrust Bearing 1
A 5 31375 (000000- ) Shaft, Output 1
A 6 74100 (000000- ) Housingl 1
A 7 31379 (000000- ) Drive 1
A 8 74094 (000000- ) Spacer Plate 1
A 9 31383 (000000- ) Gerotor Set 1
A 10 74095 (000000- ) End Cap 1
A 11 65241 (000000- ) Cap Screw 5
A 12 74098 (000000- ) Plug #4 1
A 13 74099 (000000- ) Plug #10 2
A 14 00500-15 (000000- )  Key-Wdruff 0.251.00 1
A 15 39527 (000000- ) Nut-Hxslot .75-16  Pltd 1
A 16 61490 (000000- ) Seal Replmt Kit 1
A 17 74250 (000000- ) Instr. Repair Info, Motor 1

7400 (GM) 330970 (3-0 4-29




BREAKDOWNS

4-30 7400 (GM) 330970 (3-07)
Home §| Find... §Go To.. n n



ENGINE BREAKDOWN

Contents Page
Fig. 1 - Cylinder Head and Valves Group ... 5-2
Fig. 2 - Crankshaft and Pistion Group . ... ... 5-4
Fig. 3 - Oil and Water Pump Group ........ 5-6
Fig. 4 - Oil Pan and Filter Group .......... 5-8
Fig. 5 - Manifold Group .................. 5-9
Fig. 6 - Camshaft Group ................ 5-10
Fig. 7 - Ignition Group .................. 5-12
7400 (GM) 330970 (3-0 5-1




ENGINE BREAKDOWN

Fig. 1 - Cylinder Head and Valves Group

5-2



dts
Cross-Out

dts
Line

dts
Text Box
6


ENGINE BREAKDOWN

G, LP
Fig. 1 - Cylinder Head and Valves Group
Ref. Part No. Description Qty.
1 372574 Cap, Filler, Oil, W/ Org 1
2 372573 Seal, Org, Cap 1
3 372007 Cover, Hsng, Camshaft 1
4 371990 Bolt, Camshaft Cover 8
5 372008 Gasket, Cover, Hsng, Camshaft 1
5§ 37207 Washer 10
7 372018 Housing, Camshaft 1
8 372019 Tube [Pcv] 1
9 372030 Arm, Rocker, Valve 8
10 372031 Seat, Spring, Valve, 0.333 8
1N 270NN Seat Spring’ \/alh/~ 8—
11 372033 Key, Valve Stem 16
12 372034 Cap, Spring, Valve 4
13 372035 Screw, Adj, Valve, Hyd 8
14 372036 Spring, Valve 8
15 372037 Seat, Rotator, Valve 4
46—372034 Soat=-Sprngrvale-0-333 S
16 372032 Seat, Spring, Valve 4 8—
17 372038 Valve, Exhaust 4
18 372039 Valve, Intake 1
19 372022 Gasket, Head, Cyl 1
20 372023 Head, Cyl 1
21 372024 Seat, Valve, Exhaust, [+0.2mm] 4
21 372025 Seat, Valve, Exhaust, Std 4
21 372026 Seat, Valve, Exhaust, [+0.4mm] 4
21 372027 Seat, Valve, Intake, Std 4
21 372028 Seat, Valve, Intake, [+0.2mm] 4
21 372029 Seat, Valve, Intake, [+0.4mm] 4
22 371999 Pin, Lock, Cyl Head, 14mm X 17mm 2
23 372048 Bolt, Hsng, Thermostat 2
24 372047 Thermostat, W/ Hsng And Seal 1
25 371957 Bolt, Tube [Pvc], M6 X 1 X 15 2
26 371958 Gasket, Tube [Pcv] 1
27 371954 Clamp, Hose, 1.75 [Pcv] 2
28 371955 Hose [Pcv] 1
29 371956 Tube [Pcv] 1
30 372882 Bolt, Head, Cyl 10
63+ 9003345 Seal, Seat, Valve 8
7400 (GM) 330970 (3-0 5-3



r1l
Line

r1l
Line

r1l
Text Box
4

r1l
Line

dts
Cross-Out

dts
Cross-Out

dts
Text Box
6


ENGINE BREAKDOWN

Fig. 2 - Crankshaft and Pistion Group

Ly

Seperately

5-4 7400 (GM) 330970 (3-07)
Home f| Find... §Go To.. n ”



r1l
Pencil


ENGINE BREAKDOWN

G,LP
Fig. 2 - Crankshaft and Piston Group

Ref. Part No. Description Qty.
v 1 371932 Piston, W/ Pin, Std 1
A 2 371931 Ring Kit, Piston, Std 78.95-79.02mm 4
3 371934 Rod, Connecting, M08 X 45 4
A 4 371935 Bolt, Connecting Rod 8
5 371933 Bearing Kit, Rod, Connecting, Std 1
6 371966 Bearing Kit, Cshft, 1.995-2.001mm (Brown Blue) 4
6 371967 Bearing Kit, Cshft, 2.120-2.126mm 4
6 371968 Bearing Kit, Cshft, 2.114-2.120mm 4
6 371969 Bearing Kit, Cshft, 1.989-1.995mm (Brown) 4
6 371970 Bearing Kit, Cshft, 1.989-1.995mm (Green Blue) 4
6 371971 Bearing Kit, Cshft, 1.995-2.001mm (Green) 4
7 371965 Crankshaft 1
8 371946 Bolt, M10 X 1.50 X 75mm 10
9 384961 Bolt, Pulley, Cshft 1
10 371937 Washer, Sheave, Cshft 1
11 371936 Sheave, Cshft 1
12 371945 Seal, Oil, Cshft 1
13 371979 Flywheel 1
14 371976 Bolt, Flywheel 6
15 371978 Pin, Lock, Transmission 2
16 371942 Plug, Hole, Coolant, Eng Block 6
17 371999 Pin, Lock, Cyl Head, 14mm X 17mm 2
18 371962 Starter, 12vdc [Gm] (Before Mar. 2006) 1
18 384963 Starter, 12vdc [Delco] (Mar. 2006 and Newer) 1
19 384964 Bolt, M08 X 1.25 X 25mm 1
20 371964 Stud, Starter, M08 X 1.25 1
21 384094 - Bleelk-ShertEngW/PRisten-&Ring-(Before- 2006} 1
21 371944 Block, Short, Eng, W/ Piston & Ring {2006-ard-Newer) 1

Engine Serial Number (000000-1P6L13150)
Serial Number (1P6L13151- )

7400 (GM) 330970 (3-0



dts
Cross-Out

dts
Cross-Out

r1l
Group

r1l
Line

r1l
Line

r1l
Line

r1l
Line


ENGINE BREAKDOWN

Fig. 3 - Oil and Water Pump Group

5-6 7400 (GM) 330970 (3-07)
Home §| Find... §Go To.. n ”




ENGINE BREAKDOWN

G, LP
Fig. 3 - Oil and Water Pump Group

Ref. Part No. Description Qty.
v 1 372572 Pump, Oil 1
A 2 371947 Bolt, Cover, Oil Pump, M6 X 14 5
A 3 371948 Cover, Pump, Oil 1
A 4 371949 Gear, Ring, Drive, Oil Pump 1
A 5 371950 Gear, Drive, Oil Pump 1
A 6 371998 Gasket, Plug, Relief Valve,Oil Press 1
A 7 371994 Plug, Bore, Valve, Relief, Oil Press 1
A 8 371993 Spring, Valve, Relief, Oil Press 1
9 371997 Valve, Relief, Oil Press 1
10 372005 Seal, Org, Oil Pump 1
11 371951 Seal, Org, Hsng, Oil Pump 1
12 371952 Plug, Hsng, Oil Pump 1
13 371984 Gasket, Pump, Oil 1
14 371987 Seal, Org, Press Switch / Drain Plug 1
15 371996 Switch, Indicator, Qil Press 1
16 371983 Pin, Ring, Lock, Hsng, Water Pump 2
17 371986 Bolt, Pump, Oil 6
18 372567 Seal, Org, Water Pump 1
19 371981 Pump, Water [Gm] 1

371974 Sprocket Pump,Watep————————— 1

Bolt, Cover, Water Pump

20 371980 3
v 21 372001 Screen, Oil Pump, W/ Suc Pipe 1
A 22 371989 Pipe, Suc, Oil Pump 1
23 384966 Bracket, Screen, Oil Pump 1
24 371991 Bolt, Bracket,Screen,Oil Pump,M6x1x1 1
25 371988 Seal, Ring, Pipe, Suc, Oil Pump 1
26 372002 Sensor, Position, Cshft 1
27 384968 Bolt, Bracket, Sensor,Cshft Position 1
28 372003 Bracket, Sensor, Position, Cshft 1
29 372004 Bolt, Sensor, Position, Cshft 3

7400 (GM) 330970 (3-0



r1l
Line


ENGINE BREAKDOWN

Fig. 4 - Oil Pan and Filter Group

G,LP
Ref. Part No. Description Qty.
v 1 371960 Pan, Oil, W/ Baffle / Plug / Seal 1
A 2 371987 Seal, Org, Press Switch / Drain Plug 1
A 3 371992 Plug, Drain, Qil Pan, M14 X 1.5 X 12 1
4 384962 Bolt, Pan, Qil 15
5 371959 Gasket, Pan, Oil 1
6 371972 Element, Flir, Oil, Eng, Spin-On 4
7 371973 Fitting, Fltr, Oil 1
v 8 372560 Dipstick, Qil 1
A 9 371995 Seal, Org, Cap, Fltr, Oil 1
10 371940 Tube, Ds 1
11 371941 Sealant, Tube, Ds 1
12 371975 Valve, By-Pass, QOil Fltr 1
13 371943 Plug, Hole, Core, Eng Block 1
5-8 7400 (GM) 330970 (3-07)




ENGINE BREAKDOWN

Fig. 5 - Manifold Group

Ref. Part No. Description Qty.
1 372021 Stud, Manifold, M8 X 96 4
2 372049 Nut, Manifold, Exhaust, M8 X 1.25 8
3 372050 Manifold, Exhaust 1
4 372051 Gasket, Manifold, Exhaust 1
5 372052 Shield, Manifold, Exhaust 1
6 372053 Gasket, Manifold, Intake 1
7 372066 Bolt, Shield, Manifold, Exhaust 5
8 372020 Stud, Manifold, M8 X 28 13
7400 (GM) 330970 (3-0 5-9




ENGINE BREAKDOWN

Fig. 6 - Camshaft Group

7400 (GM) 330970 (3-05)
Home f| Find... §Go To.. n ”

5-10



ENGINE BREAKDOWN

G,LP
Fig. 6 - Camshaft Group
Ref. Part No. Description Qty.
1 372009 Ball, Camshaft 1
2 372010 Retainer, Camshaft 1
3 372011 Bolt, Retainer, Camshaft, M6 X 1 X 16 2
4 372012 Camshaft 1
5 372013 Seal, Org, Bolt, Cover, Camshaft Hsng 1
6 372014 Cover, Hsng, Camshaft 1
7 372015 Bolt, Cover, Camshaft, M6 X 1 X 22 3
8 372016 Seal, Org, Bolt, Cover, Camshaft Hsng 1
9 372045 Pulley, Tension, Belt, Timing 1
10 372040 Sprocket, Camshaft [Fd] 1
11 372017 Washer, Sprkt, Camshaft 1
12 372041 Bolt, Sprocket, Camshaft, M10x1.25x60 2
13 372042 Belt, Timing 1
14 372043 Cover, Belt, Timing, Front 1
15 371961 Bolt, Eng Cover, M6 X 1 X 13 6
16 372046 Bolt, Tensioner, Timing Belt,M8x1.25x48 1
17 372044 Cover, Belt, Timing, Upper Front 1
18 372616 Housing, Camshaft 1
19 388552 Outside Sprocket, Gm 1

7400 (GM) 330970 (3-0




ENGINE BREAKDOWN

Fig. 7 - Ignition Group

G,LP
Ref. Part No. Description Qty.
1 372054 Retainer, Sparkplug, 1 Way 1
2 372055 Retainer, Sparkplug, 2 Way 1
3 372056 Retainer, Sparkplug, 3 Way 1
4 372057 Bracket, Retaining, Wire, Sparkplug 1
5 372058 Bracket, Retaining, Wire, Sparkplug 1
6 372059 Bracket, Retaining, Wire, Sparkplug 1
7 372060 Caoil, Ignition 1
8 372575 Sparkplug 4
9 372603 Wire Set, Sparkplug [1.6]] 1

7400 (GM) 330970 (3-07)



CROSS REFERENCE

CONTENTS PAGE
PART NUMBER TO PAGE NUMBER CROSS REFERENCE LIST ... e 6-2
PART DESCRIPTION TO PAGE NUMBER CROSS REFERENCE LIST ........ ... 6-11

7400 (GM) 330970 (3-0




CROSS REFERENCE

PART NUMBER TO PAGE NUMBER CROSS REFERENCE LIST

Part Page

Number Number

IB3614 ........ 4-25, 4-26

MM428 ........ 3-46

00500-15 .. .... 4-24, 4-29

00927 ........ 2-137

00954 ........ 4-25

00960 ........ 4-26

01076 ........ 2-11

01316 ........ 3-11

01335 ........ 3-44

01683 ........ 2-71, 2-75, 2-81,
3-15, 3-17

01684 ........ 2-3, 2-7, 2-59, 2-69,
2-75, 2-135, 2-139,
2-141, 2-143, 2-155,
2-157, 2-161, 3-21,
3-27

01685 ........ 2-5, 2-9, 2-51, 2-59,
2-63, 2-67, 2-71,
2-81, 2-95, 2-129,
2-141, 2-153, 3-15,
3-19

01686 ........ 2-7,2-129, 2-131,
2-135, 2-139, 2-141,
2-147, 2-149

01692 ........ 2-147

01704 ........ 2-71

01714 ........ 2-71

01762 ........ 2-133

02430 ........ 4-28

02431 ........ 2-21

02506-6 . ...... 3-33

02706 ........ 4-3

02850 ........ 3-3, 3-5, 3-7, 39

02931 ........ 2-2, 2-151

02939 ........ 2-147

03026 ........ 2-39, 2-41, 2-43,
2-45

03495 ........ 2-149

03922 ........ 2-73

04414 ........ 2-23, 2-25

04417 ........ 2-145

04706 ........ 2-17

04733-10 ...... 2-145

05286 ........ 2-131

05686 ........ 2-147

05724 ........ 2-3

05725 ........ 2-3

05726 ........ 2-3

06279 ........ 2-145

06416 ........ 2-57

06419 ........ 2-129

06474A ....... 2-145

06532 ........ 2-27, 2-29, 2-35

06535 ........ 2-139

06549 ........ 2-27, 2-31

06598 ........ 2-67,3-19

06938 ........ 2-27, 2-31

06941 ........ 2-59

6-2

Part Page

Number Number

06942 ........ 2-41, 2-45, 2-47,
2-53, 2-55, 2-59,
2-157

06943 ........ 2-11, 2-15, 2-27,
2-32, 2-39, 2-41,
2-43, 2-45, 2-61

06944 ........ 2-11

06945 ........ 2-161

06946 ........ 2-29, 2-36

06949 ........ 2-55

06960 ........ 2-47

06961 ........ 2-47

06972 ........ 2-23, 2-25

06981 ........ 2-129

07255 ........ 2-27, 2-29

07449 ........ 2-147

07450 ........ 2-145

07783 ........ 2-133, 2-137

07787 ........ 2-129

07788 ........ 2-7, 2-11, 2-15,
2-141

07790 ........ 2-41, 2-45, 2-47

07791 ........ 2-5, 2-23, 2-25, 2-35,
2-53, 2-55, 2-57, 3-7,
39

07805 ........ 2-141

08166 ........ 2-49, 2-51, 3-29

08182 ........ 2-133, 2-137

08708 ........ 2-11, 2-29, 2-35,
2-41, 2-45, 2-47,
2-55, 2-59

08709 ........ 2-49, 2-51, 2-53,
2-61, 2-89, 2-153,
3-29

08711 ......... 2-23, 2-25, 2-57

08712 ........ 2-69, 2-75, 2-143,
2-147, 2-155, 3-17,
3-21, 3-27

08713 ........ 2-5, 2-49, 2-51, 2-57,
2-59, 2-67, 2-71,
2-129, 2-151, 3-29

08714 ........ 2-95, 2-131, 2-135,
2-139, 2-145, 2-147,
2-149

08716 ........ 2-75, 2-143, 2-147,
2-155, 3-17, 3-21,
3-27

09005 ........ 2-137

09007 ........ 2-7,2-131, 2-147,
3-21

09010 ........ 2-5, 2-9, 2-59, 2-63,
2-141, 2-153, 3-15

09011 ......... 2-49, 2-51, 2-129,
3-29

09023 ........ 2-67, 2-71

09026 ........ 2-67

09028 ........ 2-7,2-129, 2-135,

2-139, 2-141, 2-149,
3-19

Part Page
Number Number
09029 ........ 2-141
09037 ........ 2-35
09088 ........ 2-67
09206 ........ 2-153
09252 ........ 2-157
09291 ........ 3-19
09738 ........ 2-75, 3-17
09739 ........ 2-75, 2-81, 3-15
09740 ........ 2-5, 2-141, 2-153,
3-15, 3-19
09741 ........ 2-141
09744 ........ 2-135, 2-139
09806 ........ 2-11
09832 ........ 2-61, 2-71
1002789 ....... 2-155, 3-27
1002898 . ...... 2-153
1002899 ....... 2-153
1005086 . ...... 2-155, 3-27
1005255 ....... 2-153
1005302 ....... 2-155, 3-27
1005304 ....... 2-155, 3-27
1005416 ....... 2-162
1005435 ....... 2-153
1005506 . ...... 2-157
1005507 ....... 2-157
1005508 . ...... 2-157
1005552 ....... 2-155, 3-27
1006401 ....... 2-155, 3-27
1006415 ....... 2-153
1006447 ....... 2-157
1007654 ....... 2-47
1008142 ....... 2-79
1008147 ....... 3-11
1008548 ....... 2-47
1010668 . ...... 2-157, 3-27
1010683 ....... 2-39, 2-43
1010684 ....... 2-153
1010768 ....... 2-5
1010775 ....... 2-157
1010819 ....... 2-49, 3-29
1010836 ....... 2-157
1010984 ....... 2-73
1010987 ....... 2-73
1011018 ....... 2-126
1011019 ....... 2-126
1011020 ....... 2-126
1011050 ....... 291
1011107 ....... 2-53, 2-55
1011164 ....... 2-23, 2-25
1011169 ....... 2-23, 2-25
1011216 ....... 2-49, 2-51, 3-29
1011259 ....... 2-49
1011314 ....... 2-39
1011403 ....... 2-153, 2-155, 2-157,
3-27
1011486 ....... 2-59
1011521 ....... 2-157
1011599 ....... 2-15

7400 (GM) 330970 (3-07)




CROSS REFERENCE

Part Page
Number Number
1011780 ....... 2-39, 2-41, 2-43,
2-45
1011823 ....... 2-59
1011867 ....... 2-59
1011895 ....... 2-53, 2-55
1012185 ....... 2-21
1012215 ....... 2-27, 2-31
1012247 ....... 2-53
1012250 ....... 2-55
1012257 ....... 2-73
1012531 ....... 2-53
1012574 ....... 2-43
1012619 ....... 2-39, 2-43
1012634 ....... 3-29
1012635 ....... 2-31
1012857 ....... 2-53
1012859 ....... 2-53
1013031 ....... 2-49, 2-51, 3-29
1013086 ....... 2-53, 2-55
1013117 ....... 2-51
1013168 ....... 2-39, 2-43
1013509 ....... 2-55
1013525 ....... 2-49, 2-51, 3-29
1013553 ....... 2-49, 3-29
1013556 ....... 2-49, 2-51, 3-29
10137 ........ 2-63
1013857 ....... 2-157
1013902 ....... 2-153
1014082 ....... 2-153
1014520 ....... 2-59
1014563 ....... 2-79
1014575 ....... 2-153
1014843 ....... 2-59
1014986 ....... 2-153
1014987 ....... 2-153
1015012 ....... 2-162
1015070 ....... 3-27
1015096 . ...... 2-161
1015547 ....... 2-27, 2-29
1015568 .. ..... 2-59
1015897 ....... 2-27, 2-29
1015930 ....... 2-27, 2-29, 2-32,
2-35
1016074 ....... 2-15
1017141 ....... 2-162
1017218 ....... 2-77,2-79
1017248 . ... ... 33, 3-7
1017250 ....... 3-5,39
1018040 ....... 2-157
1018059 ....... 2-59
1018097 ....... 2-153
1018098 ....... 2-157
1018333 ....... 3-27
1018337 ....... 2-155, 3-27
1018499 ....... 2-155, 2-157, 3-27
1018780 ....... 2-153
1018883 ....... 2-157
1018884 ....... 2-157
1019209 ....... 2-153
1019939 ....... 2-55
1020195 ....... 2-161

7400 (GM) 330970 (3-0

Part Page
Number Number
1020434 ....... 2-162
1021210 ....... 3-13, 4-23
1021315 ....... 2-71
1021878 ....... 2-2,2-153
1023853 ....... 2-59
1024020 ....... 2-157
1027294 .. .. ... 2-75
1028042 ....... 2-145, 3-19
1028136 ....... 2-51
1028343 ....... 2-35
1028558 .. ..... 2-51
1028559 ....... 2-23
1028580 . ...... 2-161
1028582 ....... 2-157
1028711 ....... 2-29
1028722 ....... 2-36
1028859 ....... 2-25
1028924 ....... 2-55
1029293 ....... 2-55
1029295 ....... 2-55
1029550 ....... 2-51
1029623 ....... 2-51
1029629 ....... 2-51
1029821 ....... 2-41, 2-45
1029833 ....... 2-65
1030138 ....... 2-55
1030415 ....... 2-41, 2-45
1030863 . ...... 2-157
1030864 . ...... 2-157
1030878 ....... 2-157
1031312........ 2-29, 2-35
1031405 ....... 2-161
1031439 ....... 2-23, 2-25
1031525 ....... 2-41, 2-45
1031553 ....... 2-45
1031566 ....... 2-61
1031609 ....... 2-41
1031699 ....... 2-79, 2-81, 3-15,
4-21,4-23
1031700 ....... 3-41, 3-42
1031763 ....... 2-55
1031790 ....... 2-29, 2-36
1031867 ....... 2-41, 2-45
1032216 ....... 2-126
1032323 ....... 2-41, 2-45
1032408 ....... 2-41, 2-45
1032812 ....... 2-55
1033507 ....... 3-11
1033644 ....... 2-2, 2-47
1033746 ....... 2-55
1033897 ....... 2-55
1033901 ....... 2-55
1035056 . ...... 2-47
10573 ........ 3-13
10575 ........ 3-13
10632-14 ... ... 2-59
10632-5....... 2-15, 2-21
10632-9 ....... 3-3, 3-5, 3-7, 39,

Part Page

Number Number

10832 ........ 2-23, 2-25

1399 ......... 2-75, 2-79, 2-143

11442-1 ....... 2-35

11442-23 ... ... 2-57

1843 ......... 2-147

1984 ......... 2-41, 2-45

12273 ........ 2-5, 2-9, 2-59, 2-77,
2-79, 2-81, 3-15

12274 ........ 2-11

12295 ........ 2-137

12316 ........ 2-81

12317 ........ 2-61

12333 ........ 2-59

12364 ........ 2-151

12472 ........ 3-40

12677 ........ 3-21

12678 ........ 2-2, 3-21

13015 ........ 2-63

13248 ........ 2-5, 2-9, 2-59, 2-61,
2-73, 2-79, 2-91,
293, 3-23

13513 ........ 2-71

13902 ........ 4-11, 4-13, 4-15,
4-17, 419, 4-27

13904 ........ 4-11, 4-13, 4-15,
4-17, 4-27

13907 ........ 4-3, 4-11, 4-13, 4-15,
417

14131 ........ 2-53

14242 ........ 2-67

14432 ........ 2-39, 2-41, 2-43,
2-45

14601 ........ 2-71

14838 ........ 2-3

14864 ........ 2-81

14880 ........ 2-81

14983 ........ 3-44

150100 ........ 2-157

150525 ........ 2-153

15539 ........ 2-3

15543 ........ 2-39, 2-41, 2-43,
2-45

15965 ........ 3-11

16213 ........ 2-71

16391 ........ 2-91

16456 ........ 2-145

16695 ........ 4-24, 4-29

16735 ........ 2-27, 2-29, 2-49,
2-51, 2-53, 2-59,
2-95, 3-29

16931 ........ 2-5, 2-29, 2-36, 2-47,
2-53, 2-55, 2-57,
2-71, 2-73, 2-129,
37,39

17188 ........ 2-77

17414 . ....... 2-57

19065 ........ 3-3, 3-5, 3-7, 39

19066 ........ 2-29, 2-36, 2-39,
2-41, 2-43, 2-45,
2-47, 2-53, 2-55,
2-157




CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
19191 ........ 3-21 20951 ........ 3-15 21940 ........ 4-5
19312 ........ 2-29, 2-35 20952 ........ 3-15 21941 ........ 4-5
19313 ........ 2-47, 2-95 20955 ........ 3-11 21942 ........ 4-5
19315 ........ 2-23, 2-25, 2-29, 20956 ........ 3-11 21943 ........ 4-5

2-35 20958 ........ 2-77 21944 ........ 4-5
19317 ........ 2-29, 2-35 20959 ........ 2-75 21945 ........ 4-5
19544 . ....... 2-89 20971 ........ 2-2 21946 ........ 4-5
19583 ........ 2-65 20980 ........ 2-79 22140 ........ 2-59
19760 ........ 2-57 20983 ........ 2-79 222290 ........ 2-126, 2-161, 3-21
20171 ........ 2-129 20988 ........ 4-21 222460 .. ...... 2-67
20777 ........ 2-75 20989 ........ 4-21 222496 ........ 2-49, 2-51, 3-29
20778 ........ 2-75, 4-21 20995 ........ 2-77 222505 ........ 2-51
20779 ........ 2-75 20996 ........ 2-77 22290 ........ 2-17
20782 ........ 2-15 20997 ........ 2-77 22297 ........ 2-41, 2-45
20784 ........ 2-13 20999 ........ 3-15 223054 ........ 2-145
20785 ........ 2-15 21195 . ........ 2-95 22308 ........ 2-57
20788 ........ 29 21198 . ........ 2-89 223533 ........ 2-81
20789 ........ 2-5 21586 ........ 2-149 22604 ........ 2-65, 4-7
20791 ........ 2-7 21597 ........ 2-149 22654 ........ 4-24
20795 ........ 3-32 21600 ........ 2-149 22731 ........ 2-69
20798 ........ 3-34 21601 ........ 2-149 22786 ........ 3-15
20800 ........ 3-35 21602 ........ 2-149 22790 ........ 4-23
20801 ........ 3-21 21603 ........ 2-149 23156 ........ 2-57
20802 ........ 2-13 21606 ........ 2-149 23282 ........ 4-21, 4-23
20805 ........ 2-5 21608 ........ 2-149 23283 ........ 4-21, 4-23
20806 ........ 2-75, 2-147 21614 ........ 2-2,2-149 23285 ........ 4-21, 4-23
20807 ........ 2-75 21623 ........ 2-11 23456 ........ 3-41, 3-42
20809 ........ 2-15 21625 ........ 2-15 23498 ........ 2-79
20810 ........ 2-77 21626 ........ 2-11 23788 ........ 2-69, 2-133, 2-137
20811 ......... 2-77 21627 ........ 2-11 24012 ........ 2-49, 2-51, 3-29
20813 ........ 29 21628 ........ 2-11 24047 ........ 2-57
20820 ........ 2-13 21630 ........ 2-11 24174 ........ 2-81
20822 ........ 2-13 21631 ........ 2-15 24196 ........ 2-11
20833 ........ 2-2, 2-151 21638 ........ 29 24199 ........ 3-15
20862 ........ 2-95 21657 ........ 4-28 24265 ........ 33, 3-5, 3-7, 39
20885 ........ 4-21 21659 ........ 4-28 24299 ........ 2-3
20889 ........ 2-143 21904 ........ 4-11, 4-13, 4-15, 24339 ........ 2-65
20891 ........ 3-13, 4-21 4-17,4-19 24358 ........ 2-79, 2-81, 3-15,
20892 ........ 4-21 21906 ........ 4-11, 4-13, 4-15, 4-21, 4-23
20895 ........ 3-13 4-17,4-19 24450 ........ 3-11
20903 ........ 2-39, 2-43 21907 ........ 4-11, 4-13, 4-15, 24555 . ....... 2-149
20915 ........ 2-79 4-17, 4-19 24576 ........ 3-17
20917 ........ 2-59 21916 ........ 4-11, 4-13, 4-15, 24672 ........ 33,35
20918 ........ 2-77 4-17, 4-19 24928-1 . ... ... 2-57
20919 ........ 2-77 21919 ........ 4-11, 4-13, 4-15, 24929 . ....... 2-31
20921 ........ 2-79 417 24976 ........ 2-23, 2-25
20922 ........ 2-79 21920 ........ 4-11, 4-13, 4-15, 25014 ........ 2-51
20924 ........ 2-77 417 25049 ........ 2-71
20927 ........ 2-77 21921 ........ 4-19 25312 ........ 3-32
20932 ........ 3-41, 3-42 21922 ........ 4-19 25611 ......... 3-21
20935 ........ 2-5 21923 ........ 4-11, 4-13, 4-15, 25620 ........ 3-21
20936 ........ 2-5 4-17,4-19 25673 ........ 2-13
20937 ........ 2-79 21925 ........ 4-3 25677 ........ 2-15
20938 ........ 2-81 21931 ........ 4-19 25678 ........ 29
20941 ........ 3-15 21933 ........ 4-9 25684 ........ 2-129
20942 ........ 3-15 21934 ........ 4-9 25686 ........ 2-133, 2-137
20943 ........ 2-79 21935 ........ 4-9 25689 ........ 2-137
20944 ........ 3-15 21936 ........ 4-5 25709 ........ 2-135, 2-139
20945 ........ 2-83 21937 ........ 4-5 25710 ........ 2-135
20949 ........ 2-79




CROSS REFERENCE

Part Page
Number Number
25730 ........ 2-135, 2-139
25733 ........ 2-139
25735 ........ 2-147
25736 ........ 2-135, 2-139
25737 ........ 2-135, 2-139
25744 .. ...... 3-31
25745 ........ 3-31
25746 ........ 3-31
25755 ........ 3-17
25761 ........ 33
25763 ........ 35
25765 ........ 3-7
25767 ........ 39
25769 ........ 3-31
25773 ........ 3-46
25775 ........ 3-43
25778 ........ 3-41
25781 ........ 3-42
25783 ........ 3-41, 3-42
25791 ........ 2-149
25792 ........ 2-139
25793 ........ 2-135
25794 ........ 29
25797 ........ 2-137
25804 ........ 2-147
25806 ........ 2-57
25812 ........ 4-15, 4-17
25817 ........ 2-162
25818 ........ 2-79
25819 ........ 2-147
25820 ........ 2-5
25821 ........ 2-73
25822 ........ 3-15
25858 ........ 4-11, 4-13
26395-1....... 2-71
26496 ........ 2-57
27048 ........ 2-57
27920 ........ 2-21
27978 ........ 33,35
28854 ........ 4-24
29192 ........ 33, 3-5, 3-7, 39
30013 ........ 2-59
30268 ........ 3-11
30407 ........ 2-21
30533 ........ 3-34
30559 ........ 2-61
31258 ........ 2-63
31354 ........ 4-24, 4-29
31375 ........ 4-29
31379 ........ 4-29
31383 ........ 4-29
31596 ........ 3-25
31598 ........ 3-25
31599 ........ 293
31610 ........ 2-87
31613 ........ 2-2,2-93
32126 ........ 2-65
32483 ........ 2-53, 2-55, 2-73
32485 ........ 2-5, 2-23, 2-25, 2-47,
2-71, 2-89

7400 (GM) 330970 (3-0

Part Page

Number Number

32486 ........ 2-5, 2-23, 2-25, 3-7,
39

32490 ........ 2-11, 2-23, 2-25,
2-27, 2-29, 2-31,
2-35, 2-36, 2-55,
2-57, 2-59, 2-71,
2-131, 2-151

32491 ........ 2-5, 2-11, 2-49, 2-51,
2-53, 2-55, 2-57,

2-59, 2-61, 2-129,
2-131, 2-153, 3-29

32492 ........ 2-61, 2-711, 2-73

32493 ........ 2-23, 2-25

32494 ........ 2-129

32501 ........ 2-81

32508 ........ 2-81

32613 ........ 2-81

32614 ........ 2-81

32669 ........ 2-81

32716 ........ 2-147

32746 ........ 2-3, 2-157

32815 ........ 2-59

32899 ........ 2-71

32978 ........ 2-53, 2-55

32980 ........ 2-53, 2-55

32981 ........ 2-53, 2-55, 2-71,
2-73

32983 ........ 2-47

32984 ........ 29

32987 ........ 2-65

32989 ........ 2-71

330710 ........ 3-46

330970 ........ 3-46

330972........ 3-46

330973 ........ 3-46

33295 ........ 3-11

33329 ........ 2-49, 3-29

33373 ........ 2-147

33580 ........ 4-7

33807 ........ 3-35

33948 ........ 2-145

34178 ........ 4-7

479 ... 4-7

34355 ........ 2-87

34359 ........ 2-65, 2-145, 3-23

34379 ........ 2-87

35586 ........ 2-89

35707 ........ 2-57

35710 ........ 2-57

363976 ........ 2-47

365164 ........ 2-39, 2-43

36542 ........ 2-131

368132........ 2-59

36845 ........ 3-19

369704 ........ 2-21

369745 ........ 2-39, 2-41, 2-43,
2-45

369746 ........ 2-2, 2-39, 2-41, 2-43,
2-45

369747 ........ 2-39, 2-41, 2-43,
2-45

Part Page
Number Number
369781 ........ 2-67
369810 ........ 29
369845........ 2-95
369850 ........ 2-75, 3-21, 3-27,
4-21
369891 ........ 29
369897 ........ 2-147
36996 ........ 2-95
371527 ........ 2-47
371770 ........ 2-35
3711790 ........ 3-46
371854 ........ 2-39, 2-41, 2-43,
2-45
371855 ........ 2-23, 2-25
371860 ........ 2-23, 2-25
371861 ........ 2-49, 2-51, 3-29
371862 ........ 2-39, 2-43
371863 ........ 2-47
371864 ........ 2-47
371865........ 2-47
371866 ........ 2-23, 2-25
371868 ........ 2-23, 2-25
371869 ........ 2-23, 2-25
371870 ........ 2-23, 2-25
371871 ........ 2-47
371872 ........ 2-47
371875........ 2-47
371876 ........ 2-23, 2-25
371877 ........ 2-35, 2-47
371890 ........ 2-23, 2-25
371931 ........ 55
371932 ........ 55
371933 ........ 55
371934 ........ 55
371935........ 55
371936 ........ 55
371937 ........ 55
371940 ........ 58
371941 ........ 58
371942 .. ...... 55
371943 ........ 58
371944 .. .. .. .. 55
371945 .. ...... 55
371946 ........ 55
371947 ........ 5-7
371948 ........ 5-7
371949 ........ 5-7
371950 ........ 5-7
371951 ........ 5-7
371952 ........ 5-7
371954 .. ...... 53
371955 ........ 53
371956 ........ 53
371957 ........ 53
371958 ........ 53
371959 ........ 5-8
371960 ........ 5-8
371961 ........ 5-11
371962 ........ 55
371964 ........ 55
371965........ 5-5




CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
371966 ........ 55 372032........ 53 372539 ........ 2-27,2-35
371967 ........ 55 372033 ........ 53 372541 ........ 2-23, 2-25
371968 ........ 55 372034 ........ 53 372542 . ....... 2-27

371969 ........ 55 372035........ 53 372543 ........ 2-27, 2-29, 2-35
371970 ........ 55 372036 ........ 53 372544 .. ...... 2-27, 2-29, 2-31
3711971 ........ 55 372037 ........ 53 372545 ........ 2-27,2-29
3711972 ........ 2-2,2-23, 2-25, 5-8 372038 ........ 53 372546 ........ 2-27

371973 ........ 5-8 372039 ........ 53 372547 ........ 2-27, 2-29, 2-31,
371974 .. ... ... 5-7 372040 ........ 5-11 2-35
371975........ 58 372041 ........ 5-11 372548 ........ 2-29, 2-31, 2-35
371976 ........ 55 372042 ........ 5-11 372549 ........ 2-27, 2-29, 2-31,
371978 ........ 55 372043 ........ 5-11 2-35

371979 ........ 55 372044 ........ 5-11 372550 ........ 2-27, 2-29, 2-31,
371980 ........ 57 372045 ........ 5-11 2-35

371981 ........ 57 372046 ........ 5-11 372554 ........ 2-23, 2-25
371983 ........ 57 372047 ........ 53 372556 ........ 2-23

371984 ........ 57 372048 ........ 53 372557 . ....... 2-47

371986 ........ 57 372049 ........ 59 372558 ........ 2-32

371987 ........ 5-7,5-8 372050 ........ 59 372560 ........ 58

371988 ........ 5-7 372051 ........ 59 372563 ........ 2-27

371989 ........ 5-7 372052 ........ 59 372566 ........ 2-27

371990 ........ 53 372053 ........ 59 372567 ........ 57

371991 ........ 5-7 372054 ........ 5-12 372569 ........ 2-31

371992 ........ 5-8 372055 ........ 5-12 372571 ........ 2-47

371993 ........ 5-7 372056 ........ 5-12 372572 ........ 5-7

371994 ........ 57 372057 ........ 5-12 372573 ........ 53

371995 ........ 58 372058 ........ 5-12 372574 ........ 53

371996 ........ 2-23, 2-25, 5-7 372059 ........ 5-12 372575 ........ 2-2,5-12
371997 ........ 57 372060 ........ 5-12 372576 ........ 2-31

371998 ........ 5-7 372066 ........ 59 372577 . ....... 2-31

371999 ........ 5-3, 55 372235........ 2-126 372579 ........ 2-31, 2-35
372001 ........ 57 372236 ........ 2-126 372580 ........ 2-31

372002 ........ 2-23, 2-25, 5-7 372237 ........ 2-126 372582 ........ 2-31

372003 ........ 5-7 372440 ........ 2-2, 2-53, 2-55 372603 ........ 5-12

372004 ........ 57 372470 ........ 2-29, 2-35 372605 ........ 2-31

372005 ........ 57 372482 ........ 2-27, 2-31 372606 ........ 2-31

372007 ........ 53 372484 .. ...... 2-31 372607 ........ 2-29, 2-31, 2-35
372008 ........ 53 372489 ........ 2-27 372608 ........ 2-31

372009 ........ 5-11 372491 ........ 2-23, 2-25 372609 ........ 2-31

372010 ........ 5-11 372493 ........ 2-27, 2-31 372610 ........ 2-31

372011 ........ 5-11 372497 ........ 2-31 372611 ........ 2-31
372012........ 5-11 372498 ........ 2-31 372612 ........ 2-31

372013 ........ 5-11 372500 ........ 2-31 372613 ........ 2-32

372014 ........ 5-11 372501 ........ 2-32 372615........ 2-2,2-32,2-35
372015........ 5-11 372503 ........ 2-32 372616 ........ 5-11

372016 ........ 5-11 372506 ........ 2-31 372857 ........ 2-31

372017 ........ 5-3, 5-11 372507 ........ 2-31 372858 ........ 2-27

372018 ........ 53 372510 ........ 2-31 372862 ........ 2-23, 2-25
372019 ........ 53 372511 ........ 2-31 372882 ........ 53

372020 ........ 59 372512 ........ 2-31 372898 ........ 2-31

372021 ........ 59 372514 .. ...... 2-31 372953 ........ 2-23, 2-25
372022 ........ 53 372515........ 2-31 373317 ........ 4-3

372023 ........ 53 372517 ........ 2-31 373327 ........ 4-3

372024 ........ 53 372518 ........ 2-32 373346 ........ 4-3

372025 ........ 53 372523 ........ 2-32 373347 ........ 4-3

372026 ........ 53 372528 ........ 2-31, 2-35 373348 ........ 4-3

372027 ........ 53 372529 ........ 2-35 373389 ........ 4-3

372028 ........ 53 372534 ........ 2-27, 2-29, 2-35 373391 ........ 4-3

372029 ........ 53 372536 ........ 2-47 373393 ........ 4-3

372030 ........ 53 372537 ........ 2-27, 2-31 373394 ........ 4-3

372031 ........ 5-3 372538 ........ 2-27 373395........ 4-3

6-6




CROSS REFERENCE

Part Page
Number Number
373398 ........ 4-3
373402 ........ 4-3
373413 ........ 4-3
373427 ........ 4-3
373429 ........ 4-3
373434 ........ 4-3
373453 ........ 2-89, 4-3
373493 ........ 4-3
373494 ........ 4-3
374560 ........ 2-65
374562 ........ 2-65
374604 . ....... 3-37
374605 ........ 3-37
374607 ........ 3-38
374608 ........ 3-38
374618 ........ 3-41, 3-42
374688 ........ 3-39
374689 ........ 3-39
375014 ........ 3-41, 3-42
375322 ........ 3-11
37555 ........ 4-24, 4-29
37616 ........ 4-7
377084 ........ 2-161
377359 ........ 3-21
377448 .. ...... 2-5

37756 ........ 4-7

37766 ........ 4-7
378952 ........ 2-135, 2-139
379030 ........ 2-129
382516........ 2-21
38255 ........ 4-7
384442 .. ...... 2-51
384961 ........ 55
384962 ........ 58
384963 ........ 55
384964 ........ 55
384966 ........ 57
384968 ........ 57
384970 ........ 2-35
384971 ........ 2-35
384973 ........ 2-35
384974 .. ...... 2-29, 2-35
384975 ........ 2-35
384976 ........ 2-35
384977 ........ 2-35
384978 ........ 2-35
384979 ........ 2-35
384980 ........ 2-35
384983 ........ 2-35
384984 ........ 2-35
384985........ 2-29, 2-35
384986 ........ 2-35
384990 ........ 2-126
384991 ........ 2-35
384992 ........ 2-29
384994 ........ 55
384995........ 2-29, 2-35
384996 ........ 2-35
384997 ........ 2-126
384998 ........ 2-126
384999 ........ 2-126

Part Page

Number Number

385009 ........ 2-55

385029 ........ 2-23, 2-25

388134 ........ 29

388552 ........ 5-11

38968 ........ 4-7

39019 ........ 2-135, 2-139

391451 ........ 2-77

391803 ........ 2-13

391804 ........ 2-141

391849 ........ 2-139

391939........ 2-161

391944 .. ...... 2-131

391946 ........ 3-13

39210 ........ 2-133

392645 ........ 2-57

39272 ........ 2-63

39277 ........ 2-5,2-11, 2-15

39279 ........ 2-89

39283 ........ 2-23, 2-25, 2-61,
2-73

39284 ........ 2-49, 2-51, 3-29

39285 ........ 2-711,2-73

39311 ......... 2-47

393209 ........ 2-47

393270 ........ 2-47

393280 ........ 2-126

39349 ........ 2-27, 2-29, 2-47,
2-71, 2-89

39350 ........ 2-73, 2-91, 2-133,
2-137

394916........ 2-126

394921 ........ 2-126

39527 ........ 4-29

39534 ........ 2-73

397692 ........ 3-21,4-24

39785 ........ 2-47

397889 ........ 2-161

39810 ........ 2-23, 2-25

398279 ........ 3-45

398474 .. ...... 2-157

40362 ........ 293

40678 ........ 2-21, 2-75, 2-77,
2-141

4128 ......... 29

41130 ......... 2-73

41139 ......... 2-55

4142 . ........ 2-53

ANMN78......... 29

41185......... 2-61

41186 ......... 2-9, 2-13, 2-15, 2-73

41187 ......... 2-95

41342 ........ 2-91

41345 ........ 2-5

41346 ........ 37,39

41359 ........ 2-23, 2-25

41421 . ....... 2-81

41430 ........ 2-59, 2-61, 2-71

41451 . ....... 2-81

41454 .. ... ... 2-81

41579 ........ 2-153

Part Page

Number Number

41619 ........ 2-7, 2-11, 2-15,
2-141, 3-19

42011 ......... 2-47

42133A ....... 2-75

42215 ........ 2-89, 3-23

42223 ........ 2-65, 2-89

42226 ........ 293

42260 ........ 291, 2-93, 2-95

42368 ........ 2-53, 2-55

43844 .. ...... 2-27, 2-29, 2-32,
2-36, 2-53, 2-55,
2-59, 2-75

43952 ........ 2-95

44078 ........ 2-21

44681-1....... 3-5,39

44681-2 . ...... 3-5,39

44681 ........ 3-5,39

44868 ........ 291, 2-133

44869 ........ 2-89, 2-91, 2-133

44906 ........ 2-135, 2-139

44961 ........ 2-73, 3-19

45272 ........ 37,39

45482 ........ 3-23

45487-6 ....... 3-21

45622 ........ 4-7

45623 ........ 4-7

45628 ........ 4-24, 4-29

45779 ........ 3-3, 3-5, 3-7, 39

45780 ........ 2-5

46314 ........ 2-27, 2-31

46481 ........ 2-95

46559 ........ 2-71

46563 ........ 2-69

47178-6 . ...... 29

47512 ........ 2-61, 2-89

47522 ........ 3-23

47585 ........ 2-17

AT744 ... ... .. 2-11

47801 ........ 2-65

48079 ........ 2-131

48126 ........ 2-53, 2-55

48183 ........ 2-129

48267 ........ 2-53

48697 ........ 3-11

48734 ........ 3-41, 3-42

48988 ........ 3-11

49266 ........ 2-71, 3-3, 3-5, 3-7,
39

49694 ........ 2-49, 3-29

49800 ........ 2-95, 3-44

49943 ........ 2-87

50238 ........ 2-79, 3-11

50256 ........ 2-79, 3-11

50269 ........ 2-129, 2-147

50270 ........ 2-137

50304 ........ 3-43

50335 ........ 2-53, 2-55

50544 ........ 2-75

50902 ........ 2-57,2-73

50960 ........ 3-19

51109 ......... 2-69




CROSS REFERENCE

Part Page

Number Number

51176 ......... 2-23, 2-25

51305 ........ 2-27, 2-29, 2-32,
2-36, 2-59

51322 ........ 2-95

51338 ........ 2-65, 2-67, 3-37,
3-38, 3-39

51339 ........ 2-65, 2-67

51534 ........ 2-145

51560-5....... 2-39, 2-41, 2-43,
2-45

51787 ........ 2-15, 3-43

51839 ........ 2-27, 2-29, 2-32,
2-35

52402 ........ 2-61, 2-89

52405 ........ 4-7

53076 ........ 2-89

53091 ........ 2-15

53400-1....... 2-57

53400-4 ....... 2-57

53466 ........ 2-5, 2-75, 2-153,
3-19, 3-21

53782 ........ 2-141

53845 ........ 3-35

53963A ....... 2-71

54017 ........ 2-89

54051 ........ 2-65

54052 ........ 2-65

54087 ........ 2-65

54093 ........ 2-5

54274 .. ...... 2-59, 2-61, 2-71,
2-73, 2-91, 2-93,
3-23

B54275A ....... 2-73

54333 ........ 2-53, 2-55, 2-75,
2-153, 2-155, 2-157,
3-15, 3-21, 3-27

54338-2 ....... 3-17

54390 ........ 2-67

54400 ........ 2-67

54437 ........ 2-67

54567 ........ 2-67

54577 ........ 2-67

54607 ........ 2-69

54615 ........ 29

54618 ........ 2-137

54845 ........ 2-53

54861 ........ 2-73

55035 ........ 2-81

55248 ........ 33,35

55272 ........ 3-3, 3-5, 3-7, 39

55586 ........ 2-133, 3-23

55691 ........ 2-87

55700 ........ 2-87

55926 ........ 4-3

56077 ........ 2-129

56078 ........ 2-137

56088 ........ 2-133

56096 ........ 2-129

56100 ........ 2-133

56103 ........ 2-129

56106 ........ 2-129

Part Page
Number Number
56113 ......... 2-137
56136 ........ 2-129
56137 ........ 2-129
56139 ........ 2-129
56149 ........ 2-131
56166 ........ 2-133
56167 ........ 2-129
56185 ........ 2-17
56186 ........ 2-21, 2-161
56346 ........ 2-19
56398 ........ 2-17
56553 ........ 2-75
56555 ........ 2-87
56690 ........ 2-17, 2-91, 2-93,
3-23
56692 ........ 2-73, 2-89
56820 ........ 2-65, 3-23
56821 ........ 2-73, 3-21
56976A ....... 2-57
57220 ........ 33,35
57224 ........ 2-39, 2-43, 3-21
57297 ........ 2-57
57315 ........ 2-65
57564 ........ 3-21
57751 ........ 2-21
57772 ........ 2-161
57779 ........ 2-63
57803 ........ 2-21
57804 ........ 2-126
57807 ........ 2-21
57964 ........ 2-87
57988 ........ 2-133
58114 . ........ 2-2,2-73
58346 ........ 2-39, 2-43
58366 ........ 2-27, 2-29, 2-59,
2-95
58494 ........ 2-15
58518 ........ 33, 3-7
58519 ........ 33, 3-7
58520 ........ 33, 3-7
58524 ........ 2-11
58589 ........ 2-57
58590 ........ 2-57
58592 ........ 2-23, 2-25
58677 ........ 2-133, 2-137
58819 ........ 29
58842 ........ 2-65
58979 ........ 2-69
59009 ........ 2-69
59156 ........ 2-147, 3-19
59192 ........ 2-7, 2-11, 2-15,
2-141
59194 ........ 2-7, 2-141
59195 ........ 2-7
59393 ........ 2-143
59447 ........ 33,35
59514 ........ 2-15
59561 ........ 2-87
59567 ........ 2-87
59581 ........ 3-25
59633 ........ 3-19

Part Page

Number Number

59668 ........ 2-71

59672 ........ 2-71

59962 ........ 3-17

59971 ........ 2-19

59976 ........ 2-19

59977 ........ 2-19

60288 ........ 33,35

61490 ........ 4-29

61920 ........ 3-17

62100 ........ 2-87

62378 ........ 2-59

63147 ........ 3-19

63175-1....... 3-19

63182-5....... 3-15

63233 ........ 2-145, 3-19

63234 ........ 3-19

63244-3 ....... 2-75

63245-1....... 2-157

63282 ........ 2-129

63292 ........ 2-71

63430 ........ 3-43

63448 ........ 3-43

63451 ........ 3-43

63468 ........ 2-147

63469-3 ....... 2-11

63810 ........ 2-27, 2-29, 2-31,
2-35, 2-41, 2-45,
3-11

63923 ........ 4-28

64173 ........ 2-135, 2-139

64425 ........ 2-135, 2-139, 2-145,
2-147

64595 ........ 2-15

64651 ........ 2-17

64743 ........ 2-155, 3-27

64778 ........ 2-155, 3-27

65145-1....... 2-89

65221 ........ 2-2,2-95

65222 ........ 2-95

65230 ........ 4-24

65240 ........ 4-11, 4-13, 4-15,
417

65241 ........ 4-29

65441 ........ 2-71

65587 ........ 3-21

65869-1....... 2-2

66211 ......... 2-67

66213 ........ 2-67

67004 ........ 3-43

67767 ........ 2-21, 2-57, 2-73,
2-155, 3-15, 3-27

67811 ......... 2-89

68866 ........ 2-71

68872 ........ 2-63

68873 ........ 2-63

69173 ........ 2-91

69234 ........ 2-21, 2-63

69462 ........ 2-67

69582 ........ 2-135, 2-139

69657 ........ 3-43

69659 ........ 3-43




CROSS REFERENCE

Part Page
Number Number
69784 ........ 2-77,3-13
69906 ........ 2-15
70006 ........ 293
70096 ........ 4-3
70100 ........ 4-3
70158 ........ 2-67
70161 ........ 2-67
70622 ........ 2-17
70623 ........ 2-17
70709 ........ 2-17
70717 ........ 2-17
71082 ........ 2-143
71083 ........ 2-141
71084 ........ 2-141
71090 ........ 2-151
71100 ......... 2-147
7101 ......... 2-145
7M02......... 2-2,2-143
71104 ......... 2-145
71106 ......... 2-141
M3 ......... 2-147
715 ......... 2-143
M7 ... ... 2-151
M21 ..., 2-141
M23......... 2-151
24 ......... 2-151
M26......... 2-151
71166 ......... 2-133
71169 ......... 2-63
M70......... 2-3

M ......... 2-3
mrne......... 2-17
M73......... 2-17
71199 ......... 2-149
71200 ........ 2-2, 2-131
71201 ........ 2-131
71202 ........ 2-151
71204 ........ 2-147
71205 ........ 2-11
71209 ........ 2-151
71210 ........ 2-147
7211 ... .. 2-147
71235 ........ 2-2,2-79
71236 ........ 2-79
71238 ........ 2-11
71242 .. ...... 2-147
71243 ........ 2-11
71245 . ....... 2-147, 2-151
71248 ........ 2-147
71251 ........ 2-141
71254 ........ 2-149
71255 ........ 2-2,2-149
71256 ........ 2-2,2-149
71257 ........ 2-147

Part Page
Number Number
71330 ........ 2-7
71340 ........ 2-65
71341 .. ..., 2-65
71344 .. ...... 2-65
71345 ........ 2-65
71353 ........ 3-40
71354 ........ 3-40
71355 ........ 3-30
71357 ........ 3-40
71360 ........ 2-69
71361 ........ 2-67
71367 ........ 2-69
71369 ........ 2-67
71372 ........ 2-67
7373 ........ 2-67
71375 ........ 2-143
71403 ........ 2-53, 2-55
71416 ........ 2-53, 2-55
71427 ........ 2-53, 2-55
71432 ........ 2-53
71477 ........ 3-35
71480 ........ 2-61
71482 ........ 2-61
71484 ........ 2-61
71485 ........ 2-49, 2-51, 3-29
71486 ........ 2-49, 2-51, 3-29
71487 ........ 29
71491 . ....... 2-162
71499 ........ 2-162
71543 ........ 37,39
71593 ........ 2-19
71594 ........ 2-19
71595 ........ 2-19
71606 ........ 2-5
71607 ........ 2-135, 2-139
71608 ........ 2-135, 2-139
71610 ........ 2-133
71611 ......... 2-137
71612 ........ 2-3
71613 ........ 2-11
71614 ........ 2-75
71630 ........ 2-131
71645 ........ 37,39
71648 ........ 3-17
71649 ........ 3-17
71651 ........ 3-17
71652 ........ 3-17
71653 ........ 3-17
71658 ........ 2-145
71665 ........ 2-21
71676 ........ 2-71
71677 ........ 2-71
71678 ........ 2-71
71680 ........ 2-71

Part Page
Number Number
71719 ........ 2-61, 4-26
7721 ... 2-89
71726 ........ 293
M7 ........ 291, 3-23
71728 ........ 2-2,2-93
71729 ........ 2-133, 4-29
7733 ........ 2-87
71735 ........ 2-87
71736 ........ 2-87
M737 ........ 2-87
71738 ........ 2-87
71739 ........ 2-87
71740 ........ 2-87
VA VZ 3 2-87
71742 ... ... 2-87
71743 ........ 2-87
71744 .. ... ... 2-87
71745 ........ 2-87
747 ........ 3-25
71748 ........ 3-25
7751 ..., 3-25
71754 ........ 2-87
71756 ........ 3-25
7757 ........ 3-25
71760 ........ 3-23, 4-13
71761 ........ 291, 4-15
71762 ........ 3-23, 4-17
71786 ........ 2-75
7787 ........ 29
71790 ........ 29
71793 ........ 2-75
71796 ........ 2-69
71808 ........ 3-21
71815 ........ 3-19
71825 ........ 3-21
71832 ........ 3-19
71839 ........ 2-2, 3-21
71855 ........ 3-19
71860 ........ 3-19
71863 ........ 3-19
71866 ........ 3-19
71868 ........ 3-19
71869 ........ 3-19
71870 ........ 3-19
71874 ........ 3-19
71886 ........ 2-5
71887 ........ 3-11
71888 ........ 3-11
71891 ........ 29
71898 ........ 2-15
71911 ......... 2-95
71916 ........ 2-59
71927 ........ 2-13
71929 ........ 2-15
........ 2-13
........ 2-15
........ 2-15
........ 2-11
........ 2-59
........ 2-59
........ 2-59




CROSS REFERENCE

Part Page

Number Number

71950 ........ 2-59

71961 ........ 2-5

71962 ........ 29

71963 ........ 29

71980 ........ 29

71982 ........ 2-75

72926 ........ 2-65

72970 ........ 2-9, 2-17, 2-21, 2-39,
2-41, 2-43, 2-45,
2-161

72977 ........ 2-63

73027 ........ 2-17

73061 ........ 2-17

B3M12......... 2-73, 4-25

73145 ........ 2-79, 3-11

73260 ........ 3-15, 4-28

73281 ........ 2-65

73342 ........ 2-77, 4-21, 4-23

73411 ... ... 2-71

73430 ........ 2-89, 4-27

73433 ........ 3-11

73468 ........ 3-11

73471 ... ... 2-27, 2-29, 2-32,
2-35, 2-59

73472 ........ 3-11, 3-13

74094 ........ 4-24, 4-29

74095 ........ 4-29

74098 ........ 4-7, 4-11, 4-13, 4-15,
4-17, 4-19, 4-29

74099 ........ 4-11, 4-15, 4-29

74100 ........ 4-24, 4-29

74122 .. ... .. 4-7

74123 ........ 4-7

74125 ........ 4-7

4137 ........ 4-7

74165 ........ 4-7

74166 ........ 4-7

74167 ........ 4-7

74168 ........ 4-7

124 4-7

4175 ..., .. 4-24

77 ... 4-24

4178 ........ 4-24

74180 ........ 4-3

74183 ........ 4-9

74185 ........ 4-9

74192 ........ 4-9

74193 ........ 4-9

74196 ........ 4-9

74222 . ....... 4-9

74225 ........ 4-3

74226 ........ 4-3

74231 ........ 4-9

74232 ........ 4-9

74233 ........ 4-25, 4-26

74237 ........ 4-3

74243 ........ 4-9

74244 .. ... ... 4-9

74245 .. ...... 4-9

74249 ........ 4-7

74250 ........ 4-24, 4-29

6-10

Part Page

Number Number

74455 .. ...... 2-57

75147 ... ... 2-67

75272 ........ 29

75305 ........ 2-71

75375 ........ 2-73

75456-3 ....... 2-73

75456-4 . ...... 2-73

75611 ... .. 2-77, 2-79

75635 ........ 3-41, 3-42

75934 ........ 2-71

75968 ........ 2-17

762249 ........ 2-153

762514 .. ...... 2-126

762521 ........ 2-21

768897 ........ 2-59

76958 ........ 2-47

77097 ........ 2-73, 2-91, 2-129,
2-145, 3-19, 3-23

77098 ........ 3-19

77235 ........ 29

77306 ........ 2-87

77322 ........ 3-43

77345 ........ 2-65

77347 ........ 2-95, 2-135, 2-139,
2-147

77488 ........ 2-145

78122 ........ 2-57

78398 ........ 4-23

78740 ........ 2-77

78785 ........ 2-71

78829 ........ 4-21, 4-23

78830 ........ 4-23

78833 ........ 4-21, 4-23

78836 ........ 4-21, 4-23

78838 ........ 4-23

78839 ........ 4-21, 4-23

78840 ........ 2-77, 4-21, 4-23

78841 ........ 4-21, 4-23

78842 ........ 4-21, 4-23

78843 ........ 4-21, 4-23

78875 ........ 4-28

78882 ........ 3-44

79219 ........ 2-149

79273-1....... 2-75, 2-155, 3-27

79320 ........ 2-81

79380 ........ 2-73

79381 ........ 2-59

79399 ........ 2-23, 2-25

79710 ........ 4-27

79711 . ... ... 4-11, 4-13, 4-15,
4-17,4-19

79712 ........ 4-27

79713 ........ 4-27

79714 ........ 4-27

79715 ........ 4-27

79719 ........ 4-11, 4-13, 4-15,
417

79728 ........ 4-11, 4-13, 4-15,
4-17,4-19

79731 ........ 4-11, 4-13, 4-15,
4-17,4-19

Part Page

Number Number

79739 ........ 4-11, 4-13, 4-15,
417

79740 ........ 4-11, 4-13, 4-15,
4-17,4-19

79828 ........ 4-7

81952 ........ 2-151

82063 ........ 33, 3-7

82200 ........ 3-5,39

82817 ........ 2-87

82825 ........ 2-61, 3-23

82830 ........ 3-19

82839 ........ 2-71

82899 ........ 2-129

83578 ........ 2-27, 2-29, 2-32,
2-35

83879 ........ 2-71

83887 ........ 2-71

84054 ........ 2-53

84170 ........ 2-71

84597 ........ 3-36

86330 ........ 33,35

86332 ........ 33,35

86333 ........ 37,39

86591 ........ 2-77, 2-79

86636 ........ 2-79, 3-15

86751 ........ 2-69

86755 ........ 2-77

86759 ........ 2-135, 2-139, 3-21

86780 ........ 2-129

86781 ........ 2-129

86824 ........ 2-39, 2-43, 3-13

86859 ........ 2-2,2-135, 2-139

86860 ........ 2-135, 2-139

86865 ........ 2-135, 2-139

86866 ........ 2-71

87536 ........ 2-21

87742 ........ 29

87866 ........ 2-21

9000355 ....... 2-53, 2-55

9000356 . ...... 29

9000587 ....... 3-45

9000845 . ...... 33, 3-7

9000846 . ...... 3-5,39

9000879 ....... 33, 3-5,3-7, 39

9002438 . ...... 2-157

9002439 ....... 2-157

9003045 ....... 2-32

9003047 ....... 2-32

9003345 ....... 53

9003390 ....... 2-29

9003391 ....... 2-36

9003512 ....... 2-2

9003513 ....... 2-2

94877 ........ 2-129

7400 (GM) 330970 (3-07)




CROSS REFERENCE

PART DESCRIPTION TO PAGE NUMBER CROSS REFERENCE LIST

A

Actuator, Mag, 4-27

Actuator, Valve, Bypass, 4-3

Adapter, Intake, Throttle Body, 2-29, 2-35

Adapter, Valve, 400Mm [Bosch], 2-35

Adaptor [1.6], 2-32

Adaptor, Intake, Throttle Body, 2-27

Adaptor, Plate, 2-31

Adaptor, Rod-End, S Br, 3-19

Adaptor, Throttle Body, 2-31

Adaptor, Valve, Fuel Trim, 2-31

Alternator, 12vdc, 075a Multi Groove,
2-47

Angle, Battery, 2-63

Angle, Cable Keeper, 2-67

Angle, Guard, Belt, 2-47

Angle, Trim, 2-9

Arm Assy, Link, 3-19

Arm Widt, Propel, 2-71

Arm, Brush, Mach, Lh, 2-133

Arm, Brush, Mach, Rh, 2-137

Arm, Lift, Squeegee, 2-135, 2-139

Arm, Linkage, L.H., 2-151

Arm, Linkage, R.H., 2-151

Arm, Propel, Lower, 2-71

Arm, Rocker, Valve, 5-3

Arm, Sq Lift, 2-135, 2-139

Armrest Assy,Rh, 3-35

Armrest, Molded, 2-9

Backflush,Cover Lid, 4-21

Baljoint, 3/8-24, 2-147

Ball Joint .375-24 Quick/Disc, 2-129

Ball Joint, 250-28, 2-71

Ball, Camshaft, 5-11

Ball, 4-7

Base Assy, Fan, 2-47

Battery, 12V, Cc Amps:475 Wet, 2-63

Bearing Kit, Cshft, 1.989-1.995mm
(Brown), 5-5

Bearing Kit, Cshft, 1.989-1.995mm
(Green Blue), 5-5

Bearing Kit, Cshft, 1.995-2.001mm
(Brown Blue), 5-5

Bearing Kit, Cshft, 1.995-2.001mm
(Green), 5-5

Bearing Kit, Cshtt, 2.114-2.120mm, 5-5

Bearing Kit, Cshft, 2.120-2.126mm, 5-5

Bearing Kit, Idler, 2-137

Bearing Kit, Rod, Connecting, Std, 5-5

Bearing Kit, 4-9

Bearing, .625B X .38, 2-135, 2-139

Bearing, Brake, 2-69

Bearing, Cone, Pump, Hyd, 4-3

Bearing, Cup, 2.56d 0.55w, 2-65, 2-67,
3-37, 3-38, 3-39

Bearing, Cup, 4-3

Bearing, Fiberglide, 2-147

7400 (GM) 330970 (3-0

Bearing, Flange .500B, 2-17

Bearing, Flange .625B X .50, 2-135,
2-139

Bearing, Flange .625Bx .38, 2-147

Bearing, Flange, 2-133

Bearing, Nylon, 2-129

Bearing, Sleeve,1ldx1.120dx1.5, 3-19

Bearing, Snap-In .38 Id, 2-11

Bearing, Thrust .500, 2-135, 2-139

Bearing, Thrust - Fiberglide, 3-19

Bearing, Thrust, 11D X 1.75 Od, 3-19

Bearing, Thrust, Pump, Hyd, 4-3

Bearing, Thrust, 2-145

Bearing-Cone, 1.38Bore 0.71Wth, 2-65,
2-67

Bearing-Flange,2 Hole 0.50Bore, 2-17

Bearing-Thrust 0.75B 1.25D .06W, 2-141

Bearing-Thrust, 1.031 Dia, 2-133, 2-137

Bellcrank Widt, 2-145

Bellows Kit, 4-28

Bellows, .75 Id 10.3L, 2-79, 3-11

Belt, Ribbed, 38.51, 2-2, 2-47

Belt, Ribbed, 39.01, 2-47

Belt, Seat, 3-34

Belt, Timing, 5-11

Blade, Squeegee, Front, 2-2, 2-149, 3-40

Blade, Squeegee, Rear, Urethan, 3-40

Blade, Squeegee, Rear, 2-2, 2-149

Block, Centering, 2-147

Block, Short, Eng, W/ Piston & Ring
(2006 and Newer), 5-5

Block, Short, Eng, W/ Piston & Ring
(Before 2006), 5-5

Block, 2-151

Bolt, Bracket, Sensor,Cshft Position, 5-7

Bolt, Bracket,Screen,Qil Pump,M6x1x1,
57

Bolt, Camshaft Cover, 5-3

Bolt, Connecting Rod, 5-5

Bolt, Cover, Camshaft, M6 X 1 X 22, 5-11

Bolt, Cover, Oil Pump, M6 X 14, 5-7

Bolt, Cover, Water Pump, 5-7

Bolt, Eng Cover, M6 X 1 X 13, 5-11

Bolt, Flywheel, 5-5

Bolt, Head, Cyl, 5-3

Bolt, Hsng, Thermostat, 5-3

Bolt, M08 X 1.25 X 25mm, 5-5

Bolt, M10 X 1.50 X 75mm, 5-5

Bolt, Pan, Oil, 5-8

Bolt, Pulley, Cshft, 5-5

Bolt, Pump, Oil, 5-7

Bolt, Retainer, Camshaft, M6 X 1 X 16,
5-11

Bolt, Sensor, Position, Cshtft, 5-7

Bolt, Shield, Manifold, Exhaust, 5-9

Bolt, Soc Head, M5 X 80 X 35, 2-35

Bolt, Sprocket, Camshaft, M10x1.25x60,
5-11

Bolt, Tensioner, Timing Belt,M8x1.25x48,
5-11

Bolt, Tube [Pvc], M6 X 1 X 15, 5-3

Bolt,Hold Down,Battery, 7.5 Lg, 2-63

Bolt-Eye, .25-20Th .25B 1.4L, 2-131

Bolt-Eye, .38-16Th .28B 3.22L, 2-147

Bolt, 4-5, 4-7

Boot, Switch, 2-21

Boot,Batt.Term. 1-2Ga. Red, 2-63

Boot,Batt. Term.1-2Ga. Black, 2-63

Boot,Circuit Breaker, 2-21

Bracket Assy, Lpg Tank W/Label, 2-57

Bracket Spring Retainer, 2-3

Bracket Tie Down, 3-44

Bracket Wldt, Mtg, Pump, 2-153

Bracket Widt, Backup Alarm, 3-17

Bracket WIdt, Caster, Adj., 2-151

Bracket Wldt, Hinge, Lh, 2-15

Bracket Widt, Hinge, Rh, 2-15

Bracket Widt, Hinge, 2-13

Bracket Widt, Mounting, Cyl, 3-19

Bracket Wldt, Mtg, Regulator, Lpg, 2-35

Bracket Wldt, Rot Light, 3-7, 3-9

Bracket Widt, Sq Main, 2-147

Bracket Widt, Sq Secondary, 2-147

Bracket Wldt, Steering, Tilt, 2-17

Bracket, Air, Intake [7400 07], 2-41, 2-45

Bracket, Alternator, 2-47

Bracket, Anchor, Strap, Alternator, 2-47

Bracket, Brake, 2-69

Bracket, Caster Lock, 2-151

Bracket, Controller [7400 2007], 2-29,
2-36

Bracket, Controller, 2-27, 2-31

Bracket, Cover, 2-141

Bracket, Cylinder, 2-129

Bracket, Filter, 2-143

Bracket, Hanger, Muffler [2007 7400],
2-51

Bracket, Latch, 2-13

Bracket, Mountin, Radiator, 2-59

Bracket, Mounting Motor, 2-73

Bracket, Mounting, Fan, 2-73

Bracket, Mounting, Light, Ohg, 3-3, 3-5

Bracket, Mounting, Radiator, 2-59

Bracket, Mounting, Tank, 3-15

Bracket, Mounting, 2-5

Bracket, Mtg, Air Fitr [2007 7400], 2-41,
2-45

Bracket, Mtg, Air Fltr, [Gm 1.6L 7400],
2-39, 2-43

Bracket, Mtg, Fan, 2-61

Bracket, Mtg, Front [Gm1.61 7400], 2-23,
2-25

Bracket, Mtg, Rear [Gm1.61 7400], 2-23,
2-25

Bracket, Mtg, Relay [Gm1.61 7400], 2-15

Bracket, Mtg, Tank, 2-79, 3-15

Bracket, Mtg, Valve, Solenoid, 2-157

Bracket, Mtg, Valve, 2-91

Bracket, Mtg, 2-5

Bracket, Muffler, Hanger, Front, 2-49,
2-51,3-29

Bracket, Muffler, Hanger, 2-49, 2-51, 3-29




CROSS REFERENCE

Bracket, Pin, 2-11

Bracket, Propel, Adjustment, 2-71

Bracket, Propel, 2-71

Bracket, Reg [1.61], 2-31

Bracket, Retainer, 2-71

Bracket, Retaining, Wire, Sparkplug,
5-12

Bracket, Safety Clip, 2-71

Bracket, Screen, Qil Pump, 5-7

Bracket, Sensor, Position, Cshft, 5-7

Bracket, Shield, Muffler, 2-49, 2-51, 3-29

Bracket, Shield, 2-49, 2-51, 2-71, 3-29

Bracket, Sol Control, Sb, 3-21

Bracket, Sol Control, 2-75

Bracket, Solenoid Valve, 4-21

Bracket, Sqge, Rh, 2-139

Bracket, Squeegee, Lh, 2-135

Bracket, Stop, 2-147

Bracket, Switch, 3-17

Bracket, Tank, Coolant Recovery, 2-59

Bracket, Tiedown, Seat, 3-44

Bracket, Wheel, Tray, 2-141

Brake Assy, 2-67

Brake Repair Kit, 2-67

Brake Shoe (Need 2), 2-67

Breaker-Circuit, 15A Resetable, 2-21

Breaker-Curcuit, 5A Resetable, 2-21

Brush Assy, Scb, H. D. Polypropylene,
2-3

Brush Assy, Scb, Soft Nylon, 2-3

Brush Assy, Scb, Super Abrasive, 2-3

Brush Kit, 4-23

Brush, Scb, Polypropylene, 2-3

Brush, Scb, Soft Nylon, 2-3

Brush, Scb, Super Abrasive, 2-3

Bshg,Sleeve,0.37Bx0.500dx0.50L, 2-69

Bulb, 12V .2A 32Cp #1156, 3-3, 3-5,
37,39

Bulb, 12V .5A 4Cp #1157, 2-5

Bumper Kit, Squeegee, 2-2, 2-149

Bumper Widt, S Br, 3-19

Bumper, Rubber, 2-9, 2-13, 2-15, 3-43

Bumper, Squeegee, 2-149

Bushing, Fing, 1.00b 1.13d 1.00l, 2-137

Bushing, M6-1.50 X .25-27npt, 2-27,
2-31

Bushing, Sleeve, 0.50b 0.59d 0.38I, Stl,
2-135, 2-139

Bushing, Sleeve, 0.50b 0.59d 0.501, Bnz,
2-145, 3-19

Button, Plug, 0.44h .03-12, 3-35

Button, Plug, 2.00h .04-.19 [Chm Stl],
29

Button, Plug, Switch, 1.45 X 0.83 Hole,
2-161

Button, Plug, 2-81

Cc

Cable, Battery Pos 4Ga. 38L, 2-63
Cable, Brake, Service, 2-67
Cable, Hood, 2-11

Cable, Push-Pull, 2-71

6-12

Cable, Sq Lift, Metric, 2-145

Cabletie Mount, Adhesive, 3-3, 3-5

Cam, Front, 2-149

Cam, Rear, 2-149

Camshaft, 5-11

Cap Assy, Pos Drain, 3-41, 3-42

Cap Assy, Tank, Drain, 2-81

Cap Assy, Tank, 4-23

Cap Assy, Tank, 2-79

Cap Drain, 2-81

Cap Screw, 4-29

Cap Tank, 3-15

Cap, Breather, Hyd, 7.0 Ds, 2-2

Cap, Drain Hose, 2-81

Cap, Drain, 3-41, 3-42

Cap, End, 4-9, 4-24

Cap, Filler, Qil, W/ Org, 5-3

Cap, Fuel, Protectoseal, 3-33

Cap, Fuel, Tank, 2-55

Cap, Fuel, 2-53

Cap, Hub, 2-67

Cap, Hyd, Breather 40Mic 7.0Ds, 2-93

Cap, Neoprene, Black, 2-75, 2-147

Cap, Outlet, Water, 2-27

Cap, Plate, 2-77

Cap, Radiator, 15psi, 2-59

Cap, Spring, Valve, 5-3

Cap, Tank, 4-21

Cart, Check Vlv, 4-27

Cart, Psi Control, 4-19

Cart, Psi, 4-11, 4-13, 4-15, 4-17, 4-19

Cart,Pilot Chk, 4-11, 4-13, 4-15, 4-17

Cart,Shuttle Chk, 4-19

Cartridge Repl Kit Std Brush, 4-11, 4-13

Cartridge Repl Kit, Nylon Brush, 4-15,
417

Caster Assy, Squeegee, Rear, 2-151

Caster, Squeegee, 2-147

Chain,Link#2/0,11Links,Zinc PI, 2-129

Channel WIdt, Fan Motor, 2-61

Channel Widt, Mtg, S Br, 3-19

Channel, Stiffener, Lintel, 2-15

Channel, 2-91

Check Valve Kit, 4-21, 4-23

Clamp Wormdrive, 1.25-2.00, 2-59

Clamp Wormdrive, 1.62-3.50, 2-77

Clamp Wormdrive, 3.75-4.62, 2-73

Clamp, Cable, Stl, 0.69d X 0.62w, 1h,
2-73, 2-155, 3-27

Clamp, Cable, Stl, 1.25d X 1.00w, 1h,
2-27, 2-29

Clamp, Cable, Stl, 1.50 X 1.00W, 1H, 2-5

Clamp, Cable, Stl, 1.50d X 1.00w, 1h,
2-153

Clamp, Cable, Stl, 2.00d X 0.75w, 1h,
2-53, 2-55

Clamp, Hose, 1.0, 2-27, 2-35

Clamp, Hose, 1.75 [Pcv], 5-3

Clamp, Hose, Plstc .351-.394 Id, 2-153

Clamp, Hose, Spring, 0.62D, 2-35

Clamp, Hose, Spring, 0.75D, 2-35

Clamp, Hose, Wormdrive, 0.25-0.62d,
31w, 2-27, 2-32, 2-36

Clamp, Hose, Wormdrive, 0.25-0.62d,
2-29, 2-59, 2-75

Clamp, Hose, Wormdrive, 0.31-0.88d,
31w, 2-153, 2-155, 2-157, 3-27

Clamp, Hose, Wormdrive, 0.31-0.88d,
2-53, 2-55

Clamp, Hose, Wormdrive, 0.50-1.06d,
50w, 2-39, 2-43

Clamp, Hose, Wormdrive, 0.56-1.06d,
56w, 2-27, 2-35, 2-41, 2-45, 3-11

Clamp, Hose, Wormdrive, 0.56-1.06d,
2-29, 2-31

Clamp, Hose, Wormdrive, 1.56-2.50d,
50w, 2-41, 2-45

Clamp, Hose, Wormdrive, 1.81-2.75d,
2-39, 2-41, 2-43, 2-45

Clamp, Hose, 2-81

Clamp, Mtg, Filter, Air, 2-39, 2-41, 2-43,
2-45

Clamp, Muffler, 1.62d, 2-49, 2-51, 3-29

Clamp, Spring, 1.50, 2-39, 2-41, 2-43,
2-45

Clamp, Wormdrive, 3-13

Clamp,Cable .44D .62Wide, 2-21

Clamp,Cable 1.25Dia 1.00W Neo, 2-59,
295

Clamp-Cable 1.50D 1.00W, 2-5

Clamp-Cable, 0.44D 0.62W Stl, 2-75,
2-77, 2-141

Clamp-Cable, 0.56Dia 0.38Wth, 2-71

Clamp-Cable, 1.00Dia. .62Wth, 2-21,
2-63

Clamp-Cable, 1.12Dia 0.38Wth, 2-75

Clamp-Cable, 1.50Dia 1.00W, 3-19

Clamp-Cable, 1.50Dia 1.00W, 3-21

Clamp-Cable, 1.50Dia. 1.00W, 2-75

Clamp-Cable,.69Dia. 62Wth, 2-21, 2-57,
3-15

Clamp-Conduit, 2 Slot 1.50Dia, 2-75

Clamp-Wormdrive, 0.25- 0.62D, 2-53,
2-55

Clamp-Wormdrive, 0.31- 0.88D, 2-75,
3-15, 3-21

Clamp-Wormdrive, 0.81- 1.50D, 2-75,
2-79, 2-143

Clamp-Wormdrive, 2.63- 4.50D, 2-79

Clamp-Wormdrive, 2-79

Clip Safety, 2-15

Clip, Keeper, Open, 2-21

Clip, Push On .187 Dia, 2-15

Clip-Finger Grip, 3-43

Coil, 12V, 4-11, 4-13, 4-15, 4-17, 4-19

Coil, Ignition, 5-12

Column, Pump, 4-23

Column, Steering #2 10Lg Wire, 2-17

Column, 4-21

Connector, Fuel, E90, Qf, 2-55

Connector, Fuel, Qf, 2-53, 2-55

Converter, Lpg, 2-31

Cooler, Hyd, 2-95

Coupler, Female X Hose Shank, 3-41,
3-42

Coupler, Hyd Pump, 2-89

7400 (GM) 330970 (3-07)




CROSS REFERENCE

Coupling, Drive, 13t, 2-23, 2-25

Couplng, Quick Disc. Shwd, 2-57

Cover Assy, Engine Top, 2-15

Cover Lid, 2-79, 3-15

Cover, Belt, Timing, Front, 5-11

Cover, Belt, Timing, Upper Front, 5-11

Cover, Cleanout, 2-81

Cover, End, 4-3

Cover, Filler Pocket, 2-15

Cover, Hose, 2-35

Cover, Hsng, Camshaft, 5-3, 5-11

Cover, Hsng, Flywheel, 2-23, 2-25

Cover, Insert, 2-81

Cover, Pump, Oil, 5-7

Cover, Recovery Tank, 2-79

Cover, Rocker Switch Seal, 2-21

Cover, Solution Tank, 2-77

Cover, Tray, 2-141

Crank Replmt.Kit,Pump, 4-28

Crankshaft, 5-5

Cushion, Piston, 4-27

Cylinder, Hyd 1.5B 02.8S 2500, 2-129

Cylinder, Hyd, 2.0b 08.01 04.00strk 2500,
2-145, 3-19

Cylinder, Hyd, 2.0b 14.81 08.00strk 3000,
2-65

D

Demister Cover W/Label, 2-79

Detergent Pkg, 4 Liter, Sgl [Tco 665], 2-2,
2-153

Detergent Tank W/Label, 3-15

Diode, Ele, Plug, 2-126, 2-161, 3-21

Dipstick, Oil, 5-8

Distance Plate, 4-5

Door Widt, Brush, Lh, 2-7

Door Widt, Brush, Rh, 2-7

Door, Side, Engine, 2-13

Dowel Pin, 4-5

Drain Cock,.25Npt Wh#120 Angl, 2-59

Drain Kit, Cap, 2-81

Drive, 4-7, 4-9, 4-24, 4-29

Drum, Lift Cable, 2-145

Duct, Vinyl .40X.75X10.0 .25D, 3-3, 3-5

Duct, Vinyl .40X.75X26.0 .25D, 3-3, 3-5

Duct, Vinyl .40X.75X3.5 .25D, 3-7, 3-9

E

E-Ring, External .375 Dia, 2-149

Element, Filter, 2-95

Element, Fltr, Air [Dn], 2-2, 2-39, 2-41,
2-43, 2-45

Element, Fltr, Air, Safety, 3-45

Element, Fltr, Qil, Eng, Spin-On, 2-2,
2-23, 2-25, 5-8

Element, Fltr, Oil, Spin-On, 2-2

End Cap, 4-29

End Cover, 4-5

Engine, Block, Long [Gm1.61] (See
Engine Breakdown), 2-25

7400 (GM) 330970 (3-0

Engine, Block, Long [Gm1.61] (See
Engine Breakdown), 2-23

Extinguisher Kit 7400, 3-32

Extinguisher, Fire, 3-32

F

Fan, Cooling, 14.3d, 6 Blade, 0.5b Taper,
2-61

Fan, Pusher, 2-61

Fan, Repair Kit, Reassembly, 2-2, 2-73

Filter Assy, Air, Molded Ure, 2-153

Filter Assy, Spin-On, 2-95

Filter Kit, Air, Hd, Ci, 3-45

Filter Kit, Fuelock, Lpg, 2-2

Filter Kit, Lock Off, Lpg, 2-32, 2-35

Filter Wldt, Tray, 2-143

Filter, Assy, Air, 2-39, 2-41, 2-43, 2-45

Filter, Foam, 2-155, 3-27

Filter, Fuel [Gm 1.61/3.01], 2-2

Filter, Inline, Pf06/Pf06, 80 Mesh, 2-155,
3-27

Filter, Solution, 3-13

Fitting , Elbow Gr, 4-23

Fitting Assy, Orifice [.070b] F/ 1018533,
2-157

Fitting Assy, Orifice [.093b] F/ 1018467,
2-157

Fitting Assy, Orifice, 0.070b, Pf04/Pf04,
2-157

Fitting Assy, Orifice, 0.093b, Pf04/Pf04,
2-157

Fitting Assy, Sol Control, 2-75

Fitting Kit [Epr], 2-35

Fitting, Adapter, Orifice, Pm06pf06, 2-27,
2-29

Fitting, Brs, E45, Pf02/Pm02, 2-23, 2-25

Fitting, Brs, E90, Cf03/Pf02, 2-153

Fitting, Brs, E90, Em05/Pm04, 2-53, 2-55

Fitting, Brs, E90, Em10/Pm06, 2-27,
2-29, 2-32, 2-35

Fitting, Brs, E90, Pm04/Bm08, 2-157

Fitting, Brs, Str, 02mp, Service, 2-39,
2-41, 2-43, 2-45

Fitting, Brs, Str, Pf02/Pm04, 2-157

Fitting, Brs, Str, Pf04/Pm02, 2-35

Fitting, Brs, Str, Pm02/Bm04, 2-153

Fitting, Brs, Str, Pm02/Pf04, 2-27, 2-29,
2-32

Fitting, Brs, Str, Pm04/Bm08, 2-153

Fitting, Brs, Str, Pm08/PmO08, 3-11

Fitting, Brs, Tee, Pf04/Pf04/Pf04, 2-157

Fitting, Brs, Tee, Pf04/Pf04/Pm04, 2-31

Fitting, Bulkhead Fem,, 3-11

Fitting, Cap, 2-31

Fitting, Draincock, .25npt 90, 2-27, 2-29,
2-32

Fitting, Draincock, E90, .25npt, 2-36

Fitting, E70, 2-31

Fitting, E90, M14 X .56, 2-23, 2-25

Fitting, E90, 2-31, 2-35

Fitting, El 90Npt/Npt 04Pf-, 2-57

Fitting, Elbow Gr, 4-23

Fitting, Fltr, Oil, 5-8

Fitting, Fuel, Str, 3/8-24 [07 Eng], 2-55

Fitting, Fuel, Str, 9/16-18 [07 Eng], 2-55

Fitting, Grease .12Nptf-Str, 2-137

Fitting, Hose End, 2-23, 2-25

Fitting, Hose, Vacuum, .25, 2-31

Fitting, Hyd, E90, Jm04/0Om04, L, 2-61

Fitting, Hyd, E90, Spcl, 2-35

Fitting, Hyd, Str, Pf02/Pm04, 2-57

Fitting, Nipple, .25mal, 2-35

Fitting, Nipple, .25npt, Brs, 2-31

Fitting, Pipe, Bshg, M18 X 1.5, 2-23,
2-25

Fitting, Pipe, E45, Pm04/Pf04, [Swivel],
2-57

Fitting, Pipe, E90, Pf02/Pm02, 2-41, 2-45

Fitting, Pipe, Plug, Metric, M18, Soc,
2-23, 2-25

Fitting, Pipe, Plug, 2-23, 2-25

Fitting, Pipe, Str, Pm04/Sf04, 2-57

Fitting, Plastic E90 16Bm/12Pm, 2-75

Fitting, Plastic Str 12Pf/16Pm, 2-77

Fitting, Plastic Tee 12Bm/12Pm, 2-75

Fitting, Plstc, Pipe, Cap, Pf04, 2-153

Fitting, Plstc, Bm10-Pm04, 2-31

Fitting, Plstc, Body, Spray, Pf04, 2-157

Fitting, Plstc, Cap, Spray, Pf04, 2-157

Fitting, Plstc, E90, Bm08/Pm06, 2-155,
3-27

Fitting, Plstc, E90, Bm08/Pm12, Nyl,
2-155, 3-27

Fitting, Plstc, E90, Swivel, Bm08/Pf08s,
2-155, 2-157, 3-27

Fitting, Plstc, Rst, .50 Od/.125 Id, 3-27

Fitting, Plstc, Str, Bm04, Cplg, Fem,
2-153

Fitting, Plstc, Str, Bm08/Pm04 Nyl,
2-157

Fitting, Plstc, Str, Bm08/Pm04, Nyl,
2-157

Fitting, Plstc, Str, Bm08/Pm06, 2-155,
3-27

Fitting, Plstc, Str, Bm08/Pm12, 2-155,
3-27

Fitting, Plstc, Str, Bm10/Bm10, 2-39,
2-43

Fitting, Plstc, Str, Pm04, Cplg, Mal,
2-153

Fitting, Plstc, Str, 4-23

Fitting, Plstc, Tee, Bm08/Bm04/Bm08,
2-153

Fitting, Plstc, Tee, Bm08/Bm08/Bm08,
2-157

Fitting, Plstc, Y, Bm08/Bm08/Bm08 Ny,
2-157, 3-27

Fitting, Plug, M16, Intake Manifold, 2-29,
2-35

Fitting, Plug, O-Ring, 4-3

Fitting, Special, Y, Tank, 2-79

Fitting, Str, .12mpt X .19brb, 2-27

Fitting, Str, E90, .25npt, 2-31

Fitting, Str, 2-31

Fitting, Vacuum [M16-15-6h], 2-35

6-13




CROSS REFERENCE

Fitting, Vacuum, M16-15-6h, 2-27, 2-29

Fitting-Barb, Strt 3/8 Id Hose, 3-15

Fitting-Barb,90Deg,3/8 Id Hose, 3-15

Fitting-Brs, 3-11

Fitting-Hyd E45, 2-93

Fitting-Hyd E90, 2-91, 3-23

Fitting-Plastic E45 12Pf-12Pf, 3-13

Fitting-Pls E90, 3-11

Fitting, 4-21

Flange Kit, 4-5

Flange Mounting, 4-24, 4-29

Flap,Containment, 2-73

Flapper, Valve, 4-21, 4-23

Flasher, 12vdc [Hd552ps83], 3-17

Float Bottle, 2-79, 3-11

Flywheel, 5-5

Frame Widt, Main, 2-5

Frame Widt, Sq Lh, 2-135

Frame Widt, Sq Rh, 2-139

Ftg Brs E90, 3-11

Ftg Qkdisc, Male, 3-11

Ftg, Grease.25-28Th Strt .63L, 2-65

Ftg, Plastic Str Barb.25H/.50H, 3-21

Ftg,Brs Tee Pf08 Pf Pf, 3-11

Ftg,Bulkhead .25Npt Wh W21204, 2-57

Ftg,Plstc,Cplg,Barb.75Pt-.50Hs, 2-75

Ftg,Plstc,Elb,Barb.75Pt-.50Hse, 2-75

Ftg,Plstc,Nip. 0.75Ptx 1.68Lg, 2-77,
3-13

Ftg,Plstc,Tee,.75-.75-.75Pipe, 2-75

Ftg-E45 Jm08/0m08, 2-93

Ftg-Hyd E45 Jm04/0Om04, 2-65, 2-145,
3-23

Ftg-Hyd E45 Jm06/0m06, 3-23

Ftg-Hyd E45 Jm10/Jf10, 2-89

Ftg-Hyd E45, 2-89

Ftg-Hyd E90 Jm04/Jf04, 2-133

Ftg-Hyd E90 Jm04/0Om04, 2-73, 2-91,
2-129, 2-145, 3-19, 3-23

Ftg-Hyd E90 Jm06/0m04, 3-19

Ftg-Hyd E90 Jm06/0m06, 2-65, 3-23

Ftg-Hyd E90 Jm06/0m08, 2-61, 2-89

Ftg-Hyd E90 Jm08/0Om08, 2-91, 2-133

Ftg-Hyd E90 Jm08/0Om10, 2-73, 3-21

Ftg-Hyd E90 Jm10/0Om12, 2-89

Ftg-Hyd E90 Jm12/0m12, 2-95

Ftg-Hyd Plg Om10, 2-93

Ftg-Hyd Rst Jm04/.063, 2-145

Ftg-Hyd Str Jm04/Om04, 2-133, 3-23

Ftg-Hyd Str Jm06/0Om04, 3-19

Ftg-Hyd Str Jm06/0Om06, 2-17, 2-91,
293, 3-23

Ftg-Hyd Str Jm06/0Om08, 2-61, 2-89

Ftg-Hyd Str Jm08/0Om08, 2-89, 2-91,
2-133

Ftg-Hyd Str Jm08/0Om10, 2-73, 2-89

Ftg-Hyd Str Jm10/Om12, 2-65, 2-89

Ftg-Hyd Str Jm12/0m12, 2-91, 2-93,
295

Ftg-Hyd Str Jm20/Om16, 2-89

Ftg-Hyd Tee Jm04Jmijf, 2-133

Ftg-Hyd Tee Jm040mjm, 2-93

Ftg-Hyd Tee Jm06Jfjm, 2-89

6-14

Ftg-Hyd Tee Jm06Jmif, 2-89, 3-23

Ftg-Hyd Tee Jm08Jmif, 3-23

Ftg-Plug Npt 02Pm Sq Hd, 2-53, 2-55

Ftg-Plug Npt 12Pm Rd Hd Plstc., 2-77,
2-79

Ftg-Tee Npt 04Pm- 04Pf- 04Pf, 2-57

Fuel, Fltr [Gm 1.61/3.01], 2-53, 2-55

Fuelline, .31d E90, Plstc [7400], 2-53

Fuelline, .31d E90/Str, Plstc, 2-55

Fuelline, .31d Str/Str, Plstc [8200], 2-55

Fuse, 10 Amp, 2-126

Fuse, 15 Amp, [Min-15], 2-126

Fuse, 15 Amp, 2-126

Fuse, 20 Amp, [Min-20], 2-126

Fuse, 5 Amp, [Min-5], 2-126

Fuse, 50amp, 2-126

Fuse, 60 Amp, 2-126

G

Gasket Cap, 2-81

Gasket Kit, Repair, Gas [Gm1.61 2007],
2-29

Gasket Kit, Repair, Lpg [Gm1.61 2007],
2-36

Gasket Lid, 2-81

Gasket Set, Tank, 2-83

Gasket, .19, 2.00id 5.380d [Buna], 3-41,
3-42

Gasket, .19, 4.05id 5.290d [Buna], 2-79,
2-81, 3-15, 4-21, 4-23

Gasket, 2.7D 1.5B.12T 5/ 2.1Bc, 2-53

Gasket, Adaptor, 2-31

Gasket, Body, Throttle [1.61], 2-27, 2-29

Gasket, Check Valve, 2-77, 4-23

Gasket, Cover, Hsng, Camshaft, 5-3

Gasket, Cover, 2-77

Gasket, Drain Cap, 2-81

Gasket, Exhaust, 2 Hole, 3.4bc, 2-49,
2-51, 3-29

Gasket, Fign, Pipe, Exhaust, 2-49, 2-51,
3-29

Gasket, Head, Cyl, 5-3

Gasket, Hyd Cap, 2-93

Gasket, Manifold, Exhaust, 5-9

Gasket, Manifold, Intake, 2-27, 2-29,
2-31,5-9

Gasket, Pan, Oil, 5-8

Gasket, Plug, Relief Valve,Qil Press,
2-23, 2-25, 5-7

Gasket, Pump, Oil, 5-7

Gasket, Sender, Fuel, 2-55

Gasket, Tube [Pcv], 5-3

Gasket, 2-77, 2-79, 4-21

Gear Motor Assy, 4-28

Gear, Drive, Oil Pump, 5-7

Gear, Ring, Drive, Oil Pump, 5-7

Geroler, 4-7

Gerotor Assy, 4-24

Gerotor Set, 4-29

Gerotor, 4-9

Grill Widt, 2-95

Grommet Rbr 0.25Id For .09Matl, 2-15,
2-21

Grommet, Detergent Tank, 3-15

Grommet, Rbr, 0.20id, F/ 0.4h, .12matl,
2-27, 2-31

Grommet,Rbr,0.561d,For .13Matl, 3-3,
3-5, 37, 3-9, 3-17

Grommet,Rbr,1.001d,For .12Matl, 2-59

Guard Kit, Overhead, 3-31

Guard Widt, Lights, Revl&Flsh, 3-7, 3-9

Guard Widt, Oh, Top, 3-31

Guard WiIdt, Sqge, S Br, 3-21

Guard, Belt, W/Label, [7400], 2-47

Guard, Intake, Air, Engine, 2-39, 2-43

Guide, Side Squeegee, 2-135, 2-139

H

Handle Lift Brush, 2-17

Harness [7400/8410 Fast Update], 2-161

Harness, Adapter, 2-126

Harness, Back Up Alarm, 3-17

Harness, Eng [1.6l, Gm, E-cntrl], 2-126

Harness, Injector, Gas [1.61,Gm,E-cntrl],
2-126

Harness, Injector, Lpg [1.61,Gm,E-cntrl],
2-126

Harness, Jumper [Fast 7400], 2-161

Harness, Jumper, Pump [7400/8410],
3-13

Harness, Main, Gas/Lpg [7400], 2-126

Harness, Manifold, Gas, 2-55

Harness, Revol Light, 3-7, 3-9

Harness, Revolv Light, Cab,0Ohg, 3-3, 3-5

Harness, Wire, Eng, Gas [Gm 1.6l],
2-126

Harness, Wire, Eng, Lpg [Gm 1.6l],
2-126

Head, Cyl, 5-3

Headlight, 12vdc, 50watt . A, 2-11

Hinge, Hood, 2-11

Hinge, Seat, 2-9

Hood, Front, Lpg, 2-11

Hood, Front, 2-11

Horn, 12 Volt, 2-21

Horn, Back-Up Alarm, 3-17

Hose [Epr To Manifold], 2-35

Hose [Mixer to Epr], 2-35

Hose [Pcv], 5-3

Hose Assembly, Drain, 2-81

Hose Assy, 170mm [Ftv-ptv], 2-31

Hose Assy, Valve, Press Trim, 350mm,
2-31

Hose Assy, W/1cuff, 1.5d 1201 1.5, 3-41,
3-42

Hose Assy, Wand Kit, 3-43

Hose Lpg, 4Lpg X 27.0 Lg, 2-57

Hose Vinyl CI.,0.38 1dx31.00Lg, 3-15

Hose Vinyl CI.,0.50 1dx15.0 Lg, 3-21

Hose, 3.0 Dia Squeegee, 2-2, 2-79

Hose, 1.0 Dia Tray, 2-79

Hose, 355mm [Fl-vrp], 2-31

7400 (GM) 330970 (3-07)




CROSS REFERENCE

Hose, 9.5mm X 290mm [Pcv], 2-29,
2-31,2-35

Hose, 9.5mm X 450mm [Pcv], 2-27

Hose, Afmkt, Pvc, Brd 0.50id 1ft, 2-153,
2-155, 2-157, 3-27

Hose, Afmkt, Pvc, Brd 0.50id 2ft, 2-157

Hose, Afmkt, Pvc, Brd 0.50id 3ft, 2-155,
3-27

Hose, Afmkt, Pvc, Clr 0.25id 1ft, 2-153

Hose, Afmkt, Pvc, Clr 0.25id 2ft, 2-153

Hose, Afmkt, Pvc, Clr 0.25id 3ft, 2-153

Hose, Afmkt, Pvc, Clr 0.50id 2ft, 3-27

Hose, Afmkt, Pvc, Wire 0.50id 1ft, 2-157

Hose, Air, Intake, Flex 25.01, 2-39, 2-43

Hose, Balancing, Press, 45mm, 2-31

Hose, Balancing, Press, 680mm, 2-31

Hose, Coolant, Mold, [Epdm], 2-59

Hose, Crossover, 2-77

Hose, Drain, Assy, 0.31id X 24.3, Pvc,
2-81

Hose, Fuel, 0.31id [Evap Emission 07],
2-55

Hose, Fuel, .19, 2-27

Hose, Fuel, 0.31id 08.0, 2-53

Hose, Fuel, 0.31id 23.01, 2-53

Hose, Fuel, 0.50id 34.0l, 2-53, 2-55

Hose, Heater, E90, 0.62id 05.5 2.0,
2-39, 2-43

Hose, Heater, E90, 0.62id [Gm1.6l
2007], 2-41, 2-45

Hose, Hyd, 26.0l, 2-23, 2-25

Hose, Intake, Mold, 2.00id [ Epdm 2007],
2-41, 2-45

Hose, Intake, Mold, 2.0id [Epdm 7400],
2-39, 2-43

Hose, Intake, Mold, 2.0id, Gas [Epdm
07], 2-41

Hose, Intake, Mold, 2.0id, Lpg, 2-45

Hose, Lpg, Med05, Pm04str/Sm04str,
55.0l, 2-57

Hose, Mold, .62 To .75, 2-35

Hose, Molded, 2-31

Hose, Pvc, .501dx.730d 34.0Lg, 3-21

Hose, Pvc, Brd, 0.62id 0.880od 18.00l,
3-13

Hose, Pvc, Clr, 0.38id 0.560d 22.00I,
2-27, 2-29, 2-32, 2-59

Hose, Pvc, Clr, 0.38id 0.560d 022.0I,
2-35

Hose, Radiator, Mold, .75id X .62id,
2-27,2-29

Hose, Radiator, 2-59

Hose, Rbr, 1.25id 1.620d 03.0L, 2-59

Hose, Rbr, 2.00id 2.500d 03.01, 2-39,
2-41, 2-43, 2-45

Hose, Recvy, Coolant, 0.31id X 60, 2-59

Hose, Supply, Gas, .251d, 2-35

Hose, Vacuum 4.0, 2-2, 2-73

Hose, Vacuum, Tray, 2-2, 2-143

Hose, Vent, 2-39, 2-43

Hose, Vinyl CIr .501Dx1.0Lng, 2-75

Hose, Vinyl Clr, .62Idx 18.0Lg, 3-11

Hose, Vinyl CIr, .62ldx 63.0Lg, 3-11

7400 (GM) 330970 (3-0

Hose, Vinyl CIr, .75Id x 58.0Lg, 3-11

Hose, Vinyl, Cl Nyre .38ldx21L, 3-15

Hose, Vinyl, Clear Nylon Reinf, 3-15

Hose, Vinyl, Clear, 2-75, 4-21

Hose-Hyd Ar 04 Jf/J4, 3-25

Hose-Hyd Ar 04, 2-87

Hose-Hyd Ar 08, 2-87

Hose-Hyd Ar08, 2-87, 3-25

Hose-Hyd Ar10, 2-87

Hose-Hyd Med04 Jf/J9, 2-87

Hose-Hyd Med04 Jf/Jf, 2-87

Hose-Hyd Med04, 2-87, 3-25

Hose-Hyd Med06 Jf/J4, 3-25

Hose-Hyd Med06 Jf/J9, 3-25

Hose-Hyd Med06 Jf/Jf, 2-87

Hose-Hyd Med06, 2-87, 3-25

Hose-Hyd Med08 Jf/J9, 2-87

Hose-Hyd Med12 Jf/J9, 2-87

Hose-Hyd Med12, 2-87

Hose-Hyd Suc20, 2-87

Hose-Hyd, 2-87

Housing Assy,, 4-7

Housing WIldt, Bearing Lh, 2-129

Housing WIdt, Bearing Rh, 2-129

Housing WIdt, Side Brush, 3-21

Housing Wldt, Vac Fan, 2-73

Housing, Brg, 4-7

Housing, Brush, 2-131

Housing, Camshaft, 5-3, 5-11

Housing, Pump, 2-23, 2-25

Housing, Support, Wheel, 2-65

Housing, Throttle, 40Mm [Bosch], 2-35

Housing, Throttle, 40mm [Bosch], 2-27,
2-29, 2-31

Housing, Vac Fan W/Label, 2-73

Housing, 4-3, 4-24

Housingl, 4-29

Hub & Stud, 2-65

Hub Assy, Mounting, Brush, 2-129

Hub, Drive, Brush, Disk, 1.00b 6t, 3-21

Hub, Drive, Brush, Disk, 3hole 5.8bc[61],
2-3

Hub, Mounting, Fan, 2-61

Impeller 9.5 Dia. 18 Blade Mac, 2-73

Indicator, Filter, Air, 2-39, 2-41, 2-43,
2-45

Injector Kit, Fuel, Gas, 2-27

Insert, Cap, 4-23

Insert, Plate, Cam, Pump, Hyd, 4-3

Instr. Motor Seal Kit F-74147, 4-26

Instr. Repair Info, Motor, 4-7, 4-24, 4-29

Instr.Repair Info, 4-9

Instr, Repair, Pump, 4-3

Insulation, Acoustic, Seat, 2-9

Insulation, S/Foam, 2-5, 2-9, 2-13, 2-15

Isolator [Epr], 2-35

Isolator Kit, Mtg, Vaporizer, Rbr, 2-32

Isolator, Box, Relay, 2-29, 2-35

Isolator, Rubber, 2-49, 2-51, 3-29

Isolator, Vib, Dia .50 [Ko], 2-23, 2-25

Isolator-Vibration .31-18, 2-95
Isolator-Vibration,125Lb.Ratng, 2-59,
2-61, 2-71, 2-73, 2-91, 2-93, 3-23

K

Key Set,Switch, 2-21

Key Square 0.12 0.12 00.50 Lg, 4-26
Key Square 0.12 0.12 01.00 Lg, 4-25
Key Square 0.25 0.25 01.25 Lg, 2-137
Key, Shaft, Pump, Hyd, 4-3

Key, Valve Stem, 5-3

Key-Wdruff 0.25 1.00, 4-24, 4-29
Key, 4-7

Kit, Seal, Valve, 3-41

Kit, Brush, 4-21

Kit, Ci, Alarm, Backup, 3-17

Kit, Ftg, Garden Hose, 3-11

Kit, Repair, Linkage, Squeegee, 2-147
Kit, Replacement, Armrest, 2-9

Kit, Rotating, Pump, Hyd, 4-3

Kit, Seal, Hyd, Pump, 4-3

Kit, Seal, Valve, 3-42

Kit, Shim, 4-3

Kit, Valve Handle, 3-41, 3-42

Knob, Caster, 2-151

Knob, Hood, 2-11

L

Label [Nfsi Certification], 2-162

Label Set, Hi Temp, 2-162

Label Set, Info & Hzd 7400, 2-162

Label Set, Operational, 2-162

Label Set, Opertnl [7400 Fast], 2-161

Label, Attention Fast Users, 2-77

Label, Caution [Apply Parking Brake],
2-162

Label, Fast, 2-162

Label, Numerals 7400, 2-162

Label, Tennant Logo, 2-11

Lamp Strobe, Amb, 12-80 Vdc, 3-5, 3-9
Latch Assy, Lpg Tank Mtg,W/Nut, 2-57
Latch, Bolt, 2-7, 2-11, 2-15, 2-141
Latch, Door, 2-13

Latch, Elastic, 2-95, 3-44

Latch, Engine Door, Side, 2-77

Latch, Hook, Lh, 2-141

Latch, Hook, 2-7, 2-11

Latch, 2-15

Lens,Flashing Lite Fr207 Amber, 3-3, 3-7
Lens,Flashing Lite Fr207 Blue, 3-3, 3-7
Lens,Flashing Lite Fr207 Red, 3-3, 3-7
Lens,Rev.Light,Amber, 3-5, 3-9
Lens,Rev.Light,Blue, 3-5, 3-9
Lens,Rev.Light,Red, 3-5, 3-9

Level Sensing Assy, Es, 3-11

Level Sensing Assy, 2-79

Light Kit Flsh Lrc, 3-7

Light Kit Fish Ohg, 3-3

Light Kit Revl Lrc, 3-9

Light Kit Revl Ohg, 3-5

6-15




CROSS REFERENCE

Light, Backup 12V, 3-17

Light, Check Eng, Amb, 2-21

Light, Flashing, Amber, 12V-Re, 3-3, 3-7
Light, Flsh, Amb, 12-48 Vdc, 3-3, 3-7
Light,Rev.Amber 12V, 3-5, 3-9

Lintel Widt W/Label, 2-5

Lintel Widt, Hood, 2-5

Lintel Wldt, Rear, Rh, 2-5

Lintel Widt, W/ Label [7400], 2-5

Maint Kit, 400hr [7400 Gas 07], 2-2

Maint Kit, 400hr [7400 Lpg 07], 2-2

Manifold, Exhaust, 5-9

Manifold, Gas, Relief, Valve [2007], 2-55

Manifold, Intake [1.6l], 2-27, 2-29, 2-31,
2-35

Manual Pkg, [7400 Gas/Lpg Na], 3-46

Manual, Cd-Rom, Oprir & Parts, All
(NA), 3-46

Manual, Oprtr, [7400 Gas/Lpg Es Na],
3-46

Manual, Oprtr, [7400 Gas/Lpg Fr Na],
3-46

Manual, Service, Eng, [Gm 1.6l], 3-46

Manual, Service, 3-46

Mixer, Lpg [Gm 1.6l], 2-31

Mixer, W/70 Deg Ftg, 2-35

Module, Ecu, Gas [Gm, 1.6 2007], 2-29

Module, Ecu, Gas [Gm 1.61], 2-27

Module, Ecu, Lpg [Gm 1.61], 2-31

Module, Ecu, Lpg [Gm1.6] 2007], 2-36

Molding, Trim 11-14Ga 20.0, 2-9

Molding, Trim 11-14Ga 116.0, 2-11

Molding, Trim 11-14Ga 5.00, 3-21

Motor 12V Dc, 4-21, 4-23

Motor, Hyd Gear (See Breakdowns),
2-61, 2-65, 2-73, 3-21

Motor, Hyd Gear Ex 0.13 L 3000, 4-25

Motor, Hyd Gear In 04.5 R 1500, 4-24

Motor, Hyd Gear In 4.5 B 1500 (See
Breakdowns), 2-133

Motor, Hyd Gear In 4.5 B 1500, 4-29

Motor, Hyd Gear, 4-7, 4-26

Muffler, Exhaust, 3-29

Muffler, Catalytic [Gm 1.61 2007], 2-51

Muffler, Catalytic [Gm1.6/3.0], 2-49

N

Nozzle, Plastic Wand 14.0 Lg, 3-43

Nut Hx Std Ss .38-16, 2-147

Nut Hx Std Ss M10X1.5, 2-129

Nut Hx Std Ss M12X1.75, 2-7

Nut Hx, Jam M10X 1.5Ss, 2-147

Nut Hxlocnyin .38-24 Reg5518-8, 2-129

Nut Hxlocnyln M 6X1.0 Reg Ss, 2-75,
2-143, 2-147, 3-17, 3-21

Nut Wheel .50-20 60 Angle, 2-65

Nut, Adjustable, Lpg Tank Mtg, 2-57

6-16

Nut, Cart.,, Lng, 4-11, 4-13, 4-15, 4-17,
4-19

Nut, Cart, 4-11, 4-13, 4-15, 4-17, 4-19

Nut, Hex, Fing, .25-20, 3-3, 3-5

Nut, Hex, Fing, M08 X 1.25, 2-53, 2-55,
2-57

Nut, Hex, Fing, M6 X 1.0, 2-41, 2-45,
2-47

Nut, Hex, Fing, M8 X 1.25, 2-5, 2-23,
2-25, 2-35, 3-7, 3-9

Nut, Hex, Jam, .25-28, 2-71

Nut, Hex, Jam, .38-24, Lh, 2-129

Nut, Hex, Jam, .38-24, 2-129

Nut, Hex, Lock, .25-20, NI, 2-53, 2-55,
2-71,2-73

Nut, Hex, Lock, .25-28, NI, 2-71

Nut, Hex, Lock, .31-18, NI, 2-47

Nut, Hex, Lock, .38-16, NI, 2-57, 2-73

Nut, Hex, Lock, .38-24, NI, Ss, 2-147

Nut, Hex, Lock, M 5 X 0.8, NI, 2-27, 2-31

Nut, Hex, Lock, M 6 X 1.0, NI, 2-47, 2-59

Nut, Hex, Lock, M 8 X 1.25 NI, 2-89

Nut, Hex, Lock, M 8 X 1.25, NI, Ss, 2-49,
2-51, 2-57, 3-29

Nut, Hex, Lock, M10 X 1.5, NI, 2-59,
2-61, 2-71

Nut, Hex, Lock, M12 X 1.75,Nl, 2-23,
2-25, 2-57

Nut, Hex, Lock, M4 X 0.7, NI, 3-3, 3-5,
37,39

Nut, Hex, Lock, M6 X 1.0, NI, 2-29, 2-41,
2-45, 2-55

Nut, Hex, Lock, M6 X 1.0, Ss, NI, 2-155,
3-27

Nut, Hex, Lock, M6 X 1.00, NI, 2-11, 2-35

Nut, Hex, Lock, M8 X 1.25, NI, 2-49,
2-51, 2-53, 2-61, 2-153, 3-29

Nut, Hex, Std, .25-20, 2-29, 2-35

Nut, Hex, Std, .25-28, 2-71

Nut, Hex, Std, .31-18, 2-47, 2-95

Nut, Hex, Std, .38-16, 2-51

Nut, Hex, Std, .38-24, Ss, 2-147

Nut, Hex, Std, M08 X 1.25, 2-47

Nut, Hex, Std, M12 X 1.75, Ss, 2-11,
2-15, 2-141

Nut, Hex, Std, M20 X 2.5, 2-133, 2-137

Nut, Hex, Std, M4 X 0.7, 8, 2-53, 2-55

Nut, Hex, Std, M5 X 0.8, 8, 2-53, 2-55

Nut, Hex, Std, M6 X 1.0, 8, 2-23, 2-25

Nut, Hex, Stover, M10 X 1.5, 2-49, 2-51,
3-29

Nut, Hxlocnylon .75-10, 2-65

Nut, Manifold, Exhaust, M8 X 1.25, 5-9

Nut, U M5 X 0.8, 2-11

Nut-Hex Slot 1.12-18, 2-65

Nut-Hx Jam 1.00-14  Pltd, 3-11

Nut-Hx Jam .50-13 Ss, 2-71

Nut-Hx Jam .50-20 Left Pltd, 2-67

Nut-Hx Jam M20 X 1.5 4 Pltd, 2-17

Nut-Hxlocnyln .38-16 Regss18-8,
2-147, 3-19

Nut-Hxlocnyln .50-13 Regss18-8, 2-2,
2-151

Nut-Hxlocnyln M 10X1.5 Reg Ss, 2-95
Nut-Hxlocnyln M 5X0.8 Reg 18-8, 2-75,
2-81
Nut-Hxlocnyln M 8X1.25 Reg Ss, 2-5,
2-59, 2-67, 2-71, 2-129, 2-151
Nut-Hxlocnyln M10X1.5 Reg 18-8,
2-131, 2-135, 2-139, 2-147, 2-149
Nut-Hxlocnyln M10X1.5 Reg Ss, 2-145
Nut-Hxlocnyln M5X0.8 Reg Ss, 3-15
Nut-Hxlocnyln M6X1.0 Reg Ss, 2-69
Nut-Hxlocnynmm12X1.75 Reg Ss, 2-141
Nut-Hxslot .75-16  Pltd, 4-29
Nut-Hxslot 1.00-20  Pltd, 2-67
Nut-Hxslot M20X2.5 8 Pltd, 2-137
Nut-Low Crown .50-20 Pltd, 2-73
Nut-Low Crown .31-18 Pltd, 2-9
Nut-Wing .31-18 Pltd, 2-63
Nut, 4-7

(o)

0-Ring Gland, 2-89
Oil, Hydr. Shp 15/40 1Gal, 2-2
Outside Sprocket, Gm, 5-11

P

Pad, Neoprene, 2-147

Pad, Tread, 2-71

Pad, 2-69

Pan, Qil, W/ Baffle / Plug / Seal, 5-8

Panel Assy, Instr W/Label, 2-9

Panel Widt, Filler, 2-7

Panel, Instmt, W/ Label [7400 Gm1.6]],
29

Panel, MTG, Hose, 3-43

Panel, Seat, Rh, 2-9

Panel, Seat, Top, 2-9

Panel, Shroud, Radiator, 2-59

Panel, Tilt, Lh, 2-17

Panel, Tilt, Rh, 2-17

Panel, Transition, 2-61

Pedal, Brake Lock Ec, 2-69

Pedal, Lower, Propel, 2-71

Pedal, Upper, 2-71

Pin WIdt, Front, 2-149

Pin WIdt, Rear, 2-149

Pin Widt, S Br, 3-19

Pin, Clevis .31 Dia X 4.50 Lg, 2-71

Pin, Clevis .31D X 2.5L, 2-151

Pin, Clevis .50 Dia X 4.50 Lg, 2-71

Pin, Clevis 10D X 50L, 2-129

Pin, Clevis, 0.50Dia. X3.50Lg, 2-145

Pin, Clevis,0.25 Dia X 2.44 Lg, 2-145

Pin, Cotter, .125 X 1.00, 2-133, 2-137

Pin, Dowel, .50, 3.5L, 2-129

Pin, Dowel, 0.5002 D X 1.50 L, 2-129

Pin, Dowel, Pump, Hyd, 4-3

Pin, Guide, 2-131

Pin, Hair Cotter, 2-131

Pin, Hair Cotter .38D .072 Wire, 2-71

7400 (GM) 330970 (3-07)




CROSS REFERENCE

Pin, Hair Cotter, 0.69 D .092 Wir, 2-135,
2-139

Pin, Hitch, .19Dia X 3.44 L, 2-149

Pin, Lock, Cyl Head, 14mm X 17mm,
5-3,5-5

Pin, Lock, Transmission, 5-5

Pin, Retainer, 2-32

Pin, Ring, Lock, Hsng, Water Pump, 5-7

Pin,Clevis,0.19 Dia.X 0.62 Lg, 2-145

Pin,Clevis,0.31 Dia X 1.00 Lg, 2-135,
2-139

Pin,Clevis,0.37 Dia.X 0.75 Lg, 2-135,
2-139

Pin,Clevis,0.37 Dia.X 1.00 Lg, 2-67

Pin,Clevis,0.50 Dia.X 1.42 Lg, 2-67, 3-19

Pin,Clevis,0.50 Dia.X 1.87 Lg, 3-19

Pin,Clevis,0.50 Dia.X 2.00 Lg, 2-145

Pin,Clevis,0.50 Dia.X 2.50 Lg, 2-145

Pin,Support Wheel, Bar, 2-65

Pin, 2-149, 4-9

Pipe, Suc, Oil Pump, 5-7

Piston, W/ Pin, Std, 5-5

Pivot WIdt, Side Brush, 3-19

Pivot Widt, Tray, 2-141

Pivot, Flanged, 2-95

Plate - Hose Support, 2-65

Plate Bent, 3-11

Plate Widt, Stiffener, Ss, 2-75

Plate, Backup Alarm, 3-17

Plate, Cam, 4-3

Plate, Cover, 2-141, 4-3

Plate, Filler, 2-5

Plate, Floor, 2-9

Plate, Intake [7400 2007], 2-41, 2-45

Plate, Light Mtg., 3-3, 3-5

Plate, Mount, Steering Boot, 2-17

Plate, Mounting, Brush, 2-133

Plate, Mtg, Belt, Guard, 2-47

Plate, Mtg, Brush, 2-137

Plate, Mtg, Fuel Fltr [7400 07], 2-55

Plate, Mtg, Fuel, Fltr, 2-53

Plate, Mtg, Relay, 2-29, 2-35

Plate, Orifice, 0.070id, 2-157

Plate, Orifice, 0.093id, 2-157

Plate, Pin Retaining, S Br, 3-19

Plate, Support, 2-143

Plate, Valve, Pump, Hyd, 4-3

Plate, Valve, 4-7

Plate, Wear, 4-9

Plug #10, 4-11, 4-15, 4-29

Plug #2, 4-11, 4-13, 4-15, 4-17, 4-19,
4-27

Plug #4, 4-7, 4-11, 4-13, 4-15, 4-17, 4-19,
4-29

Plug #8, 4-11, 4-13, 4-15, 4-17

Plug Assembly, 4-7, 4-9

Plug Gage #6, 4-11, 4-13, 4-15, 4-17,
4-27

Plug WIdt, Brush Drive, 2-133, 2-137

Plug, .12npt, Ss, 2-29, 2-31, 2-35

Plug, Bore, Valve, Relief, Qil Press, 5-7

Plug, Cap, Check Valve, 2-77

Plug, Drain, Oil Pan, M14 X 1.5 X 12, 5-8

7400 (GM) 330970 (3-0

Plug, Float, 2-79, 3-11

Plug, Hole, Coolant, Eng Block, 5-5

Plug, Hole, Core, Eng Block, 5-8

Plug, Hole, Injector, 2-31, 2-35

Plug, Hsng, Oil Pump, 5-7

Plug, Manifold, Intake, 2-27, 2-29, 2-31,
2-35

Plug, Panl, Switch, 2-21

Plug, Port, Sensor [Map], 2-27, 2-29,
2-31,2-35

Plugbtn .56H .03-.12 Blacknyl, 2-21

Plunger, Spring .38-16, 3-43

Pos Sol Cirl D Sys Kit Std, 3-41

Pos Sol Cirl D Sys Kit, Es, 3-42

Pulley, Cable, 1.5d, Nyl, 2-67

Pulley, Fan, Hub [Gm1.61 2007], 2-47

Pulley, Tension, Belt, Timing, 5-11

Pulley, 2-47

Pump Assy, Column, Es (See
Breakdowns), 3-13

Pump Assy, Column, Es, 4-23

Pump Body Kit, 4-21, 4-23

Pump Kit, Sec#1, 4-5

Pump Kit, Sec#2, 4-5

Pump Kit, Sec#3, 4-5

Pump Shaft, 4-23

Pump, Air, Ele, 12vdc, 2-153

Pump, Column, Es (See Breakdowns)
(Replaced by 377422), 3-13

Pump, Detergent Metering (See
Breakdowns), 3-15

Pump, Detergent Metering, 4-28

Pump, Detgt, 12vdc [560s], 2-153

Pump, Fuel, Hi-Press [Gm 1.61/3.01],
2-53, 2-55

Pump, Hyd (See Breakdowns), 2-89

Pump, Hyd, Piston [V] 1.24 [R] 4000
(See Breakdowns), 2-89

Pump, Hyd, Piston [V] 1.24 [R] 4000, 4-3

Pump, Hyd, 4-5

Pump, Oil, 5-7

Pump, Soltn, Ele, 12vdc [W/O Chk
Valve], 2-157

Pump, Soltn, Ele, 12vdc, 2-157

Pump, Water [Gm], 5-7

Pump, Water, 4-21

R

Race Thrust, 4-24, 4-29

Race, Bearing, Pump, Hyd, 4-3

Radiator, F/1018059 Afmkt, 2-59

Rail, Injector, Fuel, Plstc, 2-29

Rail, Injector, Gas, W/ Press Reg, 2-27

Regulator [Ep], 2-35

Relay, 12vdc, 20a, Spdt, 2-126

Relay, 12vdc, 40a, Spdt N/O [Potter],
2-161

Relay, 12vdc, 40a, Spdt, 2-126

Relay, Shrouded, 12 Vdc, 2-21

Relief Viv Assy, 4-9

Repair Info., 4-25

Repim Kit, Cir Board, 2-19

Replm Kit, Instr.Panel, 2-19

Replm Kit, Recovery Tnk, 2-79

Replm Kit, Solution Tnk, 2-77

Replm Kit, Touch Panel, 2-19

Replmt Kit, Case, 2-19

Repimt Kit, Lamp, Backlighting (8), 2-19

RepImt Kit, Lamp, Fault (8), 2-19

Replmt Kit, Seal,, 2-19

Reservoir, Hyd 10.0Gal, 2-93

Resistor Assy W / 5 Pin Plug, 2-161

Restrictor, Jet, Coolant, 2-31

Retainer, Camshaft, 5-11

Retainer, Frt, 4-7

Retainer, Side Brush, 3-21

Retainer, Skirt, Brush, 2-131

Retainer, Sparkplug, 1 Way, 5-12

Retainer, Sparkplug, 2 Way, 5-12

Retainer, Sparkplug, 3 Way, 5-12

Retainer, Squeegee, 2-135, 2-139, 3-21

Retainer, 2-149

Ring Kit, Piston, Std 78.95-79.02mm,
55

Ring Retain Ex, 0.75D, 2-81

Ring, Retain, Ex0.500d,Heavydt, 2-17

Ring, Retain,Ex,0.620d,Heavydt, 2-147

Ring, Retaining, Pump, Hyd, 4-3

Ring, Retaining, 4-9

Ring, Retining, 4-3

Ring,Retain,Ex,0.375D,Klipring, 2-151

Ring,Retain,Ex,0.980d,E-Ring, 2-69,
2-133, 2-137

Ring,Retain,Ex,1.000d,Basic, 2-137

Ring, 4-7

Rivet, Plastic .250D X .898, 2-17

Rivet, Plastic .250Dx.898, 2-9, 2-21

Rivet, Plstc, .250d X 0.898, 2-39, 2-41,
2-43, 2-45, 2-161

Rivet, Pop-.125Dx.44X.25Dhd Al, 3-44

Rod End .375-24 Lh W/Stud, 2-129

Rod End .375-24 W/Stud, 2-129

Rod End .250-28 .25Dia, 2-71

Rod End M10 X1.5 W/Stud, 2-147

Rod, 3/8-24 Rh/Lh Thread, 2-129

Rod, Connecting, M08 X 45, 5-5

Rod, Hanger, Isolator, 2-51

Rod, Hood Release, 2-11

Rod, Latch, Engine Cover, 2-15

Rod, Latch, Steering, Tilt, 2-17

Rod, Plastic, 2-77, 2-79

Rod, Seat, 2-9

Rod, Threaded, 2-147

Rod-End,Ball Joint,Male,.50, 3-19

S

Scr Hesssm 5X0.8 16, 3-15

Scr Hex M16X2.0 40, 2-129

Scr Hexss.38-16X1.50, 3-19

Scr Hexssm 12X1.75 40, 2-141

Scr Hexssm 5X0.8 12, 2-75, 3-17

Scr Hexssm 10X1.5 25, 2-7, 2-129,
2-135, 2-139, 2-141, 2-149

Scr Hexssm 10X1.5 35, 2-95

6-17




CROSS REFERENCE

Scr Hexssm 5X0.8 25, 2-81

Scr Hexssm 6X1.0 35, 2-141

Scr Hexssm 6X1.0 25, 2-7, 3-21

Scr Hexssm 6X1.0, 2-135, 2-139

Scr Hexssm 8X1.25 25, 2-59, 2-63, 3-15

Scr Hexssm 8X1.25 25, 2-9

Scr Hexssm 8X1.25 30, 2-129

Scr Hexssm 8X1.25 35, 2-67, 2-71

Scr Hexssm 8X1.25 40, 2-67

Scr Hexssm 8X1.25, 2-5, 2-141, 3-15,
3-19

Scr Hexssm10X1.5 20, 3-19

Scr Hexssm10X1.5 25, 3-19

Scr Hexssm10X1.5 30, 2-61

Scr Soc .50-13X1.50, 2-65

Scr Soc, 2-65

Scr-Hex .50 13 X 3.00 Ss, 2-151

Scr-Hex .75-10x3.25 G5 Pltd, 2-65

Scr-Hex .75-10x4.00 G5 Pltd, 2-65

Scr-Hex Ssm10X1.5 70 Full Thd, 2-129

Scr-Hexss M8X 1.25 20 Nylonloc, 2-9

Scr-Hexssm 8X1.25 20 Nylnloc, 2-59,
2-77, 2-79, 2-81, 3-15

Scr-Hexssm 8X1.25 25 Nylnloc, 2-59

Scr-Hexssm 8X1.25 25, 2-141

Scr-Hx .50-13 X 3.00 Full Thd, 2-71

Scr-Shid .312Dx1.00L .25-20, 2-71

Screen, 50 Mesh, Ss, 2-157

Screen, Fltr, 80 Mesh, 2-155, 3-27

Screen, Oil Pump, W/ Suc Pipe, 5-7

Screen, Pump, Detergent, 3-15

Screw Cap, 4-24

Screw Hex Ssm 10X1.5, 2-145

Screw Hex Ssm 6 X 1.0 20, 3-17

Screw Hexssm10X1.5 35, 2-135, 2-139,
2-147

Screw Panssm 5X0.8 20, 2-11

Screw, Adj, Valve, Hyd, 5-3

Screw, Cap, 4-3, 4-7, 49

Screw, Chz, M5 X 0.8 X 60, 4.8, 2-5

Screw, Flat M10X1.5, 2-139

Screw, Flt, .25-20 X 1.00, Al, 2-73

Screw, Flt, .38-16 X 1.50, Al, 2-73

Screw, Hex Ssm 6 X 1.0 20, 2-75, 2-143,
3-21

Screw, Hex, .25-20 X 0.50, 5, 2-23,
2-25, 2-29

Screw, Hex, .25-20 X 0.50, G5, 2-35

Screw, Hex, .25-20 X 0.75, 5, 2-29

Screw, Hex, .25-20 X 0.75, G5, 2-35

Screw, Hex, .25-20 X 0.75, Ss, 3-3, 3-5

Screw, Hex, .25-20 X 1.75, 5, 2-71

Screw, Hex, .31-18 X 1.75, 5, 2-47

Screw, Hex, .31-18 X 4.50, 5, 2-47

Screw, Hex, .31-24 X 0.75, NI, 2-71

Screw, Hex, .38-16 X 0.75, 5, 2-95

Screw, Hex, .38-16 X 0.75, NI, 2-133

Screw, Hex, .38-16 X 1.25, 5, 2-89

Screw, Hex, .38-16 X 1.25, NI, 2-71

Screw, Hex, .38-16 X 3.00, 5, 2-57

Screw, Hex, .38-16 X 3.75, 5, 2-57

Screw, Hex, .50-13 X 1.25, 5, 2-23, 2-25

Screw, Hex, #10-24 X 0.50, Ss, 2-47

6-18

Screw, Hex, M6 X 1.0 X 12, Fmg, 2-57

Screw, Hex, M6 X 1.0 X 16, 8.8, 2-47,
2-53, 2-55, 2-59

Screw, Hex, M6 X 1.0 X 20, 8.8, 2-39,
2-43

Screw, Hex, M8 X 1.25 X 16, 8.8, 2-95

Screw, Hex, M8 X 1.25 X 20, 8.8, 2-47,
2-53, 2-55, 2-57

Screw, Hex, M 8 X 1.25 X 60, Fl, 2-47

Screw, Hex, M8 X 1.25 X 70, 8.8, 2-89

Screw, Hex, M06 X 1.0 X 25, Ss, 2-131

Screw, Hex, M10 X 1.5 X 16, 8.8, 2-47

Screw, Hex, M10 X 1.5 X 20, 8.8, 2-47

Screw, Hex, M10 X 1.5 X 25, 8.8, 2-23,
2-25,2-73

Screw, Hex, M10 X 1.5 X 35, 8.8, 2-49,
2-51, 3-29

Screw, Hex, M10 X 1.5 X 40, 8.8, 2-71,
2-73

Screw, Hex, M10 X 1.5 X 25, 8.8, 2-61

Screw, Hex, M12 X 1.75 X 50, FI, 2-57

Screw, Hex, M12 X 1.75 X 60, 8.8, 2-23,
2-25

Screw, Hex, M12 X 1.75 X 25, 8.8, 2-5

Screw, Hex, M12 X 1.75 X 30, 8.8, 3-7,
39

Screw, Hex, M4 X 0.7 X 12, 8.8, 2-153

Screw, Hex, M5 X 0.8 X 20, 8.8, 2-157

Screw, Hex, M6 X 1.0 X 10, 8.8, 2-59

Screw, Hex, M6 X 1.0 X 16, 8.8, 2-41,
2-45, 2-157

Screw, Hex, M6 X 1.0 X 20, 8.8, NI, 2-11

Screw, Hex, M6 X 1.0 X 20, 8.8, 2-11,
2-15, 2-27, 2-32, 2-41, 2-45, 2-61

Screw, Hex, M6 X 1.0 X 20, Ss, 2-147,
2-155, 3-27

Screw, Hex, M6 X 1.0 X 25, 8.8, 2-11

Screw, Hex, M6 X 1.0 X 25, Ss, 2-147

Screw, Hex, M6 X 1.0 X 30, 8.8, 2-161

Screw, Hex, M6 X 1.0 X 35, 8.8, 2-29,
2-36

Screw, Hex, M6 X 1.0 X 50, 8.8, 2-55

Screw, Hex, M7-1.0 X 23.0, 8.8, 2-23,
2-25

Screw, Hex, M8 X 1.25 X 16, 8.8, 2-49,
2-51, 2-53, 2-59, 3-29

Screw, Hex, M8 X 1.25 X 20, 8.8, 2-73

Screw, Hex, M8 X 1.25 X 30, Ss, 2-49,
2-51, 3-29

Screw, Hex, M8 X 1.25 X 40, 8.8, 2-91

Screw, Hex, M8 X 1.25 X 50, Ss, 2-49,
3-29

Screw, Hex, M8 X 1.25 X 16, 8.8, 2-27

Screw, Hex, M8 X 1.25 X 20, 8.8, 2-5,
2-29, 2-36, 2-71, 2-129, 3-7, 3-9

Screw, Hex, M8 X 1.25 X 20, Ss, NI, 2-5

Screw, Hex, M8 X 1.25 X 20, Ss, 2-153

Screw, Hex, M8 X 1.25 X 25, 8.8, 2-11,
2-15

Screw, Hex, M8 X 1.25 X 25, Ss, 2-5,
2-153

Screw, Hex, M8 X 1.25 X 25, 2-5

Screw, Hex, M8 X 1.25 X 45, Ss, 2-51

Screw, Hex, M8X1.25X16, 8.8, 2-29
Screw, Hex, 2-32
Screw, Pan, M4 X 0.7 X 16, Ss, 3-3, 3-5,

37,39

Screw, Pan, M5 X 0.8 X 40, 4.8, 2-27,
2-31

Screw, Pan, M6 X 1.0 X 35, Ss, 2-3,
2-157

Screw, Soc, .38-16 X 1.50, Al, 2-23,
2-25

Screw, Soc, M12 X 1.75 X 55, 10.9,
2-23, 2-25

Screw, Soc, M6 X 1.0 X 25, 12.9, 2-27,
2-29

Screw, Soc, M6 X 1.0 X 45, 12.9, 2-27,
2-29

Screw, Soc, M6 X 1.00 X 25, 12.9, 2-35

Screw, Soc, M8 X 1.25 X 70, 12.9, 2-35

Screw, Soc, 2-32

Screw-Hex Ssm 6X1.0, 2-69

Screw, 2-35, 4-24, 4-29

Seal Kit, Cart, 4-11, 4-13, 4-15, 4-17,
4-19

Seal Kit, Coil, 4-11, 4-13, 4-15, 4-17,
4-19

Seal Kit, Hyd Motor Gear, 4-26

Seal Kit, Hyd Mtr Gear Bn, 4-25

Seal Kit, Pump, 4-5

Seal Kit, Rear, 4-7

Seal Kit, Shaft, 4-7

Seal Kit, Stg, 4-9

Seal Replmt Kit, 4-24, 4-29

Seal, Bearing, 2-17

Seal, Boot, Steering Column, 2-17

Seal, Bulb, Sd-0168 27.75 Lg, 2-13

Seal, Bulb, Sd-0168 28.44 Lg, 2-9

Seal, Bulb, Sd-0168 29.25Lg, 2-15

Seal, Bulb, Sd-0504 32.50Lg, 2-13

Seal, Bulb, Sd-0504 68.75Lg, 2-9

Seal, Bulb, 2-9

Seal, Drive Grease Cavity, 2-65

Seal, Hose, 2-81

Seal, Oil, Cshtt, 5-5

Seal, Org, Bolt, Cover, Camshaft Hsng,
5-11

Seal, Org, Cap, Fltr, Oil, 5-8

Seal, Org, Cap, 5-3

Seal, Org, Hsng, Oil Pump, 5-7

Seal, Org, Oil Pump, 5-7

Seal, Org, Press Switch / Drain Plug,
5-7,5-8

Seal, Org, Throttle Body, 2-32

Seal, Org, Water Pump, 5-7

Seal, Org, 2-31

Seal, Ring, Pipe, Suc, Oil Pump, 5-7

Seal, Seat, Valve, 5-3

Seal, Tube, Silicone, 2-79

Seal,Foam Rbr, .75 1.00W 3.5L, 3-17

Seal-Bulb, Sd-0504 24.50Lg, 2-15

Sealant, Tube, Ds, 5-8

Seat Belt Kit 7400, 3-34

Seat Kit, Grammer 7400, 3-35

Seat, Grammer, 3-35

7400 (GM) 330970 (3-07)




CROSS REFERENCE

Seat, Michigan, 2-9

Seat, Rotator, Valve, 5-3

Seat, Spring, Valve, 0.333, 5-3

Seat, Spring, Valve, 5-3

Seat, Valve, Exhaust, [+0.2mm], 5-3

Seat, Valve, Exhaust, [+0.4mm], 5-3

Seat, Valve, Exhaust, Std, 5-3

Seat, Valve, Intake, [+0.2mm], 5-3

Seat, Valve, Intake, [+0.4mm], 5-3

Seat, Valve, Intake, Std, 5-3

Send-unit, Fltr, Hyd (Option), 2-95

Send-unit, Fuel [2007], 2-55

Send-Unit, Water, Temp, 04npt
1130h/195d, 2-23, 2-25

Sending Unit Tc, 2-53

Sensor [T Map], 2-35

Sensor, [Tmap], 2-27, 2-29, 2-31

Sensor, Exhaust, Tailpipe, 2-51

Sensor, Oxygen [Gm 1.61/3.01 2007],
2-23, 2-25

Sensor, Oxygen, 2-23, 2-25

Sensor, Position, Cshit, 2-23, 2-25, 5-7

Sensor, Temp, Coolant, 2-23, 2-25

Shaft S-A, 4-7

Shaft Widt, Brake, 2-69

Shaft Widt, Torque, 2-129

Shaft, Brush, Idler, 2-137

Shaft, Cam, Chrome Plated, 2-67

Shaft, Drive, Pump, Hyd, 4-3

Shaft, Output, 4-24, 4-29

Shaft, Pivot, Rh, 2-137

Shaft, Pivot, 2-133

Shaft, Pump, 4-21

Sheave, Cshft, 5-5

Sheet, Plastic, Backup, 2-77

Shield, Manifold, Exhaust, 5-9

Shield, Starter [1.61], 2-23

Shim .020Th 0.880dx0.506ld, 2-73

Shim .060Th 0.880Dx0.5061d, 2-73

Shock Absorber, 2-71

Shoe, Plastic-Squeegee 14 In, 3-43

Skirt, Brush Arm, Rh, 2-2

Skirt, Brush Arm, 2-131

Skirt, Center, 2-9

Skirt, Side Brush, 2-2, 3-21

Sleeve Gr, 4-23

Sleeve, .370B .50D .50 Butwcd, 2-59

Sleeve, .401B 1.00D .38Hrs, 2-67

Sleeve, .88B 1.75D 1.12L, Stl, 2-65

Sleeve, Bearing .6250d X .515, 2-135,
2-139

Sleeve, Bearing .620d, 2-145

Sleeve, Nyl, #37 5.0, 2-65

Sleeve, Nyl, #37 16.01, 2-39, 2-43

Sleeve, Nylon 16.0L, 3-19, 3-21

Sleeve, P/M, 0.496d 0.318b 0.93I 430ss,
2-49, 2-51, 3-29

Sleeve, Pivot, Lower, 2-141

Sleeve, Throttle [Bosch], Plstc, 2-31

Sleeve, 4-21

Spacer Hub, 3-21

Spacer Plate, 4-24, 4-29

Spacer, .2591d 3750d .250Lg, 2-71

7400 (GM) 330970 (3-0

Spacer, Coil, 4-11, 4-13, 4-15, 4-17, 4-19

Spacer, Latch, 2-141

Spacer, Sppt, Filter Lock Off, 2-31

Spacer, Strap, Adj, Alternator, 2-47

Spacer, 2-67, 4-9

Sparkplug [Gm ], 2-2

Sparkplug, 5-12

Spline Coupling, 4-5

Spring Comp 0.660Dx.09Wire3.5L, 2-151

Spring Kit, 4-9

Spring, Brake, Parking, 2-69

Spring, Brush Retaining, 2-3

Spring, Centering, 2-147

Spring, EXT, 3-43

Spring, Propel, Centering, 2-71

Spring, Return, Brakes, 2-67

Spring, Ten,0.750d.07Wire 3.5L, 2-135,
2-139

Spring, Tens.500dx.04Wire 2.5L, 2-11

Spring, Tension, 2-147

Spring, Tors 0.75D 1.00L .060W, 2-69

Spring, Torsion, 2-69

Spring, Trough Screen, 2-143

Spring, Valve, Relief, Oil Press, 5-7

Spring, Valve, 5-3

Spring-Gas Assy, Engine Cover, 2-15

Spring, 4-7, 4-27

Sprng,Comp,0.62ldx.06Wire 2.3L, 2-17

Sprng,Tens,0.380dx.06Wire 6.0L, 2-131

Sprng, Tens,0.500dx.05Wire 1.0L, 2-15

Sprocket, Camshaft [Fd], 5-11

Sprocket, Pump, Water, 5-7

Squeegee Assy, Rear, 2-149

Squeegee Assy, S Br Urethane, 3-30

Squeegee Assy, S Br, 2-2, 3-21

Squeegee Assy, Side, Lh, 2-135

Squeegee Assy, Side, Rh, 2-139

Squeegee Assy, Side, 3-40

Squeegee Kit, Urethane, 3-40

Squeegee Wand Kit 7400, 3-43

Squeegee Widt, 2-149

Squeegee, Side, 2-2, 2-135, 2-139

Starter, 12vdc [Delco] (Mar. 2006 and
Newer), 5-5

Starter, 12vdc [Gm] (Before Mar. 2006),
5-5

Steer Control, Hyd (See Breakdowns),
2-17

Steer Control, Hyd#2 06.1 1160, 4-9

Stem, Valve, 4-11, 4-13, 4-15, 4-17

Strainer, Hyd, 25 Gpm 100 Mesh, 2-2

Strainer, Screen,Solution Tank, 2-77

Strainer, Soltn, 20mesh, Cyl, 4.0d 08.0I,
3-13

Strainer-Hyd Suction 25-100-03, 2-93

Strap Cap Retainer, 2-81

Strap WIdt, Tank.06Tx1.0W 31.9, 2-53,
2-55

Strap, Adj, Alternator, 2-47

Strap, Hinge - Lp Tank Mtg, 2-57

Strap, Mtg.- Lp Tank, 2-57

Strap, Radiator, 2-59

Strap, Tank Retainer - Lp, 2-57

Strip Widt, Front Retainer, 2-149

Strip WIdt, Rear Retainer, 2-149

Strip, Non Slip, 2-149

Stud, Ball, Gas Spring, 2-15

Stud, M10 X 1.50 [35], 2-51

Stud, Manifold, M8 X 28, 5-9

Stud, Manifold, M8 X 96, 5-9

Stud, Starter, M08 X 1.25, 5-5

Stud, Wheel .50-20 X 1.50, 2-65

Switch Assy, 4-27

Switch, Hyd Flow Sensor (See
Breakdowns), 2-89

Switch, Hyd Flow Sensor, 4-27

Switch, Ign [Ku], 2-21

Switch, Indicator, Oil Press, 2-23, 2-25,
57

Switch, Press, 0010psi Spst, 2-157

Switch, Press, 12vdc 08a Spst Nc
0070psi, 2-57

Switch, Press, Dpdt 0006psi, 2-23, 2-25

Switch, Progressive, 2-21

Switch, Pushmom, Spst100A 12V, 2-21

Switch, Rocker, 36vdc 05a Dpst
On/N/On, 2-161

Switch, Rocker, 36vdc 05a Progressive,
2-161

Switch, Roller, 3-17

Switch, Snap Actn, 250vdc 20a Dpd,
3-11

Switch, Snap Actn, 250vdc 20a Dpdt,
3-11

Switch, Snap Actn, 250vdc 25a Spdit,
2-79

Swivel Control .250-28.25Dia, 2-11

T

Taillight Assy, 2-5

Tank, Coolant, 04.7 03.3 4.7deep, 1liter,
2-59

Tank, Coolant, 06.0 04.5 06.9deep 2.5
Qt, 2-59

Tank, Fuel, 11 Gal [7400 2007], 2-55

Tank, Fuel, 2-53

Tank, Solution, Lh, 2-77

Tank-Lp,33@,Liq,Both,Fill Ga L, 2-57

Tape, Video, Operator 7400, 3-46

Terminal, Bullet, .156m, 12 Awg, 3-3,
3-5,3-7,39

Terminal, Ring, .250, 16/14 Awg, 3-3,
3-5,3-7,39

Thermostat, W/ Hsng And Seal, 5-3

Thrust Bearing, 4-24, 4-29

Tie, Cable 1.75D Max 7.50Lg, 3-3, 3-5,
37,39

Tie, Cable 4.00 Max 14.50Lg, 2-73, 3-19

Tie, Cable, Nyl, 07.31 .19w 1.8 Max D,
2-71

Tie, Cable, Nyl, 28.51 .50w 8.0 Max D,
2-59

Timer, 9-41vdc, Recycling, 2-161

Timer, Backflush, 4-21

Tire & Wheel Assy, Front, 2-65

6-19



CROSS REFERENCE

Tire & Wheel Assy, Solid Non
MarkingTurf 18X7, 3-39

Tire & Wheel Assy, Solid Nonmark, 3-38

Tire & Wheel Assy, Solid Turf 18X7, 3-37

Tire Assy, Solid, High Traction, 18.0 X
6.0 X 4.5Bc, 3-36

Tire, 18X5X12.12 Solid, 2-67

Tire, Solid 18X5X12.12 Nonmark, 3-38

Tire, Solid 18X7X12.12 Turf, Non
Marking, 3-39

Tire, Solid 18X7X12.12 Turf, 3-37

Tire, Solid 5.00 X 8 X 3.75, 2-65

Tray Widt, Debris, 2-141

Tray, Battery, 2-63

Tray, Debris, 2-143

Tray, Gas Tank, 2-53, 2-55

Tread, Floor, 11.6 3.0, 2-9

Tread, Floor, 14.2 11.7, 29

Tube [Pcv], 5-3

Tube Assy, Spray, Cyl, 1000mm [7400],
2-155, 3-27

Tube WIdt, Exhaust, 1.5d, W/ Screen,
2-49, 3-29

Tube Widt, Leg, Ohg, Lh, 3-31

Tube Widt, Leg, Ohg, Rh, 3-31

Tube WIidt, Vacuum, 2-143

Tube, 0.50d 0.38b 0.6l Ss, 3-19

Tube, 0.62d 0.41b 0.51, Ss, Cham, 2-147

Tube, 0.62d 0.41b 0.61, Ss, Cham,
2-135, 2-139

Tube, Air Bleed, .62d 2.21 .12npt Alum,
2-27, 2-29, 2-32

Tube, Air, Fltr, 2.00d [7400 2007], 2-41,
2-45

Tube, Bleed, Air, .620d 2.21 .12npt, Alm,
2-35

Tube, Coolant, 1.3d Upper,
[7400gas/Lpg], 2-59

Tube, Ds, 5-8

Tube, Exhaust, Fing, 1.5d [2007, 7400],
2-51

Tube, Exhaust, Gas/Lpg [7400, 2007],
2-51

Tube, Exhaust, Gas/Lpg, 2-49, 3-29

Tube, Hyd, Jf08, 2-133

Tube, Intake, 2.0d 02.01 Flange, 2-39,
2-43

Tube, Pvc, Shc80, Clr, 4.0, 2-155, 3-27

Tube, Radiator, Lower [Gm1.6L 7400],
2-59

Tube, Widt, Tee, 2-39, 2-41, 2-43, 2-45

Tubing Connctr.Kit, Pmp, 4-28

Tubing, Vinyl, 4-21, 4-23

Turnbuckle,.50-20Thd,2.2-4.4Lg, 2-67

\'/

Valve Assy, Nylon Brush (See
Breakdowns), 2-91

Valve Assy, Nylon Brush, 4-15

Valve Assy, Side Br, Nylon Br (See
Breakdowns), 3-23

Valve Assy, Side Br, Nylon Br, 4-17

6-20

Valve Assy, Side Brush (See
Breakdowns), 3-23

Valve Assy, Side Brush, 4-13

Valve Kit, Poppet, 4-28

Valve Stem 3W2P, 4-11, 4-13, 4-15, 4-17,
4-19

Valve Stem 4W2P, 4-11, 4-13, 4-15, 4-17

Valve Stem N.C., 4-11, 4-13, 4-15, 4-17,
4-19

Valve, Body, Throttle, Lpg, 2-31

Valve, By-Pass, Oil Fltr, 5-8

Valve, Check, 2gpm 2psi Bm04/Bm04,
2-153

Valve, Check, 2-31, 2-77, 4-21, 4-23

Valve, Exhaust, 5-3

Valve, Hyd Cntrl Sol (See Breakdowns),
2-91

Valve, Hyd Cntrl Sol, 4-11, 4-19

Valve, Hyd Contol Sol (See
Breakdowns), 3-23

Valve, Intake, 5-3

Valve, Lock Off, 2-35

Valve, Press Relief, Lpg Rego, 2-57

Valve, Relief, 4000 Psi, 4-3

Valve, Relief, Oil Press, 5-7

Valve, Relief, 4-11, 4-13, 4-15, 4-17

Valve, Shutoff, Lpg, W/ Wire Connector,
2-32

Valve, Solenoid, 12V Dc, 3-11

Valve, Trim, Fuel, Press, Lpg, 2-32

Valve, Water, 12vdc, 6.0mm, 04pf, 2-157

Valve, Water, Sol, 12vdc, 10bm/10bm,
3-27, 4-21

Valve, Water, Solenoid, 2-75, 3-21

Valve, 4-7

Vr, Fitting, Plug, Valve, Hyd, 4-19

Vr, Lamp, Bulb, Lamp, Fish, 3-3, 3-7

Vr, Lamp, Bulb, Lamp, Strobe, 3-5, 3-9

VI, Lens, Lamp, Amb, Strobe/Flasher,
33, 3-5, 3-7, 39

VI, Plug, Orifice  Cp, 4-11, 4-13, 4-15,
4-17

w

Wand, Metal - 2PC, 3-43

Washer .400B 1.12D .12Cr Znc, 2-61,
2-73, 2-91, 2-93, 3-23

Washer Flt 10 Ss, 2-71

Washer Flt .25 Ss, 2-7, 2-75, 2-135,
2-139, 2-143, 3-21

Washer Flt .31 Ss, 2-5, 2-9, 2-59, 2-63,
2-67, 2-71, 2-81, 2-129, 2-141, 3-15,
3-19

Washer FIt .38 Ss, 2-7, 2-129, 2-131,
2-135, 2-139, 2-141, 2-147, 2-149

Washer FIt .50 Ss, 2-7, 2-141, 3-19

Washer Flt .25 Ss, 2-69, 2-141

Washer Flt .31Ss, 3-15

Washer Flt .62 Hard, 2-129

Washer FIt 10 Ss, 2-81, 3-17

Washer FIt10 Ss, 2-75

Washer, .400B 1.12D .12Cr Znc, 2-9

Washer, ..656B 1.25D .06, 2-135

Washer, .250B .88D .06Neoprene, 2-71

Washer, .400B 1.12D .12Cr Znc, 2-79

Washer, .400B 1.12D .12Cr. Znc, 2-59

Washer, .656B 1.25D .06, 2-145, 2-147

Washer, .656B 1.25D .06, 2-139

Washer, .660B 1.00D .12Rbr, 3-11

Washer, .687B 1.19D .06Cr. Cad, 2-147

Washer, .812B 1.06D .06Cr., 2-71

Washer, .812B 1.06D .06Cr, 2-61

Washer, 1.03Lb 1.50D .036 Crs, 3-11

Washer, Belleville, .38, 2-95

Washer, Flat .38, 2-145

Washer, Flat, .38 Sae, 2-47, 2-71, 2-89

Washer, Flat, .38, Hardened, 2-47

Washer, Flat, #08, 3-3, 3-5, 3-7, 3-9

Washer, Flat, #10, 2-29, 2-36, 2-157

Washer, Flat, #8, Ss, 2-153

Washer, Flat, 0.25 Sae, 2-53, 2-55, 2-73

Washer, Flat, 0.25 Ss, 2-3, 2-59, 2-155,
2-157, 2-161, 3-27

Washer, Flat, 0.25 Std, 2-23, 2-25, 2-27,
2-29, 2-31, 2-36, 2-55, 2-57, 2-59,
2-71

Washer, Flat, 0.25, Std, 2-11, 2-29, 2-35

Washer, Flat, 0.31 Sae, 2-27, 2-29, 2-47,
2-71, 2-89

Washer, Flat, 0.31 Ss, 2-95, 2-153

Washer, Flat, 0.31 Std, 2-5, 2-49, 2-51,
2-53, 2-55, 2-57, 2-59, 2-129, 2-153,
3-29

Washer, Flat, 0.31, Hardened, 2-47

Washer, Flat, 0.31, Ss, 2-51

Washer, Flat, 0.31, Std, 2-11, 2-61

Washer, Flat, 0.321b 1.00d .12, Ss, 2-77,
2-79

Washer, Flat, 0.34b 0.75d .12, Viton,
2-157

Washer, Flat, 0.38 Sae, 2-5, 2-23, 2-25

Washer, Flat, 0.38 Std, 2-61, 2-71, 2-73

Washer, Flat, 0.38, Hardened, 2-35

Washer, Flat, 0.40b 1.12d .12, Ss, 2-79

Washer, Flat, 0.40b 1.12d .12, Stl, PI,
2-5

Washer, Flat, 0.50 Sae, 2-5, 2-23, 2-25,
37,39

Washer, Flat, 0.50 Std, 2-23, 2-25

Washer, Flat, 0.53b 1.88d .12, Stl, PI,
2-23, 2-25

Washer, Flat, 0.56b 1.38d .11, Ss, 2-11,
2-15, 2-141

Washer, Flat, 0.75 Sae, 2-73, 2-91

Washer, Flat, Pump, Hyd, 4-3

Washer, Flat,ll .25 Hard, 2-151

Washer, Flt, .25 Std, 2-131

Washer, Flt, .31 Std, 2-131

Washer, Flt, .75 Sae, 2-133, 2-137

Washer, Flt, #10, 2-39, 2-41, 2-43, 2-45,
2-47, 2-53, 2-55

Washer, Lock, Int, .50, 2-71

Washer, Lock, Int, #08, 2-53, 2-55

Washer, Lock, Int, #10, 2-53, 2-55

Washer, Lock, Int-ext, .38, 2-47, 2-53

7400 (GM) 330970 (3-07)




CROSS REFERENCE

Washer, Lock, Int-Ext, #10, 2-55

Washer, Polyethlene, 3-41, 3-42

Washer, Pump, Hyd, 4-3

Washer, Rubber, 4-23

Washer, Sheave, Cshit, 5-5

Washer, Sprkt, Camshaft, 5-11

Washer, Thrust, 2-65

Washer-Belleville .25 Pltd, 2-61

Washer-Belleville .31 Pltd, 2-9, 2-13,
2-15, 2-73

Washer-Flt .25 Fender Plid, 2-9

Washer-Flt .31 Fender Pltd, 2-59

Washer-Loc Int .31  Ss, 2-95

Washer-Loc Int .31 Pltd, 2-9

Washer, 2-95, 5-3

Wheel, 3 Inch Dia., 2-2, 2-151

Wheel, Steering, 14.0d, Taper Bore, 2-17

Wheel, Tray, 1.75 Dia, 2-141

Wheel, 2-67

Wire Assy’ Elect., Batt. Neg., 2-63

Wire Set, Sparkplug [1.61], 5-12

Wire, Ground, 2-47

Wireharness, Backflush, 4-21

Y

Yoke Widt, Lh, 2-67
Yoke WIdt, Rh, 2-67

7400 (GM) 330970 (3-0

6-21




CROSS REFERENCE

6-22 7400 (GM) 330970 (3-07)
Home §| Find... §Go To.. n n



We Need Your Help...

As part of Tennant’s Zero Defects Program, we want to know about errors you have
found or suggestions you may have regarding our machine manuals. If you find an

error or have a suggestion, please complete this postage-paid form and mail it to us.
Thank you for helping us make zero defects a way of life at Tennant.

Manual No. Rev. No. Publish Date Page
Machine [_] Report Error [] Suggestion

Name Date

Customer Number

Company

Address

City/State/Zip Code

n”



IIIIIIlIII"IIIIllIIllIIIIIII"IIIIIII!IIIIIIHlIIII

L¥66-0v7SS NN ‘sljodesuul|y
2svl xog 'Od

aALIQ 9B|IT YUON 0.

G1# suoneolgng [eoluyos|

ANVdINOD LNVNN3L

33SS3HAAVY A9 dIvd 39 T1IM 3OVLSOd

NI ‘SITOdVANNIN ¥6 'ON LINd3d 1IVIN SSV10 LSHId
S31VS d3LINN
IHL NI

1IVIN A1d3d SS3INISNg

AHVSS3IOAN
3J9OV1LSOd ON

aJay ade] saul| panop Buoe pjo4




We Need Your Help...

As part of Tennant’s Zero Defects Program, we want to know about errors you have
found or suggestions you may have regarding our machine manuals. If you find an

error or have a suggestion, please complete this postage-paid form and mail it to us.
Thank you for helping us make zero defects a way of life at Tennant.

Manual No. Rev. No. Publish Date Page
Machine [_] Report Error [] Suggestion

Name Date

Customer Number

Company

Address

City/State/Zip Code

n”



IIIIIIlIII"IIIIllIIllIIIIIII"IIIIIII!IIIIIIHlIIII

L¥66-0v7SS NN ‘sljodesuul|y
2svl xog 'Od

aALIQ 9B|IT YUON 0.

G1# suoneolgng [eoluyos|

ANVdINOD LNVNN3L

33SS3HAAVY A9 dIvd 39 T1IM 3OVLSOd

NI ‘SITOdVANNIN ¥6 'ON LINd3d 1IVIN SSV10 LSHId
S31VS d3LINN
IHL NI

1IVIN A1d3d SS3INISNg

AHVSS3IOAN
3J9OV1LSOd ON

aJay ade] saul| panop Buoe pjo4




	7400 GM Engine (007000-      ) NA Parts Manual
	HOW TO USE THIS MANUAL
	STANDARD PARTS
	Fig. 1 -- General Recommended Maintenance Items
	Fig. 2 -- Replacement Brushes
	Fig. 3 -- Main Frame Group
	Fig. 4 -- Main Frame Brush Doors Group
	Fig. 5 -- Seat and Shroud Group
	Fig. 6 -- Main Frame Front Hood Group
	Fig. 7 -- Main Frame Engine Side Door Group
	Fig. 8 -- Main Frame Engine Cover Group
	Fig. 9 -- Steering Group
	Fig. 10 -- Electrical Instrument Panel Assembly
	Fig. 11 -- Electrical Circuit Breaker and Relay Group
	Fig. 12 -- Engine Group, Gas
	Fig. 13 -- Engine Group, LPG
	Fig. 14 -- Engine EFI Group, Gasoline (007000-- 008999)
	Fig. 15 -- Engine EFI Group, Gasoline (009000-- )
	Fig. 16 -- Engine EFI Group, LPG (007000-- 008999)
	Fig. 17 -- Engine EFI and Vaporizer Group, LPG (009000-- )
	Fig. 18 -- Engine Air Cleaner Group, Gas (007000-- 008999)
	Fig. 19 -- Engine Air Cleaner Group, Gas (009000-- )
	Fig. 20 -- Engine Air Cleaner Group, LPG (007000-- 008999)
	Fig. 21 -- Engine Air Cleaner Group, LPG (009000-- )
	Fig. 22 -- Engine Alternator Group
	Fig. 23 -- Engine Muffler Group, Catalytic (007000-- 008999)
	Fig. 24 -- Engine Muffler Group, Catalytic (009000-- )
	Fig. 25 -- Engine Fuel Tank Group, Gasoline (007000-- 008999)
	Fig. 26 -- Engine Fuel Tank Group, Gasoline (009000-- )
	Fig. 27 -- Engine Fuel Tank Group, LPG
	Fig. 28 -- Engine Radiator Group
	Fig. 29 -- Engine Cooling Fan and Housing Group
	Fig. 30 -- Engine Battery Group
	Fig. 31 -- Wheel Group, Front Drive
	Fig. 32 -- Wheels and Brakes Group, Rear
	Fig. 33 -- Brake Pedal Group
	Fig. 34 -- Directional Pedal and Linkage Group
	Fig. 35 -- Vacuum Fan Group
	Fig. 36 -- Solution Control Group
	Fig. 37 -- Solution Tank Group
	Fig. 38 -- Recovery Tank Group
	Fig. 39 -- Solution and Recovery Tank Drain Group
	Fig. 40 -- Solution and Recovery Tank Gaskets Group
	Fig. 41 -- Hydraulic Schematic
	Fig. 42 -- Hydraulic Hose Group
	Fig. 43 -- Hydraulic Pumps Group
	Fig. 44 -- Hydraulic Valve Group
	Fig. 45 -- Hydraulic Reservoir Group
	Fig. 46 -- Hydraulic Filter and Cooler Group
	Fig. 47 -- Electrical Schematic (007000-- 007548)
	Fig. 48 -- Electrical Schematic (007549-- 008999)
	Fig. 49 -- Electrical Schematic (009000-- )
	Fig. 50 -- Electrical Wire Harnesses Group
	Fig. 51 -- Scrub Head Lift Group
	Fig. 52 -- Scrub Brush Housing Group
	Fig. 53 -- Scrub Brush Drive Motor Group
	Fig. 54 -- Scrub Brush Left Side Squeegee Group
	Fig. 55 -- Scrub Brush Idler Group
	Fig. 56 -- Scrub Brush Right Side Squeegee Group
	Fig. 57 -- Scrub Head Debris Tray Frame Group
	Fig. 58 -- Scrub Head Debris Tray Trough Group
	Fig. 59 -- Rear Squeegee Lift Group
	Fig. 60 -- Rear Squeegee Linkage Group
	Fig. 61 -- Rear Squeegee Assembly
	Fig. 62 -- Rear Squeegee Caster Assembly
	Fig. 63 -- FaST Air Pump and Detergent Group
	Fig. 64 -- FaST Foam Filter Group
	Fig. 65 -- FaST Solution Pump Group
	Fig. 66 -- FaST Electrical Group
	Fig. 67 -- Label Group

	OPTIONS
	Fig. 1 -- Flashing Light Kit, Overhead Guard
	Fig. 2 -- Revolving Light Kit, Overhead Guard
	Fig. 3 -- Flashing Light Kit, LRC
	Fig. 4 -- Revolving Light Kit, LRC
	Fig. 5 -- ES and Auto Fill Group
	Fig. 6 -- ES Pump Column Group
	Fig. 7 -- ES Detergent Tank Group
	Fig. 8 -- Backup Alarm Group
	Fig. 9 -- Side Brush Mount Group
	Fig. 10 -- Side Brush Motor Group
	Fig. 11 -- Side Brush Hydraulic Group
	Fig. 12 -- Side Brush Hydraulic Hose Group
	Fig. 13 -- Side Brush FaST Foam Filter Group
	Fig. 14 -- Muffler Group, Non-- Catalytic (007000-- 008999)
	Fig. 15 -- Urethane Side Brush Squeegee Assembly
	Fig. 16 -- Overhead Guard Kit
	Fig. 17 -- Fire Extinguisher Kit
	Fig. 18 -- Protectoseal Fuel Tank Cap Group (007000-- 008999)
	Fig. 19 -- Seat Belt Kit
	Fig. 20 -- Grammer Seat Kit
	Fig. 21 -- Solid High Traction Tire Group
	Fig. 22 -- Solid Turf Tire and Wheel Assembly
	Fig. 23 -- Solid Non Marking Tire and Wheel Assembly
	Fig. 24 -- Solid Non Marking Turf Tire and Wheel Assembly
	Fig. 25 -- Urethane Squeegee Blade Kit
	Fig. 26 -- Positive Solution Control Drain Kit, Std
	Fig. 27 -- Positive Solution Control Drain Kit, ES
	Fig. 28 -- Squeegee Wand Kit
	Fig. 29 -- Transport Group
	Fig. 30 -- Heavy Duty Air Filter Kit
	Fig. 31 -- Documentation Group

	BREAKDOWNS
	Fig. 1 -- Hydraulic Pump Breakdown, 373453
	Fig. 2 -- Hydraulic Pump Breakdown, 71716
	Fig. 3 -- Hydraulic Motor Breakdown, 22604
	Fig. 4 -- Hydraulic Steering Valve Breakdown, 71713
	Fig. 5 -- Hydraulic Solenoid Valve Breakdown, 71705
	Fig. 6 -- Hydraulic Solenoid Valve Breakdown, Side Brush 71760
	Fig. 7 -- Hydraulic Solenoid Valve Breakdown, Nylon Brush, 71761
	Fig. 8 -- Hydraulic Solenoid Valve Breakdown, Side Brush and Nylon Brush, 71762
	Fig. 9 -- Hydraulic Solenoid Valve Breakdown, 71708
	Fig. 10 -- Extended Scrub Pump Breakdown, 20891
	Fig. 11 -- Extended Scrub Pump Breakdown, 1021210
	Fig. 12 -- Hydraulic Motor Breakdown, 397692
	Fig. 13 -- Hydraulic Motor Breakdown, 73112
	Fig. 14 -- Hydraulic Motor Breakdown, 71719
	Fig. 15 -- Hydraulic Flow Sensor Switch Breakdown, 73430
	Fig. 16 -- Metering Solution Pump Breakdown, 73260
	Fig. 17 -- Hydraulic Motor Breakdown, 71729

	ENGINE BREAKDOWN
	Fig. 1 -- Cylinder Head and Valves Group
	Fig. 2 -- Crankshaft and Pistion Group
	Fig. 3 -- Oil and Water Pump Group
	Fig. 4 -- Oil Pan and Filter Group
	Fig. 5 -- Manifold Group
	Fig. 6 -- Camshaft Group
	Fig. 7 -- Ignition Group

	CROSS REFERENCE
	PART NUMBER TO PAGE NUMBER CROSS REFERENCE LIST
	PART DESCRIPTION TO PAGE NUMBER CROSS REFERENCE LIST



	home page: 
	Find: 
	go to: 
	page up: 
	next page: 


